7\ PCTEST

PCTEST

18855 Adams Ct, Morgan Hill, CA 95037 USA
Tel. +1.410.290.6652 / Fax +1.410.290.6654
http://www.pctest.com

SAR EVALUATION REPORT

Applicant Name:
Apple, Inc.

One Apple Park Way
Cupertino, CA 95014

Date of Testing:

12/16/2019 — 01/21/2020

Test Site/Location:

PCTEST Lab, Morgan Hill, CA, USA
Document Serial No.:
1C1912170051-01-R2.BCG

FCC ID:

APPLICANT:

BCGA2068

APPLE, INC.

DUT Type:
Application Type:
FCC Rule Part(s):
Model:

Tablet Device

Certification
SAR
Equipment Band & Mode Tx Frequency
Class
1g Body
(Wikg)
PCB GPRS/EDGE 850 824.20 - 848.80 MHz 111
pcB GPRS/EDGE 1900 _|1850.20 - 1909.80 MHz| __1.08
PCB UMTS 850 826.40 - 846.60 MHz 117
PCB UMTS 1750 1712.4 - 1752.6 MHz 1.10
PCB UMTS 1900 1852.4 - 1907.6 MHz 1.16
PCB LTE Band 71 665.5 - 695.5 MHz 1.07
PCB LTE Band 12 699.7 - 715.3 MHz 113
PCB LTE Band 17 706.5 - 713.5 MHz N/IA
PCB LTE Band 13 779.5 - 784.5 MHz 1.14
PCB LTE Band 14 790.5 - 795.5 MHz 111
PCB LTE Band 26 (Cell) 814.7 - 848.3 MHz 1.04
PCB LTE Band 5 (Cell) 824.7 - 848.3 MHz 1.01
PCB LTE Band 4 (AWS) 1710.7 - 1754.3 MHz 1.09
PCcB LTE Band 66 (AWS) | 1710.7 17793 MHz | __1.07
PcB LTE Band 2 (PCS) _| 1850.7 - 1909.3 MHz |11 11,49
PcB LTE Band 25 (PCS) | 1850719143 MHz | 1.3
PcB LTE Band 30 23075-2312.5MHz | 113
PcB LTE Band 7 25025~ 2567.5MHz | 147
PcB LTE Band 41 2498.5-2687.5MHz | 1.18
cBE LTE Band 48 3552.5 - 3697.5 MHz_[ 4.9
oTS 2.4 GHz WLAN 24122472 MHz 1.6
NI [VENE] 5180 - 6240 MHz NA
NI UNI-2A 5260 - 6320 MHz .
NI U-NIF2C 5500 - 6720 MHz
NI UNIS 57456825 MHz
DSSIDTS Blustooth 2402 - 2480 MHz i
Simultaneous SAR per KDB 690783 DO1v01r03: 159

Note: This revised Test Report (S/N: 1C1912170051-01-R2.BCG) supersedes and replaces the previously issued test report on the same
subject device for the same type of testing as indicated. Please discard or destroy the previously issued test report(s) and dispose of it

accordingly.

This wireless portable device has been shown to be capable of compliance for localized specific absorption rate (SAR) for uncontrolled

environment/general population exposure limits specified in ANSI/IEEE C95.1-1992 and has been tested in accordance with the measurement
procedures specified in Section 1.7 of this report; for North American frequency bands only.

| attest to the accuracy of data. All measurements reported herein were performed by me or were made under my supervision and are correct
to the best of my knowledge and belief. | assume full responsibility for the completeness of these measurements and vouch for the
qualifications of all persons taking them. Test results reported herein relate only to the item(s) tested.

\\\\ 1,
© R \‘_\:// e,
v} .A. : *‘“““*Eh:://";:
Randy Ortanez y A - M
President i:l_l(;IBlnL —

[ACCREDITED)
TESTING CERT#2041.02

The SAR Tick is an initiative of the Mobile & Wireless Forum (MWF). While a product may be considered eligible, use of the SAR Tick logo requires an agreement with the MWF. Further
details can be obtained by emailing: sartick@mwfai.info.
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1 DEVICE UNDER TEST

1.1 Device Overview

Band & Mode Operating Modes Tx Frequency
GPRS/EDGE 850 Data 824.20 - 848.80 MHz
GPRS/EDGE 1900 Data 1850.20 - 1909.80 MHz

UMTS 850 Data 826.40 - 846.60 MHz
UMTS 1750 Data 1712.4 - 1752.6 MHz
UMTS 1900 Data 1852.4 - 1907.6 MHz

LTE Band 71 Data 665.5 - 695.5 MHz

LTE Band 12 Data 699.7 - 715.3 MHz

LTE Band 17 Data 706.5-713.5 MHz

LTE Band 13 Data 779.5-784.5 MHz

LTE Band 14 Data 790.5 - 795.5 MHz
LTE Band 26 (Cell) Data 814.7 - 848.3 MHz
LTE Band 5 (Cell) Data 824.7 - 848.3 MHz
LTE Band 4 (AWS) Data 1710.7 - 1754.3 MHz

LTE Band 66 (AWS) Data 1710.7 - 1779.3 MHz
LTE Band 2 (PCS) Data 1850.7 - 1909.3 MHz
LTE Band 25 (PCS) Data 1850.7 - 1914.3 MHz
LTE Band 30 Data 2307.5-2312.5 MHz
LTE Band 7 Data 2502.5 - 2567.5 MHz
LTE Band 41 Data 2498.5 - 2687.5 MHz
LTE Band 48 Data 3552.5 - 3697.5 MHz
2.4 GHz WLAN Voice/Data 2412 - 2472 MHz
U-NII-1 Voice/Data 5180 - 5240 MHz
U-NII-2A Voice/Data 5260 - 5320 MHz
U-NII-2C Voice/Data 5500 - 5720 MHz
U-NII-3 Voice/Data 5745 - 5825 MHz
Bluetooth Data 2402 - 2480 MHz

1.2 Power Reduction for SAR

This device uses the manufacturer’s proprietary motion detect mode to determine proximity to the user’s body and
set the licensed power level accordingly for SAR compliance. When being used in the hand or the body, the
output power for licensed transmitters will always be reduced. Per FCC KDB Guidance, SAR testing was
performed only using reduced output powers following the test positions in KDB Publication 616217.

This device additionally utilizes a power reduction mechanism for Bluetooth and WLAN operations. When
WLAN/Bluetooth is operating simultaneously with certain combinations of 2G/3G/4G and 5 GHz WLAN antennas,
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the output power of is permanently reduced. SAR evaluations were additionally performed at the maximum
allowed output power for these scenarios to evaluate simultaneous transmission compliance.

Detailed descriptions of the power reduction mechanisms are included in the operational description. The power
reduction mechanisms were confirmed during the SAR Evaluation. Appendix G contains a summary of the

verification results.

1.3  Nominal and Maximum Output Power Specifications

This device operates using the following maximum and nominal output power specifications. SAR values were
scaled to the maximum allowed power to determine compliance per KDB Publication 447498 D01vO06.

1.3.1 2G/3G/4G Output Power for Portable Use Conditions

A. Antenna 1
Burst Average Burst Average 8-
Mode / Band GMSK (dBm) PSK (dBm)

17X 2TX 17X 2TX

Slots Slots Slots Slots

GPRS/EDGE 850 Maan\um 29.80 26.80 25.75 24.75
Nominal 29.05 26.05 25.00 24.00

Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 35?3
WCDMA | HSDPA HSUPA
HSDPA
Maxi 20.60 20.60 20.60 20.60
UMTS Band 5 (850 MHz) aximum

Nominal 20.10 20.10 20.10 20.10
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Mode / Band Modulated Average
(dBm)
i 20.
LTE Band 71 Maximum 0.00
Nominal 19.50
Maximum 21.50
LTE Band 12
Nominal 21.00
LTE Band 17 Mawa]um 21.50
Nominal 21.00
Maximum 21.50
LTE Band 13
Nominal 21.00
Maximum 21.50
LTE Band 14
Nominal 21.00
Maximum 20.60
LTE Band 5 (Cell
(Cell) Nominal 20.10
LTE Band 5 (Cell) Maximum 20.60
Intra-band ULCA Nominal 19.60
Maximum 20.60
LTE Band 26 (Cell
(Cell) Nominal 20.10
Maximum 15.30
LTE Band 48
Nominal 14.30
B. Antenna 3
Burst Average Burst Average 8-
Mode / Band GMSK (dBm) PSK (dBm)
17X 2TX 17X 2TX
Slots Slots Slots Slots
GPRS/EDGE 850 Mammum 29.00 27.30 27.75 26.75
Nominal 28.25 26.55 27.00 26.00
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Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 35?3
WCDMA | HSDPA HSUPA
HSDPA
Maxi 20.30 20.30 20.30 20.30
UMTS Band 5 (850 MHz) aximum
Nominal 19.80 19.80 19.80 19.80
Mode / Band Modulated Average
(dBm)
Maximum 22.00
LTE Band 71
Nominal 21.50
LTE Band 12 Mawa\um 20.00
Nominal 19.50
Maximum 20.00
LTE Band 17
Nominal 19.50
Maximum 20.30
LTE Band 13
Nominal 19.80
Maximum 20.30
LTE Band 14
Nominal 19.80
Maximum 20.30
LTE Band 5 (Cell
(Cell) Nominal 19.80
LTE Band 5 (Cell) Maximum 20.30
Intra-band ULCA Nominal 19.30
Maximum 20.30
LTE Band 26 (Cell
(Cell) Nominal 19.80
Maximum 16.50
LTE Band 48
Nominal 16.00
C. Antenna 2A
Burst Average Burst Average 8-
Mode / Band GMSK (dBm) PSK (dBm)
17X 2TX 17X 2TX
Slots Slots Slots Slots
GPRS/EDGE 1900 Maxm'1um 24.80 21.80 23.25 21.80
Nominal 24.05 21.05 22.50 21.05
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Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 3§£P
WCDMA | HSDPA HSUPA
HSDPA
Maxi 14.75 14.75 14.75 14.75
UMTS Band 4 (1750 MHz) —— i
Nominal 13.75 13.75 13.75 13.75
Maxi 15.10 15.10 15.10 15.10
UMTS Band 2 (1900 MHz) — i
Nominal 14.10 14.10 14.10 14.10
Modulated A
Mode / Band odulated Average
(dBm)
Maximum 14.75
LTE Band 4 (AWS
( ) Nominal 13.75
i 14.75
LTE Band 66 (AWS) Maximum
Nominal 13.75
Maximum 15.10
LTE Band 25 (PCS
( ) Nominal 14.10
Maximum 15.10
LTE Band 2 (PCS
( ) Nominal 14.10
Maximum 13.00
LTE Band 30
Nominal 12.00
i 12.70
LTE Band 7 Maximum
Nominal 11.70
LTE Band 7 Maximum 12.70
Intra-band ULCA Nominal 11.70
Maximum 14.70
LTE Band 41 (PC3
( ) Nominal 13.70
LTE Band 41 PC3 Maximum 14.70
Intra-band ULCA Nominal 13.70
i 14.70
LTE Band 41 (PC2) Maximum
Nominal 13.70
LTE Band 41 (PC2) Maximum 14.70
Intra-band ULCA Nominal 13.70
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D. Antenna 2B

Burst Average Burst Average 8-

GMSK (dBm) PSK (dBm)
17X 2TX 17X 2TX
Slots Slots Slots Slots
Maximum 23.50 20.50 23.25 20.50
Nominal 22.75 19.75 22.50 19.75
Modulated Average (dBm)

Mode / Band

GPRS/EDGE 1900

Mode / Band 3GPP 3GPP 3GPP 3§§P
WCDMA | HSDPA HSUPA
HSDPA

Maximum 14.90 14.90 14.90 14.90
Nominal 13.90 13.90 13.90 13.90
Maximum 14.10 14.10 14.10 14.10
Nominal 13.10 13.10 13.10 13.10

UMTS Band 4 (1750 MHz)

UMTS Band 2 (1900 MHz)

. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 8 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device

© 2020 PCTEST. REV 214 M
09/11/2019
or mechanical, including photocopying and

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic
sembly of contents

microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or as

thereof, please con! tact INFO@PCTEST.COM.


mailto:info@pctest.com

Modulated Average
Mode / Band &
(dBm)
Maximum 14.90
LTE Band 4 (AWS
( ) Nominal 13.90
Maximum 14.90
LTE Band 66 (AWS
( ) Nominal 13.90
Maximum 14.10
LTE Band 25 (PCS
( ) Nominal 13.10
Maximum 14.10
LTE Band 2 (PCS
( ) Nominal 13.10
Maximum 13.40
LTE Band 30
Nominal 12.40
Maximum 12.30
LTE Band 7
Nominal 11.30
LTE Band 7 Maximum 12.30
Intra-band ULCA Nominal 11.30
Maximum 14.20
LTE Band 41 (PC3
( ) Nominal 13.20
LTE Band 41 (PC3) Maximum 14.20
Intra-band ULCA Nominal 13.20
Maximum 14.20
LTE Band 41 (PC2
( ) Nominal 13.20
LTE Band 41 (PC2) Maximum 14.20
Intra-band ULCA Nominal 13.20
Maximum 15.30
LTE Band 48
Nominal 14.30
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E. Antenna 4A

Burst Average Burst Average 8-

GMSK (dBm) PSK (dBm)
17X 2TX 17X 2TX
Slots Slots Slots Slots
Maximum 23.90 20.90 23.90 20.90
Nominal 23.15 20.15 23.15 20.15
Modulated Average (dBm)

Mode / Band

GPRS/EDGE 1900

PP
Mode / Band 3GPP 3GPP 3GPP 3§C
WCDMA | HSDPA HSUPA
HSDPA

Maximum 14.50 14.50 14.50 14.50
Nominal 13.50 13.50 13.50 13.50
Maximum 14.90 14.90 14.90 14.90
Nominal 13.90 13.90 13.90 13.90

UMTS Band 4 (1750 MHz)

UMTS Band 2 (1900 MHz)
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Mode / Band Modulated Average
(dBm)
i 14.50
LTE Band 4 (AWS) Maximum
Nominal 13.50
Maximum 14.50
LTE Band 66 (AWS
( ) Nominal 13.50
Maximum 14.90
LTE Band 25 (PCS
( ) Nominal 13.90
Maximum 14.90
LTE Band 2 (PCS
( ) Nominal 13.90
Maximum 13.20
LTE Band 30
Nominal 12.20
LTE Band 7 MaX|rT1um 12.50
Nominal 11.50
LTE Band 7 Maximum 12.50
Intra-band ULCA Nominal 11.50
Maximum 14.20
LTE Band 41 (PC3
( ) Nominal 13.20
LTE Band 41 (PC3) Maximum 14.20
Intra-band ULCA Nominal 13.20
Maximum 14.20
LTE Band 41 (PC2
( ) Nominal 13.20
LTE Band 41 (PC2) Maximum 14.20
Intra-band ULCA Nominal 13.20
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F. Antenna 4B

Burst Average Burst Average 8-

GMSK (dBm) PSK (dBm)
17X 2TX 17X 2TX
Slots Slots Slots Slots
Maximum 24.00 21.00 24.00 21.00
Nominal 23.25 20.25 23.25 20.25
Modulated Average (dBm)

Mode / Band

GPRS/EDGE 1900

3GPP

Mode / Band 3GPP | 3GPP | 3GPP i
WCDMA | HSDPA | HSUPA

HSDPA

Maximum 14.50 14.50 14.50 14.50
Nominal 13.50 13.50 13.50 13.50
Maximum 14.70 14.70 14.70 14.70
Nominal 13.70 13.70 13.70 13.70

UMTS Band 4 (1750 MHz)

UMTS Band 2 (1900 MHz)
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Modulated Average
Mode / Band &
(dBm)
i 14.50
LTE Band 4 (AWS) Maximum
Nominal 13.50
Maximum 14.50
LTE Band 66 (AWS
( ) Nominal 13.50
Maximum 14.70
LTE Band 25 (PCS
( ) Nominal 13.70
Maximum 14.70
LTE Band 2 (PCS
( ) Nominal 13.70
Maximum 13.70
LTE Band 30
Nominal 12.70
Maximum 13.30
LTE Band 7
Nominal 12.30
LTE Band 7 Maximum 13.30
Intra-band ULCA Nominal 12.30
i 15.90
LTE Band 41 (PC3) Maximum
Nominal 15.40
LTE Band 41 (PC3) Maximum 15.90
Intra-band ULCA Nominal 14.90
Maximum 15.90
LTE Band 41 (PC2
( ) Nominal 15.40
LTE Band 41 (PC2) Maximum 15.90
Intra-band ULCA Nominal 14.90
Maximum 16.30
LTE Band 48
Nominal 15.80
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1.3.2 4G Powers - Inter-band ULCA Active
A. Antenna 1

Maximum 18.50
LTE Band 12
Nominal 18.00
Maximum 18.50
LTE Band 13
Nominal 18.00
Maximum 18.50
LTE Band 14
Nominal 18.00
Maximum 17.60
LTE Band 5 (Cell
(Cell) Nominal 17.10
B. Antenna 3
Modulated Average
Mode / Band g
(dBm)
Maximum 17.00
LTE Band 12
Nominal 16.50
i 17.30
LTE Band 13 Maximum
Nominal 16.80
i 17.
LTE Band 14 Maximum 30
Nominal 16.80
Maximum 17.30
LTE Band 5 (Cell
(Cell) Nominal 16.80
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C. Antenna 2A

Modulated Average

Mode / Band
/ (dBm)
i 11.75
LTE Band 4 (AWS) Maximum
Nominal 10.75
i 11.75
LTE Band 66 (AWS) Maximum
Nominal 10.75
Maximum 12.10
LTE Band 2 (PCS
( ) Nominal 11.10
Maximum 10.00
LTE Band 30
Nominal 9.00
i 7
LTE Band 7 Maximum 9.70
Nominal 8.70

D. Antenna 2B

Modulated Average

Mode / Band
/ (dBm)
Maximum 11.90
LTE Band 4 (AWS
( ) Nominal 10.90
Maximum 11.90
LTE Band 66 (AWS
( ) Nominal 10.90
Maximum 11.10
LTE Band 2 (PCS
( ) Nominal 10.10
Maximum 10.40
LTE Band 30
Nominal 9.40
Maximum 9.30
LTE Band 7
Nominal 8.30
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E. Antenna 4A

Modulated Average

Mode / Band (dBm)
Maxi 11.50
LTE Band 4 (AWS) Nixr;TnuaT 10.50
Maxi 11.50
LTE Band 66 (AWS) Nixnl:nuarr 10.50
Maxi 11.90
LTE Band 2 (PCS) NZX;TnuaT 10.90
Maxi 10.20
LTE Band 30 Nixr;TnuaT 9.20
Maxi 9.50
LTE Band 7 Nzxr:?nuarr 8.50

F. Antenna 4B

Modulated Average

Mode / Band
/ (dBm)
Maxi 11.50
LTE Band 4 (AWS) aximum
Nominal 10.50
Maxi 11.50
LTE Band 66 (AWS) aximum
Nominal 10.50
Maximum 11.70
LTE Band 2 (PCS
( ) Nominal 10.70
Maximum 10.70
LTE Band 30
Nominal 9.70
Maximum 10.30
LTE Band 7
Nominal 9.30
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1.3.3

A. Antenna 2A

Unlicensed Maximum Output Power
Note: Targets for 802.11ax RU operations can be found in Appendix G

Modulated Average - Single Tx

Mode/Band
/ Chain (dBm) - Antenna 2a
Maximum 14.00
Bluetooth BDR/LE
/ Nominal 12.50
i 11.00
Bluetooth EDR Mawa\um
Nominal 9.50
i 7.50
Bluetooth HDR Mammum
Nominal 6.00
Mode / Band Modulated Average - Single Tx Chain
(dBm) - Antenna 2a
Channel 1-11 | 12 | 13
Maximum 13.00
|IEEE 802.11b (2.4 GH
80 b (2.4 GHz) Nominal 11.50
Maximum 13.00 12.00 | 3.00
IEEE 802.11g (2.4 GHz) Nominal 11.50 10.50 | 1.50
|EEE 802.11n (2.4 GHz) Maan\um 13.00 12.00 | 3.00
Nominal 11.50 10.50 | 1.50
Maximum 13.00 11.00 | N/A
IEEE 802.11ax SU (2.4 GH
axsu ( 2 [ Nominal 11.50 9.50 | N/A
Mode/Band Modulated Average - MIMO
(dBm) - Antenna 2a
Maximum 14.00
Bluetooth BDR/LE
/ Nominal 12.50
i 11.00
Bluetooth EDR Mawa\um
Nominal 9.50
Maximum 7.50
Bluetooth HDR
Nominal 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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Modulated Average - MIMO

Mode / Band (dBm) - Antenna 2a
20 MHz Bandwidth
Channel 1 | 2211 | 12 13
Maximum 13.00 10.50 | -0.50
|EEE 802.11g (2.4 GHz
& ) Nominal 11.50 9.00 | -2.00
Maxi 13. 10.50 | -0.
IEEE 802.11n (2.4 GHz) aximum 3.00 0.50 | -0.50
Nominal 11.50 9.00 | -2.00
i 10.00 . .
|EEE 802.11ax SU (2.4 GHz) |—V2ximum 13.00 | 8.00 | N/A
Nominal 8.50 11.50 | 6.50 | N/A

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

B. Antenna 4A

Modulated Average - Single Tx

Mode/Band
ode/Ban Chain (dBm) - Antenna 4a

Maximum 14.00

Bluetooth BDR/LE
/ Nominal 12.50
Maximum 13.50

Bluetooth EDR
Nominal 12.00
Maximum 9.50

Bluetooth HDR
Nominal 8.00

Modulated Average - Single Tx Chain

Mode / Band
/ (dBm) - Antenna 4a
Channel 1-11 12 13
Maximum 13.00
IEEE 802.11b (2.4 GHz
( ) Nominal 11.50
Maximum 13.00 12.00 | 1.00
IEEE 802.11g (2.4 GHz
8l ) Nominal 11.50 10.50 | -0.50
i 13.00 12. 1.
IEEE 802.11n (2.4 GH2) Maximum 00 | 1.00
Nominal 11.50 10.50 | -0.50
i 13.00 .
EEE 802.11ax SU (2.4 GHz) |—MaXimum 11.00 | _N/A
Nominal 11.50 9.50 | N/A
. A d by:
FCC ID: BCGA2068 ff\,"c"ﬂ SAR EVALUATION REPORT pprovec by
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 18 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Note: In

Modulated Average - MIMO
Mode/Band g
(dBm) - Antenna 4a
Maximum 14.00
Bluetooth BDR/LE
/ Nominal 12.50
Maximum 13.50
Bluetooth EDR
Nominal 12.00
Maximum 9.50
Bluetooth HDR
Nominal 8.00
MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.
Modulated Average - MIMO
Mode / Band (dBm) - Antenna 4a
20 MHz Bandwidth
Channel 1 | 2211 | 12 13
i 13. . .
IEEE 802.11g (2.4 GHz) Maximum 3.00 11.00 | 1.50
Nominal 11.50 9.50 0.00
|EEE 802.11n (2.4 GHa) Maxrnum 13.00 11.00 | 1.50
Nominal 11.50 9.50 | 0.00
i 12.00 . .

EEE 802.11ax SU (2.4 GHz) |—MaXimum 13.00 | 10.00 | N/A
Nominal 10.50 11.50 | 8.50 | N/A

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.

C. 5GHz ANTlower

Modulated Average - Single Tx Chain
Mode / Band (dBm) - 5GHz ANTlower
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36 40-48 | 52-60 100 |104-136| 140 144 [149-165
Maximum |16.00|16.00|16.50| 15.50 | 16.50 | 14.75 | 16.50 | 15.50
IEEE 802.11a (5 GH2) -
Nominal 14.50(14.50|15.00| 14.00 | 15.00 | 13.25 | 15.00 | 14.00
IEEE 802.11n (5 GHz) Maximum [16.00(16.00|16.50| 15.50 | 16.50 | 14.75 [ 16.50 [ 15.50 | 13.50 | 16.00 | 16.50 | 13.50 | 13.00
| Nominal |14.50(14.50|15.00 | 14.00 | 15.00 | 13.25 |15.00 | 14.00 |12.00 |14.50|15.00|12.00 |11.50 | 15.00 | 14.00 | 15.00 | 14.00
EEE 802.11ac (5 GHz) Maximum |16.00(16.00{16.50| 15.50 | 16.50 | 14.75 | 16.50 | 15.50 | 13.50 | 16.00 | 16.50|13.50 | 13.00 | 16.50 | 15.50 | 16.50 | 15.50 | 12.00 | 12.50 | 16.50 | 15.50
) Nominal  |14.50(14.50|15.00 | 14.00 | 15.00 | 13.25 |15.00 | 14.00 |12.00 |14.50|15.00|12.00 |11.50 | 15.00 | 14.00 | 15.00 | 14.00 | 10.50 | 11.00 | 15.00 | 14.00
EEE 802.11ax SU (5 GHz) Maximum |15.00(16.00|16.50| 14.00 | 16.50 | 13.50 | 16.50 | 15.50 | 12.00|16.00 | 16.50|11.50 |11.50 | 16.50 | 14.50 | 16.50 | 15.50 | 10.50 | 10.50 | 16.50 | 15.50
) Nominal  [13.50|14.50/15.00 12.50 | 15.00 | 12.00 {15.00 | 14.00 |10.50 | 14.50 | 15.00 | 10.00 | 10.00 | 15.00 | 13.00 | 15.00 | 14.00 | 9.00 | 9.00 | 15.00 | 14.00
Modulated Average - MIMO
Mode / Band (dBm) 2Tx, CDD - 5GHz ANTlower
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36 | 40-48 | 52-60 | 64-100 [104-132| 136 | 140 | 144 |149-165
EEE 802.11a (5 GHz) Maxer‘lle 15.00(16.00 16.50 | 15.00 | 16.50 | 15.00| 12.50 | 16.50 | 15.50
Nominal 13.50(14.50( 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00
JEEE 802.11n (5 GHz) Maxlr‘num 15.00(16.00 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50
Nominal  |13.50|14.50( 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00
JEEE 802.11ac (5 GHz) Maximum |15.00|16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50 | 12.50|16.00)16.50|12.50|11.25| 16.50 | 14.00 | 16.50 | 15.50 |11.00|10.50| 10.00 | 16.50 | 15.50
) Nominal 13.50(14.50( 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00| 14.00 [11.00 |14.50(15.00(11.00 | 9.75 | 15.00 | 12.50 | 15.00| 14.00 | 9.50 | 9.00 | 8.50 | 15.00 | 14.00
JEEE 802.11ax SU (5 GHz) Maximum [13.50(16.00| 16.50 | 13.50 | 16.50 | 13.50 | 10.00 |16.50| 15.50 | 11.00 [ 16.00 [ 16.50 [ 10.50 | 10.00 | 16.50 | 13.00 |16.50| 15.50 | 9.00 | 9.00 | 9.00 | 16.50 | 14.50
) Nominal  |12.00|14.50 15.00 | 12.00 | 15.00 | 12.00 | 8.50 [15.00 | 14.00 | 9.50 [14.50(15.00 9.00 | 8.50 | 15.00 | 11.50 | 15.00| 14.00 | 7.50 | 7.50 | 7.50 | 15.00 | 13.00
Modulated Average - MIMO
Mode / Band (dBm) 2Tx, SDM - 5GHz ANTlower
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36 | 40-48 | 52-60 | 64-100 [104-132| 136 | 140 | 144 |149-165| 38 46 54 62 102 [110-126) 134 | 142 |151-159| 42 58 106 |122-138] 155
EEE 802.11n (5 GHz) \ 1 [15.00(16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 [ 15.50 | 12.50|16.00|16.50|12.5011.25| 16.50 | 14.00 | 16.50 | 15.50
) Nominal _ [13.50|14.50] 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00 |11.00 | 14.50|15.00|11.00 | 9.75 | 15.00 | 12.50 | 15.00 | 14.00
JEEE 802.11ac (5 GHz) i 15.00(16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50 | 12.50|16.00| 16.50 | 12.50 | 11.25 | 16.50 | 14.00 | 16.50| 15.50 [11.00|10.50 | 10.00 | 16.50 | 15.50
) Nominal 13.50{14.50( 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00| 14.00 [11.00|14.50(15.00(11.00 | 9.75 | 15.00 | 12.50 | 15.00 14.00 | 9.50 | 9.00 | 8.50 | 15.00 | 14.00
EEE 802.11ax SU (5 GHz) Maximum_[13.50(16.00 16.50 | 13.50 | 16.50 | 13.50 | 10.00 | 16.50| 15.50 [ 11.00 [ 16.00 [ 16.50 | 10.50 | 10.00 | 16.50 | 13.00 | 16.50| 15.50 | 9.00 | 9.00 | 9.00 | 16.50 | 14.50
) Nominal _ |12.00|14.50| 15.00 | 12.00 | 15.00 {12.00| 8.50 |15.00]| 14.00 | 9.50 | 14.50|15.00| 9.00 | 8.50 | 15.00 | 11.50 |15.00 | 14.00 | 7.50 | 7.50 | 7.50 | 15.00 | 13.00

Note: In MIMO operations, 5GHz ANTlower transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM
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D. 5GHz ANTupper

Modulated Average - Single Tx Chain
Mode / Band (dBm) - 5GHz ANTupper

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36 40-48 | 52-60 64 100 |104-136| 140 144 (149-165
Maximum |16.00|16.00(16.25|16.25| 15.00 | 15.00 | 14.75 | 15.00 | 15.50
Nominal |14.50|14.50|14.75)|14.75| 13.50 | 13.50 | 13.25 [13.50 | 14.00
Maximum |16.00|16.00(16.25|16.25| 15.00 | 15.00 | 14.75 | 15.00| 15.50
Nominal 14.50(14.50|14.75|14.75| 13.50 | 13.50 | 13.25 [13.50 | 14.00
Maximum [16.00|16.00|16.25[16.25| 15.00 | 15.00 | 14.75 | 15.00| 15.50 | 13.50|16.00) 16.25 | 13.50 | 13.00 | 15.00 | 15.00 |15.00 | 15.50 | 12.00|12.50 | 15.00 | 15.50
Nominal 14.50(14.50|14.75|14.75( 13.50 | 13.50 | 13.25 [13.50 | 14.00 | 12.00 | 14.50 | 14.75 | 12.00|11.50 | 13.50 | 13.50 |13.50 | 14.00 | 10.5011.00 | 13.50 | 14.00
Maximum [15.00|16.00|16.25[14.50| 14.00 | 15.00 | 13.50 | 15.00| 15.50 | 12.00|16.00)16.25 |11.50 | 11.50 | 15.00 | 14.50 |15.00 | 15.50 | 10.50 |10.50 | 15.00 | 15.50
Nominal _ |13.50(14.50|14.75)13.00| 12.50 | 13.50 | 12.00 [13.50 | 14.00 | 10.50 [ 14.50 | 14.75 | 10.00 | 10.00 | 13.50 | 13.00 |13.50 | 14.00 | 9.00 | 9.00 | 13.50 | 14.00

IEEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)

Modulated Average - MIMO
Mode / Band (dBm) 2Tx, CDD - 5GHz ANTupper

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36 | 40-48 | 52-60 |64-100(104-132| 136 140 144 [149-165
Maximum |15.00|16.00|16.25|15.00| 15.00 | 15.00 | 12.50 | 15.00| 15.50
Nominal  |13.50(14.50|14.75|13.50| 13.50 | 13.50 | 11.00 | 13.50 | 14.00
Maximum |15.00|16.00|16.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00| 15.50
Nominal  |13.50(14.50|14.75|13.50| 13.50 | 13.50 | 11.00 | 13.50 | 14.00
Maximum |15.00|16.00|16.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00| 15.50 | 12.50 [ 16.00 | 16.25 | 12.50 [ 11.25 | 15.00 | 14.00 | 15.00 | 15.50 |11.00|10.50| 10.00 | 15.00 | 15.50
Nominal  |13.50(14.50|14.75|13.50| 13.50 | 13.50 | 11.00 | 13.50 | 14.00 | 11.00| 14.50|14.75|11.00| 9.75 | 13.50 | 12.50 | 13.50| 14.00 | 9.50 | 9.00 | 8.50 | 13.50 | 14.00
Maximum |13.50|16.0016.25|13.50 | 15.00 | 13.50 | 10.00 | 15.00| 15.50 | 11.00 | 16.00 | 16.25 | 10.50 [ 10.00 | 15.00 | 13.00 | 15.00 [ 15.50 | 9.00 | 9.00 | 9.00 | 15.00 | 14.50
Nominal |12.00|14.50|14.75|12.00| 13.50 | 12.00 | 8.50 [13.50( 14.00 | 9.50 | 14.50|14.75| 9.00 | 8.50 | 13.50 | 11.50 |13.50| 14.00 | 7.50 | 7.50 | 7.50 | 13.50 | 13.00

IEEE 802.11a (5 GHz)

|EEE 802.11n (5 GHz)

|EEE 802.11ac (5 GHz)

|EEE 802.11ax SU (5 GHz)

Modulated Average - MIMO

Mode / Band (dBm) 2Tx, SDM - 5GHz ANTupper
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36 | 40-48 | 52-60 |64-100|104-132| 136 140 | 144 |149-165| 38 46 54 62 | 102 |110-126| 134 | 142 |151-159| 42 58 106 |122-138| 155

Maximum |15.00|16.00|16.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00| 15.50 | 12.50 [ 16.00 | 16.25 | 12.50 [ 11.25 | 15.00 | 14.00 | 15.00 | 15.50
Nominal  |13.50|14.50|14.75|13.50| 13.50 | 13.50 | 11.00 | 13.50 | 14.00 | 11.00 | 14.50|14.75|11.00| 9.75 | 13.50 | 12.50 |13.50 | 14.00
Maximum |15.00|16.0016.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00| 15.50 | 12.50 [ 16.00 | 16.25 | 12.50 [ 11.25 | 15.00 | 14.00 | 15.00 | 15.50 | 11.00 | 10.50| 10.00 | 15.00 | 15.50
Nominal |13.5014.50|14.75|13.50 13.50 | 13.50 | 11.00 [13.50 | 14.00 | 11.00|14.50|14.75|11.00| 9.75 | 13.50 | 12.50 | 13.50| 14.00 | 9.50 | 9.00 | 8.50 | 13.50 | 14.00
Maximum |13.50|16.0016.25|13.50 | 15.00 | 13.50 | 10.00 | 15.00| 15.50 | 11.00 | 16.00 | 16.25 | 10.50 | 10.00 | 15.00 | 13.00 | 15.00 | 15.50 | 9.00 | 9.00 | 9.00 | 15.00 | 14.50
Nominal  |12.00|14.50|14.75|12.00 | 13.50 | 12.00 | 8.50 |13.50| 14.00 | 9.50 [14.50[14.75| 9.00 | 8.50 | 13.50 | 11.50 [13.50 | 14.00 | 7.50 | 7.50 | 7.50 | 13.50 | 13.00

Note: In MIMO operations, 5GHz ANTupper transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

|EEE 802.11ax SU (5 GHz)

1.34 Unlicensed Reduced Output Power
E. Antenna 2A

Below table is applicable in the following conditions:
-Simultaneous conditions with 5GHz WLAN

Modulated Average
(dBm) - Antenna 2a

Maximum 11.00
Nominal 9.50
Maximum 11.00
Nominal 9.50
Maximum 7.50
Nominal 6.00

Mode/Band

Bluetooth BDR/LE Reduced

Bluetooth EDR Reduced

Bluetooth HDR Reduced
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Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Mode/Band Modulated Average
(dBm) - Antenna 2a
Maxi 7.00
Bluetooth BDR/LE Reduced aximum
Nominal 5.50
i 7.00
Bluetooth EDR Reduced Maximum
Nominal 5.50
i 7.00
Bluetooth HDR Reduced Mawa\um
Nominal 5.50

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A/2B
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average
Mode / Band
(dBm) - Antenna 2a
Channel 1-12 13
Maximum 6.00
IEEE 802.11b (2.4 GHz
( ) Nominal 4.50
Maximum 6.00 3.0
IEEE 802.11g (2.4 GHz
8l ) Nominal 4.50 1.5
i 6.00 .
IEEE 802.11n (2.4 GHz)  |—MaXimum 3.0
Nominal 4.50 1.5
Maximum 6.00 N/A
IEEE 802.11ax SU (2.4 GHz
( ) Nominal 4.50 N/A

Below table is applicable in the following conditions:
-Simultaneous conditions with 5GHz WLAN

Mode/Band Modulated Average - MIMO
(dBm) - Antenna 2a
i 11.00
Bluetooth BDR/LE Reduced Mawamm
Nominal 9.50
i 11.00
Bluetooth EDR Reduced Mawamum
Nominal 9.50
i 7.50
Bluetooth HDR Reduced ~|—axmum
Nominal 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Mode/Band Modulated Average - MIMO
(dBm) - Antenna 2a
i 7.00
Bluetooth BDR/LE Reduced [—aaximum

Nominal 5.50

i 7.
Bluetooth EDR Reduced Maxwpum 00
Nominal 5.50

i 7.
Bluetooth HDR Reduced Maxwpum 00
Nominal 5.50

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A/2B
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average - MIMO

Mode / Band (dBm) - Antenna 2a
20 MHz Bandwidth
Channel 1-12 13
Maximum 6.00 -0.5
IEEE 802.11g (2.4 GHz
gl ) Nominal 4.50 -2.0
i 6.00 -0.
EEE 802.11n (2.4 GHz)  |—aXimum 9.5
Nominal 4.50 -2.0
Maximum 6.00 N/A
IEEE 802.11ax SU (2.4 GHz
( ) Nominal 4.50 N/A

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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F. Antenna4A

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Modulated Average
Mode/Band
(dBm) - Antenna 4a
i 7.00
Bluetooth BDR/LE Reduced MaX|rT1um
Nominal 5.50
i 7.00
Bluetooth EDR Reduced l\/laan\um
Nominal 5.50
i 7.00
Bluetooth HDR Reduced MaX|rT1um
Nominal 5.50

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 4A/4B
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average
Mode / Band
(dBm) - Antenna 4a
Channel 1-12 13
Maximum 6.00
IEEE 802.11b (2.4 GHz
( ) Nominal 4.50
i 6.00 .
IEEE 802.11g (2.4 GHz) Maximum 1.0
Nominal 4.50 -0.5
i 6.00 .
IEEE 802.11n (2.4 GHz) Maximum 1.0
Nominal 4.50 -0.5
i 6.00
|EEE 802.11ax SU (2.4 GHz) |—aximum N/A
Nominal 4.50 N/A
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Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active and 5GHz WLAN
-Simultaneous conditions with Inter-band ULCA active

-Simultaneous conditions with Inter-band ULCA active and 5GHz WLAN

Modulated Average - MIMO
Mode/Band
e (dBm) - Antenna 4a
Maximum 7.00
Bluetooth BDR/LE
/ Nominal 5.50
Maximum 7.00
Bluetooth EDR
e Nominal 5.50
' 7.00
Bluetooth HDR Reduced MaXIrT1Um
Nominal 5.50

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 4A/4B
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average - MIMO

Mode / Band (dBm) - Antenna 4a
20 MHz Bandwidth
Channel 1-12 13
i 6.00 ]
|EEE 802.11g (2.4 GHz)  [—aaximum 1.5
Nominal 4.50 0.0
i 6.00 ]
IEEE 802.11n (2.4 GHz) ~ —a2ximum 1.5
Nominal 4.50 0.0
IEEE 802.11ax SU (2.4 GHz) [—a2ximum 6.00 N/A
Nominal 4.50 N/A

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.
G. 5GHz ANTlower
Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average - Single Tx Chain

Mode / Band (dBm) - 5GHz ANTlower

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36-48 52-144 | 149-165 62-102 ( 110-142 | 151-159

Maximum 12.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 11.50 |12.00)12.50|12.50| 12.50 | 11.50 |12.00|12.50| 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00 |10.50|11.00/11.00| 11.00 | 10.00 |10.50|11.00| 11.00 | 10.00
Maximum 12.00 | 12.50 | 11.50 |12.00)12.50|11.50| 12.50 | 11.50 |10.50|10.50| 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00 |10.50(11.00|10.00| 11.00 | 10.00 | 9.00 | 9.00 | 11.00 | 10.00

IEEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average - MIMO (dBm) 2Tx, CDD - 5GHz ANTlower
Mode / Band
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36-48 | 52-136 | 140 144 | 149-165 151-159
EEE 802.11a (5 GHz) Maxlr\lﬁum 12.00 | 12.50 | 12.50 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00
EEE 802.11n (5 GHz) Maxn\"\um 12.00 | 12.50 | 12.50 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00
EEE 802.11ac (5 GHz) Maximum 12.00 ( 12.50 | 12.50 | 12.50 | 11.50 [12.00)12.00(12.50|12.50|11.25| 12.50 | 11.50 {11.00|10.50| 10.00 | 12.50 | 11.50
i Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00 [10.5010.50(11.00|11.00| 9.75 | 11.00 | 10.00 | 9.50 | 9.00 | 8.50 | 11.00 | 10.00
EEE 802.11ax SU (5 GHz) Maximum 12.00 ( 12.50 | 10.00 | 12.50 | 11.50 [11.00)12.00(12.50|10.50|10.00| 12.50 | 11.50 | 9.00 | 9.00 | 9.00 | 12.50 | 11.50
i Nominal 10.50 | 11.00 8.50 11.00 | 10.00 | 9.50 |10.50|11.00| 9.00 | 8.50 | 11.00 | 10.00 | 7.50 | 7.50 | 7.50 | 11.00 | 10.00
Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-band ULCA
Modulated Average - MIMO (dBm) 2Tx, SDM - 5GHz ANTlower
Mode / Band
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36-48 | 52-136 | 140 144 | 149-165| 38 46 54 62 | 102 [110-142[151-159| 42 58 106 [122-138| 155
EEE 802.11n (5 GHz) Maxlr\‘ﬁum 12.00 | 12.50 | 12.50 | 12.50 | 11.50 [12.00|12.00(12.50|12.50(11.25| 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00 [10.50|10.50(11.00|11.00| 9.75 | 11.00 | 10.00
IEEE 802.11ac (5 GHz) Maximum 12.00 | 12.50 | 12.50 | 12.50 | 11.50 [12.00)12.00(12.50|12.50|11.25| 12.50 | 11.50 {11.00|10.50| 10.00 | 12.50 | 11.50
i Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00 [10.5010.50(11.00|11.00| 9.75 | 11.00 | 10.00 | 9.50 | 9.00 | 8.50 | 11.00 | 10.00
IEEE 802.11ax SU (5 GHz) Maximum 12.00 ( 12.50 | 10.00 | 12.50 | 11.50 [11.00)12.00(12.50|10.50|10.00| 12.50 | 11.50 | 9.00 | 9.00 | 9.00 | 12.50 | 11.50
i Nominal 10.50 | 11.00 8.50 11.00 | 10.00 | 9.50 |10.50|11.00| 9.00 | 8.50 | 11.00 | 10.00 | 7.50 | 7.50 | 7.50 | 11.00 | 10.00

Note: In MIMO operations, 5GHz ANTlower transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

H. 5GHz ANTupper

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average - Single Tx Chain
Mode / Band (dBm) - 5GHz ANTupper
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36-48 52-64 | 100-144 | 149-165 | 36-48 | 52-62 | 102-142|110-142|151-159 106-138
IEEE 802.11a (5 GHa) Maxuﬁum 11.00 | 11.25 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00
IEEE 802.11n (5 GHz) Maxm'mm 11.00 | 11.25 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00
IEEE 802.11ac (5 GHa) Maxm'mm 11.00 | 11.25 | 10.00 | 10.50 |11.00(11.25| 10.00 | 12.50 | 10.50 | 11.00|11.25| 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00 | 9.50 [ 9.75 | 8.50 | 11.00 | 9.00 | 9.50 | 9.75 | 8.50 | 9.00
IEEE 802.11ax SU (5 GHz) Max@um 11.00 | 11.25 | 10.00 | 10.50 |11.00(11.25| 10.00 | 12.50 | 10.50 | 10.50|10.50| 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00 | 9.50 [ 9.75 | 8.50 | 11.00 | 9.00 | 9.00 | 9.00 | 8.50 | 9.00
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-band ULCA

Modulated Average - MIMO (dBm) 2Tx, CDD - 5GHz ANTupper
Mode / Band
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36-48 52-64 100-144 | 148-165 151-159
Maximum | 11.00 | 11.25 | 10.00 | 10.50
IEEE 802.11a (5 GHz) Nominal | 9.50 | 9.75 | 850 | 9.00
IEEE 802.11n (5 GHz) Mamnlwum 11.00 | 11.25 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00
\££E 802.11a¢ (5 GH2) Maximum 11.00 | 11.25 | 10.00 | 10.50 [11.00]11.25| 11.25 | 10.00 | 10.50 [11.00(|10.50] 10.00 | 10.00 | 10.50
Nominal 950 | 975 | 850 | 9.00 |9.50 [ 9.75 | 9.75 | 850 | 900 | 9.50 | 9.00 | 850 | 850 | 9.00
\EEE 802.11ax SU (5 GHz) Maximum | 11.00 | 11.25 | 10.00 | 10.50 [11.00(11.25| 10.50 | 10.00 | 10.50 | 9.00 | 9.00 | 9.00 | 10.00 | 10.50
) Nominal 950 | 975 | 850 | 9.00 [9.50 [9.75 | 9.00 | 850 | 900 [ 750 [ 750 | 7.50 | 8.50 | 9.00
Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-band ULCA
Modulated Average - MIMO (dBm) 2Tx, SDM - 5GHz ANTupper
Mode / Band
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36-48 52-64 100-144 | 149-165 | 38-46 54 62 102-142|151-159 42 58 106 122-138 155
\EEE 802.11n (5 GHa) Maximum_ | 11.00 | 11.25 | 10.00 | 10.50 |11.0011.25 | 11.25 | 10.00 | 10.50
Nominal 9.50 | 9.75 | 850 | 9.00 | 9.50 | 9.75 | 9.75 | 8.50 | 9.00
\EEE 802.11a¢ {5 GHz) Maximum | 11.00 | 11.25 | 10.00 | 10.50 |11.00]11.25 | 11.25 | 10.00 | 10.50 |11.00]10.50| 10.00 | 10.00 | 10.50
Nominal 9.50 | 9.75 | 8.50 | 9.00 | 9.50 | 9.75 | 9.75 | 8.50 | 9.00 | 9.50 | 9.00 | 8.50 | 8.50 | 9.00
\EEE 802.11ax SU (5 GH2) Maximum_ | 11.00 | 11.25 | 10.00 | 10.50 |11.00|11.25 | 10.50 | 10.00 | 10.50 | 9.00 | 9.00 | 9.00 | 10.00 | 10.50
Nominal 9.50 | 9.75 | 8.50 | 9.00 | 9.50 | 9.75 | 9.00 | 8.50 | 9.00 | 7.50 | 7.50 | 7.50 | 8.50 | 9.00

Note: In MIMO operations, 5GHz ANTupper transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

FCC ID: BCGA2068

7\ PCTEST

SAR EVALUATION REPORT

Approved by:
Quality Manager

Document S/N:

1C1912170051-01-R2.BCG

Test Dates:

12/16/2019 — 01/21/2020

DUT Type:

Tablet Device

Page 26 of 297

© 2020 PCTEST.

REV 214 M
09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

14 DUT Antenna Locations

The overall diagonal dimension of the device is > 200 mm. A diagram showing the location of the device antennas
can be found in Appendix F. Exact antenna dimensions and separation distances are shown in the Technical
Descriptions in the FCC filings.

Table 1-1
Device Edges/Sides for SAR Testing
Device Sides/Edges for SAR Testing
Mode Back Front Top Bottom | Right Left
GPRS 850 Ant 1 Yes No No Yes No Yes
UMTS 850 Ant 1 Yes No No Yes No Yes
LTE Band 71 Ant 1 Yes No No Yes No Yes
LTE Band 12 Ant 1 Yes No No Yes No Yes
LTE Band 13 Ant 1 Yes No No Yes No Yes
LTE Band 14 Ant 1 Yes No No Yes No Yes
LTE Band 5 (Cell) Ant 1 Yes No No Yes No Yes
LTE Band 26 (Cell) Ant 1 Yes No No Yes No Yes
LTE Band 48 (Cell) Ant 1 Yes No No Yes No Yes
GPRS 850 Ant 3 Yes No Yes No Yes No
UMTS 850 Ant 3 Yes No Yes No Yes No
LTE Band 71 Ant 3 Yes No Yes No Yes No
LTE Band 12 Ant 3 Yes No Yes No Yes No
LTE Band 13 Ant 3 Yes No Yes No Yes No
LTE Band 14 Ant 3 Yes No Yes No Yes No
LTE Band 5 (Cell) Ant 3 Yes No Yes No Yes No
LTE Band 26 (Cell) Ant 3 Yes No Yes No Yes No
LTE Band 48 (Cell) Ant 3 Yes No Yes No Yes No
GPRS 1900 Ant 4A Yes No Yes No No Yes
UMTS 1750 Ant 4A Yes No Yes No No Yes
UMTS 1900 Ant 4A Yes No Yes No No Yes
LTE Band 4 (AWS) Ant 4A Yes No Yes No No Yes
LTE Band 66 (AWS) Ant4A| Yes No Yes No No Yes
LTE Band 2 (PCS) Ant 4A Yes No Yes No No Yes
LTE Band 25 (PCS) Ant4A | Yes No Yes No No Yes
LTE Band 30 Ant 4A Yes No Yes No No Yes
LTE Band 7 Ant 4A Yes No Yes No No Yes
LTE Band 41 Ant 4A Yes No Yes No No Yes
GPRS 1900 Ant 4B Yes No Yes No No Yes
UMTS 1750 Ant 4B Yes No Yes No No Yes
UMTS 1900 Ant 4B Yes No Yes No No Yes
LTE Band 4 (AWS) Ant 4B Yes No Yes No No Yes
LTE Band 66 (AWS) Ant 4B Yes No Yes No No Yes
LTE Band 2 (PCS) Ant 4B Yes No Yes No No Yes
LTE Band 25 (PCS) Ant 4B Yes No Yes No No Yes
LTE Band 30 Ant 4B Yes No Yes No No Yes
LTE Band 7 Ant 4B Yes No Yes No No Yes
LTE Band 41 Ant 4B Yes No Yes No No Yes
LTE Band 48 (Cell) Ant 4B Yes No Yes No No Yes
GPRS 1900 Ant 2A Yes No No Yes Yes No
UMTS 1750 Ant 2A Yes No No Yes Yes No
UMTS 1900 Ant 2A Yes No No Yes Yes No
LTE Band 4 (AWS) Ant 2A Yes No No Yes Yes No
LTE Band 66 (AWS) Ant2A| Yes No No Yes Yes No
LTE Band 2 (PCS) Ant 2A Yes No No Yes Yes No
LTE Band 25 (PCS) Ant2A | Yes No No Yes Yes No
LTE Band 30 Ant 2A Yes No No Yes Yes No
LTE Band 7 Ant 2A Yes No No Yes Yes No
LTE Band 41 Ant 2A Yes No No Yes Yes No
GPRS 1900 Ant 2B Yes No No Yes Yes No
UMTS 1750 Ant 2B Yes No No Yes Yes No
UMTS 1900 Ant 2B Yes No No Yes Yes No
LTE Band 4 (AWS) Ant 2B Yes No No Yes Yes No
LTE Band 66 (AWS) Ant 2B Yes No No Yes Yes No
LTE Band 2 (PCS) Ant 2B Yes No No Yes Yes No
LTE Band 25 (PCS) Ant 2B Yes No No Yes Yes No
LTE Band 30 Ant 2B Yes No No Yes Yes No
LTE Band 7 Ant 2B Yes No No Yes Yes No
LTE Band 41 Ant 2B Yes No No Yes Yes No
LTE Band 48 (Cell) Ant 2B Yes No No Yes Yes No
2.4 GHz WLAN Ant 4A Yes No Yes No No Yes
2.4 GHz WLAN Ant 2A Yes No No Yes Yes No
WLAN 5GHz ANTlower Yes No No Yes Yes No
WLAN 5GHz ANT upper Yes No Yes No Yes No
Bluetooth Ant 4A Yes No Yes No No Yes
Bluetooth Ant 2A Yes No No Yes Yes No

Note: Per FCC KDB Publication 616217 D04v01r01, particular edges were not required to be evaluated for SAR
based on the SAR exclusion threshold in KDB 447498 D01V06. Additional edges may have been evaluated for
simultaneous transmission analysis.
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1.5 Simultaneous Transmission Capabilities

According to FCC KDB Publication 447498 D01v06, transmitters are considered to be operating simultaneously
when there is overlapping transmission, with the exception of transmissions during network hand-offs with
maximum hand-off duration less than 30 seconds.

This device contains multiple transmitters that may operate simultaneously, and therefore requires a simultaneous
transmission analysis according to FCC KDB Publication 447498 D01v06 4.3.2 procedures.

Table 1-2
Simultaneous Transmission Scenarios
No. Capable Transmit Configuration Body
1 Cellular Band + 2.4 GHz WI-FI Yes
2 Cellular Band + 5 GHz WI-FI Yes
3 Cellular Band + 2.4 GHz Bluetooth Yes
4 Cellular Band+ 2.4 GHz WI-FI MIMO Yes
5 Cellular Band + 5 GHz WI-FI MIMO Yes
6 Cellular Band + 2.4 GHz Bluetooth MIMO (T xBF) Yes
7 Cellular Band + 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
8 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI Yes
9 Cellular Band + 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
10 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes
11 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
12 2.4 GHz Bluetooth MIIMO (TxBF) + 5 GHz WI-FI Yes
13 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
14 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes
Table 1-3
Simultaneous Transmission Scenarios of Inter-band ULCA
No. LTE Inter-Band ULCA Transmit Configuration Body Note
LTE Bands transmitting from Ant 1: LTE B5/12/13/14
1 |Celllar Ant 1+ Cellular Ant 2A Yes || TE Bands transmitting from Ant 2A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 1: LTE B5/12/13/14
2 |Cellular Ant 1 + Cellular Ant 4A Yes || TE Bands transmitting from Ant 4A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 1: LTE B5/12/13/14
3 [Cellular Ant 1+ Cellular Ant 4B Yes || TE Bands transmitting from Ant 4B: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13/14
4 |Cellular Ant 3 + Cellular Ant 2A Yes || TE Bands transmitting from Ant 2A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13/14
5 |Cellular Ant 3 + Cellular Ant 28 Yes || TE Bands transmitting from Ant 2B: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13/14
6 [Cellular Ant 3 + Cellular Ant 4A YeS  |LTE Bands transmitting from Ant 4A: LTE B2/4/7/66/30
Note: The technical description includes all the possible Inter-band ULCA combinations.
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Table 1-4
Simultaneous Transmission Scenarios with Inter-band ULCA Active

No. Capable Transmit Configuration Body
1 LTE Inter-Band ULCA + 2.4 GHz WI-FI Yes
2 LTE Inter-Band ULCA + 5 GHz WI-FI Yes
3 LTE Inter-Band ULCA + 2.4 GHz Bluetooth Yes
4 LTE Inter-Band ULCA+ 2.4 GHz WI-FI MIMO Yes
5 LTE Inter-Band ULCA + 5 GHz WI-FI MIMO Yes
6 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) Yes
7 LTE Inter-Band ULCA + 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
8 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI Yes
9 LTE Inter-Band ULCA + 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
10 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes

Note: LTE inter-band ULCA can operate in any of the combinations in table 1-3.

1. There are no limitations in the above listed simultaneous transmission scenarios between cellular
antennas and BT/WI-FI antennas.

2. 2.4 GHz WLAN, and 2.4 GHz Bluetooth share the same antenna path and cannot transmit
simultaneously.

3. This device supports 2x2 MIMO Tx for WLAN 802.11a/g/n/ac/ax. 802.11al/g/n/ac/ax supports CDD and
STBC and 802.11n/ac/ax additionally supports SDM. Each WLAN antenna can transmit independently or
together when operating with MIMO.

4. This device supports VOWIFI.

1.6 Miscellaneous SAR Test Considerations
(A) WIFI/BT

Since U-NII-1 and U-NII-2A bands have the same maximum output power and the highest reported SAR for
U-NII-2A is less than 1.2 W/kg, SAR is not required for U-NII-1 band according to FCC KDB Publication
248227 D01v02r02.

The WLANY/Bluetooth chipset in this device is produced by two different suppliers. The electrically identical
modules are manufactured with the identical mechanical structure to meet the same specifications and
functions. Two device variants are referenced as Variant 1 and Variant 2 in this report. WLAN/Bluetooth SAR
worst case configuration was spotchecked on Variant 1 and Variant 2. The Variant with the highest reported
SAR value was evaluated for the remaining WLAN/Bluetooth configurations.

This device supports channel 1-13 for 2.4 GHz WLAN. However, because channel 12/13 targets are not
higher than that of channels 1-11, channels 1, 6, and 11 were considered for SAR testing per FCC KDB
248227 D01V02r02

This device supports IEEE 802.11ac with the following features:
a) Up to 80 MHz Bandwidth only

b) No aggregate channel configurations
¢) 2 Tx antenna output
d) 256 QAM is supported
e) TDWR and Band gap channels are supported
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This device supports IEEE 802.11ax with the following features:
a) Up to 80 MHz Bandwidth only for 5 GHz

b) Up to 20 MHz Bandwidth only for 2.4 GHz

c) No aggregate channel configurations

d) 2 Tx antenna output

e) Up to 1024 QAM is supported

f) TDWR and Band gap channels are supported for 5 GHz
g) MU-MIMO UL Operations are not supported

Per April 2019 TCB Workshop Notes, SAR testing was not required for 802.11ax when applying the initial test
configuration procedures of KDB 248227, with 802.11ax considered a higher order 802.11 mode.

(B) Licensed Transmitter(s)

This device is only capable of QPSK HSUPA in the uplink. Therefore, no additional SAR tests are required
beyond that described for devices with HSUPA in KDB 941225 D01v03r01.

LTE SAR for the higher modulations and lower bandwidths were not tested since the maximum average
output power of all required channels and configurations was not more than 0.5 dB higher than the highest
bandwidth; and the reported LTE SAR for the highest bandwidth was less than 1.45 W/kg for all
configurations according to FCC KDB 941225 D05v02r04.

This device supports LTE Carrier Aggregation (CA) in the downlink. All uplink communications are identical to
Release 8 specifications. Per FCC KDB Publication 941225 D05A v01r02, SAR for LTE CA operations was
not needed since the maximum average output power in LTE CA mode was not >0.25 dB higher than the
maximum output power when downlink carrier aggregation was inactive. The downlink carrier aggregation
exclusion analysis can be found in Appendix F.

This device supports intra-band LTE Carrier Aggregation (CA) for LTE Band 41, LTE Band 5, and LTE Band 7
with two component carriers in the uplink. SAR Measurements and conducted powers were evaluated per
2017 Fall TCB Workshop Notes.

This device supports downlink 4x4 MIMO operations for some LTE Bands. Per May 2017 TCB Workshop
Notes, SAR for 4x4 DL MIMO was not needed since the maximum average output power in 4x4 DL MIMO
mode was not more than 0.25 dB higher than the maximum output power with 4x4 DL MIMO inactive.

This device supports 64QAM on the uplink and 256QAM on the downlink for LTE Operations. Conducted
powers for 64QAM uplink configurations were measured per Section 5.1 of FCC KDB Publication 941225
D05v02r05. SAR was not required for 64QAM since the highest maximum output power for 64 QAM is <
dB higher than the same configuration in QPSK and the reported SAR for the QPSK configuration is < 1.45
W/kg, per Section 5.2.4 of FCC KDB Publication 941225 D05v02r05.

This device supports both Power Class 2 (PC2) and Power Class 3 (PC3) for LTE Band 41. Per May 2017
TCB Workshop Notes, SAR tests were performed with Power Class 3 (given the specific UL/DL limitations for
Power Class 2). Additionally, SAR testing for the power class condition was evaluated for the highest
configuration in Power Class 3 for each test configuration to confirm the results were scalable linearly (See
Section 13.1).

This device supports LTE capabilities with overlapping transmission frequency ranges. When the supported
frequency range of an LTE Band falls completely within an LTE band with a larger transmission frequency
range, both LTE bands have the same target power (or the band with the larger transmission frequency range
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has a higher target power), and both LTE bands share the same transmission path and signal characteristics,
SAR was only assessed for the band with the larger transmission frequency range.

This device supports inter-band LTE Carrier Aggregation (CA) for LTE Bands 2/4/5/7/12/13/14/30/66 with two
component carriers in the uplink. Additional SAR Measurements were performed for some positions at the
maximum allowed output power in inter-band ULCA mode. All single uplink 1g SAR values for each band
were < 0.8 W/kg and the algebraic summation of the 1g SAR inter-band ULCA values were < 1.45. Per Fall
2018 TCB Workshop notes, no additional measurements were required.

1.7  Guidance Applied

FCC KDB Publication 941225 D01v03r01, D05v02r04, DO5Av01r02 (2G/3G/4G)

FCC KDB Publication 248227 D01v02r02 (SAR Considerations for 802.11 Devices)

FCC KDB Publication 447498 D01v06 (General SAR Guidance)

FCC KDB Publication 865664 D01v01r04, D02v01r02 (SAR Measurements up to 6 GHz)
FCC KDB Publication 616217 D04v01r02 (Tablet)

October 2013 TCB Workshop Notes (GPRS Testing Considerations)

May 2017 TCB Workshop Notes (LTE 4x4 Downlink MIMO, LTE Band 41 Power Class 2/3)
April 2018 TCB Workshop Notes (LTE Carrier Aggregation)

April 2019 TCB Workshop Notes (IEEE 802.11ax)

October 2018 TCB Workshop Notes (Inter-band Uplink Carrier Aggregation)

1.8 Device Serial Numbers

Several samples with identical hardware were used to support SAR testing. The manufacturer has confirmed that
the device(s) tested have the same physical, mechanical and thermal characteristics and are within operational
tolerances expected for production units. The serial numbers used for each test are indicated alongside the
results in Section 10.
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LTE INFORMATION

LTE Information
Form Factor Tablet Device
Frequency Range of each LTE ission band LTE Band 71 (665.5 - 695.5 MHz)
LTE Band 12 (699.7 - 715.3 MHz)
LTE Band 17 (706.5 - 713.5 MHz)
LTE Band 13 (779.5 - 784.5 MHz)
LTE Band 14 (790.5 - 795.5 MHz)
LTE Band 26 (Cel) (814.7 - 848.3 Mrz)
LTE Band 5 (Cell) (824.7 - 848.3 MHz)
LTE Band 4 (AWS) (1710.7 - 1754.3 MHz)
LTE Band 66 (AWS) (1710.7 - 1779.3 MHz)
LTE Band 2 (PCS) (1850.7 - 1909.3 MHz)
LTE Band 25 (PCS) (1850.7 - 1914.3 MHz)
LTE Band 30 (2307.5 - 2312.5 MHz)
LTE Band 7 (2502.5 - 2567.5 MHz)
LTE Band 41 (2498.5 - 2687.5 MHz)
LTE Band 48 (3552.5 - 3697.6 MHz)
Channel Bandwidihs L7E Band 71: 5 Mz, 10 Mz, 15 Mz, 20 Mz
LTE Band 12: 1.4 MHz, 3 MHz, Hz, 10 MHz
LTE Band 17: 5 MHz, 1! Hz
LTE Band 13: 5 MHz, 1 Hz
LTE Band 14: 5 MHz, 10 MHz
LTE Band 26 (Cell): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz
LTE Band 5 (Cell): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz
LTE Band 4 (AWS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 66 (AWS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 2 (PCS): 1.4 Mz, 3 Mz, 5 Mz, 10 Mz, 15 Mz, 20 Mz
LTE Band 25 (PCS): 1.4 Mz, 3 Mz, 5 Mz, 10 Mz, 15 Mz, 20 Mz
LTE Band 30: 5 MHz, 10 Mz
LTE Band 7: 5 MHz, 10 MHz, 15 MHz, 20 MHz.
LTE Band 41: 5 MHz, 10 MHz, 15 MHz, 20 MHz
LTE Band 48: Hz, 10 MHz, 1 Hz, 20 MHz
Channel Numbers and Frequencies (MHz) Low I Low-Mid Mid Mid-High High
LTE Band 71: 5§ MHz. 665.5 (133147) 680.5 (133297) 695.5 (133447)
LTE Band 71 10 MHz 668 (133172) 680.5 (133297) 693 (133422)
LTE Band 71: 15 Mz 670.5 (133197) 680.5 (133297) 690.5 (133397)
20 Mz 673 (133222) 680.5 (133297) 688 (133372)
1.4 Mhz 699.7 (23017) 707.5 (23095) 715.3 (23173)
3 MHz 700.5 (23025) 707.5 (23095) 714.5 (23165)
LTE Band 12 5 Mz, 701.5 (23035) 707.5 (23095) 713.5 (23155)
LTE Band 12: 10 Mrz 704 (23060) 707.5 (23095 711 (23130)
LTE Band 17. 5 Mz 706.5 (23755) 710 (23790) 713.5 (23625)
LTE Band 17: 10 MHz 709 (23780, 710 (23790 711 (23800)
LTE Band 13: 5 Mrz 779.5 (23205) 782 (23230) 784.5 (23255)
LTE Band 13: 10 MHz NA 782 (23230 NA
LTE Band 14: 5 MHz. 790.5 (23305) 793 (23330 795.5 (23355
TE Band 14: 10 MHz NA 793 (23330 NA
Band 26 (Cel): 1.4 Mz 814.7 (26697) 831.5 (26865) 848.3 (27033)
LTE Band 26 (Cel): 3 MHz 815.5 (26705) 831.5 (26865) 847.5 (27025)
LTE Band 26 (Cell) 5 MHz 816.5 (26715) 831.5 (26865) 846.5 (27015)
LTE Band 26 (Cell): 10 MHz. 819 (26740) 831.5 (26865 844 (26990
LTE Band 5 (Cel): 1.4 MHz 824.7 (20407) 836.5 (20525) 848.3 (20643)
LTE Band 5 (Cel): 3 MHz 825.5 (20415) 836.5 (20525) 847.5 (20635)
LTE Band 5 (Cel): 5 MHz 826.5 (20425) 836.5 (20525) 846.5 (20625)
LTE Band 5 (Cell): 10 MHz 829 (20450 836.5 (20525) 844 (20600)
LTE Band 4 (AWS): 1.4 Mrz 1710.7 (19957) 1732.5 (20175) 17543 (20393)
LTE Band 4 (AWS): 3 Mhz 1711.5 (19965) 1732.5 (20175) 1753.5 (20385)
LTE Band 4 (AWS): 5 Mhz 1712.5 (19975) 1732.5 (20175) 1752.5 (20375)
LTE Band 4 (AWS): 10 MHz 1715 (20000) 1732.5 (20175) 1750 (20850)
LTE Band 4 (AWS): 15 Mrz T717.5 (20025) 17325 (20175) 1747.5 (20325)
LTE Band 4 (AWS): 20 MHz 1720 (20050) 1732.5 (20175) 1745 (20300
LTE Band 66 (AWS): 1.4 MHz 1710.7(131979) 1745 (132322) 1779.3 (132665)
LTE Band 66 (AWS): 3 MHz 1711.5 (131987) 1745 (132322) 1778.5 (132657)
LTE Band 66 (AWS): 5 MHz 1712.5 (131997) 1745 (132322, 1777.5 (132647)
LTE Band 66 (AWS): 10 MHz 1715 (132022) 1745 (132322) 1775 (132622)
LTE Band 66 (AWS): 15 Mz T717.5 (132047) 1745 (132322) 1772.5 (152597)
LTE Band 66 (AWS): 20 MHz 1720 (132072) 1745 (132322) 1770 (132572)
- Band 2 (PCS): 1.4 MHz 1850.7 (18607) 1880 (18900) 19093 (19193)
LTE Band 2 (PCS): 3 Mz 1851.5 (18615) 1880 (18900) 1908.5 (19185)
LTE Band 2 (PCS): 5 Mrz 1852.5 (18625) 1880 (18900) 1907.5 (19175)
LTE Band 2 (PCS): 10 MHz 1855 (18650) 1880 (18900) 1905 (19150)
LTE Band 2 (PCS): 15 Mrz 7857.5 (18675) 1880 (18900) 1902.5 (19125)
LTE Band 2 (PCS): 20 MHz 1860 (18700, 1880 (18900) 1900 (19100)
LTE Band 25 (PCS): 1.4 MHz. 1850.7 (26047) 1882.5 (26365 1914.3 (26683
LTE Band 25 (PCS): 3 MHz 1851.5 (26055) 1882.5 (26365 1913.5 (26675)
LTE Band 25 (PCS): 5§ MHz 1852.5 (26065) 1882.5 (26365 1912.5 (26665)
LTE Band 25 (PCS): 10 MHz 1855 (26090) 1882.5 (26365) 1910 (26640)
LTE Band 25 (PCS): 15 Mz 7857.5 (26115) 1882.5 (26365) 7907.5 (26615)
LTE Band 25 (PCS): 20 MHz 1860 (26140) 1882.5 (26365 1905 (26590)
LTE Band 30: 5 MHz 2307.5 (27685) 2310 (27710) 28125 (27735)
LTE Band 30: 10 MHz NA 2310 (27710) NA
LTE Band 7: 5 Mz 2502.5 (20775) 2535 (21100) 2567.5 (21425)
LTE Band 7: 10 MHz. 2505 (20800, 2535 (21100; 2565 (21400)
LTE Band 7: 15 MHz. 2507.5 (20825) 2535 (21100, 2562.5 (21375)
LTE Band 7: 20 MHz. 2510 (20850) 2535 (21100 2560 (2
LTE Band 41: 5 Mz 2506 (39750) 25495 (40185) 2593 (40620) 26365 (41055)
LTE Band 41: 10 Mz 2506 (39750) 2549.5 (40185) 2593 (40620) 2636.5 (41055)
LTE Band 41 15 MHz 2506 (39750) 2549.5 (40185) 2593 (40620) 2636.5 (41055)
LTE Band 41 20 MHz 2506 (39750) 2549.5 (40185) 2593 (40620 2636.5 (41055)
LTE Band 48: 5 MHz 35525 (55265) | 3600.8 (55748) A 3649.0 (56232) |
LTE Band 48 10 MHz 3555 (55290) 3601.7 (55757) A 3648.3 (56223)
LTE Band 48 15 Mz 3557.5 (55315) | 3602.5 (55765) NA 3647.5 (56215)
LTE Band 48: 20 MHz 3560 (55340) 3603.3 (55773) NA 3646.7 (56207)
UE Category DL UE Cat 19 (QPSK, 16QAM, 64QAM, 256QAM), UL UE Cat 13 (QPSK, 16QAl
i Supported in UL QPSK, 160AM, 640AM
LTE MPR Permanently implemented per 3GPP TS
36.101 section 6.2.3~6.2.5? (manufacturer attestation YES
to be provided)
A-MPR (Addiional MPR) disabled for SAR Testing? YES
LTE Carrier Aggregation Possible Combinations The technical description includes all the possible carrier aggregation combinations
LTE Additional Information This device does not support full CA features on 3GPP Release 13. It supports carrier aggregation and downlink
MIMO features as shown in Section 8 and Appendix F. All other uplink communications are identical to the Release
8 Specifications. Uplink communications are done on the PCC unless otherwise specified. The following LTE
Release 13 Features are not supported: Relay, HetNet, Enhanced MIMO, elCIC, eMBMS, Cross-Carrier
Scheduling, Enhanced SC-FDMA.
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3 INTRODUCTION

The FCC and Innovation, Science, and Economic Development Canada have adopted the guidelines for
evaluating the environmental effects of radio frequency (RF) radiation in ET Docket 93-62 on Aug. 6, 1996 and
Health Canada Safety Code 6 to protect the public and workers from the potential hazards of RF emissions due to
FCC-regulated portable devices. [1]

The safety limits used for the environmental evaluation measurements are based on the criteria published by the
American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI C95.1-
1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields, 3
kHz to 300 GHz [3] and Health Canada RF Exposure Guidelines Safety Code 6 [22]. The measurement
procedure described in IEEE/ANSI C95.3-2002 Recommended Practice for the Measurement of Potentially
Hazardous Electromagnetic Fields - RF and Microwave [4] is used for guidance in measuring the Specific
Absorption Rate (SAR) due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for
SAR evaluation are similar to those recommended by the International Committee for Non-lonizing Radiation
Protection (ICNIRP) in Biological Effects and Exposure Criteria for Radiofrequency Electromagnetic Fields,”
Report No. Vol 74. SAR is a measure of the rate of energy absorption due to exposure to an RF transmitting
source. SAR values have been related to threshold levels for potential biological hazards.

3.1 SAR Definition

Specific Absorption Rate is defined as the time derivative (rate) of the incremental energy (dU) absorbed by
(dissipated in) an incremental mass (dm) contained in a volume element (dV) of a given density (p). Itis also
defined as the rate of RF energy absorption per unit mass at a point in an absorbing body (see Equation 3-1).

Equation 3-1
SAR Mathematical Equation

SAR = i(d_vj _ i(d_Uj
dt \ dm dt \ pdv

SAR is expressed in units of Watts per Kilogram (W/kg).

2
sar=2E
Yo
where:
o = conductivity of the tissue-simulating material (S/m)
p = mass density of the tissue-simulating material (kg/m?)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the incident field in relation to the
dimensions and geometry of the irradiated organism, the orientation of the organism in relation to the polarity of field vectors, the presence of
reflecting surfaces, and whether conductive contact is made by the organism with a ground plane.[6]
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4 DOSIMETRIC ASSESSMENT

4.1 Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB
Publication 865664 D01v01r04 and IEEE 1528-2013:

1. The SAR distribution at the exposed side of the head or body was measured at a
distance no greater than 5.0 mm from the inner surface of the shell. The area
covered the entire dimension of the device-head and body interface and the
horizontal grid resolution was determined per FCC KDB Publication 865664
D01v01r04 (See Table 4-1) and IEEE 1528-2013.

2. The point SAR measurement was taken at the maximum SAR region determined
from Step 1 to enable the monitoring of SAR fluctuations/drifts during the 1g/10g
cube evaluation. SAR at this fixed point was measured and used as a reference Figure 4-1
value. Sample SAR Area

Scan

3. Based on the area scan data, the peak of the region with maximum SAR was
determined by spline interpolation. Around this point, a volume was assessed according to the measurement
resolution and volume size requirements of FCC KDB Publication 865664 D01v01r04 (See Table 4-1) and
IEEE 1528-2013. On the basis of this data set, the spatial peak SAR value was evaluated with the following
procedure (see references or the DASY manual online for more details):

a. SAR values at the inner surface of the phantom are extrapolated from the measured values along the
line away from the surface with spacing no greater than that in Table 4-1. The extrapolation was based on
a least-squares algorithm. A polynomial of the fourth order was calculated through the points in the z-axis
(normal to the phantom shell).

b. After the maximum interpolated values were calculated between the points in the cube, the SAR was
averaged over the spatial volume (1g or 10g) using a 3D-Spline interpolation algorithm. The 3D-spline is
composed of three one-dimensional splines with the “Not a knot” condition (in x, y, and z directions). The
volume was then integrated with the trapezoidal algorithm. One thousand points (10 x 10 x 10) were
obtained through interpolation, in order to calculate the averaged SAR.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan was complete
to calculate the SAR drift. If the drift deviated by more than 5%, the SAR test and drift measurements were
repeated.

Table 4-1
Area and Zoom Scan Resolutions per FCC KDB Publication 865664 D01v01r04*

Maximum Zoom Scan Spatial
Maximum Area Scan [ Maximum Zoom Scan Resolution (mm) Minimum Zoom Scan
Frequency Resolution (mm) Resolution (mm) Volume (mm)
(Mo AYares) (Do AYso0m) Uniform Grid Graded Grid (xy,2)
Az,00,(n) Dz,00,(1)* D2y00m(n>1)*

<2GHz <15 <8 <5 <4 < 1.5%A2,00m(n-1) 230
2-3GHz <12 <5 <5 <4 < 1.5%A2,00m(n-1) 230
3-4GHz <12 <5 <4 <3 < 1.5%A2;00m(N-1) 228
4-5GHz <10 <4 <3 <25 <1.5%Az,0,(n-1) 225
5-6 GHz <10 <4 <2 <2 < 1.5*02,00m(N-1) >22

*Also compliant to IEEE 1528-2013 Table 6
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5 TEST CONFIGURATION POSITIONS

5.1 Device Holder

The device holder is made out of low-loss POM material having the following dielectric parameters: relative
permittivity € = 3 and loss tangent & = 0.02.

5.2 SAR Testing for Tablet per KDB Publication 616217 D04v01r02

Per FCC KDB Publication 616217 D04v01r02, the back surface and edges of the tablet should be tested for SAR
compliance with the tablet touching the phantom. The SAR Exclusion Threshold in KDB 447498 D01v06 can be
applied to determine SAR test exclusion for adjacent edge configurations. The closest distance from the antenna
to an adjacent tablet edge is used to determine if SAR testing is required for the adjacent edges, with the adjacent
edge positioned against the phantom and the edge containing the antenna positioned perpendicular to the
phantom.
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6 RF EXPOSURE LIMITS

6.1 Uncontrolled Environment

UNCONTROLLED ENVIRONMENTS are defined as locations where there is the exposure of individuals who
have no knowledge or control of their exposure. The general population/uncontrolled exposure limits are
applicable to situations in which the general public may be exposed or in which persons who are exposed as a
consequence of their employment may not be made fully aware of the potential for exposure or cannot exercise
control over their exposure. Members of the general public would come under this category when exposure is not
employment-related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

6.2 Controlled Environment

CONTROLLED ENVIRONMENTS are defined as locations where there is exposure that may be incurred by
persons who are aware of the potential for exposure, (i.e. as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than the
general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and can
exercise control over his or her exposure by leaving the area or by some other appropriate means.

Table 6-1
SAR Human Exposure Specified in ANSI/IEEE C95.1-1992 and Health Canada Safety Code 6

HUMAN EXPOSURE LIMITS
UNCONTROLLED CONTROLLED
ENYIROMNMENT ENVIRONMENT
General Fopulation Occupationa!
(Wikg) or (mW/g) (Wikg) or (mWig)
Peak Spatial Average SAR 16 a0
Head
Whole Bady SAR 0.08 0.4
Peak Spatialﬂwerag:& SAR 40 20
Hands, Feet, Ankle, \Wrists, etc.

1. The Spatial Peak value of the SAR averaged over any 1 gram of tissue (defined as a tissue volume in the shape of a cube) and over
the appropriate averaging time.

2. The Spatial Average value of the SAR averaged over the whole body.

3. The Spatial Peak value of the SAR averaged over any 10 grams of tissue (defined as a tissue volume in the shape of a cube) and
over the appropriate averaging time.
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7 FCC MEASUREMENT PROCEDURES

Power measurements for licensed transmitters are performed using a base station simulator under digital average
power.

7.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level allowed for
production units, the results must be scaled to the maximum tune-up tolerance limit according to the power
applied to the individual channels tested to determine compliance. For simultaneous transmission, the measured
aggregate SAR must be scaled according to the sum of the differences between the maximum tune-up tolerance
and actual power used to test each transmitter. When SAR is measured at or scaled to the maximum tune-up
tolerance limit, the results are referred to as reported SAR. The highest reported SAR results are identified on the
grant of equipment authorization according to procedures in KDB 690783 D01v01r03.

7.2 3G SAR Test Reduction Procedure

In FCC KDB Publication 941225 D01v03r01, certain transmission modes within a frequency band and wireless
mode evaluated for SAR are defined as primary modes. The equivalent modes considered for SAR test reduction
are denoted as secondary modes. When the maximum output power including tune-up tolerance specified for
production units in a secondary mode is < 0.25 dB higher than the primary mode or when the highest reported
SAR of the primary mode, scaled by the ratio of specified maximum output power and tune-up tolerance of
secondary to primary mode, is < 1.2 W/kg, SAR measurements are not required for the secondary mode. These
criteria are referred to as the 3G SAR test reduction procedure. When the 3G SAR test reduction procedure is not
satisfied, SAR measurements are additionally required for the secondary mode.

7.3 Procedures Used to Establish RF Signal for SAR

The following procedures are according to FCC KDB Publication 941225 D01v03r01 “3G SAR Measurement
Procedures.”

The device is placed into a simulated call using a base station simulator in a RF shielded chamber. Establishing
connections in this manner ensure a consistent means for testing SAR and are recommended for evaluating SAR
[4]. Devices under test are evaluated prior to testing, with a fully charged battery and were configured to operate
at maximum output power. In order to verify that the device is tested throughout the SAR test at maximum output
power, the SAR measurement system measures a “point SAR” at an arbitrary reference point at the start and end
of the 1 gram SAR evaluation, to assess for any power drifts during the evaluation. If the power drift deviates by
more than 5%, the SAR test and drift measurements are repeated.

7.4 SAR Measurement Conditions for UMTS
7.41 Output Power Verification

Maximum output power is verified on the High, Middle and Low channels according to the general
descriptions in section 5.2 of 3GPP TS 34.121, using the appropriate RMC with TPC (transmit power
control) set to all “1s” or applying the required inner loop power control procedures to maintain maximum
output power while HSUPA is active. Results for all applicable physical channel configurations (DPCCH,
DPDCHn and spreading codes, HS-DPCCH etc) are tabulated in this test report. All configurations that
are not supported by the DUT or cannot be measured due to technical or equipment limitations are

identified.
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742 Body SAR Measurements

SAR for body exposure configurations is measured using the 12.2 kbps RMC with the TPC bits all “1s”.
The 3G SAR test reduction procedure is applied to other spreading codes and multiple DPDCH,
configurations supported by the handset with 12.2 kbps RMC as the primary mode. Otherwise, SAR is
measured using an applicable RMC configuration with the corresponding spreading code or DPDCHh, for
the highest reported SAR configuration in 12.2 kbps RMC.

7.4.3 SAR Measurements with Rel 5 HSDPA

The 3G SAR test reduction procedure is applied to HSDPA body configurations with 12.2 kbps RMC as
the primary mode. Otherwise, Body SAR for HSDPA is measured using an FRC with H-Set 1 in Sub-test
1 and a 12.2 kbps RMC configured in Test Loop Mode 1, for the highest reported SAR configuration in
12.2 kbps RMC without HSDPA. Handsets with both HSDPA and HSUPA are tested according to
Release 6 HSPA test procedures.

7.4.4 SAR Measurements with Rel 6 HSUPA

The 3G SAR test reduction procedure is applied to HSPA (HSUPA/HSDPA with RMC) body configurations
with 12.2 kbps RMC as the primary mode. Otherwise, Body SAR for HSPA is measured with E-DCH Sub-
test 5, using H-Set 1 and QPSK for FRC and a 12.2 kbps RMC configured in Test Loop Mode 1 and power
control algorithm 2, according to the highest reported body SAR configuration in 12.2 kbps RMC without
HSPA.

When VOIP applies to head exposure, the 3G SAR test reduction procedure is applied with 12.2 kbps RMC
as the primary mode; otherwise, the same HSPA configuration used for body SAR measurements are
applied to head exposure testing.

7.4.5 SAR Measurement Conditions for DC-HSDPA

SAR is required for Rel. 8 DC-HSDPA when SAR is required for Rel. 5 HSDPA; otherwise, the 3G SAR test
reduction procedure is applied to DC-HSDPA with 12.2 kbps RMC as the primary mode. Power is
measured for DC-HSDPA according to the H-Set 12, FRC configuration in Table C.8.1.12 of 3GPP TS
34.121-1 to determine SAR test reduction. A primary and a secondary serving HS-DSCH Cell are required
to perform the power measurement and for the results to be acceptable.

7.5 SAR Measurement Conditions for LTE

LTE modes are tested according to FCC KDB 941225 D05v02r04 publication. Establishing connections with base
station simulators ensure a consistent means for testing SAR and are recommended for evaluating SAR [4]. The
R&S CMWS500 or Anritsu MT8820C simulators are used for LTE output power measurements and SAR testing.
Closed loop power control was used so the UE transmits with maximum output power during SAR testing. SAR
tests were performed with the same number of RB and RB offsets transmitting on all TTI frames (maximum TTI).

7.51 Spectrum Plots for RB Configurations

A properly configured base station simulator was used for SAR tests and power measurements.
Therefore, spectrum plots for RB configurations were not required to be included in this report.
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7.5.2 MPR

MPR is permanently implemented for this device by the manufacturer. The specific manufacturer target
MPR is indicated alongside the SAR results. MPR is enabled for this device, according to 3GPP
TS36.101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

7.5.3 A-MPR

A-MPR (Additional MPR) has been disabled for all SAR tests by setting NS=01 on the base station
simulator.

754 Required RB Size and RB Offsets for SAR Testing
According to FCC KDB 941225 D05v02r04:

a. Per Section 5.2.1, SAR is required for QPSK 1 RB Allocation for the largest bandwidth

i. The required channel and offset combination with the highest maximum output power is
required for SAR.

ii. When the reported SAR is < 0.8 W/kg, testing of the remaining RB offset configurations
and required test channels is not required. Otherwise, SAR is required for the remaining
required test channels using the RB offset configuration with highest output power for that
channel.

iii. When the reported SAR for a required test channel is > 1.45 W/kg, SAR is required for all
RB offset configurations for that channel.

b. Per Section 5.2.2, SAR is required for 50% RB allocation using the largest bandwidth following
the same procedures outlined in Section 5.2.1.

c. Per Section 5.2.3, QPSK SAR is not required for the 100% allocation when the highest maximum
output power for the 100% allocation is less than the highest maximum output power of the 1 RB
and 50% RB allocations and the reported SAR for the 1 RB and 50% RB allocations is < 0.8
Wikg.

d. Per Section 5.2.4 and 5.3, SAR tests for higher order modulations and lower bandwidths
configurations are not required when the conducted power of the required test configurations
determined by Sections 5.2.1 through 5.2.3 is less than or equal to %2 dB higher than the
equivalent configuration using QPSK modulation and when the QPSK SAR for those
configurations is <1.45 W/kg.

According to FCC KDB 447498 D01v06, when the reported (scaled) SAR for LTE Band 41 is < 0.6 W/kg,
testing of the remaining RB offset configurations and required test channels is not required. Otherwise,
SAR is required for the remaining required test channels using the RB offset configuration with the
highest output power for that channel.

7.5.5 TDD

LTE TDD testing is performed using the SAR test guidance provided in FCC KDB 941225 D05v02r04.
TDD is tested at the highest duty factor using UL-DL configuration 0 with special subframe configuration 6
and applying the FDD LTE procedures in KDB 941225 D05v02r04. SAR testing is performed using the
extended cyclic prefix listed in 3GPP TS 36.211 Section 4.

7.5.6 Downlink Only Carrier Aggregation

Conducted power measurements with LTE Carrier Aggregation (CA) (downlink only) active are made in
accordance to KDB Publication 941225 D05Av01r02. The RRC connection is only handled by one cell,
the primary component carrier (PCC) for downlink and uplink communications. After making a data
connection to the PCC, the UE device adds secondary component carrier(s) (SCC) on the downlink only.
All uplink communications and acknowledgements remain identical to specifications when downlink
carrier aggregation is inactive on the PCC. Additional conducted output powers are measured with the
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downlink carrier aggregation active for the configuration with highest measured maximum conducted
power with downlink carrier aggregation inactive measured among the channel bandwidth, modulation,
and RB combinations in each frequency band. Per FCC KDB Publication 941225 D05Av01r02, no SAR
measurements are required for downlink only carrier aggregation configurations when the average output
power with downlink only carrier aggregation active is not more than 0.25 dB higher than the average
output power with downlink only carrier aggregation inactive.

7.6  SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR measurements.
Unpredictable fluctuations in network traffic and antenna diversity conditions can introduce undesirable variations
in SAR results. The SAR for these devices should be measured using chipset based test mode software to
ensure the results are consistent and reliable. See KDB Publication 248227 D01v02r02 for more details.

7.6.1  General Device Setup

Chipset based test mode software is hardware dependent and generally varies among manufacturers. The
device operating parameters established in test mode for SAR measurements must be identical to those
programmed in production units, including output power levels, amplifier gain settings and other RF
performance tuning parameters.

A periodic duty factor is required for current generation SAR systems to measure SAR. When 802.11 frame
gaps are accounted for in the transmission, a maximum transmission duty factor of 92 - 96% is typically
achievable in most test mode configurations. A minimum transmission duty factor of 85% is required to avoid
certain hardware and device implementation issues related to wide range SAR scaling. The reported SAR is
scaled to 100% transmission duty factor to determine compliance at the maximum tune-up tolerance limit.

7.6.2 U-NII-1 and U-NII-2A

For devices that operate in both U-NII-1 and U-NII-2A bands, when the same maximum output power is
specified for both bands, SAR measurement using OFDM SAR test procedures is not required for U-NII-1
unless the highest reported SAR for U-NII-2A is > 1.2 W/kg. When different maximum output powers are
specified for the bands, SAR measurement for the U-NIl band with the lower maximum output power is not
required unless the highest reported SAR for the U-NIl band with the higher maximum output power, adjusted
by the ratio of lower to higher specified maximum output power for the two bands, is > 1.2 W/kg.

7.6.3 U-NII-2C and U-NII-3

The frequency range covered by U-NII-2C and U-NII-3 is 380 MHz (5.47 — 5.85 GHz), which requires a
minimum of at least two SAR probe calibration frequency points to support SAR measurements. When
Terminal Doppler Weather Radar (TDWR) restriction applies, the channels at 5.60 — 5.65 GHz in U-NII-2C
band must be disabled with acceptable mechanisms and documented in the equipment certification. Unless
band gap channels are permanently disabled, SAR must be considered for these channels. Each band is
tested independently according to the normally required OFDM SAR measurement and probe calibration
frequency points requirements.

7.6.4 2.4 GHz SAR Test Requirements

SAR is measured for 2.4 GHz 802.11b DSSS using either the fixed test position or, when applicable, the initial
test position procedure. SAR test reduction is determined according to the following:

1) When the reported SAR of the highest measured maximum output power channel for the exposure
configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS in that exposure

configuration.
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2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next highest
measured output power channel. When any reported SAR is > 1.2 W/kg, SAR is required for the third
channel; i.e., all channels require testing.

2.4 GHz 802.11 g/n/ax OFDM are additionally evaluated for SAR if the highest reported SAR for 802.11b,
adjusted by the ratio of the OFDM to DSSS specified maximum output power, is > 1.2 W/kg. When SAR is
required for OFDM modes in 2.4 GHz band, the Initial Test Configuration Procedures should be followed.

7.6.5 OFDM Transmission Mode and SAR Test Channel Selection

When the same maximum output power was specified for multiple OFDM transmission mode configurations in
a frequency band or aggregated band, SAR is measured using the configuration with the largest channel
bandwidth, lowest order modulation and lowest data rate. When the maximum output power of a channel is
the same for equivalent OFDM configurations; for example, 802.11a, 802.11n and 802.11ac or 802.11g and
802.11n with the same channel bandwidth, modulation and data rate etc., the lower order 802.11 mode i.e.,
802.11a, then 802.11n and 802.11ac or 802.11g then 802.11n, is used for SAR measurement. Per April 2019
TCB Workshop guidance, 802.11ax was considered the highest order 802.11 mode. When the maximum
output power are the same for multiple test channels, either according to the default or additional power
measurement requirements, SAR is measured using the channel closest to the middle of the frequency band
or aggregated band. When there are multiple channels with the same maximum output power, SAR is
measured using the higher number channel.

7.6.6 Initial Test Configuration Procedure

For OFDM, an initial test configuration is determined for each frequency band and aggregated band,
according to the transmission mode with the highest maximum output power specified for SAR
measurements. When the same maximum output power is specified for multiple OFDM transmission mode
configurations in a frequency band or aggregated band, SAR is measured using the configuration(s) with the
largest channel bandwidth, lowest order modulation, lowest data rate and lowest order IEEE 802.11 mode.
The channel of the transmission mode with the highest average RF output conducted power will be the initial
test configuration.

When the reported SAR is < 0.8 W/kg, no additional measurements on other test channels are required.
Otherwise, SAR is evaluated using the subsequent highest average RF output channel until the reported SAR
result is < 1.2 W/kg or all channels are measured. When there are multiple untested channels having the
same subsequent highest average RF output power, the channel with higher frequency from the lowest
802.11 mode is considered for SAR measurements (See Section 7.6.5).

7.6.7 Subsequent Test Configuration Procedures

For OFDM configurations in each frequency band and aggregated band, SAR is evaluated for initial test
configuration using the fixed test position or the initial test position procedure. When the highest reported SAR
(for the initial test configuration), adjusted by the ratio of the specified maximum output power of the
subsequent test configuration to initial test configuration, is < 1.2 W/kg, no additional SAR tests for the
subsequent test configurations are required.
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7.6.8 MIMO SAR considerations

Per KDB Publication 248227 D01v02r02, the simultaneous SAR provisions in KDB Publication 447498
D01v06 should be applied to determine simultaneous transmission SAR test exclusion for WIFI MIMO. If the
sum of 1g single transmission chain SAR measurements is <1.6 W/kg, no additional SAR measurements for
MIMO are required. Alternatively, SAR for MIMO can be measured with all antennas transmitting
simultaneously at the specified maximum output power of MIMO operation.
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8 RF CONDUCTED POWERS

8.1 GSM Conducted Powers

Table 8-1
Conducted Power Ant 1

Maximum Burst-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 850

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data ~ EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 850

20.35 20.34 16.35 18.48

Frame

GSM 650 Avg.Targets:

20.02 20.03 15.97 17.98
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Table 8-2
Conducted Power Ant 3

Maximum Burst-Averaged Output Power

GPRS/EDGE Data ~ EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 850

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 850

19.49 20.19 18.19 20.20

GSM 850 ACULS 19.22 | 2053 | 17.97 | 19.98
Avg.Targets:
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Table 8-3
Conducted Power Ant 2a

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

15.04 14.96 13.43 14.85

Frame

GSM 1900 B 15.02 15.03 13.47 15.03
Avg.Targets:
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Table 8-4
Conducted Power Ant 2b

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

13.92 13.72 13.67 13.72

GSM 1900 |, 'rame 1372 | 1373 | 1347 | 13.73
Avg.Targets:
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Table 8-5
Conducted Power Ant 4a

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

14.72 14.86 14.85 14.72

GSM 1900 AL 1412 | 14413 | 1412 | 14.13
Avg.Targets:
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Table 8-6
Conducted Power Ant 4b

Maximum Burst-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
Channel [dBm] [dBm] [dBm] [dBm]
1 Tx Slot 2 Tx Slot 1 Tx Slot 2 Tx Slot

GSM 1900

13.50 13.55 13.59 13.49

Frame

GSM 1900 14.22 14.23 14.22 14.23
Avg.Targets:

. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 48 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and

microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Note:

1. Both burst-averaged and calculated frame-averaged powers are included. Frame-averaged power was
calculated from the measured burst-averaged power by converting the slot powers into linear units and
calculating the energy over 8 timeslots.

2. GPRS/EDGE (GMSK) output powers were measured with coding scheme setting of 1 (CS1) on the base
station simulator. CS1 was configured to measure GPRS output power measurements and SAR to
ensure GMSK modulation in the signal. Our Investigation has shown that CS1 - CS4 settings do not have
any impact on the output levels or modulation in the GPRS modes.

3. EDGE (8-PSK) output powers were measured with MCS7 on the base station simulator. MCS7 coding
scheme was used to measure the output powers for EDGE since investigation has shown that choosing
MCS7 coding scheme will ensure 8-PSK modulation. It has been shown that MCS levels that produce
8-PSK modulation do not have an impact on output power.

GSM Class: C
GPRS Multislot class: 10 (Max 2 Tx uplink slots)
EDGE Multislot class: 10 (Max 2 Tx uplink slots)
DTM Multislot Class: N/A

Base Station Simulator («————RF Connector————»| Wirelless

Device
Figure 8-1
Power Measurement Setup
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8.2 UMTS Conducted Powers

Table 8-7
Conducted Power Ant 1

SGPP 3GPP 34.121 Cellular Band [dBm] 3GPP MPR
Release Mode
; Subtest [dB]
Version 4132 4183 4233
99 WCDMA | 12.2 kbps RMC 20.57 20.60 20.59 -
6 Subtest 1 20.56 20.59 20.54 0
6 HSDPA Subtest 2 20.58 20.60 20.48 0
6 Subtest 3 20.59 20.59 20.52 0.5
6 Subtest 4 20.59 20.60 20.50 0.5
6 Subtest 1 20.56 20.58 20.49 0
6 Subtest 2 20.58 20.60 20.53 2
6 HSUPA Subtest 3 20.59 20.58 20.50 1
6 Subtest 4 20.59 20.60 20.56 2
6 Subtest 5 20.54 20.58 20.44 0
8 Subtest 1 20.59 20.60 20.54 0
8 Subtest 2 20.55 20.57 20.50 0
DC-HSDPA
8 Subtest 3 20.56 20.60 20.49 0.5
8 Subtest 4 20.60 20.58 20.47 0.5
Table 8-8
Conducted Power Ant 3
il 3GPP 34.121 Cellular Band [dBm] 3GPP MPR
Release Mode
; Subtest [dB]
Version 4132 4183 4233
99 WCDMA | 12.2 kbps RMC 20.07 20.15 20.03 -
6 Subtest 1 20.23 20.11 20.08 0
6 HSDPA Subtest 2 20.21 20.09 20.05 0
6 Subtest 3 20.25 20.13 20.09 0.5
6 Subtest 4 20.26 20.13 20.09 0.5
6 Subtest 1 20.17 19.89 19.83 0
6 Subtest 2 20.22 20.10 20.06 2
6 HSUPA Subtest 3 20.16 20.00 19.94 1
6 Subtest 4 20.24 20.15 20.10 2
6 Subtest 5 20.14 20.05 20.00 0
8 Subtest 1 20.22 20.11 20.06 0
8 Subtest 2 20.21 20.10 20.06 0
DC-HSDPA
8 Subtest 3 20.22 20.12 20.00 0.5
8 Subtest 4 20.22 20.08 20.03 0.5
. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 50 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 214 M
09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-9
Conducted Power Ant 2a

3GPP 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
e b Subtest [dB]
Version 1312 | 1412 | 1513 | 9262 | 9400 | 9538
99 | WCDMA | 12.2kbpsRMC | 14.17 [ 1439 [ 13.93 | 14.93 [ 1501 [ 15.02 =
6 Subtest 1 1414 | 1421 | 13.97 | 1492 | 1502 | 15.03 0
6 HSDPA Subtest 2 1418 | 1424 | 1400 | 1493 | 1506 | 15.10 0
6 Subtest 3 1423 | 1427 | 1401 | 1502 | 1510 | 15.10 05
6 Subtest 4 1425 | 1427 | 1406 | 1497 | 1510 | 15.10 05
6 Subtest 1 1415 | 1401 | 1381 | 1485 | 14.83 | 14.93 0
6 Subtest 2 1416 | 1422 | 1400 | 1494 | 1510 | 15.10 2
6 HSUPA Subtest 3 1360 | 14.09 | 1389 | 1476 | 14.95 | 14.96 1
6 Subtest 4 14.02 | 1430 | 1410 | 15.06 | 15.10 | 15.10 2
6 Subtest 5 1413 | 1423 | 1398 | 14.88 | 1505 | 15.07 0
8 Subtest 1 1415 | 1424 | 1393 | 14.86 | 1500 | 15.05 0
8 Subtest 2 1416 | 1420 | 1398 | 1493 | 1508 | 15.10 0
DC-HSDPA
8 Subtest 3 1417 | 1423 | 1400 | 1500 | 1510 | 15.10 05
8 Subest 4 1420 | 1429 | 1399 | 1501 | 1510 | 1510 05
Table 8-10
Conducted Power Ant 2b
SGFF - PP 34 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
0 o 1312 | 1412 | 1513 | s262 | oaoo | o538 | OO0
99 | WCDMA | 12.2kbps RMC | 14.47 [ 14.49 [ 1427 | 1380 | 13.81 [ 14.09 =
6 Subtest 1 1440 | 14.37 | 1430 | 13.88 | 13.86 | 14.05 0
6 HSDPA Subtest 2 1447 | 1438 | 1436 | 1394 | 13.97 | 14.10 0
6 Subtest 3 1450 | 1449 | 1441 | 1397 | 13.95 | 14.09 05
6 Subtest 4 1450 | 1450 | 14.38 | 14.05 | 14.06 | 14.10 05
6 Subtest 1 1434 | 14.38 | 1431 | 13.96 | 13.94 | 14.10 0
6 Subtest 2 1441 | 1434 | 1440 | 1404 | 1402 | 14.09 2
6 HSUPA Subtest 3 1441 | 1442 | 1439 | 1396 | 1400 | 14.10 1
6 Subtest 4 1446 | 14.46 | 1445 | 1405 | 14.09 | 14.08 2
6 Subtest 5 1432 | 1434 | 1432 | 1391 | 1386 | 14.10 0
8 Subtest 1 1435 | 1432 | 1428 | 1381 | 1380 | 14.10 0
8 | oo sppal_ Subtest2 1441 | 1429 | 1430 | 1388 | 1394 | 14.10 0
8 Subtest 3 1440 | 1434 | 1427 | 1390 | 1398 | 14.09 05
8 Subtest 4 1438 | 1427 | 1426 | 1391 | 1391 | 1410 05
Table 8-11
Conducted Power Ant 4a
3GPP 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP MPR
Relea.se Mode Subtest [dB]
Version 1312 | 1412 | 1513 | 9262 | 9400 | 9538
99 | wWCDMA | 12.2kbpsRMC | 14.33 [ 1420 [ 14.02 | 1473 [ 1458 [ 14.82 5
6 Subtest 1 1416 | 14.26 | 1410 | 14.33 | 1422 | 1450 0
6 HSDPA Subtest 2 1422 | 1429 | 1396 | 1435 | 1431 | 14.60
6 Subtest 3 1421 | 1436 | 1408 | 14.40 | 14.38 | 14.65 05
6 Subtest 4 14.26 | 14.35 | 1409 | 1444 | 1436 | 14.64 05
6 Subtest 1 1415 | 1421 | 1404 | 1460 | 1450 | 14.79 0
6 Subtest 2 1413 | 1423 | 13.99 | 1436 | 1481 | 14.90 2
6 HSUPA Subtest 3 1418 | 1422 | 1404 | 1471 | 1470 | 1485 1
6 Subest 4 1420 | 1430 | 14.06 | 1481 | 1473 | 14.90 2
6 Subtest 5 1416 | 14.25 | 14.03 | 1458 | 1460 | 14.86 0
8 Subtest 1 1414 | 1425 | 1407 | 1462 | 1447 | 1464 0
8 Subtest 2 1418 | 14.27 | 1404 | 1456 | 1454 | 1482 0
DC-HSDPA
8 Subtest 3 1423 | 1429 | 1412 | 1458 | 1450 | 14.81 05
8 Subtest 4 1417 | 1428 | 1410 | 1460 | 1454 | 14.80 05
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Table 8-12
Conducted Power Ant 4b

3GPP

Relase  Mode AWS Band [dBm] PCS Band [dBm] 3G|'-[':B|]nPR

Version 1312 | 1412 | 1513 | 9262 | 9400 | 9538
99 | WCDMA | 12.2kbps RMC | 14.04 | 1400 | 1385 | 13.96 | 1393 | 1382 -
6 Subtest 1 1407 | 13.92 [ 1382 | 1391 | 1390 | 1381 0
6 HSDPA Subest 2 14.02 | 1385 | 1377 | 1399 | 1396 | 13.85 0
6 Subtest 3 1410 | 13.98 [ 1397 | 14.00 | 1399 | 13.84 0.5
6 Subtest 4 1410 | 13.99 [ 1391 | 1399 [ 14.00 | 13.84 0.5
6 Subtest 1 1394 | 1379 | 1385 | 1386 | 1386 | 13.71 0
6 Subtest 2 1406 | 1383 | 1397 | 1400 | 1399 | 13.89 2
6 HSUPA Subtest 3 1401 | 1391 | 1396 | 1397 | 1395 | 1387 1
6 Subtest 4 1387 | 13.90 | 1396 | 14.00 | 14.00 | 1392 2
6 Subtest 5 1403 | 1385 | 1379 | 13.90 | 1391 | 1379 0
8 Subtest 1 1391 | 1374 | 1379 | 1393 | 1393 | 1374 0
8 | oo sppal_ Subtest2 1392 | 1381 | 1385 | 14.00 | 1399 | 1383 0
8 Subtest 3 1400 | 1385 | 1386 | 13.92 | 1394 | 1386 05
8 Subtest 4 1403 | 1382 | 1383 | 14.00 | 1399 | 1386 05

DC-HSDPA considerations
o 3GPP Specification 34.121-1 Release 8 Ver 8.10.0 was used for DC-HSDPA guidance
e H-Set 12 (QPSK) was confirmed to be used during DC-HSDPA measurements
e The DUT supports UE category 24 for HSDPA

Base Station Simulator «——RF Connector——| Wirelless
Device
Figure 8-2
Power Measurement Setup
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8.3 LTE Conducted Powers
8.3.1 LTE Band 71

Table 8-13
LTE Band 71 Conducted Powers Ant 1 - 20 MHz Bandwidth
LTE Band 71
20 MHz Bandwidth
Mid Channel
133297
Modulation | RBSize | RB Offset (680.5 MHz) AR Gl 219 MPR [dB]
3GPP [dB]
Conducted Power
[dBm]
1 0 19.51 0
1 50 19.56 0 0
1 99 19.80 0
QPSK 50 0 19.53 0
50 25 19.62 o 0
50 50 19.56 0
100 0 19.60 0
1 0 19.47 0
1 50 19.52 0-1 0
1 99 19.66 0
16QAM 50 0 19.05 0
50 25 19.13 02 0
50 50 19.10 0
100 0 19.11 0
1 0 19.37 0
1 50 19.22 0-2 0
1 99 19.75 0
640AM 50 0 19.06 0
50 25 19.15 03 0
50 50 19.09 0
100 0 19.14 0

Note: LTE Band 71 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-14
LTE Band 71 Conducted Powers Ant 1 - 15 MHz Bandwidth

LTE Band 71
15 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset [s;; ZZ;LZ] MP';‘_.:Q:;"E’;;]"&' MPR [dB]
Conducted Power
[dBm]
1 0 19.67 0
1 36 19.57 0 0
1 74 19.59 0
QPSK 36 0 19.61 0
36 18 19.62 0-1 0
36 37 19.63 0
75 0 19.65 0
1 0 19.48 0
1 36 19.36 0-1 0
1 74 19.18 0
16QAM 36 0 19.11 0
36 18 19.12 02 0
36 37 19.16 0
75 0 19.12 0
1 0 19.47 0
1 36 19.36 0-2 0
1 74 19.35 0
64QAM 36 0 19.11 0
36 18 19.13 03 0
36 37 19.12 0
75 0 19.11 0

Note: LTE Band 71 at 15 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-15
LTE Band 71 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 71
10 MHz Bandwidth
Low Channel Mid Channel High Channel
133172 133297 133422
Modulation RB Size RB Offset (668.0 MHz) (680.5 MHz) (693.0 MHz) MP?;;';Y:S]"” MPR [dB]
Conducted Power [dBm]
1 0 19.80 19.62 19.74 0
1 25 19.67 19.52 19.48 0 0
1 49 19.46 19.64 19.54 0
QPSK 25 0 19.78 19.57 19.47 0
25 12 19.68 19.57 19.50 o1 0
25 25 19.53 19.64 19.58 0
50 0 19.68 19.60 19.60 0
1 0 19.52 19.39 19.59 0
1 25 19.41 19.32 19.09 0-1 0
1 49 19.32 19.31 19.34 0
16QAM 25 0 19.29 19.10 19.01 0
25 12 19.22 19.08 19.00 0.2 0
25 25 19.03 19.16 19.09 0
50 0 19.19 19.12 19.12 0
1 0 19.57 19.38 19.35 0
1 25 19.45 19.24 19.20 0-2 0
1 49 19.21 19.46 19.41 0
64QAM 25 0 19.29 19.09 19.05 0
25 12 19.18 19.08 19.06 03 0
25 25 19.05 19.14 19.09 0
50 0 19.16 19.10 19.12 0
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Table 8-16
LTE Band 71 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 71
5 MHz Bandwidth
Low Channel Mid Channel High Channel
133147 133297 133447
Modulation | RBSize | RB Offset (665.5 MHz) (680.5 MHz) (695.5 MHz) MngA;';v{:;]pe' MPR [dB]
Conducted Power [dBm]
1 0 19.78 19.77 19.65 0
1 12 19.72 19.76 19.74 0 0
1 24 19.68 19.80 19.80 0
QPSK 12 0 19.80 19.65 19.67 0
12 6 19.78 19.63 19.66 0-1 0
12 13 19.77 19.68 19.71 0
25 0 19.78 19.61 19.69 0
1 0 19.67 19.45 19.33 0
1 12 19.36 19.51 19.51 0-1 0
1 24 19.33 19.61 19.53 0
16QAM 12 0 19.38 19.27 19.19 0
12 6 19.35 19.21 19.24 02 0
12 13 19.37 19.20 19.35 0
25 0 19.33 19.18 19.27 0
1 0 19.48 19.48 19.47 0
1 12 19.39 19.38 19.53 0-2 0
1 24 19.47 19.61 19.57 0
64QAM 12 0 19.47 19.29 19.18 0
12 6 19.41 19.30 19.24 03 0
12 13 19.37 19.31 19.36 ) 0
25 0 19.36 19.21 19.24 0
Table 8-17
LTE Band 71 Conducted Powers Ant 3 - 20 MHz Bandwidth
LTE Band 71
20 MHz Bandwidth
Mid Channel
133297
Modulation | RBSize | RB Offset (680.5 MHz) MER Alow ed b8y MPR [dB]
3GPP [dB]
Conducted Power
[dBm]
1 0 21.84 0
1 50 21.53 0 0
1 99 21.66 0
QPSK 50 0 21.59 0
50 25 21.59 0-1 0
50 50 21.68 0
100 0 21.56 0
1 0 21.80 0
1 50 21.72 0-1 0
1 99 21.81 0
16QAM 50 0 21.39 0
50 25 21.40 0
50 50 21.71 02 0
100 0 21.47 0
1 0 21.80 0
1 50 21.82 0-2 0
1 99 21.83 0
640AM 50 0 21.37 0
50 25 21.35 0
50 50 21.64 03 0
100 0 21.47 0

Note: LTE Band 71 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-18
LTE Band 71 Conducted Powers Ant 3 - 15 MHz Bandwidth

LTE Band 71
15 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset [681: :2,3,;1] Mpg‘:ﬁ':?’j;]per MPR [dB]
Conducted Power
[dBm]
1 0 21.76 0
1 36 21.71 0 0
1 74 21.68 0
QPSK 36 0 21.51 0
36 18 21.63 0-1 0
36 37 21.67 0
75 0 21.65 0
1 0 21.74 0
1 36 21.73 0-1 0
1 74 21.85 0
16QAM 36 0 21.24 0
36 18 21.53 0
0-2
36 37 21.52 0
75 0 21.52 0
1 0 21.78 0
1 36 21.77 0-2 0
1 74 21.74 0
64QAM 36 0 21.28 0
36 18 21.55 0-3 0
36 37 21.54 0
75 0 21.48 0

Note: LTE Band 71 at 15 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-19
LTE Band 71 Conducted Powers Ant 3 - 10 MHz Bandwidth
LTE Band 71
10 MHz Bandwidth
Low Channel Mid Channel High Channel
133172 133297 133422
Modulation | RBSize | RB Offset (668.0 MHz) (680.5 MHz) (693.0 MHz) MP?;;';"E’:;]W MPR [dB]
Conducted Power [dBm]
1 0 21.55 21.64 21.40 0
1 25 21.28 21.59 21.12 0 0
1 49 21.47 21.58 21.41 0
QPSK 25 0 21.34 21.35 21.16 0
25 12 21.30 21.48 21.21 o4 0
25 25 21.46 21.54 21.36 0
50 0 21.39 21.51 21.24 0
1 0 21.90 21.79 21.82 0
1 25 21.71 21.68 21.54 0-1 0
1 49 21.89 21.75 21.83 0
16QAM 25 0 21.38 21.36 21.19 0
25 12 21.36 21.48 21.21 0.2 0
25 25 21.47 21.51 21.35 0
50 0 21.41 21.49 21.23 0
1 0 21.91 21.89 21.83 0
1 25 21.73 21.82 21.54 0-2 0
1 49 21.80 21.95 21.94 0
64QAM 25 0 21.38 21.34 21.23 0
25 12 21.32 21.47 21.24 03 0
25 25 21.47 21.52 21.38 ) 0
50 0 21.39 21.48 21.27 0
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Table 8-20
LTE Band 71 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 71
5 MHz Bandwidth
Low Channel Mid Channel High Channel
X . 133147 133297 133447 MPR Allowed per
Modulation RB Size RB Offset (665.5 MHZ) (680.5 MHZ) (695.5 MHZ) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 21.43 21.52 21.44 0
1 12 21.29 21.47 21.42 0 0
1 24 21.20 21.54 21.51 0
QPSK 12 0 21.57 21.49 21.38 0
12 6 21.42 21.54 21.45 01 0
12 13 21.30 21.61 21.53 0
25 0 21.41 21.57 21.46 0
1 0 21.90 21.89 21.94 0
1 12 21.78 21.82 21.71 0-1 0
1 24 21.63 21.91 21.87 0
16QAM 12 0 21.57 21.51 21.39 0
12 6 21.45 21.58 21.45 0-2 0
12 13 21.37 21.66 21.55 0
25 0 21.42 21.50 21.45 0
1 0 21.80 21.86 21.80 0
1 12 21.71 21.79 21.69 0-2 0
1 24 21.49 21.85 21.78 0
64QAM 12 0 21.52 21.48 21.39 0
12 6 21.38 21.49 21.50 03 0
12 13 21.39 21.62 21.57 0
25 0 21.42 21.49 21.45 0
8.3.2 LTE Band 12
Table 8-21
LTE Band 12 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation RB Size RB Offset (707.5 MHz) MP';C?:;"E’:;]"” MPR [dB]
Conducted Power
dBm]
1 0 21.49 0
1 25 21.38 0 0
1 49 21.31 0
QPSK 25 0 21.35 0
25 12 21.34 01 0
25 25 21.33 : 0
50 0 21.30 0
1 0 21.35 0
1 25 21.25 0-1 0
1 49 21.15 0
16QAM 25 0 21.18 0
25 12 21.13 02 0
25 25 21.09 0
50 0 21.15 0
1 0 21.33 0
1 25 21.30 0-2 0
1 49 21.26 0
640AM 25 0 21.16 0
25 12 21.16 03 0
25 25 21.13 0
50 0 21.19 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-22
LTE Band 12 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
LMD || B || b (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB]p MERIIE]
Conducted Power [dBm]
1 0 21.02 21.16 21.17 0
1 12 21.01 21.17 21.20 0 0
1 24 20.91 21.18 21.25 0
QPSK 12 0 21.09 21.09 21.08 0
12 6 21.11 21.09 21.09 01 0
12 13 21.07 21.09 21.15 0
25 0 21.13 21.12 21.12 0
1 0 21.23 21.21 21.21 0
1 12 21.21 21.24 21.21 0-1 0
1 24 21.24 21.27 21.30 0
16QAM 12 0 21.16 21.16 21.06 0
12 6 21.20 21.13 21.13 0.2 0
12 13 21.16 21.13 21.14 0
25 0 21.20 21.17 21.11 0
1 0 21.14 21.09 21.10 0
1 12 21.27 21.22 20.99 0-2 0
1 24 20.97 21.16 21.08 0
64QAM 12 0 20.90 20.92 20.83 0
12 6 20.85 20.90 20.91 03 0
12 13 20.87 20.92 20.90 0
25 0 20.87 20.91 20.91 0
Table 8-23
LTE Band 12 Conducted Powers Ant 1 - 3 MHz Bandwidth
LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 23025 23095 23165 MPR Allowed per
Modulation | RBSize | RB Offset (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB]p NMERI[dB)
Conducted Power [dBm]
1 0 21.06 21.19 21.00 0
1 7 21.13 21.24 21.10 0 0
1 14 21.09 21.20 21.01 0
QPSK 8 0 21.10 21.15 21.13 0
8 4 21.12 21.14 21.19 01 0
8 7 21.17 21.15 21.14 0
15 0 21.15 21.15 21.16 0
1 0 21.25 21.24 21.31 0
1 7 21.22 21.23 21.31 0-1 0
1 14 21.24 21.29 21.29 0
16QAM 8 0 21.16 21.16 21.06 0
8 4 21.20 21.13 21.13 02 0
8 7 21.16 21.13 21.14 0
15 0 21.20 21.17 21.11 0
1 0 21.12 21.15 21.19 0
1 7 21.08 21.25 21.23 0-2 0
1 14 21.19 21.09 21.28 0
64QAM 8 0 20.94 20.95 20.96 0
8 4 20.99 20.99 21.06 03 0
8 7 21.02 20.94 20.95 0
15 0 20.98 20.99 21.03 0
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Table 8-24
LTE Band 12 Conducted Powers Ant 1 - 1.4 MHz Bandwidth

LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 23017 23095 23173 MPR Allowed per
LD || BE || Ee (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB] LIAR(CLY
Conducted Power [dBm]
1 0 21.12 21.10 21.09 0
1 2 21.09 21.12 21.22 0
1 5 21.16 21.02 21.12 0 0
QPSK 3 0 21.14 21.16 21.09 0
3 2 21.12 21.07 21.01 0
3 3 21.12 21.06 21.02 0
6 0 21.13 21.07 21.06 0-1 0
1 0 21.25 21.27 21.24 0
1 2 21.29 21.30 21.16 0
1 5 21.30 21.30 21.15 -1 0
16QAM 3 0 21.25 21.29 21.22 0
3 2 21.26 21.26 21.25 0
3 3 21.28 21.25 21.29 0
6 0 21.25 21.22 21.29 0-2 0
1 0 21.20 21.23 21.26 0
1 2 21.20 21.18 21.26 0
1 5 21.22 21.15 21.39 02 0
64QAM 3 0 21.06 21.12 21.15 0
3 2 21.06 21.03 21.09 0
3 3 21.11 21.12 21.15 0
6 0 21.00 21.07 21.06 0-3 0
Table 8-25
LTE Band 12 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
10 MHz idth
Mid Channel
Modulation | RBSize | RB Offset (705,350 &;:Hz) MP';‘:F',';‘”“ per MPR [dB]
[dB]
Conducted Power
[dBm]

1 0 18.21 0

1 25 18.10 0 0

1 49 18.04 0

QPSK 25 0 18.11 0

25 12 18.20 01 0

25 25 18.15 0

50 0 18.17 0

1 0 18.35 0

1 25 18.34 0-1 0

1 49 18.23 0

16QAM 25 0 17.94 0

2! 12 18.02 0

22 25 1:85 02 0

50 0 18.01 0

1 0 18.38 0

1 25 18.29 02 0

1 49 18.23 0

64QAM 25 0 17.99 0

25 12 17.98 0

25 25 17.94 0-3 0

50 0 18.03 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-26
LTE Band 12 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
LEET | e || (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] LAREE
Conducted Power [dBm]
1 0 17.90 17.78 17.81 0
1 12 17.94 17.88 17.91 0 0
1 24 17.88 17.86 18.02 0
QPSK 12 0 17.96 17.89 17.95 0
12 6 18.03 17.94 17.99 0 0
12 13 17.98 17.90 17.94 0
25 0 18.00 17.95 17.97 0
1 0 18.31 18.28 18.27 0
1 12 18.38 18.35 18.39 0-1 0
1 24 18.35 18.19 18.50 0
16QAM 12 0 18.08 17.99 18.00 0
12 6 18.04 17.98 18.02 0.2 0
12 13 18.03 17.95 18.05 0
25 0 18.06 18.01 18.00 0
1 0 18.30 18.33 18.27 0
1 12 18.34 18.15 18.35 0-2 0
1 24 18.26 18.37 18.49 0
64QAM 12 0 17.98 17.87 18.04 0
12 6 18.04 18.00 18.03 0.3 0
12 13 18.01 17.93 18.03 0
25 0 18.10 18.00 18.02 0
Table 8-27
LTE Band 12 Conducted Powers Ant 1 - 3 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 23025 23095 23165 MPR Allowed per
Modulation | RBSize | RB Offset (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] NMERI[dB)
Conducted Power [dBm]
1 0 18.00 17.86 17.99 0
1 7 18.07 17.98 18.04 0 0
1 14 18.05 17.88 18.00 0
QPSK 8 0 17.99 17.98 18.06 0
8 4 18.02 18.06 18.05 01 0
8 7 18.10 18.07 18.16 0
15 0 18.04 18.06 18.10 0
1 0 18.33 18.22 18.50 0
1 7 18.48 18.26 18.42 0-1 0
1 14 18.48 18.49 18.49 0
16QAM 8 0 18.00 18.03 18.13 0
8 4 18.03 18.01 18.11 02 0
8 7 18.26 18.18 18.22 0
15 0 18.13 18.15 18.05 0
1 0 18.47 18.20 18.48 0
1 7 18.48 18.43 18.39 0-2 0
1 14 18.46 18.49 18.39 0
64QAM 8 0 17.99 18.00 18.07 0
8 4 18.18 18.12 18.09 03 0
8 7 18.25 18.05 18.16 0
15 0 18.14 18.14 18.16 0
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Table 8-28
LTE Band 12 Conducted Powers Ant 1 - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23017 23095 23173 MPR Allowed per
LEET | P || S (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB] AR (CL3)
Conducted Power [dBm]
1 0 17.95 17.85 17.92 0
1 2 18.02 17.97 17.97 0
1 5 18.00 17.87 17.93 0 0
QPSK 3 0 17.94 17.97 17.99 0
3 2 17.97 18.05 17.98 0
3 3 18.05 18.06 18.09 0
6 0 17.99 18.05 18.03 0-1 0
1 0 18.28 18.21 18.47 0
1 2 18.43 18.25 18.35 0
1 5 18.43 18.48 18.48 0-1 0
16QAM 3 0 17.97 18.02 17.95 0
3 2 18.00 17.97 18.00 0
3 3 18.23 18.14 17.96 0
6 0 18.10 18.11 18.02 0-2 0
1 0 18.49 18.13 18.01 0
1 2 18.50 18.36 18.12 0
1 5 18.43 18.47 18.06 02 0
64QAM 3 0 17.96 17.93 18.49 0
3 2 18.15 18.05 18.38 0
3 3 18.22 17.98 18.50 0
6 0 18.11 18.07 18.09 0-3 0
Table 8-29
LTE Band 12 Conducted Powers Ant 3 - 10 MHz Bandwidth
LTE Band 12
10 MHz idth
Mid Channel
Modulation | RBSize | RB Offset (705,350 &;:Hz) MP';‘::“F',';"E’;;]"‘" MPR [dB]
Conducted Power
[dBm]
1 0 19.66 0
1 25 19.51 0 0
1 49 19.71 0
QPsK 25 0 19.53 0
25 12 19.54 o 0
25 25 19.64 0
50 0 19.61 0
1 0 19.77 0
1 25 19.60 0-1 0
1 49 19.80 0
16QAM 25 0 19.33 0
2 12 19.31 0
22 25 1231 0-2 0
50 0 19.37 0
1 0 19.65 0
1 25 19.54 0-2 0
1 49 19.57 0
640AM 25 0 19.52 0
25 12 19.60 0
25 25 19.58 0-3 0
50 0 19.59 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-30
LTE Band 12 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
LMD || B || b (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] MERIIE]
Conducted Power [dBm]
1 0 19.66 19.43 19.57 0
1 12 19.77 19.52 19.66 0 0
1 24 19.70 19.61 19.60 0
QPSK 12 0 19.68 19.48 19.78 0
12 6 19.74 19.52 19.77 01 0
12 13 19.75 19.63 19.73 0
25 0 19.77 19.60 19.79 0
1 0 19.78 19.67 19.62 0
1 12 19.80 19.60 19.80 0-1 0
1 24 19.69 19.67 19.66 0
16QAM 12 0 19.69 19.41 19.75 0
12 6 19.63 19.43 19.79 02 0
12 13 19.65 19.58 19.64 0
25 0 19.68 19.55 19.75 0
1 0 19.68 19.57 19.60 0
1 12 19.76 19.80 19.65 0-2 0
1 24 19.73 19.80 19.80 0
64QAM 12 0 19.58 19.44 19.70 0
12 6 19.70 19.48 19.73 03 0
12 13 19.59 19.58 19.69 0
25 0 19.64 19.51 19.77 0
Table 8-31
LTE Band 12 Conducted Powers Ant 3 - 3 MHz Bandwidth
LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 23025 23095 23165 MPR Allowed per
Modulation | RBSize | RB Offset (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] NMERI[dB)
Conducted Power [dBm]
1 0 19.55 19.42 19.75 0
1 7 19.69 19.58 19.74 0 0
1 14 19.69 19.58 19.64 0
QPSK 8 0 19.70 19.55 19.80 0
8 4 19.75 19.66 19.72 01 0
8 7 19.80 19.71 19.73 0
15 0 19.78 19.69 19.73 0
1 0 19.80 19.50 19.79 0
1 7 19.80 19.61 19.77 0-1 0
1 14 19.65 19.54 19.74 0
16QAM 8 0 19.68 19.47 19.78 0
8 4 19.68 19.46 19.71 02 0
8 7 19.72 19.60 19.74 0
15 0 19.67 19.53 19.73 0
1 0 19.72 19.43 19.80 0
1 7 19.76 19.62 19.80 0-2 0
1 14 19.64 19.53 19.75 0
64QAM 8 0 19.67 19.46 19.79 0
8 4 19.65 19.45 19.66 03 0
8 7 19.80 19.64 19.71 0
15 0 19.69 19.52 19.77 0
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Table 8-32
LTE Band 12 Conducted Powers Ant 3 - 1.4 MHz Bandwidth

LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 23017 23095 23173 MPR Allowed per
LD || BE || Ee (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB] LIAR(CLY
Conducted Power [dBm]
1 0 19.69 19.56 19.74 0
1 2 19.78 19.52 19.72 0
1 5 19.80 19.58 19.71 0 0
QPSK 3 0 19.68 19.61 19.80 0
3 2 19.70 19.63 19.77 0
3 3 19.71 19.64 19.76 0
6 0 19.70 19.62 19.79 0-1 0
1 0 19.74 19.65 19.80 0
1 2 19.80 19.61 19.80 0
1 5 19.80 19.61 19.70 -1 0
16QAM 3 0 19.77 19.64 19.72 0
3 2 19.58 19.66 19.79 0
3 3 19.80 19.61 19.80 0
6 0 19.71 19.58 19.77 0-2 0
1 0 19.77 19.54 19.76 0
1 2 19.71 19.69 19.74 0
1 5 19.80 19.53 19.79 02 0
64QAM 3 0 19.79 19.64 19.75 0
3 2 19.57 19.60 19.78 0
3 3 19.69 19.64 19.78 0
6 0 19.76 19.55 19.66 0-3 0
Table 8-33
LTE Band 12 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
10 MHz idth
Mid Channel
Modulation | RBSize | RB Offset (70-2,?: ::'Hz) MP;RGA:;"""" per MPR [dB]
[dB]
Conducted Power
[dBm]
1 0 16.65 0
1 25 16.42 0 0
1 49 16.49 0
QPSK 25 0 16.63 0
25 12 16.51 o1 0
25 25 16.49 0
50 0 16.53 0
1 0 16.75 0
1 25 16.51 0-1 0
1 49 16.45 0
16QAM 25 0 16.42 0
2 12 16.
2: 25 12.22 0-2 g
50 0 16.31 0
1 0 16.77 0
1 25 16.46 02 0
1 49 16.48 0
64QAM 25 0 16.43 0
25 12 16.35 0
25 25 16.34 03 0
50 0 16.34 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-34
LTE Band 12 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23035 23095 23155 MPR Allowed per
LEET | e || (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] LAREE
Conducted Power [dBm]
1 0 16.66 16.62 16.63 0
1 12 16.69 16.58 16.71 0 0
1 24 16.65 16.47 16.78 0
QPSK 12 0 16.81 16.70 16.70 0
12 6 16.77 16.61 16.70 0 0
12 13 16.71 16.57 16.82 0
25 0 16.77 16.60 16.75 0
1 0 16.91 17.00 16.98 0
1 12 16.96 16.88 16.98 0-1 0
1 24 16.98 16.85 16.99 0
16QAM 12 0 16.85 16.76 16.76 0
12 6 16.83 16.65 16.76 0.2 0
12 13 16.79 16.63 16.86 0
25 0 16.81 16.63 16.75 0
1 0 16.98 16.88 16.91 0
1 12 17.00 16.95 17.00 0-2 0
1 24 16.90 16.71 16.93 0
64QAM 12 0 16.87 16.76 16.69 0
12 6 16.87 16.64 16.71 0.3 0
12 13 16.76 16.58 16.87 0
25 0 16.83 16.67 16.75 0
Table 8-35
LTE Band 12 Conducted Powers Ant 3 - 3 MHz Bandwidth, Inter-band ULCA Active
LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23025 23095 23165 MPR Allowed per
Modulation | RBSize | RB Offset (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] NERI[CB)
Conducted Power [dBm]
1 0 16.61 16.55 16.56 0
1 7 16.64 16.51 16.64 0 0
1 14 16.60 16.40 16.71 0
QPSK 8 0 16.76 16.63 16.63 0
8 4 16.72 16.54 16.63 01 0
8 7 16.66 16.50 16.75 0
15 0 16.72 16.53 16.68 0
1 0 16.86 17.00 16.91 0
1 7 16.91 16.81 16.96 0-1 0
1 14 16.93 16.78 17.00 0
16QAM 8 0 16.77 16.69 16.69 0
8 4 16.75 16.57 16.69 02 0
8 7 16.71 16.55 16.79 0
15 0 16.73 16.55 16.70 0
1 0 16.90 16.80 16.86 0
1 7 16.98 16.87 16.95 0-2 0
1 14 16.82 16.63 16.88 0
64QAM 8 0 16.79 16.68 16.64 0
8 4 16.79 16.56 16.66 03 0
8 7 16.68 16.50 16.82 0
15 0 16.75 16.59 16.70 0
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Table 8-36
LTE Band 12 Conducted Powers Ant 3 - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23017 23095 23173 MPR Allowed per
Mcduiticnlf RS Sl S0 (699.7 MHz) (707.5 MHz) (715.3 MHz) 3GPP [dB] LIAR| LY
Conducted Power [dBm]
1 0 16.58 16.51 16.52 0
1 2 16.61 16.47 16.60 0
1 5 16.57 16.36 16.67 o 0
QPSK 3 0 16.73 16.59 16.59 0
3 2 16.69 16.50 16.59 0
3 3 16.63 16.46 16.71 0
6 0 16.69 16.49 16.64 0-1 0
1 0 16.83 16.97 16.87 0
1 2 16.88 16.77 16.92 0
1 5 16.90 16.74 17.00 -1 0
16QAM 3 0 16.71 16.65 16.66 0
3 2 16.69 16.53 16.66 0
3 3 16.65 16.51 16.76 0
6 0 16.67 16.51 16.67 0-2 0
1 0 16.84 16.77 16.83 0
1 2 16.92 16.84 16.92 0
1 5 16.76 16.60 16.85 02 0
64QAM 3 0 16.73 16.65 16.61 0
3 2 16.73 16.53 16.63 0
3 3 16.62 16.47 16.79 0
6 0 16.69 16.56 16.67 0-3 0
8.3.3 LTE Band 13
Table 8-37
LTE Band 13 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 13
10 MHz idth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MP'; (::;"E’;;]pe' MPR [dB]
Conducted Power
[dBm]
1 0 21.26 0
1 25 20.82 0 0
1 49 20.80 0
QPSK 25 0 20.95 0
25 12 20.91 o1 0
25 25 20.86 0
50 0 20.94 0
1 0 2127 0
1 25 20.79 0-1 0
1 49 20.66 0
16QAM 25 0 20.81 0
25 12 20.73 0
25 25 20.65 0-2 0
50 0 20.77 0
1 0 21.30 0
1 25 20.92 0-2 0
1 49 20.86 0
64QAM 25 0 20.79 0
25 12 20.73 0
25 25 20.64 0-3 0
50 0 20.78 0
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Table 8-38
LTE Band 13 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset mifz’m) MP';(;"P';"[’:;]”' MPR [dB]
Conducted Power
[dBm]
1 0 21.08 0
1 12 21.04 0 0
1 24 21.07 0
QPSK 12 0 20.92 0
12 6 20.94 0-1 0
12 13 20.98 0
25 0 20.97 0
1 0 21.20 0
1 12 21.18 0-1 0
1 24 21.10 0
16QAM 12 0 20.98 0
12 6 21.00 0-2 0
12 13 20.97 0
25 0 20.95 0
1 0 20.88 0
1 12 20.78 0-2 0
1 24 21.01 0
64QAM 12 0 20.68 0
12 6 20.77 0-3 0
12 13 20.76 0
25 0 20.74 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-39
LTE Band 13 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active
LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RBOffset (782.0 MHz) MPEGA::’[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 18.19 0
1 25 17.98 0 0
1 49 17.78 0
QPSK 25 0 18.06 0
25 12 18.11 01 0
25 25 18.00 0
50 0 18.10 0
1 0 18.45 0
1 25 18.34 0-1 0
1 49 18.20 0
16QAM 25 0 18.04 0
25 12 18.12 0
0-2
25 25 18.06 0
50 0 18.17 0
1 0 18.40 0
1 25 18.38 0-2 0
1 49 18.26 0
64QAM 25 0 18.09 0
25 12 18.17 03 0
25 25 18.10 0
50 0 18.22 0
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Table 8-40
LTE Band 13 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (732.302:/?&) MPEGA;':"[’:;]’”' MPR [dB]
Conducted Power
[dBm]
1 0 18.04 0
1 12 18.05 0 0
1 24 17.98 0
QPSK 12 0 18.04 0
12 6 18.12 01 0
12 13 18.14 0
25 0 18.14 0
1 0 18.36 0
1 12 18.36 0-1 0
1 24 18.34 0
16QAM 12 0 18.13 0
12 6 18.18 0-2 0
12 13 18.18 0
25 0 18.21 0
1 0 18.35 0
1 12 18.38 0-2 0
1 24 18.33 0
64QAM 12 0 18.14 0
12 6 18.16 0-3 0
12 13 18.20 0
25 0 18.22 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-41
LTE Band 13 Conducted Powers Ant 3 - 10 MHz Bandwidth
LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MP';&”J;"[V:;]”' MPR [dB]
Conducted Power
[dBm]
1 0 19.77 0
1 25 19.75 0 0
1 49 19.70 0
QPSK 25 0 19.72 0
25 12 19.80 o 0
25 25 19.71 0
50 0 19.76 0
1 0 19.61 0
1 25 19.58 0-1 0
1 49 19.33 0
160AM 25 0 19.44 0
25 12 19.36 0
0-2
25 25 19.45 0
50 0 19.39 0
1 0 19.80 0
1 25 19.70 0-2 0
1 49 19.39 0
64QAM 25 0 19.35 0
25 12 19.33 03 0
25 25 19.38 0
50 0 19.38 0
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Table 8-42
LTE Band 13 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset mifz’m) MP';(;"P';"[’:;]”' MPR [dB]
Conducted Power
[dBm]
1 0 19.77 0
1 12 19.90 0 0
1 24 19.85 0
QPSK 12 0 19.82 0
12 6 19.88 0-1 0
12 13 19.87 0
25 0 19.90 0
1 0 19.56 0
1 12 19.88 0-1 0
1 24 19.80 0
16QAM 12 0 19.53 0
12 6 19.62 0-2 0
12 13 19.66 0
25 0 19.63 0
1 0 19.67 0
1 12 19.81 0-2 0
1 24 19.75 0
64QAM 12 0 19.53 0
12 6 19.62 0-3 0
12 13 19.63 0
25 0 19.67 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-43
LTE Band 13 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active
LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RBOffset (782.0 MHz) MPEGA::’[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 16.62 0
1 25 16.50 0 0
1 49 16.32 0
QPSK 25 0 16.44 0
25 12 16.60 01 0
25 25 16.55 0
50 0 16.59 0
1 0 16.90 0
1 25 16.87 0-1 0
1 49 16.69 0
16QAM 25 0 16.49 0
25 12 16.67 0
0-2
25 25 16.56 0
50 0 16.65 0
1 0 16.82 0
1 25 16.87 0-2 0
1 49 16.70 0
64QAM 25 0 16.46 0
25 12 16.65 0
0-3
25 25 16.61 0
50 0 16.65 0
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Table 8-44
LTE Band 13 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 13
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (732.302:/?&) MPEGA;':"[’:;]’”' MPR [dB]
Conducted Power
[dBm]
1 0 16.31 0
1 12 16.47 0 0
1 24 16.51 0
QPSK 12 0 16.52 0
12 6 16.54 0-1 0
12 13 16.59 0
25 0 16.60 0
1 0 16.49 0
1 12 16.65 0-1 0
1 24 16.90 0
16QAM 12 0 16.54 0
12 6 16.64 0-2 0
12 13 16.65 0
25 0 16.62 0
1 0 16.66 0
1 12 16.84 0-2 0
1 24 16.63 0
64QAM 12 0 16.55 0
12 6 16.62 0-3 0
12 13 16.63 0
25 0 16.63 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

8.34 LTE Band 14

Table 8-45
LTE Band 14 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 14
10 MHz i
Mid Channel
23330
Modulation | RBSize | RB Offset (793.0 MHz) LR e MPR [dB]
3GPP [dB]
Conducted Power
[dBm]
1 0 20.96 0
1 25 21.02 0 0
1 49 21.20 0
QPsK 25 0 20.82 0
25 12 20.88 o1 0
25 25 20.99 0
50 0 20.92 0
1 0 20.95 0
1 25 20.99 0-1 0
1 49 21.13 0
16QAM 25 0 20.61 0
25 12 20.66 0
0-2
25 25 20.79 0
50 0 2073 0
1 0 20.91 0
1 25 20.89 0-2 0
1 49 21.06 0
64QAM 25 0 20.66 0
25 12 20.65 0
0-3
25 25 20.79 0
50 0 20.76 0
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Table 8-46
LTE Band 14 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 14
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (792'3:;?“1) MP';‘Q',';"E’:;]"‘" MPR [dB]
Conducted Power
[dBm]
1 0 20.97 0
1 12 21.03 0 0
1 24 21.04 0
QPSK 12 0 20.92 0
12 6 20.92 0-1 0
12 13 21.03 0
25 0 20.99 0
1 0 20.90 0
1 12 20.90 0-1 0
1 24 20.98 0
16QAM 12 0 20.74 0
12 6 20.78 0-2 0
12 13 20.87 0
25 0 20.81 0
1 0 20.73 0
1 12 21.01 0-2 0
1 24 20.95 0
64QAM 12 0 20.75 0
12 6 20.77 0-3 0
12 13 20.85 0
25 0 20.83 0

Note: LTE Band 14 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-47
LTE Band 14 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active
LTE Band 14
10 MHz Bandwidth
Mid Channel
23330
Modulation | RBSize | RB Offset (793.0 MHz) MPEGA:;"[":QIP‘” MPR [dB]
Conducted Power
[dBm]
1 0 18.20 0
1 25 18.07 0 0
1 49 18.14 0
QPSK 25 0 18.23 0
25 12 18.17 o1 0
25 25 18.28 0
50 0 18.19 0
1 0 18.21 0
1 25 18.13 01 0
1 49 18.23 0
16QAM 25 0 18.03 0
25 12 18.00 0
02
25 25 18.08 0
50 0 17.99 0
1 0 18.24 0
1 25 18.11 02 0
1 49 18.21 0
64QAM 25 0 18.01 0
25 12 17.98 0
03
25 25 18.10 0
50 0 18.02 0
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Table 8-48
LTE Band 14 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 14
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (792?‘()3:;’“:) MP':GA:;“[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 17.84 0
1 12 17.78 0 0
1 24 17.94 0
QPSK 12 0 18.00 0
12 6 17.89 01 0
12 13 18.00 0
25 0 17.97 0
1 0 18.20 0
1 12 18.00 0-1 0
1 24 18.34 0
16QAM 12 0 18.10 0
12 6 17.97 0-2 0
12 13 18.08 0
25 0 18.01 0
1 0 18.28 0
1 12 17.94 0-2 0
1 24 18.35 0
64QAM 12 0 18.08 0
12 6 18.02 03 0
12 13 18.03 0
25 0 17.99 0

Note: LTE Band 14 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-49
LTE Band 14 Conducted Powers Ant 3 - 10 MHz Bandwidth
LTE Band 14
10 MHz
Mid Channel
23330
Modulation | RBSize | RB Offset (793.0 MHz) MP'; ‘::;‘?’:;]pe' MPR [dB]
Conducted Power
[dBm]
1 0 19.72 0
1 25 19.63 0 0
1 49 19.87 0
QPsK 25 0 19.70 0
25 12 19.83 o 0
25 25 19.89 0
50 0 19.77 0
1 0 19.83 0
1 25 19.77 0-1 0
1 49 19.90 0
16QAM 25 0 19.53 0
25 12 19.63 0
0-2
25 25 19.66 0
50 0 19.57 0
1 0 19.67 0
1 25 19.56 0-2 0
1 49 19.61 0
640AM 25 0 19.39 0
25 12 19.32 0
03
25 25 19.47 0
50 0 19.37 0
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Table 8-50
LTE Band 14 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 14
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (792'3:;?“1) MP';‘Q',';"E’:;]"‘" MPR [dB]
Conducted Power
[dBm]
1 0 19.73 0
1 12 19.74 0 0
1 24 19.87 0
QPSK 12 0 19.86 0
12 6 19.83 0-1 0
12 13 19.90 0
25 0 19.84 0
1 0 19.74 0
1 12 19.90 0-1 0
1 24 19.90 0
16QAM 12 0 19.57 0
12 6 19.56 0-2 0
12 13 19.57 0
25 0 19.51 0
1 0 19.58 0
1 12 19.72 0-2 0
1 24 19.90 0
64QAM 12 0 19.53 0
12 6 19.54 03 0
12 13 19.58 0
25 0 19.48 0

Note: LTE Band 14 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-51
LTE Band 14 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active
LTE Band 14
10 MHz Bandwidth
Mid Channel
23330
Modulation | RBSize | RB Offset (793.0 MHz) MPEGA:;"[":QIP‘” MPR [dB]
Conducted Power
[dBm]
1 0 16.71 0
1 25 16.51 0 0
1 49 16.69 0
QPSK 25 0 16.65 0
25 12 16.62 o1 0
25 25 16.68 0
50 0 16.63 0
1 0 16.71 0
1 25 16.61 01 0
1 49 16.80 0
16QAM 25 0 16.43 0
25 12 16.44 0
02
25 25 16.40 0
50 0 16.41 0
1 0 16.75 0
1 25 16.56 02 0
1 49 16.77 0
64QAM 25 0 16.42 0
25 12 16.41 0
03
25 25 16.46 0
50 0 16.44 0
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Table 8-52
LTE Band 14 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 14
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (792?03::1:) MP':GA:;“[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 16.44 0
1 12 16.46 0 0
1 24 16.57 0
QPSK 12 0 16.61 0
12 6 16.60 01 0
12 13 16.61 0
25 0 16.64 0
1 0 16.77 0
1 12 16.79 0-1 0
1 24 16.99 0
16QAM 12 0 16.65 0
12 6 16.71 0-2 0
12 13 16.70 0
25 0 16.69 0
1 0 16.61 0
1 12 16.85 0-2 0
1 24 16.74 0
64QAM 12 0 16.70 0
12 6 16.64 03 0
12 13 16.67 0
25 0 16.69 0

Note: LTE Band 14 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

8.3.5 LTE Band 26

Table 8-53
LTE Band 26 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 26 (Cell)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26740 26865 26990 MPR Allowed per
Mccuiton[ERES ol o=t (819.0 MHz) (831.5 MHz) (844.0 MHz) 3GPP [dB]p LIFAR(EIY
Conducted Power [dBm]
1 0 20.55 20.31 20.49 0
1 25 20.35 20.26 20.39 0 0
1 49 20.49 20.33 20.45 0
QPSK 25 0 20.32 20.36 20.49 0
25 12 20.26 20.33 20.35 0-1 0
25 25 20.32 20.30 20.29 0
50 0 20.36 20.34 20.29 0
1 0 20.41 20.57 20.48 0
1 25 20.29 20.38 20.29 0-1 0
1 49 20.35 20.46 20.37 0
16QAM 25 0 20.15 20.15 20.20 0
25 12 20.11 20.10 20.09 02 0
25 25 20.13 20.09 20.02 0
50 0 20.10 20.08 20.13 0
1 0 20.35 20.39 20.47 0
1 25 20.30 20.40 20.34 0-2 0
1 49 20.40 20.20 20.36 0
64QAM 25 0 20.11 20.16 20.19 0
25 12 20.09 20.18 20.10 03 0
25 25 20.14 20.09 20.04 ) 0
50 0 20.09 20.14 20.05 0
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Table 8-54
LTE Band 26 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 26 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26715 26865 27015 MPR Allowed per
LD | e || e (816.5 MHz) (831.5 MHz) (846.5 MHz) 3GPP [dB]p AR (LY
Conducted Power [dBm]

1 0 20.53 20.46 20.52 0
1 12 20.38 20.39 20.42 0 0
1 24 20.46 20.44 20.52 0
QPSK 12 0 20.48 20.53 20.51 0
12 6 20.45 20.48 20.44 01 0
12 13 20.50 20.44 20.38 0
25 0 20.48 20.44 20.44 0
1 0 20.15 20.44 20.47 0
1 12 20.13 20.24 20.41 0-1 0
1 24 20.11 20.20 20.42 0
16QAM 12 0 20.02 20.10 20.09 0
12 6 20.00 20.05 19.94 02 0
12 13 20.06 20.04 19.89 0
25 0 20.03 20.04 20.01 0
1 0 20.36 20.23 20.56 0
1 12 20.14 20.38 20.29 0-2 0
1 24 20.39 20.43 20.38 0
64QAM 12 0 20.01 20.12 20.09 0
12 6 19.98 20.05 19.95 03 0
12 13 20.06 19.99 19.91 0
25 0 20.01 20.04 19.97 0

Table 8-55

LTE Band 26 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 26 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26705 26865 27025 MPR Allowed per
LEED || B || RS (815.5 MHz) (831.5 MHz) (847.5 MHz) 3GPP [dB]p L AR(GLY
Conducted Power [dBm]
1 0 20.51 20.33 20.28 0
1 7 20.40 20.37 20.46 0 0
1 14 20.32 20.29 20.43 0
QPSK 8 0 20.54 20.46 20.43 0
8 4 20.45 20.43 20.54 0-1 0
8 7 20.44 20.43 20.56 0
15 0 20.48 20.47 20.56 0
1 0 20.54 20.22 20.31 0
1 7 20.50 20.29 20.25 0-1 0
1 14 20.49 20.10 20.22 0
16QAM 8 0 20.12 20.11 20.04 0
8 4 20.06 20.11 19.92 02 0
8 7 19.93 20.09 20.11 0
15 0 20.04 20.09 20.04 0
1 0 20.56 20.17 20.19 0
1 7 20.25 20.27 20.28 0-2 0
1 14 20.23 20.41 20.41 0
64Q0AM 8 0 20.08 20.12 20.00 0
8 4 20.12 20.09 19.94 03 0
8 7 19.96 20.07 20.13 0
15 0 20.07 20.06 20.01 0
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Table 8-56
LTE Band 26 Conducted Powers Ant 1 - 1.4 MHz Bandwidth

LTE Band 26 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26697 26865 27033 MPR Allowed per
LMD || B || b (814.7 MHz) (831.5 MHz) (848.3 MHz) 3GPP [dB]p LIAREE
Conducted Power [dBm]
1 0 20.48 20.29 20.54 0
1 2 20.37 20.28 20.56 0
1 5 20.32 20.28 20.56 0 0
QPSK 3 0 20.48 20.36 20.48 0
3 2 20.47 20.37 20.47 0
3 3 20.47 20.33 20.48 0
6 0 20.45 20.37 20.47 0-1 0
1 0 20.49 20.47 20.55 0
1 2 20.54 20.50 20.55 0
1 5 20.46 20.49 20.54 01 0
16QAM 3 0 20.45 20.41 20.46 0
3 2 20.50 20.39 20.48 0
3 3 20.46 20.43 20.35 0
6 0 20.42 20.40 20.40 0-2 0
1 0 20.55 20.31 20.50 0
1 2 20.42 20.43 20.48 0
1 5 20.41 20.44 20.51 02 0
64QAM 3 0 20.34 20.42 20.52 0
3 2 20.31 20.41 20.56 0
3 3 20.40 20.39 20.52 0
6 0 20.44 20.29 20.41 0-3 0
Table 8-57

LTE Band 26 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 26 (Cell)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
n n 26740 26865 26990 MPR Allowed per
LD || e || e (819.0 MHz) (831.5 MHz) (844.0 MHz) 3GPP [dB]P LIFR(ELY
Conducted Power [dBm]
1 0 20.27 20.23 20.27 0
1 25 20.18 20.18 20.20 0 0
1 49 20.29 20.23 20.23 0
QPSK 25 0 20.17 20.27 20.28 0
25 12 20.22 20.23 20.23 0-1 0
25 25 20.30 20.22 20.22 0
50 0 20.26 20.25 20.24 0
1 0 20.27 20.28 20.30 0
1 25 20.24 20.26 20.29 0-1 0
1 49 20.30 20.30 20.27 0
16QAM 25 0 19.97 20.03 20.05 0
25 12 19.99 19.99 20.02 02 0
25 25 20.10 19.96 19.98 0
50 0 20.01 20.02 20.02 0
1 0 20.25 20.30 20.16 0
1 25 20.03 20.30 20.21 0-2 0
1 49 20.15 20.18 20.15 0
64QAM 25 0 19.75 19.90 19.80 0
25 12 19.70 19.90 19.96 03 0
25 25 19.77 19.85 19.80 ) 0
50 0 19.73 19.92 19.95 0
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Table 8-58
LTE Band 26 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 26 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26715 26865 27015 MPR Allowed per
LD || e || e (816.5 MHz) (831.5 MHz) (846.5 MHz) 3GPP [dB]p L AREEY
Conducted Power [dBm]
1 0 20.06 20.24 20.11 0
1 12 19.92 20.16 20.11 0 0
1 24 20.00 20.20 20.19 0
QPSK 12 0 20.10 20.17 20.09 0
12 6 20.08 20.14 20.10 01 0
12 13 20.15 20.13 20.09 0
25 0 20.06 20.14 20.13 0
1 0 20.11 20.20 20.20 0
1 12 20.12 20.12 19.87 0-1 0
1 24 20.11 20.23 20.26 0
16QAM 12 0 19.92 20.00 19.94 0
12 6 20.03 20.01 19.98 0.2 0
12 13 20.07 20.07 19.95 0
25 0 19.97 20.08 19.93 0
1 0 20.19 20.17 20.15 0
1 12 20.08 20.17 19.89 0-2 0
1 24 20.05 20.06 20.02 0
64QAM 12 0 20.04 20.03 19.99 0
12 6 19.94 20.03 19.89 03 0
12 13 19.90 19.98 19.87 0
25 0 19.95 20.01 19.95 0
Table 8-59
LTE Band 26 Conducted Powers Ant 3 - 3 MHz Bandwidth
LTE Band 26 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
i ; 26705 26865 27025 MPR Allowed per
LEED || B || B (815.5 MHz) (831.5 MHz) (847.5 MHz) 3GPP [dB] L AR(GLY
Conducted Power [dBm]
1 0 20.22 20.13 20.15 0
1 7 20.17 20.16 20.15 0 0
1 14 20.09 20.10 20.15 0
QPsK 8 0 20.30 20.25 20.26 0
8 4 20.20 20.23 20.23 01 0
8 7 20.19 20.21 20.30 0
15 0 20.23 20.25 20.24 0
1 0 20.22 20.03 20.11 0
1 7 20.12 20.07 20.13 0-1 0
1 14 20.08 20.11 20.29 0
16QAM 8 0 20.17 20.14 20.02 0
8 4 20.01 20.15 20.02 0.2 0
8 7 20.07 20.03 20.09 0
15 0 20.10 20.04 19.95 0
1 0 20.15 19.98 20.11 0
1 7 20.27 20.14 20.21 0-2 0
1 14 20.13 20.02 20.28 0
64QAM 8 0 20.06 20.17 20.05 0
8 4 20.01 20.11 19.98 03 0
8 7 20.06 20.08 20.10 0
15 0 20.06 20.06 20.10 0
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Table 8-60
LTE Band 26 Conducted Powers Ant 3 - 1.4 MHz Bandwidth

LTE Band 26 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26697 26865 27033 MPR Allowed per
LMD || B || b (814.7 MHz) (831.5 MHz) (848.3 MHz) 3GPP [dB]p LIAREE
Conducted Power [dBm]
1 0 20.25 20.17 20.21 0
1 2 20.22 20.16 20.25 0
1 5 20.15 20.18 20.28 0 0
QPSK 3 0 20.30 20.22 20.28 0
3 2 20.28 20.22 20.29 0
3 3 20.29 20.20 20.29 0
6 0 20.29 20.22 20.28 0-1 0
1 0 20.30 20.20 20.08 0
1 2 20.24 20.12 20.30 0
1 5 20.19 20.17 20.30 0-1 0
16QAM 3 0 20.27 20.17 20.19 0
3 2 20.21 20.14 20.27 0
3 3 20.10 20.17 20.19 0
6 0 20.17 20.10 20.08 0-2 0
1 0 20.26 20.26 20.20 0
1 2 20.17 20.14 20.30 0
1 5 20.19 20.14 20.18 0-2 0
64QAM 3 0 20.17 20.18 20.15 0
3 2 20.15 20.18 20.24 0
3 3 20.12 20.14 20.23 0
6 0 20.17 20.07 20.16 0-3 0
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8.3.6 LTE Band 5

Table 8-61
LTE Band 5 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';:'P';"[V:;]W MPR [dB]
Conducted Power
[dBm]
1 0 20.47 0
1 25 20.40 0 0
1 49 20.45 0
QPSK 25 0 20.36 0
25 12 20.38 o 0
25 25 20.49 0
50 0 20.46 0
1 0 20.40 0
1 25 20.48 0-1 0
1 49 20.43 0
16QAM 25 0 20.15 0
25 12 20.13 02 0
25 25 20.27 0
50 0 20.21 0
1 0 20.33 0
1 25 20.41 02 0
1 9 20.41 0
B4QAM 25 0 19.92 0
2 12 19.90 03 0
25 25 19.91 0
50 0 19.99 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-62
LTE Band 5 Conducted Powers Ant 1 - 5 MHz Bandwidth

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 20425 20525 20625 MPR Allowed per
Mccuiationy[RBS el ESiect (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] RIFR(EEY
Conducted Power [dBm]
1 0 20.35 20.43 20.45 0
1 12 20.33 20.40 20.43 0 0
1 24 20.34 20.45 20.44 0
QPSK 12 0 20.38 20.42 20.37 0
12 6 20.38 20.38 20.32 0-1 0
12 13 20.39 20.43 20.46 0
25 0 20.40 20.46 20.39 0
1 0 20.38 20.37 20.39 0
1 12 20.46 20.41 20.44 0-1 0
1 24 20.42 20.58 20.59 0
16QAM 12 0 20.16 20.21 20.14 0
12 6 20.15 20.15 20.07 0-2 0
12 13 20.21 20.27 20.21 0
25 0 20.15 20.25 20.09 0
1 0 20.55 20.29 20.16 0
1 12 20.31 20.48 20.45 0-2 0
1 24 20.46 20.43 20.45 0
64QAM 12 0 20.09 20.22 20.14 0
12 6 20.10 20.19 20.06 0-3 0
12 13 20.13 20.22 20.21 0
25 0 20.16 20.21 20.13 0
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Table 8-63
LTE Band 5 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
0 n 20415 20525 20635 MPR Allowed per
Mccuiation[RES ol St (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB]p LAREEY
Conducted Power [dBm]

1 0 20.36 20.42 20.23 0
1 7 20.43 20.45 20.41 0 0
1 14 20.42 20.43 20.37 0
QPSK 8 0 20.45 20.46 20.40 0
8 4 20.41 20.42 20.44 01 0
8 7 20.42 20.41 20.43 0
15 0 20.43 20.40 20.45 0
1 0 20.40 20.44 20.31 0
1 7 20.30 20.47 20.32 0-1 0
1 14 20.26 20.45 20.37 0
16QAM 8 0 20.29 20.33 20.25 0
8 4 20.20 20.34 20.26 02 0
8 7 20.22 20.37 20.37 0
15 0 20.22 20.31 20.29 0
1 0 20.47 20.38 20.30 0
1 7 20.38 20.47 20.44 0-2 0
1 14 20.43 20.39 20.32 0
64QAM 8 0 20.31 20.19 20.26 0
8 4 20.21 20.28 20.29 0-3 0
8 7 20.29 20.34 20.36 0
15 0 20.23 20.31 20.34 0

Table 8-64

LTE Band 5 Conducted Powers Ant 1 - 1.4 MHz Bandwidth

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. 5 20407 20525 20643 MPR Allowed per
L || ROE | S (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p [ AR(GIY
Conducted Power [dBm]
1 0 20.45 20.47 20.43 0
1 2 20.46 20.45 20.44 0
1 5 20.58 20.46 20.40 0 0
QPSK 3 0 20.45 20.47 20.41 0
3 2 20.45 20.41 20.47 0
3 3 20.47 20.41 20.42 0
6 0 20.46 20.40 20.40 0-1 0
1 0 20.43 20.37 20.44 0
1 2 20.46 20.44 20.45 0
1 5 20.40 20.45 20.46 01 0
16QAM 3 0 20.38 20.41 20.44 0
3 2 20.37 20.46 20.46 0
3 3 20.41 20.45 20.47 0
6 0 20.32 20.35 20.34 0-2 0
1 0 20.43 20.42 20.46 0
1 2 20.46 20.46 20.46 0
1 5 20.40 20.45 20.45 02 0
64QAM 3 0 20.42 20.35 20.40 0
3 2 20.43 20.36 20.37 0
3 3 20.42 20.33 20.31 0
6 0 20.32 20.38 20.31 0-3 0
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Table 8-65
LTE Band 5 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
10 MHz idth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';;:;"[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 17.22 0
1 25 17.25 0 0
1 49 17.32 0
QPsK 25 0 17.25 0
25 12 17.27 o 0
25 25 17.42 0
50 0 17.31 0
1 0 17.52 0
1 25 17.59 0-1 0
1 49 17.58 0
16QAM 25 0 17.29 0
25 12 17.30 02 0
25 25 17.41 0
50 0 17.40 0
1 0 17.57 0
1 25 17.48 02 0
1 49 17.57 0
64QAM 25 0 17.30 0
25 12 17.34 03 0
25 25 17.46 0
50 0 17.37 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-66
LTE Band 5 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A 5 20425 20525 20625 MPR Allowed per
Mccuiation[RES ol ESitct (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] LAR[EEY
Conducted Power [dBm]
1 0 17.26 17.05 17.24 0
1 12 17.22 17.12 17.12 0 0
1 24 17.25 17.24 17.25 0
QPSK 12 0 17.27 17.18 17.29 0
12 6 17.27 17.23 17.20 0-1 0
12 13 17.30 17.32 17.24 0
25 0 17.30 17.30 17.21 0
1 0 17.50 17.55 17.36 0
1 12 17.57 17.50 17.28 0-1 0
1 24 17.51 17.60 17.35 0
16QAM 12 0 17.33 17.16 17.38 0
12 6 17.30 17.28 17.18 0-2 0
12 13 17.33 17.34 17.26 0
25 0 17.34 17.33 17.24 0
1 0 17.57 17.37 17.55 0
1 12 17.49 17.37 17.24 0-2 0
1 24 17.59 17.57 17.40 0
64QAM 12 0 17.34 17.24 17.39 0
12 6 17.39 17.26 17.18 0-3 0
12 13 17.34 17.38 17.29 0
25 0 17.36 17.34 17.22 0
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Table 8-67
LTE Band 5 Conducted Powers Ant 1 - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
5 n 20415 20525 20635 MPR Allowed per
Modulation | RBSize | RB Offset (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB]p LIAR( )
Conducted Power [dBm]

1 0 17.23 17.13 17.31 0
1 7 17.19 17.20 17.19 0 0
1 14 17.22 17.32 17.32 0
QPSK 8 0 17.24 17.26 17.36 0
8 4 17.24 17.31 17.27 0-1 0
8 7 17.27 17.40 17.31 0
15 0 17.27 17.38 17.20 0
1 0 17.47 17.60 17.35 0
1 7 17.54 17.49 17.27 0-1 0
1 14 17.53 17.60 17.34 0
16QAM 8 0 17.35 17.15 17.37 0
8 4 17.32 17.27 17.17 0-2 0
8 7 17.35 1738 17.25 0
15 0 17.36 17.36 17.29 0
1 0 17.59 17.40 17.60 0
1 7 17.45 17.40 17.29 0-2 0
1 14 17.55 17.60 17.45 0
64QAM 8 0 17.30 17.27 17.44 0
8 4 17.35 17.29 17.23 03 0
8 7 17.30 17.41 17.34 0
15 0 17.32 17.37 17.27 0

Table 8-68

LTE Band 5 Conducted Powers Ant 1 - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20407 20525 20643 MPR Allowed per
LT || ROE | RSk (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p LIAR(ELY
Conducted Power [dBm]
1 0 17.17 17.18 17.28 0
1 2 17.13 17.25 17.16 0
1 5 17.16 17.37 17.29 0 0
QPSK 3 0 17.18 17.31 17.33 0
3 2 17.18 17.36 17.24 0
3 3 17.21 17.45 17.28 0
6 0 17.21 17.43 17.17 0-1 0
1 0 17.41 17.60 17.60 0
1 2 17.48 17.54 17.48 0
1 5 17.45 17.60 17.59 0-1 0
16QAM 3 0 17.27 17.06 17.00 0
3 2 17.24 17.18 17.12 0
3 3 17.27 17.24 17.18 0
6 0 17.28 17.27 17.21 0-2 0
1 0 17.51 17.31 17.25 0
1 2 17.37 17.31 17.25 0
1 5 17.52 17.51 17.45 0-2 0
64QAM 3 0 17.27 17.18 17.12 0
3 2 17.32 17.20 17.14 0
3 3 17.27 17.32 17.26 0
6 0 17.29 17.28 17.22 0-3 0
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Table 8-69
LTE Band 5 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 5 (Cell)
10 MHz idth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';;:;"[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 20.19 0
1 25 20.17 0 0
1 49 20.18 0
QPsK 25 0 20.20 0
25 12 20.25 o 0
25 25 20.28 0
50 0 20.18 0
1 0 20.19 0
1 25 20.22 0-1 0
1 49 19.60 0
16QAM 25 0 19.98 0
25 12 20.02 02 0
25 25 20.10 0
50 0 20.04 0
1 0 20.24 0
1 25 20.16 02 0
1 49 20.09 0
64QAM 25 0 19.90 0
25 12 19.80 03 0
25 25 19.86 0
50 0 19.83 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-70
LTE Band 5 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20425 20525 20625 MPR Allowed per
LT || REE | RS (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 20.30 20.14 20.08 0
1 12 20.23 20.16 20.06 0 0
1 24 20.26 20.22 20.13 0
QPSK 12 0 20.20 20.24 20.16 0
12 6 20.19 20.26 20.19 0-1 0
12 13 20.21 20.25 20.17 0
25 0 20.23 20.26 20.22 0
1 0 20.30 19.97 20.21 0
1 12 20.14 20.12 20.12 0-1 0
1 24 20.24 20.04 20.20 0
16QAM 12 0 20.09 20.09 20.00 0
12 6 20.00 20.12 19.97 0-2 0
12 13 20.07 19.99 19.94 0
25 0 20.09 20.07 19.94 0
1 0 20.23 19.93 20.17 0
1 12 20.27 20.18 20.10 0-2 0
1 24 20.10 20.05 20.14 0
64QAM 12 0 20.06 20.06 20.01 0
12 6 20.02 19.97 19.96 0-3 0
12 13 20.11 20.07 19.93 0
25 0 20.08 19.96 19.95 0
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Table 8-71
LTE Band 5 Conducted Powers Ant 3 - 3 MHz Bandwidth

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
0 n 20415 20525 20635 MPR Allowed per
Mccuiation[RES ol St (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB]p LAREEY
Conducted Power [dBm]

1 0 20.24 20.22 20.15 0
1 7 20.23 20.24 20.13 0 0
1 14 20.19 20.20 20.16 0
QPSK 8 0 20.30 20.30 20.24 0
8 4 20.26 20.30 20.20 01 0
8 7 20.25 20.29 20.26 0
15 0 20.24 20.28 20.22 0
1 0 20.23 20.00 20.15 0
1 7 20.16 20.23 20.11 0-1 0
1 14 20.26 20.01 20.24 0
16QAM 8 0 20.26 20.20 20.01 0
8 4 20.21 20.12 20.00 02 0
8 7 20.19 20.15 20.14 0
15 0 20.16 20.14 20.03 0
1 0 20.30 20.00 20.10 0
1 7 20.27 20.25 20.16 0-2 0
1 14 20.22 20.17 20.13 0
64QAM 8 0 20.15 20.18 19.97 0
8 4 20.10 20.10 20.02 0-3 0
8 7 20.22 20.09 20.09 0
15 0 20.13 20.16 20.03 0

Table 8-72

LTE Band 5 Conducted Powers Ant 3 - 1.4 MHz Bandwidth

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. 5 20407 20525 20643 MPR Allowed per
L || ROE | S (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p [ AR(GIY
Conducted Power [dBm]
1 0 20.29 20.18 20.11 0
1 2 20.30 20.15 20.16 0
1 5 20.29 20.18 20.19 0 0
QPSK 3 0 20.30 20.27 20.26 0
3 2 20.29 20.27 20.25 0
3 3 20.29 20.29 20.25 0
6 0 20.30 20.27 20.25 0-1 0
1 0 20.21 20.25 20.21 0
1 2 20.23 20.18 20.19 0
1 5 20.20 20.05 20.30 01 0
16QAM 3 0 20.21 20.12 20.19 0
3 2 20.12 20.22 20.07 0
3 3 20.30 20.15 20.17 0
6 0 20.15 20.09 20.24 0-2 0
1 0 20.29 20.13 20.20 0
1 2 20.29 20.10 20.30 0
1 5 20.24 20.16 20.21 02 0
64QAM 3 0 20.15 20.20 20.27 0
3 2 20.27 20.15 20.20 0
3 3 20.28 20.14 20.12 0
6 0 20.19 20.14 20.24 0-3 0
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Table 8-73
LTE Band 5 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
10 MHz idth
Mid Channel
20525
Modulation | RBSize | RB Offset (836.5 MHz) MP';GA:;“[’:;]W MPR [dB]
Conducted Power
[dBm]
1 0 17.29 0
1 25 17.15 0 0
1 49 1712 0
QPsK 25 0 17.19 0
25 12 17.23 o 0
25 25 17.18 0
50 0 17.22 0
1 0 17.25 0
1 25 17.16 0-1 0
1 49 17.23 0
16QAM 25 0 17.00 0
25 12 16.97 02 0
25 25 16.99 0
50 0 16.94 0
1 0 17.21 0
1 25 17.16 02 0
1 49 17.23 0
64QAM 25 0 16.98 0
25 12 16.97 03 0
25 25 16.98 0
50 0 16.98 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-74
LTE Band 5 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
A 5 20425 20525 20625 MPR Allowed per
Mccuiation[RES ol ESitct (826.5 MHz) (836.5 MHz) (846.5 MHz) 3GPP [dB] LAR[EEY
Conducted Power [dBm]
1 0 16.97 16.84 16.97 0
1 12 16.98 16.79 16.96 0 0
1 24 17.04 16.80 16.92 0
QPSK 12 0 17.04 16.98 17.03 0
12 6 17.04 16.93 17.02 0-1 0
12 13 17.08 16.88 16.97 0
25 0 17.08 16.94 17.05 0
1 0 17.26 17.27 17.15 0
1 12 17.20 17.21 17.28 0-1 0
1 24 17.30 17.30 17.17 0
16QAM 12 0 17.09 17.01 17.07 0
12 6 17.08 16.96 17.02 0-2 0
12 13 17.11 16.93 16.97 0
25 0 17.10 16.97 17.06 0
1 0 17.26 17.27 17.30 0
1 12 17.26 17.20 17.22 0-2 0
1 24 17.30 17.20 17.03 0
64QAM 12 0 17.08 17.02 17.06 0
12 6 17.12 16.99 17.03 0-3 0
12 13 17.15 16.95 17.00 0
25 0 17.16 17.00 17.05 0
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Table 8-75
LTE Band 5 Conducted Powers Ant 3 - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
5 n 20415 20525 20635 MPR Allowed per
Modulation | RBSize | RB Offset (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB]p LIAR( )
Conducted Power [dBm]

1 0 16.92 16.78 16.88 0
1 7 16.93 16.73 16.87 0 0
1 14 16.99 16.74 16.83 0
QPSK 8 0 16.99 16.92 16.94 0
8 4 16.99 16.87 16.93 01 0
8 7 17.03 16.82 16.88 0
15 0 17.03 16.88 16.96 0
1 0 17.21 17.21 17.06 0
1 7 17.15 17.30 17.19 0-1 0
1 14 17.27 17.26 17.08 0
16QAM 8 0 17.04 17.22 16.98 0
8 4 17.03 17.17 16.93 0-2 0
8 7 17.08 17.14 16.88 0
15 0 17.07 17.18 17.04 0
1 0 17.23 17.27 17.29 0
1 7 17.23 17.29 17.20 0-2 0
1 14 17.28 17.30 17.01 0
64QAM 8 0 17.05 17.23 17.04 0
8 4 17.09 17.20 17.01 03 0
8 7 17.12 17.16 16.98 0
15 0 17.13 17.21 17.03 0

Table 8-76

LTE Band 5 Conducted Powers Ant 3 - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20407 20525 20643 MPR Allowed per
LT || ROE | RSk (824.7 MHz) (836.5 MHz) (848.3 MHz) 3GPP [dB]p LIAR(ELY
Conducted Power [dBm]
1 0 16.90 16.74 16.85 0
1 2 16.91 16.69 16.84 0
1 5 16.97 16.70 16.80 0 0
QPSK 3 0 16.97 16.88 16.91 0
3 2 16.97 16.83 16.90 0
3 3 17.01 16.78 16.85 0
6 0 17.01 16.84 16.93 0-1 0
1 0 17.19 17.17 17.03 0
1 2 17.13 17.28 17.16 0
1 5 17.25 17.22 17.05 0-1 0
16QAM 3 0 17.02 17.18 16.95 0
3 2 17.01 17.13 16.94 0
3 3 17.06 17.10 16.89 0
6 0 17.05 17.12 17.05 0-2 0
1 0 17.21 17.29 17.26 0
1 2 17.21 17.25 17.21 0
1 5 17.30 17.24 17.02 0-2 0
64QAM 3 0 17.03 1717 17.05 0
3 2 17.07 17.14 17.02 0
3 3 17.10 17.10 16.99 0
6 0 17.11 17.15 17.04 0-3 0
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8.3.7 LTE Band 4

Table 8-77
LTE Band 4 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) MP'; é“'P':"[’:;]Pe' MPR [dB]
Conducted Power
[dBm]

1 0 1417 0
1 50 14.36 0 0
1 9 13.97 0
QPsK 50 0 14.41 0
50 2 14.30 o 0
50 50 14.09 0
100 0 14.29 0
1 0 14.22 0
1 50 14.33 0-1 0
1 ) 14.33 0
16QAM 50 0 14.18 0
50 2 14.06 02 0
50 50 13.90 0
100 0 14.08 0
1 0 14.30 0
1 50 14.43 02 0
1 % 14.22 0
64QAM 50 0 14.20 0
50 % 1414 03 0
50 50 13.92 0
100 0 14.09 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-78
LTE Band 4 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20025 20175 20325 MPR Allowed per
Ll RBSize | RB Offset (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB]p WAL=y
Conducted Power [dBm]
1 0 13.87 14.27 13.99 0
1 36 13.85 14.42 13.90 0 0
1 74 13.85 14.21 13.82 0
QPSK 36 0 13.86 14.38 13.93 0
36 18 13.94 14.34 14.02 0-1 0
36 37 13.98 14.23 13.96 0
75 0 13.93 14.30 13.98 0
1 0 13.85 14.13 14.02 0
1 36 14.06 14.39 13.78 0-1 0
1 74 13.98 14.14 13.85 0
16QAM 36 0 13.75 14.17 13.83 0
36 18 13.80 14.15 13.81 0-2 0
36 37 13.81 14.06 13.76 0
75 0 13.75 14.10 13.78 0
1 0 13.98 13.85 13.89 0
1 36 13.89 14.15 13.87 0-2 0
1 74 13.88 14.17 13.80 0
64QAM 36 0 13.82 14.17 13.78 0
36 18 13.78 14.16 13.83 0-3 0
36 37 13.82 14.04 13.79 0
75 0 13.84 14.09 13.78 0
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Table 8-79
LTE Band 4 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]
1 0 13.92 14.27 13.79 0
1 25 13.75 14.19 13.77 0 0
1 49 13.92 14.16 13.82 0
QPSK 25 0 13.94 14.35 13.93 0
25 12 13.84 14.28 13.88 01 0
25 25 13.92 14.21 13.91 0
50 0 13.86 14.29 13.88 0
1 0 14.02 14.45 13.83 0
1 25 13.83 14.44 13.84 0-1 0
1 49 13.83 14.26 14.08 0
16QAM 25 0 13.81 14.25 13.80 0
25 12 13.76 14.15 13.79 02 0
25 25 13.78 14.08 13.76 0
50 0 13.77 14.16 13.80 0
1 0 13.94 14.34 13.79 0
1 25 13.79 14.29 13.88 0-2 0
1 49 13.88 14.23 13.80 0
64QAM 25 0 13.79 14.22 13.76 0
25 12 13.78 14.15 13.84 03 0
25 25 13.75 14.08 13.80 0
50 0 13.76 14.15 13.80 0
Table 8-80
LTE Band 4 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
i . 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 14.02 14.32 13.86 0
1 12 13.90 14.22 13.84 0 0
1 24 13.83 14.14 13.86 0
QPSK 12 0 13.91 14.29 13.94 0
12 6 13.87 14.27 13.96 01 0
12 13 13.81 14.20 13.96 0
25 0 13.92 14.29 13.92 0
1 0 13.94 14.28 13.76 0
1 12 13.93 14.11 13.80 0-1 0
1 24 13.82 14.05 13.90 0
16QAM 12 0 13.81 14.07 13.80 0
12 6 13.75 14.04 13.77 02 0
12 13 13.83 13.91 13.79 0
25 0 13.76 14.02 13.82 0
1 0 13.84 14.34 13.83 0
1 12 13.83 14.08 13.80 0-2 0
1 24 13.77 14.07 13.94 0
64QAM 12 0 13.76 13.98 13.77 0
12 6 13.76 13.95 13.83 03 0
12 13 13.83 13.86 13.80 0
25 0 13.81 13.99 13.77 0
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Table 8-81
LTE Band 4 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 13.92 14.08 13.79 0
1 7 13.88 14.11 13.84 0 0
1 14 13.81 13.97 13.80 0
QPSK 8 0 13.93 14.19 13.93 0
8 4 13.92 14.15 13.92 o1 0
8 7 13.91 14.10 13.92 0
15 0 13.95 14.20 13.95 0
1 0 13.93 14.04 13.93 0
1 7 14.01 14.12 14.05 0-1 0
1 14 13.88 14.03 13.84 0
16QAM 8 0 13.80 14.07 13.80 0
8 4 13.77 14.07 13.79 02 0
8 7 13.76 14.02 13.78 0
15 0 13.77 14.06 13.78 0
1 0 13.84 14.11 13.83 0
1 7 13.76 14.19 13.83 02 0
1 14 13.80 14.03 13.83 0
640AM 8 0 13.82 14.02 13.80 0
8 4 13.77 14.05 13.77 03 0
8 7 13.77 14.05 13.77 0
15 0 13.79 14.04 13.76 0
Table 8-82

LTE Band 4 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 14.02 14.17 14.00 0
1 2 13.91 14.12 13.95 0
1 5 13.88 14.16 14.01 0 0
QPSK 3 0 13.99 14.20 13.88 0
3 2 13.91 14.17 13.90 0
3 3 13.92 14.17 13.92 0
6 0 13.91 14.18 13.90 0-1 0
1 0 13.97 14.19 13.90 0
1 2 13.95 14.28 13.93 0
1 5 13.88 14.24 13.96 0-1 0
16QAM 3 0 13.89 14.05 13.76 0
3 2 13.91 14.11 13.86 0
3 3 13.85 14.13 13.78 0
6 0 13.76 14.09 13.85 0-2 0
1 0 13.96 14.22 13.91 0
1 2 13.92 14.06 14.13 0
1 5 13.97 14.23 13.76 0-2 0
64QAM 3 0 13.93 14.08 13.97 0
3 2 13.85 14.04 13.95 0
3 3 13.75 14.15 13.96 0
6 0 13.79 14.15 13.76 0-3 0
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Table 8-83
LTE Band 4 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 11.00 0

1 50 11.25 0 0

1 99 11.06 0

QPSK 50 0 11.45 0
50 25 11.42 o1 0

50 50 11.39 0

100 0 11.24 0

1 0 11.20 0

1 50 11.30 0-1 0

1 99 11.20 0

16QAM 50 0 10.95 0
50 25 10.92 0.2 0

50 50 10.87 0

100 0 10.87 0

1 0 10.99 0

1 50 11.27 02 0

1 99 11.16 0

64QAM 50 0 10.94 0
50 25 10.90 03 0

50 50 10.86 0

100 0 10.88 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-84
LTE Band 4 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 11.06 11.31 1113 0
1 36 11.19 11.32 11.12 0 0
1 74 11.30 11.01 11.06 0
QPSK 36 0 11.19 11.52 11.23 0
36 18 11.27 11.46 11.25 o 0
36 37 11.28 11.34 11.25 0
75 0 11.23 11.42 11.20 0
1 0 11.36 11.60 11.37 0
1 36 11,55 11.63 11.60 0-1 0
1 74 11.70 11.24 11.46 0
16QAM 36 0 11.22 11.35 11.26 0
36 18 11.29 11.28 11.29 02 0
36 37 11.29 11.33 11.28 0
75 0 11.25 11.22 11.24 0
1 0 11.44 11.45 11.31 0
1 36 11.60 11.56 11.56 0-2 0
1 74 11.49 11.40 11.53 0
64QAM 36 0 11.21 11.34 11.25 0
36 18 11.30 11.28 11.28 03 0
36 37 11.32 147 11.26 0
75 0 11.26 11.23 11.25 0
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Table 8-85
LTE Band 4 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]
1 0 11.22 11.49 11.20 0
1 25 11.21 11.41 11.22 0 0
1 49 11.31 11.26 11.20 0
QPsSK 25 0 11.20 11.63 11.23 0
25 12 11.20 11.51 11.27 01 0
25 25 11.25 11.48 11.28 0
50 0 11.21 11.52 11.27 0
1 0 11.62 11.52 11.62 0
1 25 11.45 11.66 11.59 0-1 0
1 49 11.70 11.53 11.56 0
16QAM 25 0 11.22 11.43 11.25 0
25 12 11.18 11.32 11.27 02 0
25 25 11.26 11.33 11.30 0
50 0 11.24 11.25 11.29 0
1 0 11.69 11.32 11.59 0
1 25 1.71 1.71 11.67 0-2 0
1 49 11.47 11.36 11.72 0
64QAM 25 0 11.20 11.38 11.26 0
25 12 11.23 11.31 11.29 03 0
25 25 11.24 11.29 11.30 0
50 0 11.22 11.25 11.29 0
Table 8-86
LTE Band 4 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
i . 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 11.06 11.43 11.51 0
1 12 11.06 11.42 11.61 0 0
1 24 11.08 11.43 11.37 0
QPSK 12 0 11.15 11.48 11.48 0
12 6 11.19 11.44 11.56 01 0
12 13 11.18 11.47 11.59 0
25 0 11.09 11.70 11.51 0
1 0 11.25 11.64 11.48 0
1 12 11.32 11.75 11.71 0-1 0
1 24 11.24 11.54 11.69 0
16QAM 12 0 1.1 11.31 11.64 0
12 6 11.16 11.28 11.66 02 0
12 13 11.09 11.34 11.51 0
25 0 11.17 11.28 11.52 0
1 0 11.10 11.47 11.47 0
1 12 11.27 11.57 11.61 0-2 0
1 24 11.10 11.55 11.69 0
64QAM 12 0 11.14 11.43 11.67 0
12 6 11.12 11.31 11.52 0.3 0
12 13 11.14 11.29 11.63 0
25 0 11.52 11.22 11.38 0
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Table 8-87
LTE Band 4 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 11.06 11.31 11.13 0
1 7 11.19 11.32 1.12 0 0
1 14 11.30 11.01 11.06 0
QPSK 8 0 1119 11.52 11.23 0
8 4 11.27 11.46 11.25 o1 0
8 7 11.28 11.34 11.25 0
15 0 11.23 11.42 11.20 0
1 0 11.36 11.60 11.37 0
1 7 1155 11.63 11.60 0-1 0
1 14 11.70 11.24 11.46 0
16QAM 8 0 11.22 11.35 11.26 0
8 4 11.29 11.28 11.29 02 0
8 7 11.29 11.33 11.28 0
15 0 11.25 11.22 11.24 0
1 0 11.44 11.35 11.31 0
1 7 11.60 11.56 11.56 02 0
1 14 11.49 11.40 11.63 0
640AM 8 0 11.21 11.34 11.25 0
8 4 11.30 11.38 11.28 03 0
8 7 11.32 11.27 11.26 0
15 0 11.26 11.23 11.25 0
Table 8-88

LTE Band 4 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 11.22 11.49 11.20 0
1 2 11.21 11.41 11.22 0
1 5 11.31 11.26 11.20 0 0
QPSK 3 0 11.20 11.63 11.23 0
3 2 11.20 11.51 11.27 0
3 3 11.25 11.48 11.28 0
6 0 11.21 11.52 11.27 0-1 0
1 0 11.62 11.50 11.62 0
1 2 11.45 11.66 11.59 0
1 5 11.70 11.53 11.56 0-1 0
16QAM 3 0 11.22 11.43 11.25 0
3 2 11.18 11.32 11.27 0
3 3 11.26 11.33 11.30 0
6 0 11.24 11.28 11.29 0-2 0
1 0 11.69 11.43 11.59 0
1 2 11.71 11.71 11.67 0
1 5 11.47 11.46 11.72 0-2 0
64QAM 3 0 11.20 11.38 11.26 0
3 2 11.23 11.31 11.29 0
3 3 11.24 11.29 11.30 0
6 0 11.22 11.34 11.29 0-3 0
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Table 8-89
LTE Band 4 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 13.98 0

1 50 14.30 0 0

1 99 14.15 0

QPSK 50 0 14.31 0
50 25 14.30 o1 0

50 50 14.17 0

100 0 14.29 0

1 0 14.30 0

1 50 14.47 0-1 0

1 99 14.35 0

16QAM 50 0 14.55 0
50 25 14.50 0.2 0

50 50 14.24 0

100 0 14.32 0

1 0 14.37 0

1 50 14.52 02 0

1 99 14.31 0

64QAM 50 0 14.52 0
50 25 14.50 03 0

50 50 14.41 0

100 0 14.45 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-90
LTE Band 4 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 13.91 14.33 14.18 0
1 36 13.94 14.55 13.93 0 0
1 74 13.96 14.25 13.94 0
QPSK 36 0 13.95 14.48 13.98 0
36 18 14.02 14.46 14.02 o 0
36 37 14.05 14.32 13.94 0
75 0 13.99 14.44 13.98 0
1 0 14.30 14.51 14.57 0
1 36 14.23 14.53 14.38 0-1 0
1 74 14.20 14.41 14.18 0
16QAM 36 0 13.92 14.56 14.08 0
36 18 14.08 14.51 14.10 02 0
36 37 1411 14.35 14.04 0
75 0 14.05 14.46 14.08 0
1 0 14.27 14.32 14.43 0
1 36 14.25 14.54 14.22 0-2 0
1 74 14.19 14.34 14.04 0
64QAM 36 0 13.93 14.52 14.08 0
36 18 14.08 14.48 1417 03 0
36 37 14.09 14.34 14.08 0
75 0 14.06 14.45 14.06 0
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Table 8-91
LTE Band 4 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]
1 0 14.05 14.43 13.98 0
1 25 13.91 14.35 13.96 0 0
1 49 14.03 14.12 13.93 0
QPSK 25 0 14.01 14.50 14.12 0
25 12 13.99 14.41 14.07 01 0
25 25 14.04 14.31 13.96 0
50 0 13.99 14.41 14.06 0
1 0 14.35 14.48 14.28 0
1 25 14.20 14.37 14.31 0-1 0
1 49 14.31 14.34 14.02 0
16QAM 25 0 13.95 14.44 14.06 0
25 12 13.92 14.37 14.00 02 0
25 25 13.99 14.25 13.95 0
50 0 13.97 14.37 14.04 0
1 0 14.25 14.50 14.11 0
1 25 14.09 14.56 14.12 0-2 0
1 49 14.24 14.47 14.16 0
64QAM 25 0 13.94 14.47 14.06 0
25 12 13.94 14.39 14.04 03 0
25 25 14.02 14.28 13.96 0
50 0 13.98 14.37 14.05 0
Table 8-92
LTE Band 4 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 14.04 14.36 14.02 0
1 12 13.95 14.29 13.90 0 0
1 24 13.98 14.26 13.90 0
QPSK 12 0 14.03 14.36 13.93 0
12 6 13.95 14.35 14.04 01 0
12 13 13.97 14.31 14.02 0
25 0 13.94 14.36 14.05 0
1 0 14.12 14.51 14.21 0
1 12 14.14 14.55 14.07 0-1 0
1 24 14.01 14.47 14.12 0
16QAM 12 0 14.16 14.39 14.04 0
12 6 14.00 14.40 13.90 02 0
12 13 13.95 14.38 13.95 0
25 0 14.01 14.40 13.92 0
1 0 14.27 14.51 14.19 0
1 12 14.11 14.37 13.96 0-2 0
1 24 13.90 14.44 14.13 0
64QAM 12 0 14.07 14.36 14.03 0
12 6 14.00 14.36 13.91 03 0
12 13 13.97 14.28 13.90 0
25 0 14.06 14.38 13.90 0
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Table 8-93
LTE Band 4 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 13.97 14.23 13.93 0
1 7 13.94 14.30 13.98 0 0
1 14 13.91 14.18 13.92 0
QPSK 8 0 14.09 14.34 14.08 0
8 4 13.98 14.33 14.05 o1 0
8 7 14.00 14.31 14.05 0
15 0 14.02 14.36 14.08 0
1 0 14.30 14.40 14.06 0
1 7 14.32 14.35 13.91 0-1 0
1 14 14.18 14.44 14.06 0
16QAM 8 0 14.08 14.37 13.93 0
8 4 14.01 14.37 13.92 02 0
8 7 13.95 14.38 13.96 0
15 0 13.97 14.38 13.95 0
1 0 14.22 14.53 14.04 0
1 7 14.21 14.52 14.01 02 0
1 14 14.05 14.40 13.97 0
640AM 8 0 14.08 14.35 13.94 0
8 4 13.97 14.36 13.92 03 0
8 7 13.98 14.39 13.90 0
15 0 13.99 14.38 13.92 0
Table 8-94

LTE Band 4 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 13.98 14.28 13.92 0
1 2 13.96 14.27 13.90 0
1 5 13.97 14.29 13.92 0 0
QPSK 3 0 14.04 14.32 14.00 0
3 2 14.05 14.32 13.96 0
3 3 14.04 14.30 13.96 0
6 0 14.03 14.32 13.97 0-1 0
1 0 14.25 14.54 14.08 0
1 2 14.23 14.41 13.92 0
1 5 14.09 14.55 14.05 0-1 0
16QAM 3 0 14.08 14.47 13.93 0
3 2 14.10 14.44 13.93 0
3 3 14.11 14.43 13.91 0
6 0 14.08 14.40 13.95 0-2 0
1 0 14.14 14.54 13.93 0
1 2 14.21 14.56 13.97 0
1 5 14.23 14.51 14.13 0-2 0
64QAM 3 0 14.05 14.42 14.10 0
3 2 14.08 14.48 14.10 0
3 3 14.13 14.40 14.05 0
6 0 14.06 14.42 13.92 0-3 0
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Table 8-95
LTE Band 4 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 11.22 0

1 50 1.41 0 0

1 99 11.06 0

QPSK 50 0 11.54 0
50 25 11.36 o1 0

50 50 11.25 0

100 0 11.33 0

1 0 11.34 0

1 50 11.47 0-1 0

1 99 11.13 0

16QAM 50 0 11.29 0
50 25 1111 0.2 0

50 50 11.00 0

100 0 11.07 0

1 0 11.13 0

1 50 11.24 02 0

1 99 10.99 0

64QAM 50 0 11.30 0
50 25 11.09 03 0

50 50 11.01 0

100 0 11.07 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-96
LTE Band 4 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 10.91 10.98 11.07 0
1 36 10.92 11.13 10.92 0 0
1 74 10.95 10.99 10.95 0
QPSK 36 0 11.09 11.36 10.96 0
36 18 11.09 11.23 10.97 o 0
36 37 10.95 1147 10.97 0
75 0 11.06 11.19 10.90 0
1 0 11.22 11.38 11.40 0
1 36 11.19 11.57 11.22 0-1 0
1 74 11.08 11.32 11.24 0
16QAM 36 0 1111 11.36 10.99 0
36 18 11.10 11.22 10.96 02 0
36 37 10.98 1117 10.96 0
75 0 11.08 11.21 10.91 0
1 0 11.10 11.29 11.44 0
1 36 11.35 11.35 11.28 0-2 0
1 74 1115 11.60 11.04 0
64QAM 36 0 11.09 11.40 10.95 0
36 18 11.14 11.28 10.97 03 0
36 37 11.04 11.21 10.97 0
75 0 11.09 11.22 10.90 0
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 95 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 |Tablet Device
© 2020 PCTEST. REV214 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-97
LTE Band 4 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
L RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p ALY
Conducted Power [dBm]
1 0 11.03 11.21 10.91 0
1 25 11.07 11.04 10.93 0 0
1 49 11.00 10.97 10.95 0
QPSK 25 0 10.99 11.30 10.95 0
25 12 11.04 11.17 10.98 01 0
25 25 11.02 11.15 11.03 0
50 0 11.06 11.16 10.99 0
1 0 11.42 11.40 11.43 0
1 25 11.47 11.67 11.51 0-1 0
1 49 11.32 11.46 11.52 0
16QAM 25 0 10.99 11.30 11.00 0
25 12 11.04 11.15 10.99 02 0
25 25 11.04 11.13 11.05 0
50 0 11.08 11.17 10.99 0
1 0 11.45 11.58 11.37 0
1 25 11.48 11.69 11.42 0-2 0
1 49 11.37 11.14 11.42 0
64QAM 25 0 10.98 11.31 10.99 0
25 12 11.09 11.19 11.03 03 0
25 25 11.05 11.14 11.06 0
50 0 11.08 11.20 10.99 0
Table 8-98
LTE Band 4 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 19975 20175 20375 MPR Allowed per
Modulation RBSize | RB Offset (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB]p NERICE]
Conducted Power [dBm]
1 0 10.92 11.16 10.91 0
1 12 10.95 11.06 10.92 0 0
1 24 11.02 10.98 10.92 0
QPSK 12 0 10.96 11.26 11.00 0
12 6 10.95 11.18 11.00 01 0
12 13 11.01 11.12 10.99 0
25 0 10.98 11.17 11.00 0
1 0 11.06 11.54 11.01 0
1 12 11.11 11.39 11.02 0-1 0
1 24 11.26 11.48 11.21 0
16QAM 12 0 11.02 11.33 11.02 0
12 6 10.99 11.27 11.09 02 0
12 13 11.05 11.21 11.04 0
25 0 10.97 11.23 11.06 0
1 0 11.07 11.44 11.22 0
1 12 11.17 11.37 11.27 0-2 0
1 24 11.24 11.41 11.25 0
64QAM 12 0 11.00 11.31 11.02 0
12 6 11.03 11.25 11.04 03 0
12 13 11.07 11.23 11.05 0
25 0 10.90 11.24 10.98 0
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Table 8-99
LTE Band 4 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 10.91 112 10.95 0
1 7 10.98 11.02 10.94 0 0
1 14 10.90 10.94 10.91 0
QPSK 8 0 10.95 11.22 11.02 0
8 4 10.93 1.14 11.02 o1 0
8 7 10.99 11.08 11.01 0
15 0 10.97 11.13 11.02 0
1 0 10.94 11.50 10.99 0
1 7 10.99 11.34 11.00 0-1 0
1 14 1114 11.43 11.19 0
16QAM 8 0 10.92 11.28 11.00 0
8 4 10.94 11.22 11.07 02 0
8 7 10.92 11.16 11.02 0
15 0 10.99 11.18 11.04 0
1 0 10.94 11.39 11.20 0
1 7 11.04 11.31 11.25 02 0
1 14 1111 11.35 11.23 0
640AM 8 0 10.94 11.25 11.00 0
8 4 10.90 11.19 11.02 03 0
8 7 10.94 1117 11.03 0
15 0 10.91 11.18 10.96 0

Table 8-100
LTE Band 4 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 10.91 11.02 10.91 0
1 2 10.92 10.92 10.92 0
1 5 10.98 10.94 10.94 0 0
QPSK 3 0 10.90 11.12 11.00 0
3 2 10.91 11.04 11.00 0
3 3 10.97 10.98 10.99 0
6 0 10.94 11.03 11.00 0-1 0
1 0 10.92 11.42 10.97 0
1 2 10.97 11.26 10.98 0
1 5 11.16 11.35 11.17 0-1 0
16QAM 3 0 10.91 11.20 10.94 0
3 2 10.98 11.14 11.01 0
3 3 10.94 11.08 10.96 0
6 0 10.96 11.10 10.98 0-2 0
1 0 10.96 11.31 11.14 0
1 2 11.06 11.23 11.19 0
1 5 11.13 11.27 11.17 0-2 0
64QAM 3 0 10.95 11.22 10.94 0
3 2 10.92 11.16 10.96 0
3 3 10.96 11.14 10.97 0
6 0 10.96 11.15 10.90 0-3 0
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Table 8-101
LTE Band 4 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 14.28 0

1 50 14.37 0 0

1 99 14.15 0

QPSK 50 0 14.45 0
50 25 14.47 o1 0

50 50 14.39 i 0

100 0 14.36 0

1 0 14.31 0

1 50 14.32 0-1 0

1 99 14.33 0

16QAM 50 0 14.18 0
50 25 14.17 02 0

50 50 14.16 0

100 0 14.18 0

1 0 14.45 0

1 50 14.41 0-2 0

1 99 14.27 0

64QAM 50 0 14.16 0
50 25 14.15 03 0

50 50 14.12 0

100 0 14.14 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-102
LTE Band 4 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 13.93 14.00 13.91 0
1 36 14.00 14.06 13.82 0 0
1 74 13.89 14.00 13.84 0
QPSK 36 0 14.00 14.15 13.91 0
36 18 1411 14.16 13.94 o 0
36 37 14.08 14.10 13.93 0
75 0 14.08 14.12 13.88 0
1 0 14.00 13.89 14.06 0
1 36 14.13 1411 14.09 0-1 0
1 74 13.81 13.90 13.92 0
16QAM 36 0 13.78 13.84 13.79 0
36 18 13.88 13.91 13.84 02 0
36 37 13.84 13.85 13.79 0
75 0 13.83 13.83 13.77 0
1 0 13.87 14.01 14.00 0
1 36 14.00 1411 14.07 0-2 0
1 74 13.87 14.10 13.86 0
64QAM 36 0 13.78 13.88 13.62 0
36 18 13.81 13.91 13.66 03 0
36 37 13.81 13.91 13.69 0
75 0 13.75 13.84 13.57 0
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Table 8-103
LTE Band 4 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]

1 0 13.96 14.02 13.86 0

1 25 13.84 13.95 13.85 0 0

1 49 13.97 13.90 13.90 0

QPSK 25 0 14.02 14.07 13.93 0
25 12 13.92 14.05 13.93 01 0

25 25 14.01 14.05 13.98 0

50 0 13.91 14.05 13.93 0

1 0 13.89 13.91 14.00 0

1 25 13.75 13.95 13.95 0-1 0

1 49 13.81 14.06 13.96 0

16QAM 25 0 13.74 13.81 13.78 0
25 12 13.66 13.81 13.82 0-2 0

25 25 13.73 13.84 13.85 0

50 0 13.65 13.86 13.77 0

1 0 13.88 14.06 14.20 0

1 25 13.81 13.99 14.48 0-2 0

1 49 14.10 14.10 14.20 0

64QAM 25 0 13.75 13.87 13.76 0
25 12 13.74 13.83 13.78 03 0

25 25 13.74 13.83 13.87 0

50 0 13.72 13.85 13.78 0

Table 8-104
LTE Band 4 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 13.75 13.91 13.71 0
1 12 13.67 13.88 13.77 0 0
1 24 13.74 13.87 13.89 0
QPSK 12 0 13.93 14.00 13.92 0
12 6 13.93 14.02 13.98 o1 0
12 13 13.85 13.99 14.01 0
25 0 13.93 14.00 14.00 0
1 0 14.03 13.93 13.92 0
1 12 13.79 13.92 14.04 0-1 0
1 24 13.81 13.89 14.00 0
16QAM 12 0 13.73 13.80 13.77 0
12 6 13.72 13.71 13.87 02 0
12 13 13.65 13.74 13.83 0
25 0 13.69 13.74 13.85 0
1 0 13.82 1411 13.85 0
1 12 13.77 13.90 13.91 0-2 0
1 24 13.63 13.82 13.80 0
64QAM 12 0 13.69 13.78 13.71 0
12 6 13.72 13.78 13.80 03 0
12 13 13.63 13.70 13.77 0
25 0 13.63 13.80 13.79 0
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Table 8-105
LTE Band 4 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 13.78 13.85 13.86 0
1 7 13.82 13.92 13.90 0 0
1 14 13.76 13.85 13.84 0
QPSK 8 0 13.89 14.00 13.99 0
8 4 13.90 14.00 13.97 o1 0
8 7 13.90 14.01 13.97 0
15 0 13.92 14.01 14.01 0
1 0 14.02 13.94 13.87 0
1 7 13.76 13.91 13.99 0-1 0
1 14 14.03 13.88 13.97 0
16QAM 8 0 13.78 13.85 13.84 0
8 4 13.76 13.82 13.84 02 0
8 7 13.78 13.85 13.79 0
15 0 13.78 13.84 13.83 0
1 0 14.05 14.07 13.87 0
1 7 14.01 13.94 13.92 02 0
1 14 13.97 13.90 13.99 0
640AM 8 0 13.78 13.78 13.77 0
8 4 13.77 13.76 13.77 03 0
8 7 13.76 13.78 13.77 0
15 0 13.77 13.83 13.84 0

Table 8-106
LTE Band 4 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 13.91 14.06 14.01 0
1 2 14.03 14.06 13.99 0
1 5 14.05 14.05 14.02 0 0
QPSK 3 0 14.06 14.01 13.93 0
3 2 13.98 14.02 13.93 0
3 3 13.98 14.02 13.95 0
6 0 13.93 14.04 13.95 0-1 0
1 0 13.75 14.00 13.94 0
1 2 13.76 13.92 13.85 0
1 5 13.83 14.10 13.97 0-1 0
16QAM 3 0 13.83 13.93 13.90 0
3 2 13.76 13.84 13.84 0
3 3 13.70 13.91 13.86 0
6 0 13.70 13.90 13.83 0-2 0
1 0 13.96 13.90 14.09 0
1 2 13.98 14.03 13.91 0
1 5 13.92 13.91 14.07 0-2 0
64QAM 3 0 13.93 13.95 13.91 0
3 2 13.87 14.00 13.93 0
3 3 13.89 14.00 13.98 0
6 0 13.70 13.71 13.88 0-3 0
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Table 8-107
LTE Band 4 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 11.35 0

1 50 11.48 0 0

1 99 11.34 0

QPSK 50 0 11.38 0
50 25 11.39 o1 0

50 50 11.38 0

100 0 11.38 0

1 0 11.24 0

1 50 11.32 0-1 0

1 99 11.12 0

16QAM 50 0 11.01 0
50 25 11.12 0.2 0

50 50 11.06 0

100 0 11.10 0

1 0 10.92 0

1 50 11.07 02 0

1 99 11.05 0

64QAM 50 0 1113 0
50 25 11.11 03 0

50 50 11.09 0

100 0 11.01 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-108
LTE Band 4 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 10.75 10.87 10.85 0
1 36 10.91 11.01 10.84 0 0
1 74 10.82 10.79 10.78 0
QPSK 36 0 11.03 11.14 10.90 0
36 18 11.06 11.16 10.95 o 0
36 37 11.02 11.07 10.92 0
75 0 11.03 11.14 10.96 0
1 0 11.12 10.98 117 0
1 36 147 11.50 11.25 0-1 0
1 74 11.16 11.28 11.20 0
16QAM 36 0 10.93 11.15 10.93 0
36 18 11.06 11.20 10.96 02 0
36 37 11.05 11.09 10.94 0
75 0 11.02 11.16 10.98 0
1 0 11.06 11.39 11.01 0
1 36 11.39 11.42 11.26 0-2 0
1 74 1111 11.20 11.15 0
64QAM 36 0 11.02 11.16 11.02 0
36 18 11.04 11.18 11.04 03 0
36 37 11.04 11.09 11.09 0
75 0 11.00 11.15 11.05 0
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Table 8-109
LTE Band 4 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]
1 0 10.78 11.06 10.97 0
1 25 10.87 10.98 11.05 0 0
1 49 10.82 10.85 11.07 0
QPSK 25 0 10.82 11.14 11.03 0
25 12 10.82 11.10 11.08 01 0
25 25 10.80 11.08 11.07 0
50 0 10.81 11.10 11.07 0
1 0 11.17 11.48 11.13 0
1 25 11.33 11.44 11.35 0-1 0
1 49 11.22 11.42 11.45 0
16QAM 25 0 10.83 11.16 11.04 0
25 12 10.80 11.07 11.10 0-2 0
25 25 10.84 11.08 11.09 0
50 0 10.83 11.10 11.10 0
1 0 10.98 11.32 11.20 0
1 25 10.97 11.46 11.29 0-2 0
1 49 11.04 11.34 11.38 0
64QAM 25 0 10.87 11.19 11.03 0
25 12 10.86 11.17 10.96 03 0
25 25 10.85 11.11 10.92 0
50 0 10.95 11.05 11.04 0

Table 8-110
LTE Band 4 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 10.77 10.98 10.94 0
1 12 10.86 10.92 10.92 0 0
1 24 10.84 10.95 10.94 0
QPSK 12 0 10.80 11.06 11.02 0
12 6 10.85 11.06 10.98 o1 0
12 13 10.84 11.08 10.96 0
25 0 10.87 11.08 11.00 0
1 0 10.92 11.45 11.12 0
1 12 11.02 11.23 1113 0-1 0
1 24 11.09 11.35 1111 0
16QAM 12 0 10.82 11.08 11.04 0
12 6 10.91 11.12 11.04 02 0
12 13 10.88 11.13 11.08 0
25 0 10.93 1111 11.00 0
1 0 11.11 11.37 11.25 0
1 12 11.31 11.46 11.43 0-2 0
1 24 11.21 11.15 11.45 0
64QAM 12 0 10.77 11.10 11.03 0
12 6 10.84 11.07 11.04 03 0
12 13 10.88 11.08 11.05 0
25 0 10.87 1147 10.95 0
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Table 8-111
LTE Band 4 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 10.66 10.99 10.98 0
1 7 10.70 11.01 11.00 0 0
1 14 10.81 10.96 10.96 0
QPSK 8 0 10.77 11.03 11.02 0
8 4 10.75 11.02 11.00 o1 0
8 7 10.79 11.03 11.01 0
15 0 10.78 11.03 11.02 0
1 0 10.98 11.22 11.30 0
1 7 10.96 11.24 11.33 0-1 0
1 14 10.97 11.20 11.25 0
16QAM 8 0 10.97 11.00 11.07 0
8 4 10.99 11.02 11.04 02 0
8 7 10.97 11.04 11.05 0
15 0 11.01 11.02 11.04 0
1 0 10.74 147 11.20 0
1 7 10.85 11.20 11.23 02 0
1 14 10.90 117 117 0
640AM 8 0 10.70 11.05 11.07 0
8 4 10.68 11.04 11.06 03 0
8 7 10.73 11.05 11.07 0
15 0 10.73 11.04 11.06 0

Table 8-112
LTE Band 4 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
Modulation RBSize | RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe LARE
Conducted Power [dBm]
1 0 10.65 11.01 11.01 0
1 2 10.63 10.99 10.99 0
1 5 10.66 11.00 11.03 0 0
QPSK 3 0 10.67 11.00 11.01 0
3 2 10.69 11.01 11.01 0
3 3 10.70 11.02 11.01 0
6 0 10.70 11.02 11.03 0-1 0
1 0 10.97 11.34 11.34 0
1 2 10.96 11.27 11.36 0
1 5 10.94 11.31 11.37 0-1 0
16QAM 3 0 10.75 11.07 11.15 0
3 2 10.78 11.07 11.15 0
3 3 10.78 11.06 11.15 0
6 0 10.77 11.05 11.10 0-2 0
1 0 10.89 11.23 11.19 0
1 2 10.84 11.20 11.18 0
1 5 10.87 11.24 11.23 0-2 0
64QAM 3 0 10.82 11.13 11.10 0
3 2 10.82 11.11 11.12 0
3 3 10.81 11.14 11.14 0
6 0 10.77 11.07 11.05 0-3 0
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Table 8-113
LTE Band 4 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 13.59 0

1 50 13.58 0 0

1 99 13.73 0

QPSK 50 0 14.01 0
50 25 13.89 o1 0

50 50 13.82 0

100 0 13.72 0

1 0 13.74 0

1 50 13.82 0-1 0

1 99 13.93 0

16QAM 50 0 13.78 0
50 25 13.81 0.2 0

50 50 13.74 0

100 0 13.78 0

1 0 13.81 0

1 50 13.89 02 0

1 99 13.84 0

64QAM 50 0 13.62 0
50 25 13.61 03 0

50 50 13.50 0

100 0 13.59 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-114
LTE Band 4 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 13.85 13.81 13.64 0
1 36 13.83 13.89 13.74 0 0
1 74 13.50 13.73 13.72 0
QPSK 36 0 14.00 13.82 13.86 0
36 18 13.91 13.83 13.86 o 0
36 37 13.74 13.72 13.80 0
75 0 13.88 13.80 13.83 0
1 0 14.01 13.59 13.63 0
1 36 13.79 13.73 13.82 0-1 0
1 74 13.58 13.52 13.71 0
16QAM 36 0 13.73 13.50 13.58 0
36 18 13.62 13.50 13.62 02 0
36 37 13.53 13.54 13.61 0
75 0 13.60 13.53 13.60 0
1 0 13.98 13.53 13.53 0
1 36 13.81 13.62 13.76 0-2 0
1 74 13.55 13.50 13.72 0
64QAM 36 0 13.73 13.62 13.65 0
36 18 13.68 13.62 13.68 03 0
36 37 13.56 13.54 13.62 0
75 0 13.59 13.54 13.60 0
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Table 8-115
LTE Band 4 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]

1 0 13.99 13.82 13.92 0

1 25 13.89 13.76 13.86 0 0

1 49 13.82 13.68 13.90 0

QPSK 25 0 14.00 13.86 13.97 0
25 12 13.97 13.85 13.96 01 0

25 25 13.90 13.84 13.99 0

50 0 13.98 13.84 13.94 0

1 0 13.72 13.81 13.77 0

1 25 13.99 13.51 13.84 0-1 0

1 49 13.65 13.61 13.84 0

16QAM 25 0 13.68 13.58 13.55 0
25 12 13.60 13.54 13.54 0-2 0

25 25 13.53 13.57 13.59 0

50 0 13.61 13.56 13.52 0

1 0 13.92 13.82 13.78 0

1 25 13.68 13.65 13.62 0-2 0

1 49 13.72 13.54 13.67 0

64QAM 25 0 13.69 13.59 13.58 0
25 12 13.59 13.57 13.58 03 0

25 25 13.52 13.52 13.57 0

50 0 13.59 13.55 13.59 0

Table 8-116
LTE Band 4 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 13.90 13.59 13.70 0
1 12 13.86 13.58 13.76 0 0
1 24 13.77 13.59 13.83 0
QPSK 12 0 13.99 13.63 13.76 0
12 6 14.00 13.58 13.86 o1 0
12 13 13.90 13.62 13.84 0
25 0 14.02 13.65 13.86 0
1 0 13.99 13.57 13.70 0
1 12 13.79 13.54 13.74 0-1 0
1 24 13.81 13.59 13.65 0
16QAM 12 0 13.68 13.54 13.56 0
12 6 13.74 13.50 13.58 02 0
12 13 13.61 13.50 13.56 0
25 0 13.72 13.50 13.59 0
1 0 13.81 13.62 13.70 0
1 12 13.64 13.58 13.54 0-2 0
1 24 13.82 13.75 13.59 0
64QAM 12 0 13.71 13.50 13.53 0
12 6 13.71 13.55 13.55 03 0
12 13 13.67 13.56 13.59 0
25 0 13.69 13.57 13.55 0
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Table 8-117
LTE Band 4 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 13.77 13.50 13.72 0
1 7 13.86 13.64 13.77 0 0
1 14 13.79 13.59 13.72 0
QPSK 8 0 13.90 13.68 13.86 0
8 4 13.92 13.68 13.86 o1 0
8 7 13.91 13.69 13.85 0
15 0 13.94 13.72 13.87 0
1 0 13.73 13.65 13.68 0
1 7 13.98 13.57 13.62 0-1 0
1 14 13.80 13.51 13.75 0
16QAM 8 0 13.73 13.56 13.59 0
8 4 13.76 13.51 13.53 02 0
8 7 13.71 13.52 13.60 0
15 0 13.72 13.52 13.55 0
1 0 13.71 13.54 13.61 0
1 7 13.93 13.56 13.81 02 0
1 14 13.74 13.55 13.61 0
640AM 8 0 13.78 13.54 13.58 0
8 4 13.75 13.58 13.59 03 0
8 7 13.76 13.53 13.59 0
15 0 13.73 13.55 13.56 0

Table 8-118
LTE Band 4 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 13.86 13.68 13.76 0
1 2 13.83 13.67 13.75 0
1 5 13.86 13.71 13.78 0 0
QPSK 3 0 13.92 13.71 13.80 0
3 2 13.96 13.71 13.82 0
3 3 13.94 13.72 13.81 0
6 0 13.93 13.75 13.84 0-1 0
1 0 13.86 13.56 13.73 0
1 2 13.80 13.62 13.71 0
1 5 13.92 13.54 13.71 0-1 0
16QAM 3 0 13.71 13.50 13.64 0
3 2 13.73 13.51 13.72 0
3 3 13.71 13.52 13.70 0
6 0 13.67 13.51 13.71 0-2 0
1 0 13.72 13.60 13.78 0
1 2 13.74 13.53 13.63 0
1 5 13.86 13.56 13.90 0-2 0
64QAM 3 0 13.73 13.56 13.79 0
3 2 13.63 13.50 13.86 0
3 3 13.61 13.52 13.84 0
6 0 13.61 13.52 13.63 0-3 0
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Table 8-119
LTE Band 4 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MP':(:'J;"[’:;]W MPR [dB]
Conducted Power
[dBm]

1 0 11.05 0

1 50 11.21 0 0

1 99 11.15 0

QPSK 50 0 11.33 0
50 25 11.37 04 0

50 50 11.27 i 0

100 0 11.20 0

1 0 11.40 0

1 50 11.39 0-1 0

1 99 11.42 0

16QAM 50 0 11.24 0
50 25 11.28 02 0

50 50 11.19 0

100 0 11.24 0

1 0 11.36 0

1 50 11.33 0-2 0

1 99 11.45 0

64QAM 50 0 11.22 0
50 25 11.25 03 0

50 50 11.19 0

100 0 11.17 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-120
LTE Band 4 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 20025 20175 20325 MPR Allowed per
pacHiation RESES REDISSE (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 10.89 117 1112 0
1 36 10.92 11.33 11.18 0 0
1 74 10.73 10.97 1114 0
QPSK 36 0 11.10 11.28 11.23 0
36 18 11.09 11.33 11.23 o 0
36 37 10.96 11.19 11.15 0
75 0 11.06 11.28 11.20 0
1 0 1115 11.31 11.43 0
1 36 11.34 11.48 11.50 0-1 0
1 74 11.03 11.47 11.49 0
16QAM 36 0 11.10 11.33 11.25 0
36 18 11.10 11.40 11.23 02 0
36 37 11.00 11.24 11.15 0
75 0 11.07 11.26 11.20 0
1 0 11.31 11.45 11.48 0
1 36 11.29 11.43 11.40 0-2 0
1 74 11.20 11.43 11.42 0
64QAM 36 0 11.22 11.37 11.08 0
36 18 11.19 11.35 1112 03 0
36 37 10.95 11.21 11.09 0
75 0 11.15 11.32 11.10 0
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Table 8-121
LTE Band 4 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20000 20175 20350 MPR Allowed per
pCEUEtos RBSize | RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB]p LA K1Y
Conducted Power [dBm]
1 0 11.12 11.17 11.13 0
1 25 11.10 11.15 10.95 0 0
1 49 11.07 11.11 11.16 0
QPSK 25 0 11.11 11.14 11.00 0
25 12 11.03 11.16 11.01 01 0
25 25 11.04 11.16 11.17 0
50 0 11.04 11.15 11.02 0
1 0 11.29 11.46 11.38 0
1 25 11.32 11.47 11.47 0-1 0
1 49 11.37 11.50 11.49 0
16QAM 25 0 11.16 11.20 11.03 0
25 12 11.11 11.18 11.01 0-2 0
25 25 11.12 11.22 11.16 0
50 0 11.08 11.21 11.01 0
1 0 11.29 11.49 11.34 0
1 25 11.24 11.42 11.33 0-2 0
1 49 11.36 11.46 11.46 0
64QAM 25 0 11.17 11.04 10.98 0
25 12 11.10 10.99 11.01 03 0
25 25 11.12 11.03 11.16 0
50 0 11.06 11.00 11.05 0

Table 8-122
LTE Band 4 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ’ 19975 20175 20375 MPR Allowed per
Macdiiation RESES RBDIS (1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB] IFR(EEY
Conducted Power [dBm]
1 0 11.00 11.22 11.02 0
1 12 11.20 11.16 11.09 0 0
1 24 1118 11.12 11.09 0
QPSK 12 0 11.20 11.21 11.10 0
12 6 11.19 11.20 11.19 o1 0
12 13 11.18 11.18 11.15 0
25 0 11.25 11.19 11.20 0
1 0 11.43 11.50 11.34 0
1 12 11.38 11.43 11.38 0-1 0
1 24 11.45 11.48 11.48 0
16QAM 12 0 11.22 11.21 11.10 0
12 6 11.30 1147 11.22 02 0
12 13 1113 11.24 11.22 0
25 0 11.19 11.11 11.19 0
1 0 11.41 11.46 11.14 0
1 12 11.41 11.47 11.42 0-2 0
1 24 11.42 11.47 11.13 0
64QAM 12 0 117 11.20 1111 0
12 6 11.24 11.19 11.23 03 0
12 13 1112 11.21 11.21 0
25 0 11.22 1111 11.20 0
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Table 8-123
LTE Band 4 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ' 19965 20175 20385 MPR Allowed per
Macdiiation RESES RBDISE (1711.5 MHz) (1732.5 MHz) (1753.5 MHz) 3GPP [dB] EIFR(GEY
Conducted Power [dBm]
1 0 11.00 11.15 11.07 0
1 7 11.07 1113 10.89 0 0
1 14 11.04 11.09 11.10 0
QPSK 8 0 11.08 11.12 10.94 0
8 4 11.00 1.14 10.95 o1 0
8 7 11.01 11.14 .11 0
15 0 11.01 11.13 10.96 0
1 0 11.26 11.44 11.32 0
1 7 11.29 11.45 11.40 0-1 0
1 14 11.34 11.48 11.47 0
16QAM 8 0 1113 11.19 10.96 0
8 4 11.08 117 10.94 02 0
8 7 11.07 11.21 11.09 0
15 0 11.03 11.00 10.94 0
1 0 11.24 11.48 .27 0
1 7 11.19 .41 11.26 02 0
1 14 11.31 11.45 11.49 0
640AM 8 0 1112 11.03 10.91 0
8 4 11.05 10.98 10.94 03 0
8 7 11.07 11.02 11.09 0
15 0 11.01 10.99 10.98 0

Table 8-124
LTE Band 4 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 19957 20175 20393 MPR Allowed per
McSuUEEEED RESiES REIOHE L (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB]pe EIFR[EEY
Conducted Power [dBm]
1 0 11.07 11.23 10.96 0
1 2 11.18 11.17 11.03 0
1 5 11.16 11.13 11.03 0 0
QPSK 3 0 11.18 11.22 11.04 0
3 2 11.17 11.21 11.13 0
3 3 11.16 11.19 11.09 0
6 0 11.23 11.15 11.14 0-1 0
1 0 11.41 11.48 11.28 0
1 2 11.36 11.49 11.32 0
1 5 11.43 11.34 11.42 0-1 0
16QAM 3 0 11.19 11.17 11.04 0
3 2 11.27 11.13 11.16 0
3 3 11.10 11.20 11.17 0
6 0 11.16 11.07 11.14 0-2 0
1 0 11.38 11.42 11.09 0
1 2 11.38 11.43 11.37 0
1 5 11.39 11.43 11.08 0-2 0
64QAM 3 0 11.14 11.17 11.06 0
3 2 11.21 11.16 11.18 0
3 3 11.09 11.18 11.16 0
6 0 11.19 11.08 11.15 0-3 0
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8.3.8 LTE Band 66

Table 8-125
LTE Band 66 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 132072 132322 132572 MPR Allowed per
Mcdicten BESEe REloEet (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]

1 0 14.00 14.35 14.03 0

1 50 14.12 14.13 14.00 0 0

1 99 14.36 14.09 14.15 0

QPSK 50 0 14.29 14.10 13.84 0
50 25 14.28 14.09 13.83 o 0

50 50 14.35 14.17 13.85 0

100 0 14.24 14.08 13.90 0

1 0 14.05 14.35 13.93 0

1 50 14.14 14.23 13.88 0-1 0

1 ) 14.31 14.21 13.89 0

16QAM 50 0 14.02 13.91 13.89 0
50 25 14.00 13.93 13.85 oo 0

50 50 14.08 13.97 13.87 0

100 0 13.98 13.91 13.81 0

1 0 14.35 14.33 14.04 0

1 50 14.40 14.17 14.00 02 0

1 % 14.50 14.04 14.08 0

64QAM 50 0 14.03 13.90 13.91 0
50 25 13.97 13.91 13.86 03 0

50 50 14.05 13.92 13.87 0

100 0 13.94 13.88 13.81 0

Table 8-126
LTE Band 66 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 132047 132322 132597 MPR Allowed per
Mcduiaten RS BBt (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] LAR(EEY
Conducted Power [dBm]
1 0 14.03 14.38 13.81 0
1 36 14.04 14.14 13.87 0 0
1 74 14.02 14.03 13.75 0
QPSK 36 0 14.02 14.20 13.84 0
36 18 14.11 14.07 13.96 01 0
36 37 14.14 14.07 13.83 0
75 0 14.08 14.04 13.92 0
1 0 14.18 14.49 14.21 0
1 36 14.28 14.25 14.17 0-1 0
1 74 14.31 14.16 13.98 0
16QAM 36 0 14.00 14.22 13.89 0
36 18 14.04 14.06 14.02 0-2 0
36 37 14.12 13.99 13.88 0
75 0 14.05 14.03 13.99 0
1 0 14.21 14.34 14.10 0
1 36 14.15 14.23 14.21 0-2 0
1 74 14.15 14.07 13.90 0
64Q0AM 36 0 13.99 14.20 13.93 0
36 18 14.07 14.07 14.05 03 0
36 37 14.13 14.01 13.90 0
75 0 14.03 14.02 13.98 0
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Table 8-127
LTE Band 66 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 14.11 14.24 13.78 0
1 25 13.95 13.96 13.78 0 0
1 49 14.12 13.99 13.75 0
QPSK 25 0 14.12 14.17 14.00 0
25 12 14.03 14.04 13.88 0-1 0
25 25 14.08 14.08 13.78 0
50 0 14.04 14.04 13.87 0
1 0 14.37 14.48 14.05 0
1 25 14.17 14.10 13.99 0-1 0
1 49 14.34 14.18 13.88 0
16QAM 25 0 14.06 14.13 13.97 0
25 12 13.99 14.03 13.83 0-2 0
25 25 14.06 14.07 13.75 0
50 0 13.99 14.01 13.83 0
1 0 14.22 14.43 13.90 0
1 25 14.16 14.11 14.18 0-2 0
1 49 14.21 14.03 13.89 0
64QAM 25 0 14.09 14.11 13.99 0
25 12 13.96 14.05 13.85 0-3 0
25 25 14.05 14.07 13.78 0
50 0 13.98 14.03 13.84 0

Table 8-128
LTE Band 66 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 14.24 14.06 13.75 0
1 12 14.12 13.94 13.86 0 0
1 24 14.09 14.01 13.78 0
QPSK 12 0 14.13 14.01 13.85 0
12 6 14.12 14.00 13.75 0-1 0
12 13 14.04 13.97 13.75 0
25 0 14.14 14.00 13.76 0
1 0 14.50 14.19 14.04 0
1 12 14.26 14.11 13.94 0-1 0
1 24 14.38 14.13 14.04 0
16QAM 12 0 14.15 14.01 13.91 0
12 6 14.16 14.02 13.75 0-2 0
12 13 14.04 13.99 13.77 0
25 0 14.10 13.97 13.80 0
1 0 14.31 14.17 13.95 0
1 12 14.11 14.07 14.13 0-2 0
1 24 14.13 14.00 13.91 0
64Q0AM 12 0 14.15 14.02 13.89 0
12 6 14.06 14.02 13.75 0-3 0
12 13 14.00 13.93 13.79 0
25 0 14.04 13.94 13.75 0
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Table 8-129
LTE Band 66 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.06 13.91 13.80 0
1 7 14.08 13.96 13.87 0 0
1 14 13.97 13.88 13.87 0
QPSK 8 0 14.08 13.99 13.75 0
8 4 14.05 14.00 13.75 0-1 0
8 7 14.04 13.98 13.82 0
15 0 14.06 14.03 13.75 0
1 0 14.20 14.09 13.81 0
1 7 14.25 14.07 13.76 0-1 0
1 14 14.11 14.01 13.76 0
16QAM 8 0 14.06 14.02 13.78 0
8 4 14.08 13.97 13.75 0-2 0
8 7 14.09 13.98 13.82 0
15 0 14.08 13.98 13.75 0
1 0 14.24 14.08 13.84 0
1 7 14.12 14.02 13.84 0-2 0
1 14 14.09 14.06 13.77 0
64QAM 8 0 14.10 14.01 13.76 0
8 4 14.06 13.98 13.78 0-3 0
8 7 14.09 13.96 13.84 0
15 0 14.06 13.97 13.75 0
Table 8-130

LTE Band 66 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.16 14.07 13.76 0
1 2 14.04 14.04 13.75 0
1 5 14.05 14.08 13.75 0 0
QPSK 3 0 14.20 13.99 13.80 0
3 2 14.12 13.98 13.80 0
3 3 14.09 13.99 13.81 0
6 0 1411 14.00 13.81 01 0
1 0 14.21 14.07 13.87 0
1 2 14.32 14.02 14.06 0
1 5 14.26 14.00 14.09 04 0
16QAM 3 0 14.27 14.06 13.96 0
3 2 14.18 14.08 13.82 0
3 3 14.16 14.04 13.84 0
6 0 14.15 14.00 13.82 02 0
1 0 14.31 13.86 14.00 0
1 2 14.29 14.03 13.91 0
1 5 14.28 14.12 13.94 02 0
64QAM 3 0 14.22 14.02 13.76 0
3 2 14.04 14.02 13.77 0
3 3 14.20 14.00 13.84 0
6 0 14.08 14.02 13.75 03 0
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Table 8-131
LTE Band 66 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 1.1 11.50 11.36 0
1 50 1.17 11.28 11.17 0 0
1 99 11.35 11.31 11.22 0
QPsSK 50 0 11.26 11.29 11.22 0
50 25 11.31 11.22 11.18 o1 0
50 50 11.42 11.27 11.15 0
100 0 11.32 11.19 11.18 0
1 0 11.31 11.33 11.04 0
1 50 11.45 11.12 10.91 0-1 0
1 99 11.50 11.20 11.11 0
16QAM 50 0 11.08 11.15 11.00 0
50 25 11.12 11.08 10.91 02 0
50 50 11.19 11.08 10.86 0
100 0 1.12 11.05 10.89 0
1 0 11.06 11.42 11.20 0
1 50 11.20 11.29 10.88 0-2 0
1 99 11.47 11.38 11.12 0
64QAM 50 0 11.15 11.16 10.98 0
50 25 11.08 11.05 10.90 03 0
50 50 1.15 11.02 10.85 0
100 0 11.12 11.00 10.87 0
Table 8-132
LTE Band 66 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 11.09 11.09 10.95 0
1 36 11.26 11.05 10.84 0 0
1 74 11.34 11.03 10.97 0
QPsK 36 0 11.23 11.27 11.07 0
36 18 11.30 11.21 10.99 01 0
36 37 11.31 11.19 11.03 0
75 0 11.26 11.18 10.95 0
1 0 11.39 11.44 11.37 0
1 36 11.64 11.35 11.20 0-1 0
1 74 11.61 11.34 11.06 0
16QAM 36 0 11.26 11.31 11.11 0
36 18 11.34 11.25 11.01 02 0
36 37 11.36 11.18 11.06 0
75 0 11.29 11.19 10.98 0
1 0 11.37 11.45 11.49 0
1 36 11.52 11.32 10.84 0-2 0
1 74 11.70 11.46 11.30 0
64QAM 36 0 11.25 11.29 11.11 0
36 18 11.30 11.22 11.00 03 0
36 37 11.35 11.22 11.06 0
75 0 11.29 11.20 10.97 0
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Table 8-133
LTE Band 66 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 11.23 11.22 11.01 0
1 25 11.23 11.07 10.99 0 0
1 49 11.33 11.04 11.13 0
QPSK 25 0 11.22 11.31 10.99 0
25 12 11.21 11.20 11.07 0-1 0
25 25 11.26 11.21 11.12 0
50 0 11.23 11.20 11.09 0
1 0 11.25 11.65 11.28 0
1 25 11.27 11.53 11.26 0-1 0
1 49 11.44 11.45 11.38 0
16QAM 25 0 11.24 11.34 10.96 0
25 12 11.27 11.22 11.06 0-2 0
25 25 11.30 11.25 11.13 0
50 0 11.24 11.24 11.13 0
1 0 11.26 11.36 11.45 0
1 25 11.33 11.27 11.31 0-2 0
1 49 11.53 11.22 11.52 0
64QAM 25 0 11.25 11.34 10.99 0
25 12 11.25 11.24 11.06 0-3 0
25 25 11.31 11.23 11.09 0
50 0 11.26 11.23 11.09 0

Table 8-134
LTE Band 66 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 11.10 11.07 10.93 0
1 12 11.05 10.93 10.98 0 0
1 24 11.06 11.00 11.00 0
QPSK 12 0 11.05 11.10 10.98 0
12 6 11.07 11.08 11.09 0-1 0
12 13 11.07 11.06 11.07 0
25 0 11.09 11.10 11.10 0
1 0 11.15 11.42 11.18 0
1 12 11.26 11.25 11.29 0-1 0
1 24 11.25 11.32 11.31 0
16QAM 12 0 11.12 11.04 11.02 0
12 6 11.11 11.13 11.13 0-2 0
12 13 11.13 11.15 11.15 0
25 0 11.14 11.14 11.14 0
1 0 11.18 11.41 10.87 0
1 12 11.24 11.46 11.02 0-2 0
1 24 11.24 11.44 11.26 0
64Q0AM 12 0 11.13 11.08 10.96 0
12 6 11.05 11.10 11.01 0-3 0
12 13 11.07 11.12 11.04 0
25 0 11.07 11.09 11.06 0
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Table 8-135
LTE Band 66 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.05 11.05 10.87 0
1 7 11.00 10.91 10.92 0 0
1 14 11.01 10.98 10.94 0
QPSK 8 0 11.00 11.08 10.92 0
8 4 11.02 11.06 11.03 0-1 0
8 7 11.02 11.04 11.01 0
15 0 11.04 11.08 11.04 0
1 0 11.10 11.40 11.12 0
1 7 11.21 11.23 11.23 0-1 0
1 14 11.19 11.28 11.25 0
16QAM 8 0 11.06 11.00 10.96 0
8 4 11.05 11.09 11.07 0-2 0
8 7 11.07 11.11 11.10 0
15 0 11.08 11.10 11.09 0
1 0 11.12 11.37 10.82 0
1 7 11.18 11.42 10.97 0-2 0
1 14 11.18 11.43 11.21 0
64QAM 8 0 11.07 11.07 10.91 0
8 4 11.01 11.09 10.96 0-3 0
8 7 11.03 11.11 10.99 0
15 0 11.03 11.08 11.01 0
Table 8-136

LTE Band 66 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.22 11.19 10.96 0
1 2 11.22 11.04 10.94 0
1 5 11.32 11.01 11.08 0 0
QPSK 3 0 11.21 11.28 10.94 0
3 2 11.20 1147 11.02 0
3 3 11.25 11.18 11.07 0
6 0 11.22 1147 11.04 01 0
1 0 11.24 11.60 11.23 0
1 2 11.26 11.48 11.21 0
1 5 11.41 11.40 11.32 04 0
16QAM 3 0 11.21 11.29 10.90 0
3 2 11.24 1147 11.00 0
3 3 11.27 11.20 11.07 0
6 0 11.21 11.19 11.07 02 0
1 0 11.23 11.31 11.39 0
1 2 11.31 11.22 11.35 0
1 5 11.51 11.16 11.46 02 0
64QAM 3 0 11.23 11.28 10.93 0
3 2 11.23 11.18 11.00 0
3 3 11.29 1147 11.03 0
6 0 11.24 11.17 11.03 03 0
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Table 8-137
LTE Band 66 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 14.16 14.18 14.16 0
1 50 14.20 13.90 13.93 0 0
1 99 14.44 13.90 13.90 0
QPSK 50 0 14.20 14.19 13.93 0
50 25 14.19 14.05 13.91 0-1 0
50 50 14.15 14.01 13.92 0
100 0 14.17 14.00 13.90 0
1 0 14.24 14.49 14.33 0
1 50 14.21 14.25 14.25 0-1 0
1 99 14.47 14.25 14.14 0
16QAM 50 0 14.19 14.26 14.00 0
50 25 14.17 14.14 13.94 0-2 0
50 50 14.12 14.07 13.95 0
100 0 14.15 14.05 13.91 0
1 0 14.36 14.55 14.28 0
1 50 14.53 14.33 14.40 0-2 0
1 99 14.60 14.38 14.09 0
64Q0AM 50 0 14.30 14.14 13.96 0
50 25 14.28 14.01 13.90 0-3 0
50 50 14.23 14.04 13.96 0
100 0 14.24 14.00 13.90 0
Table 8-138
LTE Band 66 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 14.16 14.41 13.92 0
1 36 14.18 14.30 13.90 0 0
1 74 14.15 14.14 13.90 0
QPSK 36 0 14.10 14.26 14.00 0
36 18 14.27 14.20 13.99 0-1 0
36 37 14.27 14.17 13.90 0
75 0 14.24 14.18 13.95 0
1 0 14.36 14.58 14.33 0
1 36 14.46 14.43 14.13 0-1 0
1 74 14.50 14.44 13.99 0
16QAM 36 0 14.12 14.31 14.05 0
36 18 14.28 14.25 14.01 0-2 0
36 37 14.31 14.21 13.91 0
75 0 14.27 14.18 13.97 0
1 0 14.56 14.27 14.19 0
1 36 14.47 14.29 14.16 0-2 0
1 74 14.36 14.41 13.95 0
64QAM 36 0 14.11 14.29 14.06 0
36 18 14.30 14.27 14.06 0-3 0
36 37 14.32 14.22 13.94 0
75 0 14.25 14.19 13.99 0
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Table 8-139
LTE Band 66 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 14.18 14.29 13.90 0
1 25 14.05 14.06 13.96 0 0
1 49 14.18 14.06 13.92 0
QPSK 25 0 14.14 14.25 14.04 0
25 12 14.12 14.15 13.93 0-1 0
25 25 14.20 14.15 13.91 0
50 0 14.14 14.15 13.94 0
1 0 14.48 14.50 14.20 0
1 25 14.31 14.26 14.10 0-1 0
1 49 14.53 14.33 14.10 0
16QAM 25 0 14.17 14.27 13.98 0
25 12 14.14 14.17 13.96 0-2 0
25 25 14.24 14.17 13.92 0
50 0 14.12 14.17 13.94 0
1 0 14.51 14.55 14.10 0
1 25 14.31 14.31 13.94 0-2 0
1 49 14.52 14.40 13.96 0
64QAM 25 0 14.17 14.26 13.99 0
25 12 14.14 14.22 13.99 0-3 0
25 25 14.22 14.18 13.91 0
50 0 14.15 14.21 13.97 0

Table 8-140
LTE Band 66 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 14.17 14.20 13.95 0
1 12 14.06 14.10 13.90 0 0
1 24 13.92 14.12 13.92 0
QPSK 12 0 14.24 14.11 13.93 0
12 6 14.15 14.08 13.97 0-1 0
12 13 14.06 14.06 13.91 0
25 0 14.17 14.12 13.90 0
1 0 14.44 14.39 14.14 0
1 12 14.36 14.53 14.02 0-1 0
1 24 14.25 14.42 13.97 0
16QAM 12 0 14.32 14.22 14.02 0
12 6 14.17 14.13 13.92 0-2 0
12 13 14.11 14.17 14.00 0
25 0 14.17 14.16 13.90 0
1 0 14.50 14.38 14.00 0
1 12 14.21 14.31 13.93 0-2 0
1 24 14.30 14.29 13.95 0
64Q0AM 12 0 14.26 14.18 13.92 0
12 6 14.15 14.14 13.93 0-3 0
12 13 14.03 14.11 13.95 0
25 0 14.18 14.13 13.92 0
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Table 8-141
LTE Band 66 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.13 14.01 13.90 0
1 7 14.11 14.07 13.98 0 0
1 14 14.05 13.97 13.98 0
QPSK 8 0 14.24 14.14 13.95 0
8 4 14.16 14.10 13.97 0-1 0
8 7 14.16 14.10 13.99 0
15 0 14.19 14.15 13.99 0
1 0 14.51 14.28 14.07 0
1 7 14.40 14.29 14.04 0-1 0
1 14 14.34 14.14 14.07 0
16QAM 8 0 14.29 14.21 13.98 0
8 4 14.21 14.16 13.95 0-2 0
8 7 14.24 14.19 13.93 0
15 0 14.21 14.17 13.95 0
1 0 14.39 14.18 13.98 0
1 7 14.43 14.35 14.02 0-2 0
1 14 14.32 14.26 13.99 0
64QAM 8 0 14.31 14.22 13.90 0
8 4 14.20 14.19 13.91 0-3 0
8 7 14.28 14.16 13.94 0
15 0 14.23 14.17 13.91 0
Table 8-142

LTE Band 66 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.18 14.58 14.02 0
1 2 1417 14.07 14.00 0
1 5 14.17 14.07 14.09 0 0
QPSK 3 0 14.24 14.12 13.96 0
3 2 14.23 14.11 13.92 0
3 3 14.26 14.13 13.99 0
6 0 14.24 14.13 13.95 01 0
1 0 14.44 14.28 14.11 0
1 2 14.46 14.20 14.13 0
1 5 14.52 14.33 14.21 04 0
16QAM 3 0 14.42 14.28 14.03 0
3 2 14.34 14.27 14.03 0
3 3 14.41 14.30 14.14 0
6 0 14.32 14.25 1411 02 0
1 0 14.50 14.40 14.20 0
1 2 14.49 14.34 14.03 0
1 5 14.53 14.36 14.22 02 0
64QAM 3 0 14.37 14.35 14.21 0
3 2 14.30 14.32 14.19 0
3 3 14.24 14.22 14.23 0
6 0 14.30 14.21 13.95 03 0
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Table 8-143
LTE Band 66 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 11.16 11.54 11.13 0
1 50 11.29 11.40 10.95 0 0
1 99 11.58 11.52 11.06 0
QPsSK 50 0 11.32 11.41 11.17 0
50 25 11.40 11.38 11.12 o1 0
50 50 11.46 11.45 11.15 0
100 0 11.45 11.43 11.15 0
1 0 11.58 11.82 11.55 0
1 50 11.78 11.52 11.40 0-1 0
1 99 11.89 11.53 11.30 0
16QAM 50 0 11.65 11.67 11.36 0
50 25 11.59 11.46 11.32 02 0
50 50 11.59 11.52 11.29 0
100 0 11.60 11.44 11.29 0
1 0 11.49 11.78 11.61 0
1 50 11.51 11.80 11.44 0-2 0
1 99 11.75 11,57 11.30 0
64QAM 50 0 11.66 11.71 11.39 0
50 25 11.64 11.48 11.31 03 0
50 50 11.61 11.53 11.25 0
100 0 11.60 11.41 11.28 0
Table 8-144
LTE Band 66 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 11.31 11.45 11.09 0
1 36 11.38 11.23 11.18 0 0
1 74 11.21 11.21 10.98 0
QPsK 36 0 11.54 11.48 11.17 0
36 18 11.47 11.38 11.24 01 0
36 37 11.35 11.37 11.16 0
75 0 11.47 11.33 11.20 0
1 0 11.59 11.87 11.42 0
1 36 11.60 11.81 11.50 0-1 0
1 74 11.49 11.38 11.42 0
16QAM 36 0 11.59 11.50 11.17 0
36 18 11.53 11.37 11.26 02 0
36 37 11.40 11.39 11.18 0
75 0 11.52 11.33 11.21 0
1 0 11.66 11.89 11.40 0
1 36 11.67 11.32 11.61 0-2 0
1 74 11.56 11.50 11.33 0
64QAM 36 0 11.57 11.50 11.13 0
36 18 11.54 11.40 11.28 03 0
36 37 11.44 11.38 11.18 0
75 0 11.53 11.34 11.19 0
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Table 8-145
LTE Band 66 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 11.49 11.46 11.19 0
1 25 11.58 11.23 11.08 0 0
1 49 11.52 11.27 11.01 0
QPSK 25 0 11.45 11.49 11.18 0
25 12 11.56 11.35 11.14 0-1 0
25 25 11.51 11.38 11.08 0
50 0 11.57 11.36 11.15 0
1 0 11.88 11.88 11.49 0
1 25 11.89 11.37 11.37 0-1 0
1 49 11.86 11.55 11.29 0
16QAM 25 0 11.49 11.51 11.20 0
25 12 11.60 11.36 11.17 0-2 0
25 25 11.50 11.42 11.11 0
50 0 11.58 11.39 11.19 0
1 0 11.70 11.87 11.56 0
1 25 11.89 11.42 11.45 0-2 0
1 49 11.63 11.79 11.36 0
64QAM 25 0 11.46 11.53 11.23 0
25 12 11.54 11.38 11.16 0-3 0
25 25 11.56 11.41 11.09 0
50 0 11.61 11.37 11.15 0

Table 8-146
LTE Band 66 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
q A 131997 132322 132647 MPR Allowed per
otuaton RESEZE RElOTESE (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [ens]p L AR|ELY
Conducted Power [dBm]
1 0 11.38 11.27 11.04 0
1 12 11.33 11.18 10.93 0 0
1 24 11.47 11.23 10.95 0
QPSK 12 0 11.38 11.38 11.12 0
12 6 11.41 11.36 11.02 0-1 0
12 13 11.46 11.29 11.03 0
25 0 11.40 11.36 11.05 0
1 0 11.50 11.74 11.40 0
1 12 11.52 11.52 11.24 0-1 0
1 24 11.67 11.65 11.25 0
16QAM 12 0 11.44 11.41 11.12 0
12 6 11.40 11.35 11.12 0-2 0
12 13 11.51 11.35 11.02 0
25 0 11.42 11.35 11.04 0
1 0 11.50 11.87 11.38 0
1 12 11.54 11.56 10.95 0-2 0
1 24 11.65 11.61 11.28 0
64Q0AM 12 0 11.41 11.33 11.11 0
12 6 11.40 11.31 10.99 0-3 0
12 13 11.52 11.29 10.97 0
25 0 11.46 11.41 11.04 0
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Table 8-147
LTE Band 66 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.33 11.22 10.99 0
1 7 11.28 11.13 10.91 0 0
1 14 11.30 11.16 10.98 0
QPSK 8 0 11.44 11.31 11.05 0
8 4 11.35 11.29 10.95 0-1 0
8 7 11.38 11.22 10.96 0
15 0 11.43 11.29 10.98 0
1 0 11.37 11.67 11.33 0
1 7 11.46 11.45 11.17 0-1 0
1 14 11.61 11.58 11.18 0
16QAM 8 0 11.38 11.34 11.05 0
8 4 11.34 11.28 11.09 0-2 0
8 7 11.45 11.28 10.99 0
15 0 11.36 11.28 11.01 0
1 0 11.44 11.80 11.35 0
1 7 11.48 11.49 10.92 0-2 0
1 14 11.59 11.54 11.25 0
64QAM 8 0 11.35 11.26 11.08 0
8 4 11.34 11.24 10.96 0-3 0
8 7 11.46 11.22 10.94 0
15 0 11.40 11.34 11.01 0
Table 8-148

LTE Band 66 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.46 11.41 114 0
1 2 11.55 11.18 11.03 0
1 5 11.49 11.22 10.96 0 0
QPSK 3 0 11.42 11.44 1113 0
3 2 11.53 11.30 11.09 0
3 3 11.43 11.33 11.03 0
6 0 11.49 11.31 11.10 01 0
1 0 11.80 11.87 11.43 0
1 2 11.88 11.32 11.31 0
1 5 11.78 11.50 11.23 04 0
16QAM 3 0 11.41 11.46 11.14 0
3 2 11.52 11.31 1111 0
3 3 11.42 11.38 11.05 0
6 0 11.50 11.35 1113 02 0
1 0 11.69 11.83 11.50 0
1 2 11.87 11.38 11.39 0
1 5 11.62 11.75 11.29 02 0
64QAM 3 0 11.45 11.49 11.16 0
3 2 11.53 11.34 11.09 0
3 3 11.55 11.37 11.02 0
6 0 11.60 11.33 11.08 03 0
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Table 8-149
LTE Band 66 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 14.07 14.20 14.11 0
1 50 14.09 14.01 13.92 0 0
1 99 13.94 13.98 13.87 0
QPSK 50 0 14.20 14.23 14.03 0
50 25 14.22 14.09 13.90 0-1 0
50 50 14.09 14.10 13.90 0
100 0 14.19 14.05 13.95 0
1 0 14.32 14.44 14.41 0
1 50 14.49 14.34 14.18 0-1 0
1 99 14.28 14.30 14.29 0
16QAM 50 0 14.49 14.20 14.39 0
50 25 14.38 14.07 13.88 0-2 0
50 50 14.26 14.04 13.95 0
100 0 14.16 14.02 13.88 0
1 0 14.36 14.28 14.48 0
1 50 14.36 14.09 14.28 0-2 0
1 99 14.39 14.29 14.28 0
64Q0AM 50 0 14.03 14.13 14.02 0
50 25 14.13 14.00 13.88 0-3 0
50 50 13.99 14.01 13.87 0
100 0 14.08 13.97 13.84 0
Table 8-150
LTE Band 66 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 14.35 14.33 14.04 0
1 36 14.34 14.19 13.97 0 0
1 74 14.26 14.15 13.86 0
QPSK 36 0 14.23 14.31 14.03 0
36 18 14.31 14.24 14.06 0-1 0
36 37 14.26 14.21 14.06 0
75 0 14.29 14.22 14.06 0
1 0 14.13 14.35 14.19 0
1 36 14.24 14.17 14.10 0-1 0
1 74 14.10 14.13 13.94 0
16QAM 36 0 13.99 14.06 13.91 0
36 18 14.04 14.01 13.97 0-2 0
36 37 14.02 13.97 13.92 0
75 0 14.02 13.97 13.91 0
1 0 14.25 14.30 14.06 0
1 36 14.30 14.36 13.98 0-2 0
1 74 14.07 14.01 13.91 0
64QAM 36 0 13.98 14.02 13.80 0
36 18 14.06 14.01 13.88 0-3 0
36 37 14.05 13.96 13.86 0
75 0 13.98 13.94 13.78 0
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Table 8-151
LTE Band 66 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 14.25 14.24 13.95 0
1 25 14.23 14.18 14.01 0 0
1 49 14.24 14.19 14.06 0
QPSK 25 0 14.25 14.24 14.12 0
25 12 14.24 14.26 14.11 0-1 0
25 25 14.25 14.26 14.13 0
50 0 14.26 14.26 14.13 0
1 0 14.25 14.24 14.01 0
1 25 14.15 14.05 13.98 0-1 0
1 49 14.26 14.27 13.97 0
16QAM 25 0 14.11 13.99 13.92 0
25 12 14.06 13.90 13.87 0-2 0
25 25 14.10 13.92 13.89 0
50 0 14.07 13.91 13.94 0
1 0 14.26 14.25 14.01 0
1 25 14.25 14.26 14.07 0-2 0
1 49 14.24 14.21 14.15 0
64QAM 25 0 14.16 14.01 13.93 0
25 12 14.11 14.01 13.95 0-3 0
25 25 14.14 13.99 13.99 0
50 0 14.05 13.94 14.00 0

Table 8-152
LTE Band 66 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 14.22 14.21 14.03 0
1 12 14.11 14.14 13.99 0 0
1 24 14.10 14.20 14.00 0
QPSK 12 0 14.23 14.17 14.16 0
12 6 14.20 14.16 14.17 0-1 0
12 13 14.16 14.16 14.17 0
25 0 14.21 14.17 14.18 0
1 0 14.26 14.17 14.09 0
1 12 14.19 14.06 14.06 0-1 0
1 24 14.27 14.17 14.12 0
16QAM 12 0 14.11 14.03 13.83 0
12 6 14.10 14.03 13.80 0-2 0
12 13 14.05 14.00 13.86 0
25 0 14.06 14.02 13.91 0
1 0 14.17 14.26 13.94 0
1 12 14.22 14.14 14.02 0-2 0
1 24 13.86 14.12 14.11 0
64Q0AM 12 0 13.97 14.03 13.80 0
12 6 13.97 14.03 13.85 0-3 0
12 13 13.86 14.10 13.89 0
25 0 14.01 14.04 13.88 0
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Table 8-153
LTE Band 66 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.24 13.96 13.93 0
1 7 14.22 14.05 13.99 0 0
1 14 14.15 14.00 13.93 0
QPSK 8 0 14.24 14.07 14.08 0
8 4 14.24 14.07 14.06 0-1 0
8 7 14.23 14.07 14.06 0
15 0 14.24 14.09 14.10 0
1 0 14.19 14.07 13.88 0
1 7 14.24 14.11 13.97 0-1 0
1 14 14.19 14.01 13.89 0
16QAM 8 0 14.01 13.96 13.82 0
8 4 14.11 13.96 13.86 0-2 0
8 7 14.08 13.96 13.87 0
15 0 14.08 13.94 13.87 0
1 0 14.24 14.01 14.14 0
1 7 14.23 14.20 14.11 0-2 0
1 14 14.24 14.14 14.11 0
64QAM 8 0 14.03 13.96 13.83 0
8 4 14.04 13.97 13.88 0-3 0
8 7 14.03 13.98 13.90 0
15 0 14.07 14.04 13.91 0
Table 8-154

LTE Band 66 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.24 14.21 14.21 0
1 2 14.23 14.19 14.20 0
1 5 14.22 14.20 14.20 0 0
QPSK 3 0 14.23 14.09 1414 0
3 2 14.22 14.10 14.16 0
3 3 14.23 14.09 14.13 0
6 0 14.22 14.10 14.14 01 0
1 0 14.20 14.09 14.20 0
1 2 13.99 13.92 14.03 0
1 5 14.13 13.92 14.05 04 0
16QAM 3 0 14.18 14.03 14.13 0
3 2 14.03 13.90 13.93 0
3 3 14.01 13.99 13.95 0
6 0 14.01 13.94 13.97 02 0
1 0 14.08 14.14 14.14 0
1 2 14.16 14.02 14.06 0
1 5 1414 14.18 1414 02 0
64QAM 3 0 14.18 14.25 14.09 0
3 2 14.16 13.97 14.16 0
3 3 1415 13.96 14.08 0
6 0 13.98 13.89 13.88 03 0
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Table 8-155
LTE Band 66 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 1.12 11.29 11.28 0
1 50 11.34 11.07 11.29 0 0
1 99 11.50 11.16 11.24 0
QPsSK 50 0 11.22 11.18 11.20 0
50 25 11.26 11.11 11.17 o1 0
50 50 11.14 11.14 11.14 0
100 0 11.12 11.13 11.16 0
1 0 11.18 11.45 11.50 0
1 50 11.39 11.32 11.35 0-1 0
1 99 11.17 11.30 11.14 0
16QAM 50 0 11.02 11.28 11.08 0
50 25 11.13 11.16 10.97 02 0
50 50 10.94 11.22 11.00 0
100 0 11.13 11.14 10.97 0
1 0 11.04 11.49 11.30 0
1 50 11.31 11.43 11.32 0-2 0
1 99 11.03 11.49 11.24 0
64QAM 50 0 11.02 11.30 11.08 0
50 25 11.14 11.19 11.01 03 0
50 50 10.96 11.25 11.00 0
100 0 11.14 11.12 10.96 0
Table 8-156
LTE Band 66 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 11.04 11.07 11.05 0
1 36 11.15 11.00 10.99 0 0
1 74 11.09 10.93 10.77 0
QPsK 36 0 10.93 11.12 11.05 0
36 18 11.03 11.10 11.03 01 0
36 37 11.05 11.05 10.93 0
75 0 11.03 11.04 11.01 0
1 0 11.15 11.36 11.27 0
1 36 11.19 11.27 11.23 0-1 0
1 74 11.12 11.27 10.81 0
16QAM 36 0 10.92 11.15 11.08 0
36 18 11.06 11.14 11.10 02 0
36 37 11.05 11.05 11.00 0
75 0 11.05 11.10 11.05 0
1 0 1.22 11.20 11.30 0
1 36 11.14 11.26 11.21 0-2 0
1 74 11.29 11.23 10.86 0
64QAM 36 0 10.95 11.18 11.07 0
36 18 11.05 11.10 11.06 03 0
36 37 11.06 11.07 11.02 0
75 0 11.03 11.07 11.03 0
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Table 8-157
LTE Band 66 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 10.89 11.09 11.01 0
1 25 10.78 10.87 10.92 0 0
1 49 10.93 10.83 10.86 0
QPSK 25 0 10.95 11.12 11.03 0
25 12 10.89 10.98 10.97 0-1 0
25 25 10.95 10.92 10.97 0
50 0 10.89 10.96 10.98 0
1 0 10.94 11.35 11.06 0
1 25 10.92 11.08 11.08 0-1 0
1 49 11.07 10.95 11.09 0
16QAM 25 0 10.97 11.10 11.01 0
25 12 10.87 10.96 11.02 0-2 0
25 25 10.96 10.95 11.01 0
50 0 10.91 11.02 11.02 0
1 0 10.96 11.32 11.08 0
1 25 10.84 11.04 11.13 0-2 0
1 49 11.12 10.92 11.09 0
64QAM 25 0 10.95 11.11 11.05 0
25 12 10.90 10.97 11.02 0-3 0
25 25 10.93 10.94 11.01 0
50 0 10.92 10.99 11.02 0

Table 8-158
LTE Band 66 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 11.12 11.06 10.79 0
1 12 11.03 10.97 10.74 0 0
1 24 10.84 10.93 10.75 0
QPSK 12 0 10.99 10.88 10.88 0
12 6 10.99 10.89 10.83 0-1 0
12 13 10.91 10.88 10.84 0
25 0 11.01 10.88 10.87 0
1 0 11.26 11.21 11.11 0
1 12 11.14 11.12 10.93 0-1 0
1 24 11.14 10.99 10.83 0
16QAM 12 0 11.02 10.95 10.89 0
12 6 11.01 10.97 10.89 0-2 0
12 13 10.93 10.96 10.85 0
25 0 11.10 10.91 10.87 0
1 0 11.20 11.11 10.96 0
1 12 11.14 11.09 10.96 0-2 0
1 24 11.14 11.04 11.04 0
64Q0AM 12 0 11.07 10.92 10.85 0
12 6 11.11 10.97 10.86 0-3 0
12 13 11.09 10.93 10.86 0
25 0 11.18 10.92 10.90 0
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Table 8-159
LTE Band 66 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 10.91 10.81 10.88 0
1 7 10.87 10.89 10.90 0 0
1 14 10.83 10.78 10.84 0
QPSK 8 0 10.96 10.96 10.98 0
8 4 10.95 10.98 10.97 0-1 0
8 7 10.97 10.96 10.99 0
15 0 10.96 10.95 10.97 0
1 0 11.00 10.96 10.88 0
1 7 11.06 11.23 10.97 0-1 0
1 14 11.00 11.04 10.98 0
16QAM 8 0 11.01 10.99 11.02 0
8 4 11.04 11.03 10.98 0-2 0
8 7 11.01 10.96 11.01 0
15 0 10.98 10.94 11.01 0
1 0 11.07 11.03 11.12 0
1 7 11.10 11.15 11.05 0-2 0
1 14 10.98 11.07 10.94 0
64QAM 8 0 10.98 11.01 11.05 0
8 4 10.99 11.07 11.01 0-3 0
8 7 10.99 11.05 11.04 0
15 0 10.97 10.92 11.03 0
Table 8-160

LTE Band 66 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.07 11.00 10.70 0
1 2 10.98 10.91 10.65 0
1 5 10.79 10.87 10.66 0 0
QPSK 3 0 10.94 10.82 10.79 0
3 2 10.94 10.83 10.74 0
3 3 10.86 10.82 10.75 0
6 0 10.96 10.82 10.78 01 0
1 0 11.21 11.14 11.02 0
1 2 11.09 11.05 10.84 0
1 5 11.09 10.92 10.74 04 0
16QAM 3 0 11.01 10.88 10.82 0
3 2 11.00 10.90 10.82 0
3 3 10.92 10.89 10.78 0
6 0 11.09 10.84 10.80 02 0
1 0 11.19 11.04 10.89 0
1 2 11.13 11.02 10.89 0
1 5 1113 10.97 10.97 02 0
64QAM 3 0 11.06 10.85 10.78 0
3 2 11.10 10.90 10.79 0
3 3 11.08 10.90 10.79 0
6 0 1117 10.91 10.83 03 0
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Table 8-161
LTE Band 66 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 14.05 14.02 13.63 0
1 50 13.74 13.72 13.52 0 0
1 99 13.99 13.97 13.83 0
QPSK 50 0 13.80 13.79 13.50 0
50 25 13.67 13.65 13.54 0-1 0
50 50 13.71 13.69 13.70 0
100 0 13.71 13.70 13.57 0
1 0 14.01 13.56 13.50 0
1 50 13.56 13.65 13.53 0-1 0
1 99 13.83 13.69 13.82 0
16QAM 50 0 13.57 13.60 13.51 0
50 25 13.55 13.65 13.58 0-2 0
50 50 13.53 13.63 13.70 0
100 0 13.54 13.56 13.59 0
1 0 13.96 13.75 13.62 0
1 50 13.65 13.80 13.53 0-2 0
1 99 13.68 13.82 13.78 0
64Q0AM 50 0 13.59 13.61 13.52 0
50 25 13.55 13.69 13.52 0-3 0
50 50 13.50 13.67 13.63 0
100 0 13.51 13.66 13.60 0
Table 8-162
LTE Band 66 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
A . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 13.92 13.86 13.62 0
1 36 13.87 13.99 13.87 0 0
1 74 13.58 13.97 13.86 0
QPSK 36 0 13.79 13.69 13.61 0
36 18 13.75 13.78 13.78 0-1 0
36 37 13.59 13.77 13.77 0
75 0 13.73 13.78 13.75 0
1 0 14.03 13.69 13.58 0
1 36 13.95 13.96 13.78 0-1 0
1 74 13.65 13.74 13.89 0
16QAM 36 0 13.74 13.55 13.62 0
36 18 13.63 13.69 13.64 0-2 0
36 37 13.64 13.63 13.65 0
75 0 13.60 13.64 13.62 0
1 0 13.93 13.55 13.54 0
1 36 13.62 13.63 13.66 0-2 0
1 74 13.51 13.57 13.71 0
64QAM 36 0 13.64 13.52 13.56 0
36 18 13.62 13.52 13.59 0-3 0
36 37 13.54 13.63 13.61 0
75 0 13.58 13.60 13.50 0
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 128 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-163
LTE Band 66 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 14.00 13.84 13.78 0
1 25 13.85 13.92 13.90 0 0
1 49 13.75 13.90 14.00 0
QPSK 25 0 13.81 13.74 13.76 0
25 12 13.72 13.80 13.80 0-1 0
25 25 13.70 13.80 13.82 0
50 0 13.75 13.81 13.81 0
1 0 13.92 13.60 13.70 0
1 25 13.97 13.92 13.86 0-1 0
1 49 13.78 13.80 13.79 0
16QAM 25 0 13.82 13.51 13.71 0
25 12 13.65 13.62 13.71 0-2 0
25 25 13.58 13.61 13.71 0
50 0 13.69 13.67 13.68 0
1 0 13.86 13.53 13.68 0
1 25 13.85 13.55 13.63 0-2 0
1 49 13.65 13.62 13.60 0
64QAM 25 0 13.70 13.50 13.51 0
25 12 13.57 13.54 13.52 0-3 0
25 25 13.52 13.52 13.51 0
50 0 13.60 13.55 13.56 0

Table 8-164
LTE Band 66 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 13.98 13.65 14.00 0
1 12 14.01 13.69 13.99 0 0
1 24 13.92 13.72 14.02 0
QPSK 12 0 13.80 13.66 13.76 0
12 6 13.78 13.66 13.76 0-1 0
12 13 13.75 13.67 13.74 0
25 0 13.81 13.68 13.80 0
1 0 13.83 13.56 13.96 0
1 12 14.00 13.68 13.94 0-1 0
1 24 13.74 13.68 13.98 0
16QAM 12 0 13.64 13.62 13.68 0
12 6 13.66 13.56 13.72 0-2 0
12 13 13.62 13.64 13.73 0
25 0 13.64 13.66 13.71 0
1 0 13.88 13.58 13.70 0
1 12 13.70 13.75 13.75 0-2 0
1 24 13.55 13.68 13.84 0
64Q0AM 12 0 13.72 13.53 13.57 0
12 6 13.70 13.53 13.60 0-3 0
12 13 13.61 13.51 13.59 0
25 0 13.68 13.52 13.62 0
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Table 8-165
LTE Band 66 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 13.84 13.73 13.83 0
1 7 13.89 13.78 13.90 0 0
1 14 13.86 13.71 13.81 0
QPSK 8 0 13.76 13.65 13.76 0
8 4 13.79 13.66 13.76 0-1 0
8 7 13.80 13.64 13.76 0
15 0 13.78 13.66 13.77 0
1 0 13.94 13.73 13.81 0
1 7 13.77 13.82 14.01 0-1 0
1 14 13.91 13.73 13.80 0
16QAM 8 0 13.69 13.64 13.70 0
8 4 13.75 13.70 13.76 0-2 0
8 7 13.73 13.63 13.75 0
15 0 13.71 13.70 13.74 0
1 0 13.59 13.59 13.69 0
1 7 13.83 13.82 13.65 0-2 0
1 14 13.74 13.69 13.78 0
64QAM 8 0 13.63 13.60 13.54 0
8 4 13.62 13.55 13.56 0-3 0
8 7 13.61 13.60 13.57 0
15 0 13.60 13.58 13.55 0
Table 8-166

LTE Band 66 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 13.89 13.77 13.70 0
1 2 13.86 13.75 13.76 0
1 5 13.89 13.79 13.79 0 0
QPSK 3 0 13.76 13.64 13.70 0
3 2 13.78 13.63 13.71 0
3 3 13.76 13.63 13.72 0
6 0 13.77 13.64 13.68 01 0
1 0 13.81 13.89 13.85 0
1 2 14.01 13.78 13.77 0
1 5 13.87 13.91 13.87 04 0
16QAM 3 0 13.79 13.77 13.73 0
3 2 13.86 13.69 13.68 0
3 3 13.80 13.75 13.68 0
6 0 13.77 13.70 13.68 02 0
1 0 13.85 13.67 13.89 0
1 2 13.97 13.70 13.76 0
1 5 13.83 13.73 13.80 02 0
64QAM 3 0 13.78 13.59 13.89 0
3 2 13.71 13.64 13.87 0
3 3 13.74 13.62 13.86 0
6 0 13.70 13.60 13.66 03 0
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Table 8-167
LTE Band 66 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132072 132322 132572 MPR Allowed per
gccuEton RESie RBlfset (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 11.09 11.39 11.01 0
1 50 1.1 11.43 11.00 0 0
1 99 11.26 11.35 11.11 0
QPsSK 50 0 11.19 11.26 11.06 0
50 25 11.15 11.32 11.02 o1 0
50 50 1.1 11.31 11.16 0
100 0 11.10 11.30 10.93 0
1 0 11.44 11.39 11.08 0
1 50 11.44 11.29 11.15 0-1 0
1 99 11.35 11.14 11.33 0
16QAM 50 0 11.35 11.03 11.03 0
50 25 11.16 11.14 11.13 02 0
50 50 10.98 11.05 11.24 0
100 0 11.09 11.09 11.09 0
1 0 11.41 11.31 11.14 0
1 50 11.42 11.22 11.25 0-2 0
1 99 11.30 11.25 11.37 0
64QAM 50 0 11.37 11.03 11.07 0
50 25 1.1 11.09 11.13 03 0
50 50 11.03 11.07 11.23 0
100 0 11.08 11.20 10.95 0
Table 8-168
LTE Band 66 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
: . 132047 132322 132597 MPR Allowed per
SlCCuiEton RESie RElOfset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 11.00 10.90 10.93 0
1 36 11.08 10.97 10.99 0 0
1 74 10.70 10.83 10.85 0
QPsK 36 0 11.31 11.07 10.94 0
36 18 11.23 11.12 11.02 01 0
36 37 11.02 11.02 10.96 0
75 0 11.18 11.09 11.01 0
1 0 11.43 11.49 11.27 0
1 36 11.47 11.20 11.47 0-1 0
1 74 11.29 11.25 11.28 0
16QAM 36 0 11.33 11.27 10.99 0
36 18 11.26 11.27 11.04 02 0
36 37 11.04 11.18 10.99 0
75 0 11.16 11.22 11.03 0
1 0 11.37 11.48 11.28 0
1 36 11.48 11.40 11.49 0-2 0
1 74 11.23 11.46 11.29 0
64QAM 36 0 11.21 11.09 11.16 0
36 18 11.20 11.12 11.23 03 0
36 37 11.07 11.07 11.17 0
75 0 11.15 11.11 11.21 0
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Table 8-169
LTE Band 66 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
q n 132022 132322 132622 MPR Allowed per
SCCuiEton RSz REIOfset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 11.11 11.14 11.06 0
1 25 11.09 11.04 10.89 0 0
1 49 11.06 10.91 10.91 0
QPSK 25 0 11.09 11.15 10.91 0
25 12 11.04 11.17 10.90 0-1 0
25 25 11.05 11.11 10.91 0
50 0 11.04 11.17 10.92 0
1 0 11.35 11.49 11.17 0
1 25 11.37 11.39 11.25 0-1 0
1 49 11.42 11.41 11.37 0
16QAM 25 0 11.14 11.20 11.14 0
25 12 11.08 11.15 1.1 0-2 0
25 25 11.13 11.09 11.11 0
50 0 11.08 11.14 11.13 0
1 0 11.27 11.47 11.48 0
1 25 11.34 11.21 11.42 0-2 0
1 49 11.41 11.19 11.28 0
64QAM 25 0 11.15 11.21 10.92 0
25 12 11.08 11.20 10.90 0-3 0
25 25 11.09 11.15 10.92 0
50 0 11.03 11.18 10.90 0

Table 8-170
LTE Band 66 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 131997 132322 132647 MPR Allowed per
Mcduiatien REISES RElO=:t (1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 11.14 11.02 11.05 0
1 12 11.14 10.96 1.1 0 0
1 24 11.13 10.99 11.12 0
QPSK 12 0 11.14 11.09 11.15 0
12 6 11.15 11.06 11.12 0-1 0
12 13 11.11 11.08 11.13 0
25 0 11.19 11.10 11.17 0
1 0 11.42 11.30 11.44 0
1 12 11.48 11.25 11.45 0-1 0
1 24 11.43 11.39 11.45 0
16QAM 12 0 11.20 11.21 11.18 0
12 6 11.27 11.20 11.19 0-2 0
12 13 11.22 11.24 11.16 0
25 0 11.21 11.19 11.23 0
1 0 11.30 11.44 11.26 0
1 12 11.40 11.44 11.48 0-2 0
1 24 11.43 11.35 11.30 0
64Q0AM 12 0 11.14 11.20 11.21 0
12 6 11.20 11.13 11.19 0-3 0
12 13 11.16 11.13 11.09 0
25 0 11.22 11.12 11.08 0
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Table 8-171
LTE Band 66 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
q o 131987 132322 132657 MPR Allowed per
pCELiEton RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.06 11.11 11.05 0
1 7 11.04 11.01 10.88 0 0
1 14 11.01 10.88 10.90 0
QPSK 8 0 11.04 11.12 10.90 0
8 4 10.99 11.14 10.89 0-1 0
8 7 11.00 11.08 10.90 0
15 0 10.99 11.14 10.91 0
1 0 11.30 11.46 11.16 0
1 7 11.32 11.44 11.24 0-1 0
1 14 11.37 11.46 11.36 0
16QAM 8 0 11.09 11.15 11.10 0
8 4 11.03 11.10 11.07 0-2 0
8 7 11.11 11.04 11.07 0
15 0 11.06 11.09 11.09 0
1 0 11.25 11.32 11.44 0
1 7 11.32 11.16 11.48 0-2 0
1 14 11.39 11.14 11.24 0
64QAM 8 0 11.13 11.16 10.88 0
8 4 11.06 11.15 10.86 0-3 0
8 7 11.07 11.10 10.88 0
15 0 11.01 11.13 10.86 0

Table 8-172
LTE Band 66 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-band ULCA Active

LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 131979 132322 132665 MPR Allowed per
McduiSton RESie REIOESt (1710.7 MHz) (1745.0 MHz) (1779.3 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 1111 11.01 10.98 0
1 2 1111 10.95 11.04 0
1 5 11.10 10.98 11.05 0 0
QPSK 3 0 1111 11.08 11.08 0
3 2 11.12 11.05 11.05 0
3 3 11.08 11.07 11.06 0
6 0 11.16 11.09 11.10 01 0
1 0 11.39 11.29 11.47 0
1 2 11.45 11.24 11.48 0
1 5 11.40 11.38 11.38 04 0
16QAM 3 0 11.16 11.20 11.14 0
3 2 11.23 11.19 11.15 0
3 3 11.18 11.18 1112 0
6 0 1.7 11.13 11.19 02 0
1 0 11.26 11.38 11.22 0
1 2 11.36 11.38 11.44 0
1 5 11.39 11.29 11.26 02 0
64QAM 3 0 11.10 11.14 1147 0
3 2 11.16 11.07 11.15 0
3 3 1112 11.07 11.05 0
6 0 11.18 11.06 11.04 03 0
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8.3.9 LTE Band 2

Table 8-173
LTE Band 2 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 18700 18900 19100 MPR Allowed per
Mcdicten BESEe REloEet (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]

1 0 14.93 14.96 14.85 0

1 50 15.04 15.08 14.93 0 0

1 99 14.85 14.93 14.94 0

QPSK 50 0 15.08 15.10 14.84 0
50 25 15.09 15.08 14.97 o 0

50 50 15.05 15.09 15.06 0

100 0 15.05 15.07 14.98 0

1 0 15.04 14.95 14.88 0

1 50 15.10 15.10 14.99 0-1 0

1 ) 15.03 15.01 14.93 0

16QAM 50 0 14.59 14.64 14.51 0
50 25 14.67 14.67 14.48 oo 0

50 50 14.61 14.65 14.52 0

100 0 14.65 14.60 14.53 0

1 0 14.95 14.94 14.77 0

1 50 14.98 15.10 14.86 02 0

1 % 14.83 14.97 14.95 0

64QAM 50 0 14.56 14.63 14.43 0
50 25 14.67 14.66 14.54 03 0

50 50 14.53 14.67 14.53 0

100 0 14.66 14.61 14.54 0

Table 8-174
LTE Band 2 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18675 18900 19125 MPR Allowed per
Mcduiaten RS BBt (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] LAR(EEY
Conducted Power [dBm]
1 0 14.72 14.87 14.72 0
1 36 15.01 15.08 14.82 0 0
1 74 14.79 14.98 14.67 0
QPSK 36 0 14.83 14.94 14.83 0
36 18 15.06 15.04 14.90 0-1 0
36 37 15.02 15.01 14.90 0
75 0 15.05 14.98 14.89 0
1 0 14.90 14.90 14.97 0
1 36 15.07 15.10 15.00 0-1 0
1 74 14.98 14.96 14.85 0
16QAM 36 0 14.67 14.78 14.67 0
36 18 14.90 14.87 14.75 0-2 0
36 37 14.85 14.81 14.76 0
75 0 14.89 14.76 14.72 0
1 0 15.07 14.66 14.83 0
1 36 15.04 14.98 15.02 0-2 0
1 74 14.88 15.05 14.78 0
64Q0AM 36 0 14.67 14.81 14.74 0
36 18 14.89 14.88 14.78 03 0
36 37 14.83 14.81 14.81 0
75 0 14.86 14.76 14.73 0
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Table 8-175
LTE Band 2 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 14.80 14.85 14.86 0
1 25 14.91 14.88 14.89 0 0
1 49 15.07 15.01 14.89 0
QPSK 25 0 14.82 14.96 14.92 0
25 12 14.93 14.99 14.97 0-1 0
25 25 15.09 14.98 14.96 0
50 0 14.95 14.94 14.99 0
1 0 15.02 14.98 15.02 0
1 25 14.96 14.98 15.01 0-1 0
1 49 15.10 15.04 15.03 0
16QAM 25 0 14.65 14.84 14.79 0
25 12 14.77 14.89 14.87 0-2 0
25 25 14.87 14.86 14.78 0
50 0 14.72 14.81 14.83 0
1 0 15.10 14.81 14.97 0
1 25 15.04 14.90 15.03 0-2 0
1 49 15.08 14.99 15.07 0
64QAM 25 0 14.68 14.95 14.84 0
25 12 14.74 14.93 14.81 0-3 0
25 25 14.88 14.88 14.81 0
50 0 14.76 14.81 14.83 0

Table 8-176
LTE Band 2 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 14.86 14.93 14.78 0
1 12 14.91 14.88 14.75 0 0
1 24 15.03 14.92 14.76 0
QPsK 12 0 14.80 14.92 14.87 0
12 5 14.81 14.93 14.84 o1 0
12 13 14.84 14.90 14.80 0
25 0 14.80 14.88 14.87 0
1 0 15.01 15.06 14.91 0
1 12 15.03 14.89 14.96 01 0
1 24 14.99 14.96 14.97 0
16QAM 12 0 14.73 14.89 14.72 0
12 6 14.76 14.88 14.68 02 0
12 13 14.76 14.78 14.67 0
25 0 14.69 14.81 14.76 0
1 0 14.72 15.00 14.91 0
1 12 14.79 15.06 14.97 0-2 0
1 24 15.06 15.01 14.80 0
64QAM 12 0 14.74 14.85 14.76 0
12 6 14.73 14.86 14.71 03 0
12 13 14.82 14.70 14.71 0
25 0 14.71 14.78 14.71 0
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Table 8-177
LTE Band 2 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.68 14.82 14.64 0
1 7 14.81 14.83 14.61 0 0
1 14 14.74 14.77 14.61 0
QPSK 8 0 14.78 14.88 14.77 0
8 4 14.78 14.82 14.70 01 0
8 7 14.77 14.83 14.68 0
15 0 14.79 14.84 14.73 0
1 0 14.91 15.04 14.85 0
1 7 15.01 14.96 14.74 0-1 0
1 14 14.75 14.67 14.86 0
16QAM 8 0 14.67 14.77 14.68 0
8 4 14.71 14.65 14.63 02 0
8 7 14.67 14.67 14.60 0
15 0 14.65 14.65 14.60 0
1 0 14.96 14.93 14.84 0
1 7 15.03 14.76 14.86 0-2 0
1 14 14.98 14.87 14.90 0
64QAM 8 0 14.67 14.80 14.68 0
8 4 14.66 14.69 14.64 03 0
8 7 14.68 14.69 14.55 0
15 0 14.62 14.62 14.64 0
Table 8-178
LTE Band 2 Conducted Powers Ant 2a - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 14.87 15.04 15.00 0
1 2 14.93 15.02 14.97 0
1 5 14.97 14.98 15.08 0 0
QPSK 3 0 14.86 15.01 14.89 0
3 2 14.93 14.97 14.91 0
3 3 14.95 14.96 14.97 0
6 0 14.93 14.96 14.89 0-1 0
1 0 15.07 15.06 14.86 0
1 2 15.06 14.90 14.82 0
1 5 15.08 14.89 14.79 01 0
16QAM 3 0 14.79 14.90 14.72 0
3 2 14.81 14.83 14.66 0
3 3 14.88 14.81 14.75 0
6 0 14.78 14.81 14.65 0-2 0
1 0 15.01 15.06 14.84 0
1 2 15.02 15.06 14.73 0
1 5 15.05 14.88 14.83 02 0
64QAM 3 0 14.75 14.91 14.85 0
3 2 14.74 14.82 14.87 0
3 3 14.76 14.85 14.96 0
6 0 14.73 14.78 14.60 0-3 0
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Table 8-179
LTE Band 2 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 11.46 11.59 11.41 0
1 50 11.54 11.76 11.73 0 0
1 99 11.32 11.60 11.73 0
QPSK 50 0 11.70 11.63 11.47 0
50 25 11.74 11.76 11.71 o1 0
50 50 11.52 11.80 11.68 0
100 0 11.53 11.75 11.69 0
1 0 11.94 11.69 11.45 0
1 50 11.98 11.72 11.80 0-1 0
1 99 11.80 11.70 11.67 0
16QAM 50 0 11.75 11.63 11.48 0
50 25 11.81 11.74 11.65 0.2 0
50 50 11.57 11.78 11.66 0
100 0 11.78 11.73 11.69 0
1 0 11.89 11.68 11.76 0
1 50 11.92 11.67 11.94 0-2 0
1 99 11.49 11.47 12.05 0
64QAM 50 0 11.73 11.61 11.49 0
50 25 11.76 11.67 11.71 03 0
50 50 11.54 11.74 11.68 0
100 0 11.78 11.69 11.73 0
Table 8-180
LTE Band 2 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 18675 18900 19125 MPR Allowed per
SlCCuiEton RESie RElOfset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 11.74 11.57 11.45 0
1 36 11.69 11.66 11.68 0 0
1 74 11.51 11.63 11.41 0
QPSK 36 0 11.62 11.78 11.61 0
36 18 11.65 11.75 11.73 04 0
36 37 11.61 11.74 11.69 0
75 0 11.64 11.67 11.69 0
1 0 11.67 11.77 11.77 0
1 36 11.64 11.96 11.99 0-1 0
1 74 11.37 11.82 11.82 0
16QAM 36 0 11.64 11.84 11.63 0
36 18 11.67 11.80 11.75 0.2 0
36 37 11.63 11.77 11.69 0
75 0 11.65 11.69 11.69 0
1 0 11.87 11.84 11.62 0
1 36 11.82 11.97 11.85 0-2 0
1 74 11.54 11.93 11.53 0
64QAM 36 0 11.65 11.83 11.62 0
36 18 11.65 11.78 11.74 0.3 0
36 37 11.60 11.76 11.67 0
75 0 11.63 11.70 11.66 0
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Table 8-181
LTE Band 2 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 11.84 11.76 11.54 0
1 25 11.77 11.60 11.62 0 0
1 49 11.74 11.71 11.60 0
QPSK 25 0 11.61 11.78 11.62 0
25 12 11.62 11.68 11.66 0-1 0
25 25 11.69 11.68 11.67 0
50 0 11.64 11.64 11.64 0
1 0 11.78 11.90 11.81 0
1 25 11.62 11.74 11.94 0-1 0
1 49 11.77 11.84 11.83 0
16QAM 25 0 11.65 11.74 11.62 0
25 12 11.64 11.71 11.64 0-2 0
25 25 11.73 11.67 11.64 0
50 0 11.63 11.68 11.64 0
1 0 11.93 11.89 11.68 0
1 25 11.68 11.89 11.74 0-2 0
1 49 11.90 11.91 11.57 0
64QAM 25 0 11.66 11.76 11.63 0
25 12 11.64 11.74 11.61 0-3 0
25 25 11.73 11.71 11.62 0
50 0 11.66 11.66 11.67 0

Table 8-182
LTE Band 2 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 11.68 11.67 1173 0
1 12 11.60 11.54 11.67 0 0
1 24 11.69 11.62 11.58 0
QPsK 12 0 11.65 11.61 11.59 0
12 6 11.63 11.64 11.55 o1 0
12 13 11.68 11.62 11.39 0
25 0 11.65 11.63 11.56 0
1 0 11.78 11.73 11.90 0
1 12 11.82 11.62 11.74 01 0
1 24 11.90 1.77 1.72 0
16QAM 12 0 11.71 11.69 11.62 0
12 6 11.67 11.70 11.59 02 0
12 13 11.74 11.67 11.44 0
25 0 11.66 11.66 11.54 0
1 0 11.70 12.06 11.90 0
1 12 11.79 11.96 11.85 0-2 0
1 24 11.73 11.88 11.90 0
64QAM 12 0 11.64 11.68 11.64 0
12 6 11.62 11.70 11.60 03 0
12 13 11.68 11.70 11.46 0
25 0 11.61 11.66 11.58 0
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Table 8-183
LTE Band 2 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.62 11.51 11.50 0
1 7 11.74 11.52 11.37 0 0
1 14 11.64 11.55 11.43 0
QPSK 8 0 11.62 11.62 11.59 0
8 4 11.61 11.58 11.47 01 0
8 7 11.61 11.59 11.58 0
15 0 11.61 11.60 11.48 0
1 0 11.56 11.69 11.87 0
1 7 11.77 11.75 11.73 0-1 0
1 14 11.65 11.70 11.80 0
16QAM 8 0 11.64 11.64 11.61 0
8 4 11.65 11.62 11.45 02 0
8 7 11.66 11.64 11.58 0
15 0 11.62 11.62 11.52 0
1 0 11.78 11.83 11.64 0
1 7 11.75 11.73 11.56 0-2 0
1 14 11.72 11.90 11.68 0
64QAM 8 0 11.66 11.68 11.60 0
8 4 11.66 11.63 11.50 03 0
8 7 11.66 11.66 11.61 0
15 0 11.62 11.61 11.53 0
Table 8-184
LTE Band 2 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 11.65 11.65 11.67 0
1 2 11.66 11.52 11.61 0
1 5 11.66 11.60 11.52 0 0
QPSK 3 0 11.62 11.59 11.53 0
3 2 11.60 11.62 11.49 0
3 3 11.65 11.60 11.33 0
6 0 11.62 11.61 11.50 0-1 0
1 0 11.75 11.71 11.84 0
1 2 11.79 11.60 11.70 0
1 5 11.87 11.73 11.68 01 0
16QAM 3 0 11.68 11.65 11.58 0
3 2 11.62 11.66 11.55 0
3 3 11.69 11.63 11.40 0
6 0 11.61 11.62 11.50 0-2 0
1 0 11.65 12.02 11.86 0
1 2 11.74 11.92 11.81 0
1 5 11.68 11.94 11.86 02 0
64QAM 3 0 11.59 11.64 11.60 0
3 2 11.57 11.66 11.56 0
3 3 11.63 11.66 11.42 0
6 0 11.56 11.62 11.54 0-3 0
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Table 8-185
LTE Band 2 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 14.08 13.93 13.73 0
1 50 14.10 13.95 13.83 0 0
1 99 13.92 13.97 14.00 0
QPSK 50 0 14.07 13.90 13.85 0
50 25 14.09 14.00 14.01 0-1 0
50 50 13.90 13.92 14.07 0
100 0 14.08 13.96 14.03 0
1 0 13.85 14.00 13.70 0
1 50 14.00 14.01 13.80 0-1 0
1 99 13.79 14.09 13.99 0
16QAM 50 0 13.88 13.71 13.61 0
50 25 13.95 13.76 13.73 0-2 0
50 50 13.75 13.76 13.79 0
100 0 13.93 13.77 13.77 0
1 0 13.86 13.82 14.05 0
1 50 13.98 13.88 14.10 0-2 0
1 99 13.70 13.93 14.10 0
64Q0AM 50 0 13.61 13.55 13.50 0
50 25 13.63 13.61 13.66 0-3 0
50 50 13.51 13.62 13.73 0
100 0 13.65 13.61 13.71 0
Table 8-186
LTE Band 2 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18675 18900 19125 MPR Allowed per
SlCCuiEton RESie RElOfset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 13.73 13.86 13.75 0
1 36 13.90 13.91 13.91 0 0
1 74 13.62 13.92 13.91 0
QPSK 36 0 13.80 13.75 13.96 0
36 18 13.94 13.82 14.00 0-1 0
36 37 13.90 13.85 13.98 0
75 0 13.95 13.87 13.98 0
1 0 13.79 13.91 13.98 0
1 36 13.82 14.02 14.08 0-1 0
1 74 13.63 14.02 14.02 0
16QAM 36 0 13.52 13.60 13.78 0
36 18 13.70 13.66 13.89 0-2 0
36 37 13.63 13.69 13.80 0
75 0 13.68 13.68 13.87 0
1 0 13.75 13.90 13.83 0
1 36 13.89 13.72 14.06 0-2 0
1 74 13.62 14.01 13.99 0
64QAM 36 0 13.55 13.59 13.85 0
36 18 13.67 13.73 13.96 0-3 0
36 37 13.66 13.69 13.85 0
75 0 13.65 13.73 13.85 0
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Table 8-187
LTE Band 2 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 13.76 13.80 13.91 0
1 25 13.79 13.87 13.83 0 0
1 49 13.96 13.94 14.01 0
QPSK 25 0 13.76 13.81 13.94 0
25 12 13.85 13.86 13.97 0-1 0
25 25 13.97 13.98 14.01 0
50 0 13.85 13.93 13.95 0
1 0 13.97 13.84 13.98 0
1 25 14.03 13.86 13.92 0-1 0
1 49 14.06 13.78 14.03 0
16QAM 25 0 13.54 13.58 13.79 0
25 12 13.66 13.59 13.74 0-2 0
25 25 13.72 13.66 13.82 0
50 0 13.71 13.69 13.76 0
1 0 13.77 13.55 13.93 0
1 25 13.91 13.57 13.87 0-2 0
1 49 14.06 13.69 13.99 0
64QAM 25 0 13.55 13.58 13.81 0
25 12 13.68 13.58 13.82 0-3 0
25 25 13.69 13.66 13.86 0
50 0 13.64 13.65 13.81 0

Table 8-188
LTE Band 2 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 13.72 13.78 13.81 0
1 12 13.77 13.88 13.83 0 0
1 24 13.87 13.94 13.96 0
QPsK 12 0 13.69 13.80 13.92 0
12 6 13.67 13.79 13.95 o1 0
12 13 13.74 13.88 14.00 0
25 0 13.69 13.87 13.97 0
1 0 13.65 13.74 13.96 0
1 12 13.68 13.98 13.91 01 0
1 24 14.01 13.96 14.05 0
16QAM 12 0 13.51 13.64 13.74 0
12 6 13.48 13.65 13.77 02 0
12 13 13.50 13.73 13.80 0
25 0 13.46 13.69 13.76 0
1 0 13.41 13.77 13.94 0
1 12 13.75 13.87 13.86 0-2 0
1 24 13.85 13.95 14.04 0
64QAM 12 0 13.49 13.68 13.71 0
12 6 13.47 13.62 13.79 03 0
12 13 13.52 13.71 13.79 0
25 0 13.46 13.69 13.69 0
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Table 8-189
LTE Band 2 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 13.51 13.60 13.81 0
1 7 13.62 13.74 13.85 0 0
1 14 13.58 13.70 13.85 0
QPSK 8 0 13.59 13.68 13.89 0
8 4 13.58 13.73 13.93 01 0
8 7 13.59 13.73 13.92 0
15 0 13.61 13.74 13.96 0
1 0 13.53 13.64 13.77 0
1 7 13.81 13.62 13.94 0-1 0
1 14 13.69 13.67 13.87 0
16QAM 8 0 13.50 13.48 13.71 0
8 4 13.49 13.52 13.68 02 0
8 7 13.47 13.59 13.74 0
15 0 13.50 13.54 13.74 0
1 0 13.58 13.52 13.96 0
1 7 13.66 13.81 13.80 0-2 0
1 14 13.59 13.64 13.91 0
64QAM 8 0 13.45 13.54 13.73 0
8 4 13.43 13.53 13.73 03 0
8 7 13.47 13.54 13.70 0
15 0 13.44 13.53 13.76 0
Table 8-190
LTE Band 2 Conducted Powers Ant 2b - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 13.68 13.67 14.00 0
1 2 13.74 13.63 13.97 0
1 5 13.76 13.77 14.10 0 0
QPSK 3 0 13.61 13.66 13.88 0
3 2 13.69 13.72 13.90 0
3 3 13.68 13.74 13.97 0
6 0 13.68 13.73 13.88 0-1 0
1 0 13.59 13.71 14.04 0
1 2 13.62 13.76 14.05 0
1 5 13.73 13.87 14.00 01 0
16QAM 3 0 13.56 13.53 13.80 0
3 2 13.60 13.75 13.79 0
3 3 13.67 13.76 13.85 0
6 0 13.53 13.72 13.71 0-2 0
1 0 13.79 13.68 13.92 0
1 2 13.70 13.79 13.93 0
1 5 13.75 13.90 14.06 02 0
64QAM 3 0 13.56 13.83 13.80 0
3 2 13.65 13.96 13.76 0
3 3 13.63 13.95 13.88 0
6 0 13.56 13.67 13.69 0-3 0
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Table 8-191
LTE Band 2 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 10.87 10.84 10.72 0
1 50 10.89 10.83 11.06 0 0
1 99 10.70 10.76 11.07 0
QPSK 50 0 10.82 10.83 10.95 0
50 25 10.91 10.86 11.10 o1 0
50 50 10.73 10.90 11.07 0
100 0 10.93 10.88 11.06 0
1 0 10.66 10.93 10.84 0
1 50 10.84 11.00 11.10 0-1 0
1 99 10.61 10.94 11.09 0
16QAM 50 0 10.62 10.63 10.73 0
50 25 10.73 10.67 10.89 0.2 0
50 50 10.56 10.69 10.82 0
100 0 10.76 10.67 10.87 0
1 0 10.69 10.68 10.91 0
1 50 10.75 10.72 11.10 0-2 0
1 99 10.63 10.71 11.09 0
64QAM 50 0 10.59 10.61 10.71 0
50 25 10.72 10.65 10.88 03 0
50 50 10.55 10.67 10.81 0
100 0 10.76 10.66 10.94 0
Table 8-192
LTE Band 2 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 18675 18900 19125 MPR Allowed per
SlCCuiEton RESie RElOfset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 10.69 10.70 10.94 0
1 36 10.88 10.80 11.08 0 0
1 74 10.65 10.87 11.07 0
QPSK 36 0 10.88 10.81 11.01 0
36 18 11.08 10.93 11.09 04 0
36 37 11.03 10.94 11.05 0
75 0 11.07 10.93 11.02 0
1 0 10.81 10.75 11.03 0
1 36 10.89 10.98 11.09 0-1 0
1 74 10.67 10.78 11.08 0
16QAM 36 0 10.58 10.56 10.68 0
36 18 10.75 10.66 10.75 0.2 0
36 37 10.78 10.68 10.68 0
75 0 10.79 10.63 10.73 0
1 0 10.75 11.00 11.09 0
1 36 11.03 10.70 11.05 0-2 0
1 74 10.69 10.95 11.10 0
64QAM 36 0 10.60 10.54 10.67 0
36 18 10.82 10.61 10.71 0.3 0
36 37 10.75 10.67 10.68 0
75 0 10.79 10.63 10.71 0
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Table 8-193
LTE Band 2 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 10.81 10.48 10.84 0
1 25 10.85 10.46 10.83 0 0
1 49 10.89 10.51 11.06 0
QPSK 25 0 10.72 10.52 10.87 0
25 12 10.81 10.52 10.89 0-1 0
25 25 10.89 10.60 11.00 0
50 0 10.81 10.60 10.90 0
1 0 11.05 11.09 11.07 0
1 25 11.04 11.05 11.05 0-1 0
1 49 11.09 11.09 11.05 0
16QAM 25 0 10.76 10.52 10.88 0
25 12 10.81 10.54 10.94 0-2 0
25 25 10.93 10.65 11.03 0
50 0 10.82 10.58 10.88 0
1 0 11.04 11.08 11.01 0
1 25 11.09 10.99 11.03 0-2 0
1 49 11.06 11.08 11.07 0
64QAM 25 0 10.74 10.52 10.89 0
25 12 10.82 10.56 10.90 0-3 0
25 25 10.92 10.63 11.01 0
50 0 10.83 10.63 10.88 0

Table 8-194
LTE Band 2 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 10.74 10.60 11.03 0
1 12 10.74 10.59 11.01 0 0
1 24 10.81 10.66 11.03 0
QPsK 12 0 10.79 10.65 11.04 0
12 5 10.74 10.71 11.02 o1 0
12 13 10.74 10.75 11.01 0
25 0 10.75 10.76 11.10 0
1 0 10.78 10.77 10.86 0
1 12 10.82 10.83 10.85 01 0
1 24 10.84 10.80 11.09 0
16QAM 12 0 10.58 10.60 10.80 0
12 6 10.55 10.53 10.82 02 0
12 13 10.55 10.60 10.79 0
25 0 10.51 10.58 10.87 0
1 0 10.88 10.80 11.08 0
1 12 10.90 10.79 10.92 0-2 0
1 24 10.76 10.75 11.08 0
64QAM 12 0 10.63 10.54 10.84 0
12 6 10.59 10.53 10.94 03 0
12 13 10.54 10.63 10.85 0
25 0 10.55 10.59 10.92 0
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Table 8-195
LTE Band 2 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 10.69 10.55 10.98 0
1 7 10.69 10.54 10.96 0 0
1 14 10.76 10.61 10.98 0
QPSK 8 0 10.74 10.60 10.99 0
8 4 10.69 10.66 10.97 01 0
8 7 10.69 10.70 10.96 0
15 0 10.70 10.71 11.06 0
1 0 10.71 10.73 10.84 0
1 7 10.75 10.79 10.83 0-1 0
1 14 10.77 10.76 11.07 0
16QAM 8 0 10.51 10.56 10.78 0
8 4 10.48 10.49 10.80 02 0
8 7 10.48 10.56 10.77 0
15 0 10.44 10.54 10.85 0
1 0 10.81 10.76 11.06 0
1 7 10.83 10.75 10.90 0-2 0
1 14 10.69 10.71 11.06 0
64QAM 8 0 10.56 10.50 10.82 0
8 4 10.55 10.49 10.90 03 0
8 7 10.50 10.59 10.81 0
15 0 10.51 10.55 10.88 0
Table 8-196
LTE Band 2 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 10.66 10.54 10.93 0
1 2 10.66 10.53 10.91 0
1 5 10.73 10.60 10.93 0 0
QPSK 3 0 10.71 10.59 10.94 0
3 2 10.66 10.65 10.92 0
3 3 10.66 10.69 10.91 0
6 0 10.67 10.70 11.01 0-1 0
1 0 10.68 10.72 10.79 0
1 2 10.72 10.78 10.93 0
1 5 10.53 10.75 10.92 01 0
16QAM 3 0 10.46 10.52 11.02 0
3 2 10.53 10.45 10.80 0
3 3 10.51 10.52 10.79 0
6 0 10.76 10.50 11.03 0-2 0
1 0 10.97 10.72 10.74 0
1 2 10.95 10.71 10.76 0
1 5 10.94 10.67 10.73 02 0
64QAM 3 0 11.04 10.46 10.81 0
3 2 10.82 10.45 11.08 0
3 3 10.81 10.55 10.86 0
6 0 11.05 10.51 11.02 0-3 0
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Table 8-197
LTE Band 2 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 14.63 14.55 14.61 0
1 50 14.61 14.47 14.88 0 0
1 99 14.60 14.55 14.89 0
QPSK 50 0 14.77 14.54 14.79 0
50 25 14.74 14.51 14.82 01 0
50 50 14.70 14.45 14.85 0
100 0 14.71 14.47 14.74 0
1 0 14.69 14.47 14.44 0
1 50 14.57 14.37 14.69 0-1 0
1 99 14.56 14.42 14.79 0
16QAM 50 0 14.52 14.31 14.51 0
50 25 14.47 14.21 14.58 02 0
50 50 14.42 14.20 14.60 0
100 0 14.43 14.18 14.60 0
1 0 14.86 14.60 14.79 0
1 50 14.64 14.53 14.90 0-2 0
1 99 14.79 14.69 14.88 0
64Q0AM 50 0 14.20 14.12 14.47 0
50 25 14.26 14.06 14.51 03 0
50 50 14.27 14.06 14.38 0
100 0 14.25 14.09 14.48 0
Table 8-198
LTE Band 2 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18675 18900 19125 MPR Allowed per
SlCCuiEton RESie RElOfset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 14.37 14.63 14.79 0
1 36 14.26 14.70 14.87 0 0
1 74 14.28 14.61 14.71 0
QPSK 36 0 14.26 14.59 14.83 0
36 18 14.34 14.59 14.80 0-1 0
36 37 14.34 14.51 14.73 0
75 0 14.32 14.49 14.74 0
1 0 14.45 14.58 14.63 0
1 36 14.31 14.77 14.86 0-1 0
1 74 14.18 14.48 14.68 0
16QAM 36 0 14.07 14.47 14.71 0
36 18 14.14 14.53 14.76 02 0
36 37 14.16 14.39 14.64 0
75 0 14.11 14.36 14.65 0
1 0 14.20 14.33 14.60 0
1 36 14.22 14.36 14.54 0-2 0
1 74 14.14 14.16 14.65 0
64QAM 36 0 14.04 14.11 14.42 0
36 18 14.08 14.18 14.37 0-3 0
36 37 14.05 14.08 14.31 0
75 0 14.03 14.05 14.29 0
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Table 8-199
LTE Band 2 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]

1 0 14.58 14.61 14.78 0

1 25 14.31 14.53 14.55 0 0

1 49 14.36 14.56 14.77 0

QPSK 25 0 14.51 14.67 14.78 0
25 12 14.39 14.69 14.66 0-1 0

25 25 14.42 14.54 14.76 0

50 0 14.39 14.57 14.69 0

1 0 14.59 14.49 14.72 0

1 25 14.24 14.44 14.58 0-1 0

1 49 14.19 14.36 14.71 0

16QAM 25 0 14.17 14.38 14.59 0
25 12 14.15 14.34 14.51 0-2 0

25 25 14.15 14.25 14.58 0

50 0 14.16 14.29 14.52 0

1 0 14.27 14.05 14.76 0

1 25 13.94 14.03 14.49 0-2 0

1 49 14.07 14.03 14.77 0

64QAM 25 0 13.98 13.95 14.38 0
25 12 13.91 14.04 14.25 0-3 0

25 25 13.95 13.94 14.26 0

50 0 13.94 13.95 14.26 0

Table 8-200
LTE Band 2 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 14.63 14.44 14.55 0
1 12 14.44 14.37 14.59 0 0
1 24 14.44 14.28 14.70 0
QPsK 12 0 14.46 14.49 14.74 0
12 5 14.32 14.48 14.68 o1 0
12 13 14.27 14.35 14.76 0
25 0 14.31 14.43 14.73 0
1 0 14.53 14.69 14.46 0
1 12 14.37 14.61 14.57 01 0
1 24 14.24 14.41 14.70 0
16QAM 12 0 14.23 14.40 14.48 0
12 6 14.16 14.39 14.53 02 0
12 13 14.04 14.31 14.63 0
25 0 14.13 14.34 14.50 0
1 0 14.20 14.13 14.67 0
1 12 14.05 14.10 14.76 0-2 0
1 24 14.12 13.98 14.70 0
64QAM 12 0 14.05 14.11 14.47 0
12 6 14.01 14.05 14.47 03 0
12 13 14.00 13.95 14.55 0
25 0 14.02 13.96 14.39 0
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Table 8-201
LTE Band 2 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 14.48 14.47 14.65 0
1 7 14.46 14.49 14.81 0 0
1 14 14.34 14.37 14.68 0
QPSK 8 0 14.51 14.60 14.75 0
8 4 14.48 14.52 14.79 01 0
8 7 14.47 14.55 14.80 0
15 0 14.42 14.48 14.78 0
1 0 14.44 14.27 14.67 0
1 7 14.40 14.34 14.76 0-1 0
1 14 14.32 14.19 14.75 0
16QAM 8 0 14.35 14.31 14.61 0
8 4 14.24 14.29 14.65 02 0
8 7 14.29 14.25 14.63 0
15 0 14.27 14.21 14.67 0
1 0 14.22 14.09 14.55 0
1 7 14.01 14.05 14.68 0-2 0
1 14 14.07 14.00 14.66 0
64QAM 8 0 14.04 14.05 14.38 0
8 4 13.95 14.00 14.34 03 0
8 7 14.04 14.00 14.42 0
15 0 13.99 13.95 14.36 0
Table 8-202
LTE Band 2 Conducted Powers Ant 4a - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 14.61 14.44 14.85 0
1 2 14.51 14.43 14.80 0
1 5 14.55 14.42 14.78 0 0
QPSK 3 0 14.64 14.49 14.71 0
3 2 14.58 14.46 14.72 0
3 3 14.55 14.45 14.85 0
6 0 14.56 14.46 14.70 0-1 0
1 0 14.65 14.37 14.86 0
1 2 14.51 14.44 14.85 0
1 5 14.39 14.48 14.72 01 0
16QAM 3 0 14.55 14.42 14.71 0
3 2 14.35 14.40 14.61 0
3 3 14.38 14.47 14.64 0
6 0 14.32 14.31 14.56 0-2 0
1 0 14.15 14.11 14.41 0
1 2 14.25 14.29 14.42 0
1 5 14.06 14.14 14.48 02 0
64QAM 3 0 14.17 14.06 14.35 0
3 2 14.04 14.05 14.38 0
3 3 14.09 13.99 14.37 0
6 0 13.99 13.93 14.31 0-3 0
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Table 8-203
LTE Band 2 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 11.34 11.44 11.76 0
1 50 11.28 11.35 11.82 0 0
1 99 11.35 11.36 11.56 0
QPSK 50 0 11.15 11.36 1.72 0
50 25 11.33 11.28 11.70 o1 0
50 50 11.38 11.26 11.55 0
100 0 11.22 11.27 11.64 0
1 0 11.51 11.20 11.72 0
1 50 11.21 11.00 11.89 0-1 0
1 99 11.10 10.95 11.85 0
16QAM 50 0 11.05 11.07 11.41 0
50 25 11.01 11.01 11.51 0.2 0
50 50 11.00 10.94 11.33 0
100 0 11.02 10.95 11.45 0
1 0 11.60 11.30 11.25 0
1 50 11.42 11.20 11.47 0-2 0
1 99 11.42 11.33 11.78 0
64QAM 50 0 11.05 11.08 11.31 0
50 25 11.03 10.92 11.41 03 0
50 50 11.01 10.92 11.42 0
100 0 11.01 10.92 11.40 0
Table 8-204
LTE Band 2 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 18675 18900 19125 MPR Allowed per
pELiEton RB Size RB Offset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p AAR(ER
Conducted Power [dBm]
1 0 11.48 11.15 11.31 0
1 36 11.38 11.20 11.52 0 0
1 74 11.32 11.16 11.63 0
QPSK 36 0 11.18 11.27 11.53 0
36 18 11.17 11.17 11.59 04 0
36 37 11.06 11.07 11.47 0
75 0 11.12 11.13 11.50 0
1 0 11.65 11.40 11.41 0
1 36 11.26 11.29 11.68 0-1 0
1 74 11.24 11.18 11.64 0
16QAM 36 0 11.08 11.24 11.60 0
36 18 11.11 11.26 11.53 0.2 0
36 37 11.07 11.07 11.49 0
75 0 11.12 11.14 11.52 0
1 0 11.54 11.46 11.70 0
1 36 11.05 11.30 11.79 0-2 0
1 74 11.26 11.03 11.81 0
64QAM 36 0 11.09 11.28 11.58 0
36 18 11.15 11.24 11.56 0.3 0
36 37 11.06 11.09 11.51 0
75 0 11.13 11.14 11.53 0
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Table 8-205
LTE Band 2 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 11.39 11.32 11.65 0
1 25 11.05 11.13 11.60 0 0
1 49 10.99 11.07 11.71 0
QPSK 25 0 11.33 11.34 11.70 0
25 12 11.11 11.28 11.64 0-1 0
25 25 11.15 11.29 11.67 0
50 0 11.13 11.22 11.63 0
1 0 11.17 11.23 11.71 0
1 25 11.26 11.14 11.43 0-1 0
1 49 11.25 11.13 11.54 0
16QAM 25 0 11.02 11.08 11.39 0
25 12 10.99 11.12 11.27 0-2 0
25 25 11.00 10.96 11.31 0
50 0 10.98 11.04 11.26 0
1 0 11.30 11.35 11.70 0
1 25 11.18 11.12 11.53 0-2 0
1 49 11.20 11.30 11.49 0
64QAM 25 0 11.07 11.11 11.44 0
25 12 11.03 11.10 11.29 0-3 0
25 25 11.04 10.97 11.26 0
50 0 11.02 11.08 11.26 0

Table 8-206
LTE Band 2 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 11.43 11.15 11.44 0
1 12 11.25 11.04 11.29 0 0
1 24 1147 11.02 11.38 0
QPsK 12 0 11.33 11.12 11.44 0
12 5 11.22 11.12 11.39 o1 0
12 13 1113 11.07 11.44 0
25 0 11.19 11.14 11.42 0
1 0 11.67 11.31 1151 0
1 12 11.30 11.18 11.44 01 0
1 24 11.26 11.18 11.71 0
16QAM 12 0 11.28 11.13 11.39 0
12 6 11.23 11.15 11.43 02 0
12 13 11.12 11.16 11.50 0
25 0 1.7 11.15 11.40 0
1 0 11.50 11.54 11.64 0
1 12 11.38 11.35 11.64 0-2 0
1 24 1147 1147 11.68 0
64QAM 12 0 11.42 11.16 11.39 0
12 6 11.27 11.19 11.39 03 0
12 13 1111 1111 11.42 0
25 0 11.25 11.14 11.38 0
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Table 8-207
LTE Band 2 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.29 11.18 11.25 0
1 7 11.24 11.17 11.34 0 0
1 14 11.09 11.09 11.37 0
QPSK 8 0 11.29 11.26 11.34 0
8 4 11.23 11.18 11.43 01 0
8 7 11.26 11.22 11.46 0
15 0 11.26 11.22 11.42 0
1 0 11.46 11.34 11.39 0
1 7 11.53 11.24 11.55 0-1 0
1 14 11.37 11.25 11.40 0
16QAM 8 0 11.30 11.38 11.35 0
8 4 11.27 11.21 11.41 02 0
8 7 11.32 11.22 11.46 0
15 0 11.29 11.24 11.39 0
1 0 11.56 11.41 11.60 0
1 7 11.55 11.35 11.84 0-2 0
1 14 11.37 11.33 11.80 0
64QAM 8 0 11.35 11.36 11.41 0
8 4 11.24 11.23 11.47 03 0
8 7 11.23 11.19 11.53 0
15 0 11.24 11.11 11.48 0
Table 8-208
LTE Band 2 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 11.48 11.22 11.54 0
1 2 11.37 11.17 11.47 0
1 5 11.40 11.12 11.49 0 0
QPSK 3 0 11.28 11.25 11.53 0
3 2 11.20 11.19 11.52 0
3 3 11.23 11.16 11.55 0
6 0 11.17 11.18 11.52 0-1 0
1 0 11.56 11.37 11.73 0
1 2 11.26 11.39 11.69 0
1 5 11.39 11.41 11.71 01 0
16QAM 3 0 11.29 11.33 11.64 0
3 2 11.38 11.17 11.57 0
3 3 11.30 11.28 11.58 0
6 0 11.24 11.24 11.58 0-2 0
1 0 11.47 11.42 11.71 0
1 2 11.47 11.34 11.89 0
1 5 11.48 11.37 11.71 02 0
64QAM 3 0 11.28 11.39 11.60 0
3 2 11.23 11.23 11.56 0
3 3 11.38 11.26 11.57 0
6 0 11.25 11.23 11.52 0-3 0
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Table 8-209
LTE Band 2 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 13.91 13.77 13.70 0
1 50 13.84 13.75 13.71 0 0
1 99 13.70 13.73 13.82 0
QPSK 50 0 13.86 13.83 13.76 0
50 25 13.85 13.74 13.79 0-1 0
50 50 13.77 13.75 13.81 0
100 0 13.83 13.75 13.76 0
1 0 13.90 13.90 13.78 0
1 50 13.90 13.89 13.82 0-1 0
1 99 13.89 13.82 13.90 0
16QAM 50 0 13.89 13.70 13.70 0
50 25 13.86 13.70 13.71 0-2 0
50 50 13.72 13.75 13.72 0
100 0 13.85 13.73 13.74 0
1 0 13.90 13.87 13.75 0
1 50 13.90 13.82 13.71 0-2 0
1 99 13.87 13.78 13.75 0
64Q0AM 50 0 13.74 13.72 13.70 0
50 25 13.72 13.75 13.70 0-3 0
50 50 13.71 13.73 13.71 0
100 0 13.70 13.72 13.71 0
Table 8-210
LTE Band 2 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18675 18900 19125 MPR Allowed per
SlCCuiEton RESie RElOfset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p LAR(ELY
Conducted Power [dBm]
1 0 13.73 13.93 13.74 0
1 36 13.86 13.95 13.73 0 0
1 74 13.72 13.77 13.70 0
QPSK 36 0 13.76 13.82 13.70 0
36 18 13.92 13.86 13.85 0-1 0
36 37 13.77 13.78 13.81 0
75 0 13.87 13.81 13.82 0
1 0 14.08 14.03 13.90 0
1 36 14.08 14.05 14.09 0-1 0
1 74 13.76 13.84 13.78 0
16QAM 36 0 14.04 13.86 13.72 0
36 18 14.01 13.94 13.76 0-2 0
36 37 13.97 13.79 13.80 0
75 0 13.90 13.87 13.74 0
1 0 14.08 14.03 13.90 0
1 36 14.08 14.00 13.96 0-2 0
1 74 13.76 13.84 13.78 0
64QAM 36 0 14.04 13.86 13.72 0
36 18 14.01 13.94 13.76 0-3 0
36 37 13.97 13.79 13.80 0
75 0 13.98 13.87 13.74 0
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Table 8-211
LTE Band 2 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 13.75 13.75 13.71 0
1 25 13.81 13.83 13.80 0 0
1 49 13.84 13.81 13.70 0
QPSK 25 0 13.90 13.77 13.84 0
25 12 14.00 13.77 13.71 0-1 0
25 25 14.09 13.76 13.72 0
50 0 13.88 13.78 13.71 0
1 0 13.88 13.80 13.95 0
1 25 13.89 13.80 13.93 0-1 0
1 49 13.89 13.88 13.99 0
16QAM 25 0 13.81 13.71 13.90 0
25 12 13.82 13.72 13.85 0-2 0
25 25 13.89 13.70 13.88 0
50 0 13.85 13.73 13.79 0
1 0 13.96 13.95 13.97 0
1 25 13.99 13.95 13.99 0-2 0
1 49 13.97 13.98 13.98 0
64QAM 25 0 13.96 13.91 13.77 0
25 12 13.91 14.00 13.80 0-3 0
25 25 13.93 13.93 13.82 0
50 0 13.95 13.93 13.83 0

Table 8-212
LTE Band 2 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 13.84 13.89 13.71 0
1 12 13.76 13.90 13.70 0 0
1 24 13.74 13.89 13.72 0
QPsK 12 0 13.78 13.89 13.76 0
12 5 13.71 13.90 13.72 o1 0
12 13 13.74 13.89 13.77 0
25 0 13.75 13.93 13.72 0
1 0 14.00 13.99 13.99 0
1 12 14.00 13.90 14.00 01 0
1 24 14.00 13.93 14.00 0
16QAM 12 0 13.85 13.83 13.88 0
12 6 13.83 13.86 13.90 02 0
12 13 13.92 13.81 13.87 0
25 0 13.84 13.82 13.88 0
1 0 14.00 13.99 14.00 0
1 12 14.00 13.90 14.00 0-2 0
1 24 13.99 14.09 14.01 0
64QAM 12 0 13.85 13.83 13.88 0
12 6 13.83 13.86 13.90 03 0
12 13 13.92 13.81 13.87 0
25 0 13.84 13.82 13.88 0
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Table 8-213
LTE Band 2 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 13.75 13.86 13.75 0
1 7 13.74 13.89 13.73 0 0
1 14 13.84 13.84 13.70 0
QPSK 8 0 13.76 13.74 13.86 0
8 4 13.73 13.75 13.83 01 0
8 7 13.75 13.75 13.80 0
15 0 13.75 13.76 13.84 0
1 0 13.84 14.01 14.04 0
1 7 14.06 14.05 13.93 0-1 0
1 14 14.04 13.93 14.02 0
16QAM 8 0 13.91 13.84 13.81 0
8 4 13.95 13.84 13.80 02 0
8 7 13.92 13.85 13.76 0
15 0 13.90 13.82 13.80 0
1 0 13.84 14.01 14.04 0
1 7 14.06 14.05 13.93 0-2 0
1 14 14.04 13.93 14.02 0
64QAM 8 0 13.91 13.84 13.81 0
8 4 13.95 13.84 13.80 03 0
8 7 13.92 13.85 13.76 0
15 0 13.90 13.82 13.80 0
Table 8-214
LTE Band 2 Conducted Powers Ant 4b - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 13.79 13.71 13.82 0
1 2 13.82 13.70 13.78 0
1 5 13.84 13.74 13.82 0 0
QPSK 3 0 13.81 13.75 13.84 0
3 2 13.86 13.77 13.84 0
3 3 13.89 13.78 13.85 0
6 0 13.85 13.77 13.84 0-1 0
1 0 13.94 14.05 14.05 0
1 2 13.96 14.03 13.98 0
1 5 14.05 14.05 13.96 01 0
16QAM 3 0 13.99 13.83 13.86 0
3 2 13.94 13.87 13.90 0
3 3 14.02 14.02 13.85 0
6 0 13.92 13.92 13.84 0-2 0
1 0 13.94 14.05 14.05 0
1 2 13.96 14.05 13.98 0
1 5 14.05 14.07 14.05 02 0
64QAM 3 0 13.99 13.83 13.86 0
3 2 13.94 13.87 13.90 0
3 3 14.02 14.02 13.85 0
6 0 13.92 13.92 13.84 0-3 0
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Table 8-215
LTE Band 2 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
Modulation | RB Size RB Offset (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] AASIERE
Conducted Power [dBm]
1 0 11.09 11.27 11.01 0
1 50 11.16 11.30 11.23 0 0
1 99 11.13 11.25 11.31 0
QPSK 50 0 11.22 11.24 11.18 0
50 25 11.26 11.24 11.24 o1 0
50 50 11.27 11.25 11.32 0
100 0 11.29 11.23 11.13 0
1 0 11.39 11.00 11.49 0
1 50 11.29 11.18 11.56 0-1 0
1 99 11.15 11.31 11.55 0
16QAM 50 0 11.28 11.14 11.19 0
50 25 11.25 11.14 11.21 0.2 0
50 50 11.20 11.28 11.24 0
100 0 11.24 11.23 11.21 0
1 0 11.45 10.95 11.32 0
1 50 11.38 11.18 11.34 0-2 0
1 99 11.06 10.90 11.21 0
64QAM 50 0 11.24 11.26 11.08 0
50 25 11.20 11.19 11.13 03 0
50 50 10.93 11.01 11.13 0
100 0 11.16 11.15 11.07 0
Table 8-216
LTE Band 2 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 18675 18900 19125 MPR Allowed per
pELiEton RB Size RB Offset (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB]p AAR(ER
Conducted Power [dBm]
1 0 10.99 10.79 10.96 0
1 36 11.08 11.01 11.00 0 0
1 74 10.71 11.00 11.06 0
QPSK 36 0 11.06 10.96 10.87 0
36 18 11.21 11.10 11.04 04 0
36 37 11.06 11.11 11.10 0
75 0 11.22 11.08 11.03 0
1 0 11.25 11.00 11.14 0
1 36 11.48 11.51 11.56 0-1 0
1 74 10.94 11.69 11.34 0
16QAM 36 0 11.10 10.95 10.88 0
36 18 11.30 11.13 11.14 0.2 0
36 37 11.09 11.14 11.07 0
75 0 11.24 11.11 11.10 0
1 0 11.27 11.40 11.32 0
1 36 11.44 11.43 11.56 0-2 0
1 74 10.74 11.31 11.53 0
64QAM 36 0 11.16 11.07 11.07 0
36 18 11.23 11.14 11.12 0.3 0
36 37 10.96 11.18 11.06 0
75 0 11.23 11.11 11.08 0
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Table 8-217
LTE Band 2 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
5 . 18650 18900 19150 MPR Allowed per
pcELiEton RB Size RB Offset (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [ens]p PR [dB]
Conducted Power [dBm]
1 0 11.26 10.90 11.09 0
1 25 11.33 11.00 10.95 0 0
1 49 11.27 10.92 10.77 0
QPSK 25 0 11.16 11.13 11.04 0
25 12 11.16 11.08 10.98 0-1 0
25 25 11.27 11.05 10.94 0
50 0 11.29 11.12 11.01 0
1 0 11.58 11.38 11.52 0
1 25 11.69 11.57 11.49 0-1 0
1 49 11.57 11.53 11.14 0
16QAM 25 0 11.17 11.16 10.96 0
25 12 11.15 11.11 10.99 0-2 0
25 25 11.30 11.05 11.01 0
50 0 11.32 11.16 10.96 0
1 0 11.59 11.40 11.38 0
1 25 11.62 11.46 11.33 0-2 0
1 49 11.47 11.13 11.35 0
64QAM 25 0 11.17 11.05 11.04 0
25 12 11.15 11.06 10.97 0-3 0
25 25 11.33 11.06 10.89 0
50 0 11.32 11.06 11.01 0

Table 8-218
LTE Band 2 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18625 18900 19175 MPR Allowed per
Mcduiatien REISES RElO=:t (1852.5 MHz) (1880.0 MHz) (1907.5 MHz) 3GPP [dB]p MERICE]
Conducted Power [dBm]
1 0 11.16 10.91 11.01 0
1 12 11.16 10.96 10.97 0 0
1 24 11.12 10.91 10.87 0
QPsK 12 0 11.15 11.01 11.01 0
12 5 1111 11.03 10.93 o1 0
12 13 1112 11.09 10.97 0
25 0 1111 11.05 10.97 0
1 0 11.37 11.36 11.40 0
1 12 11.34 11.36 11.33 01 0
1 24 11.33 11.42 10.90 0
16QAM 12 0 1147 11.06 11.04 0
12 6 11.13 11.04 11.02 02 0
12 13 11.14 1111 11.06 0
25 0 11.02 11.07 11.04 0
1 0 11.34 11.35 11.18 0
1 12 11.33 11.42 11.26 0-2 0
1 24 11.37 11.39 10.87 0
64QAM 12 0 11.27 11.06 11.00 0
12 6 11.19 11.14 11.06 03 0
12 13 11.13 11.19 11.05 0
25 0 11.09 11.14 11.01 0
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Table 8-219
LTE Band 2 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 18615 18900 19185 MPR Allowed per
pCELiEton RB Size RB Offset (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB]p MPR [dB]
Conducted Power [dBm]
1 0 11.23 10.86 11.03 0
1 7 11.30 10.96 10.89 0 0
1 14 11.24 10.88 10.71 0
QPSK 8 0 11.13 11.09 10.98 0
8 4 11.13 11.04 10.92 01 0
8 7 11.24 11.01 10.88 0
15 0 11.26 11.08 10.95 0
1 0 11.55 11.34 11.46 0
1 7 11.69 11.53 11.43 0-1 0
1 14 11.55 11.49 11.08 0
16QAM 8 0 11.15 11.11 10.90 0
8 4 11.13 11.06 10.96 02 0
8 7 11.28 11.00 10.98 0
15 0 11.30 11.11 10.93 0
1 0 11.57 11.35 11.35 0
1 7 11.60 11.41 11.30 0-2 0
1 14 11.55 11.08 11.32 0
64QAM 8 0 11.15 11.00 11.01 0
8 4 11.13 11.01 10.94 03 0
8 7 11.31 11.01 10.86 0
15 0 11.30 11.01 10.98 0
Table 8-220
LTE Band 2 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. : 18607 18900 19193 MPR Allowed per
Mcduiction B RELOEEL (1850.7 MHz) (1880.0 MHz) (1909.3 MHz) 3GPP [dB] LAR(ELEY
Conducted Power [dBm]
1 0 11.15 10.89 10.95 0
1 2 11.15 10.94 10.91 0
1 5 11.11 10.89 10.81 0 0
QPSK 3 0 11.14 10.99 10.95 0
3 2 11.10 11.01 10.87 0
3 3 11.11 11.07 10.91 0
6 0 11.10 11.03 10.91 0-1 0
1 0 11.36 11.34 11.34 0
1 2 11.33 11.34 11.27 0
1 5 11.32 11.41 10.84 01 0
16QAM 3 0 11.14 11.05 10.98 0
3 2 11.10 11.03 10.97 0
3 3 11.11 11.10 11.01 0
6 0 10.99 11.06 10.99 0-2 0
1 0 11.31 11.34 11.13 0
1 2 11.30 11.41 11.21 0
1 5 11.34 11.38 10.82 02 0
64QAM 3 0 11.24 11.05 10.95 0
3 2 11.16 11.13 11.01 0
3 3 11.10 11.18 11.00 0
6 0 11.06 11.13 10.96 0-3 0
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8.3.10 LTE Band 25

Table 8-221
LTE Band 25 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26140 26365 26590 MPR Allowed per
L || RPE | S (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB]p L ARGLY
Conducted Power [dBm]

1 0 14.62 14.75 14.53 0
1 50 1473 14.86 14.78 0 0
1 99 14.62 14.63 15.03 0
QPSK 50 0 14.71 14.91 14.73 0
50 25 14.80 14.88 14.83 o1 0
50 50 1473 14.72 14.80 0
100 0 14.78 14.84 14.89 0
1 0 14.74 14.69 14.65 0
1 50 14.77 14.94 15.06 0-1 0
1 99 14.65 14.64 14.98 0
16QAM 50 0 14.26 14.43 14.27 0
50 25 14.35 14.43 14.31 02 0
50 50 14.25 14.32 14.28 0
100 0 14.32 14.36 14.34 0
1 0 14.63 14.69 14.55 0
1 50 14.70 14.87 14.77 02 0
1 99 14.62 14.56 14.98 0
64QAM 50 0 14.22 14.43 14.28 0
50 25 14.32 14.35 14.35 03 0
50 50 14.24 14.26 14.29 0
100 0 14.34 14.33 14.37 0

Table 8-222

LTE Band 25 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 26115 26365 26615 MPR Allowed per
Mccuiaticnf[RES ol RConct (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB] BIAR(CL=Y
Conducted Power [dBm]
1 0 14.66 14.95 14.69 0
1 36 14.90 15.03 14.72 0 0
1 74 14.66 14.82 14.72 0
QPSK 36 0 14.75 14.91 14.83 0
36 18 14.97 14.93 14.83 o1 0
36 37 14.93 14.84 14.74 0
75 0 14.95 14.94 14.81 0
1 0 14.48 14.75 14.68 0
1 36 14.79 14.79 14.71 0-1 0
1 74 14.49 14.61 14.77 0
16QAM 36 0 14.28 14.58 14.44 0
36 18 14.49 14.52 14.44 02 0
36 37 14.48 14.49 14.37 0
75 0 14.49 14.55 14.42 0
1 0 14.61 14.65 14.56 0
1 36 14.69 14.77 14.60 0-2 0
1 74 14.51 14.61 14.64 0
64QAM 36 0 14.31 14.59 14.49 0
36 18 14.52 14.53 14.48 03 0
36 37 14.49 14.46 14.40 0
75 0 14.47 14.50 14.44 0
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Table 8-223
LTE Band 25 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26090 26365 26640 MPR Allowed per
Mccuiationf[ERBS ol St (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 14.72 14.88 14.69 0
1 25 14.85 14.84 14.63 0 0
1 49 14.98 14.76 14.85 0
QPSK 25 0 14.75 14.88 14.76 0
25 12 14.89 14.89 14.74 o1 0
25 25 15.01 14.94 14.88 0
50 0 14.89 14.91 14.77 0
1 0 14.69 14.70 14.69 0
1 25 14.72 14.79 14.55 01 0
1 49 14.76 14.65 14.85 0
16QAM 25 0 14.39 14.55 14.40 0
25 12 14.41 14.55 14.37 02 0
25 25 14.56 14.59 14.49 0
50 0 14.48 14.55 14.38 0
1 0 14.75 14.77 14.52 0
] 25 14.77 14.82 14.52 02 0
1 49 14.71 14.71 14.77 0
64QAM 25 0 14.34 14.52 14.44 0
25 12 14.40 14.56 14.38 03 0
25 25 14.56 14.62 14.50 0
50 0 14.45 14.56 14.39 0

Table 8-224
LTE Band 25 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26065 26365 26665 MPR Allowed per
LEED || B || e (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 14.83 14.81 14.60 0
1 12 14.82 14.81 14.65 0 0
1 24 14.97 14.90 14.75 0
QPSK 12 0 14.72 14.82 14.75 0
12 6 14.70 14.82 14.77 o1 0
12 13 14.75 14.87 14.79 0
25 0 14.72 14.86 14.81 0
1 0 14.61 14.71 14.54 0
1 12 14.52 14.74 14.69 0-1 0
1 24 14.71 14.77 14.72 0
160AM 12 0 14.32 14.49 14.33 0
12 6 14.35 14.48 14.39 02 0
12 13 14.39 14.49 14.39 0
25 0 14.31 14.46 14.41 0
1 0 14.27 14.59 14.66 0
1 12 14.51 14.60 14.73 0-2 0
1 24 14.49 14.75 14.78 0
64QAM 12 0 14.33 14.41 14.40 0
12 6 14.32 14.37 14.47 03 0
12 13 14.36 14.45 14.41 0
25 0 14.29 14.41 14.40 0
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Table 8-225
LTE Band 25 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26055 26365 26675 MPR Allowed per
Modulation | RBSize | RB Offset (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 14.59 14.75 14.62 0
1 7 14.67 14.82 14.65 0 0
1 14 14.61 14.79 14.61 0
QPSK 8 0 14.62 14.80 14.72 0
8 4 14.63 14.83 14.72 o1 0
8 7 14.63 14.86 14.74 0
15 0 14.68 14.85 14.76 0
1 0 14.46 14.68 14.72 0
1 7 14.58 14.56 14.73 01 0
1 14 14.45 14.70 14.68 0
16QAM 8 0 14.35 14.42 14.42 0
8 4 14.31 14.44 14.37 02 0
8 7 14.35 14.45 14.39 0
15 0 14.31 14.41 14.40 0
1 0 14.58 14.50 14.53 0
1 7 14.64 14.69 14.57 02 0
1 14 14.47 14.58 14.58 0
64QAM 8 0 14.33 14.41 14.42 0
8 4 14.34 14.46 14.35 03 0
8 7 14.35 14.41 14.40 0
15 0 14.31 14.39 14.43 0

Table 8-226
LTE Band 25 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
LD | e || ESeE (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [dB]p LAR(EE
Conducted Power [dBm]
1 0 14.66 14.84 14.84 0
1 2 14.63 14.82 14.81 0
1 5 14.67 14.86 14.90 0 0
QPsK 3 0 14.63 14.83 14.73 0
3 2 14.65 14.83 14.74 0
3 3 14.67 14.84 14.76 0
6 0 14.64 14.84 14.73 0-1 0
1 0 14.50 14.50 14.65 0
1 2 14.77 14.40 14.59 0
1 5 14.63 14.64 14.50 o1 0
16QAM 3 0 14.37 14.47 14.54 0
3 2 14.52 14.48 14.49 0
3 3 14.47 14.54 14.35 0
6 0 14.40 14.50 14.43 02 0
1 0 14.49 14.62 14.43 0
1 2 14.67 14.63 14.82 0
1 5 14.72 14.71 14.62 02 0
64QAM 3 0 14.32 14.40 14.67 0
3 2 14.46 14.45 14.68 0
3 3 14.45 14.48 14.64 0
6 0 14.36 14.47 14.38 03 0
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Table 8-227
LTE Band 25 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
0 n 26140 26365 26590 MPR Allowed per
Mccuiaton[ERES ol St (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB]p LAREEY
Conducted Power [dBm]

1 0 13.53 13.72 13.66 0

1 50 13.73 13.77 13.85 0 0

1 99 13.30 13.82 14.08 0

QPSK 50 0 13.79 13.78 13.77 0
50 25 13.75 13.74 13.82 01 0

50 50 13.70 13.72 13.91 0

100 0 13.81 13.76 13.82 0

1 0 13.60 13.46 13.55 0

1 50 13.67 13.49 13.80 0-1 0

1 99 13.56 13.49 14.03 0

16QAM 50 0 13.59 13.47 13.45 0
50 25 13.59 13.40 13.50 02 0

50 50 13.42 13.40 13.66 0

100 0 13.58 13.41 13.52 0

1 0 13.80 13.50 13.62 0

1 50 13.84 13.75 13.72 0-2 0

1 99 13.69 13.77 13.79 0

64QAM 50 0 13.38 13.40 13.46 0
50 25 13.39 13.38 13.45 03 0

50 50 13.24 13.33 13.48 0

100 0 13.36 13.35 13.45 0

Table 8-228
LTE Band 25 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
n n 26115 26365 26615 MPR Allowed per
Modulation | RBSize | RB Offset (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 13.60 13.61 13.94 0
1 36 13.79 13.77 13.90 0 0
1 74 13.54 13.62 14.03 0
QPSK 36 0 13.61 13.71 13.87 0
36 18 13.78 13.86 14.01 0-1 0
36 37 13.76 13.78 14.00 0
75 0 13.81 13.77 13.97 0
1 0 13.37 13.40 13.73 0
1 36 13.51 13.75 13.53 0-1 0
1 74 13.22 13.45 13.89 0
16QAM 36 0 13.29 13.39 13.51 0
36 18 13.40 13.55 13.57 0-2 0
36 37 13.34 13.44 13.60 0
75 0 13.41 13.46 13.54 0
1 0 13.52 13.64 13.73 0
1 36 13.62 13.80 13.57 0-2 0
1 74 13.14 13.72 13.86 0
64QAM 36 0 13.32 13.41 13.49 0
36 18 13.41 13.54 13.60 0-3 0
36 37 13.36 13.44 13.63 0
75 0 13.39 13.44 13.55 0
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Table 8-229
LTE Band 25 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26090 26365 26640 MPR Allowed per
Mccuiationf[ERBS ol St (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 13.74 13.64 13.76 0
1 25 13.77 13.68 13.83 0 0
1 49 13.78 13.80 14.02 0
QPSK 25 0 13.59 13.79 13.90 0
25 12 13.67 13.81 13.98 o1 0
25 25 13.76 13.82 14.06 0
50 0 13.69 13.74 14.04 0
1 0 13.62 13.52 13.67 0
1 25 13.63 13.38 13.54 01 0
1 49 13.70 13.62 14.00 0
16QAM 25 0 13.23 13.36 13.46 0
25 12 13.31 13.40 13.56 02 0
25 25 13.42 13.38 13.76 0
50 0 13.29 13.32 13.62 0
1 0 13.55 13.68 13.54 0
] 25 13.47 13.55 13.54 02 0
1 49 13.50 13.72 14.08 0
64QAM 25 0 13.28 13.37 13.48 0
25 12 13.31 13.36 13.59 03 0
25 25 13.39 13.37 13.79 0
50 0 13.29 13.33 13.60 0

Table 8-230
LTE Band 25 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26065 26365 26665 MPR Allowed per
LEED || B || e (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 13.54 13.69 13.86 0
1 12 13.56 13.63 13.94 0 0
1 24 13.66 13.68 13.97 0
QPSK 12 0 13.52 13.70 13.94 0
12 6 13.49 13.72 13.98 o1 0
12 13 13.53 13.70 14.06 0
25 0 13.52 13.68 14.00 0
1 0 13.37 13.71 13.70 0
1 12 13.44 13.47 14.03 0-1 0
1 24 13.62 13.69 13.99 0
160AM 12 0 13.20 13.45 13.73 0
12 6 13.21 13.42 13.72 02 0
12 13 13.29 13.39 13.74 0
25 0 13.26 13.38 13.76 0
1 0 13.51 13.63 13.87 0
1 12 13.66 13.55 13.75 0-2 0
1 24 13.70 13.61 13.82 0
64QAM 12 0 13.26 13.41 13.71 0
12 6 13.27 13.48 13.75 03 0
12 13 13.32 13.44 13.76 0
25 0 13.20 13.36 13.77 0
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Table 8-231
LTE Band 25 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26055 26365 26675 MPR Allowed per
Mccuiationf[ERBS ol St (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 13.46 13.62 13.93 0
1 7 13.55 13.61 14.06 0 0
1 14 13.47 13.62 14.02 0
QPSK 8 0 13.45 13.70 14.07 0
8 4 13.42 13.63 14.00 o1 0
8 7 13.43 13.64 14.02 0
15 0 13.44 13.69 13.99 0
1 0 13.34 13.45 13.66 0
1 7 13.41 13.44 13.65 01 0
1 14 13.38 13.47 13.85 0
16QAM 8 0 13.22 13.34 13.77 0
8 4 13.18 13.35 13.70 02 0
8 7 13.22 13.32 13.76 0
15 0 13.47 13.27 13.70 0
1 0 13.33 13.51 13.78 0
1 7 13.53 13.50 13.83 02 0
1 14 13.29 13.61 13.88 0
64QAM 8 0 13.20 13.31 13.73 0
8 4 13.16 13.27 13.74 03 0
8 7 13.15 13.33 13.72 0
15 0 13.16 13.27 13.78 0

Table 8-232
LTE Band 25 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
LD | e || ESeE (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [dB]p LAR(EE
Conducted Power [dBm]
1 0 13.49 13.79 13.98 0
1 2 13.55 13.76 13.98 0
1 5 13.62 13.75 13.96 0 0
QPsK 3 0 13.43 13.67 14.03 0
3 2 13.49 13.65 14.01 0
3 3 13.51 13.64 13.98 0
6 0 13.47 13.62 14.02 0-1 0
1 0 13.49 13.41 13.96 0
1 2 13.60 13.36 14.04 0
1 5 13.48 13.23 14.05 o1 0
16QAM 3 0 13.31 13.27 13.92 0
3 2 13.39 13.24 13.92 0
3 3 13.35 13.26 14.01 0
6 0 13.27 13.27 13.84 02 0
1 0 13.43 13.57 14.05 0
1 2 13.43 13.37 14.10 0
1 5 13.42 13.48 13.90 02 0
64QAM 3 0 13.20 13.36 13.90 0
3 2 13.39 13.30 13.91 0
3 3 13.39 13.33 13.96 0
6 0 13.23 1317 13.85 0-3 0
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Table 8-233
LTE Band 25 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
0 n 26140 26365 26590 MPR Allowed per
Mccuiaton[ERES ol St (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB]p LAREEY
Conducted Power [dBm]

1 0 14.51 14.64 14.79 0

1 50 14.37 14.59 14.90 0 0

1 99 14.34 14.69 14.89 0

QPSK 50 0 14.54 14.59 14.85 0
50 25 14.57 14.54 14.87 01 0

50 50 14.47 14.58 14.81 0

100 0 14.49 14.55 14.84 0

1 0 14.74 14.69 14.63 0

1 50 14.61 14.59 14.78 0-1 0

1 99 14.51 14.70 14.89 0

16QAM 50 0 14.37 14.34 14.61 0
50 25 14.31 14.28 14.54 02 0

50 50 14.28 14.27 14.51 0

100 0 14.27 14.26 14.52 0

1 0 14.64 14.61 14.87 0

1 50 14.46 14.41 14.84 0-2 0

1 99 14.70 14.62 14.77 0

64QAM 50 0 13.94 13.94 14.48 0
50 25 14.02 14.02 14.37 03 0

50 50 14.08 14.07 14.44 0

100 0 14.03 14.04 14.35 0

Table 8-234
LTE Band 25 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
n n 26115 26365 26615 MPR Allowed per
Modulation | RBSize | RB Offset (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 14.57 14.81 14.88 0
1 36 14.48 14.70 14.80 0 0
1 74 14.42 14.83 14.70 0
QPSK 36 0 14.45 14.70 14.82 0
36 18 14.52 14.59 14.88 0-1 0
36 37 14.52 14.66 14.83 0
75 0 14.49 14.65 14.85 0
1 0 14.61 14.61 14.63 0
1 36 14.41 14.36 14.79 0-1 0
1 74 14.39 14.66 14.39 0
16QAM 36 0 14.25 14.34 14.57 0
36 18 14.36 14.25 14.59 0-2 0
36 37 14.31 14.45 14.56 0
75 0 14.27 14.39 14.58 0
1 0 14.78 14.33 14.88 0
1 36 14.43 14.31 14.75 0-2 0
1 74 14.60 14.61 14.66 0
64QAM 36 0 14.13 14.37 14.64 0
36 18 14.16 14.36 14.51 0-3 0
36 37 14.20 14.43 14.55 0
75 0 14.14 14.36 14.47 0
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Table 8-235
LTE Band 25 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26090 26365 26640 MPR Allowed per
Mccuiationf[ERBS ol St (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 14.65 14.61 14.73 0
1 25 14.36 14.52 14.73 0 0
1 49 14.43 14.60 14.75 0
QPSK 25 0 14.57 14.58 14.80 0
25 12 14.47 14.50 14.87 o1 0
25 25 14.51 14.60 14.77 0
50 0 14.46 14.62 14.82 0
1 0 14.64 14.56 14.63 0
1 25 14.42 14.38 14.68 01 0
1 49 14.24 14.50 14.56 0
16QAM 25 0 14.30 14.30 14.53 0
25 12 14.26 14.26 14.57 02 0
25 25 14.27 14.33 14.48 0
50 0 14.25 14.35 14.57 0
1 0 14.50 14.54 14.66 0
] 25 1418 14.31 14.70 02 0
1 49 14.31 14.47 14.80 0
64QAM 25 0 14.22 14.36 14.58 0
25 12 14.17 14.29 14.62 03 0
25 25 1417 14.36 14.51 0
50 0 14.19 14.39 14.59 0

Table 8-236
LTE Band 25 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26065 26365 26665 MPR Allowed per
LEED || B || e (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 14.59 14.58 14.77 0
1 12 14.47 14.50 14.58 0 0
1 24 14.47 14.55 14.54 0
QPSK 12 0 14.49 14.48 14.79 0
12 6 14.40 14.48 14.69 o1 0
12 13 14.32 14.66 14.64 0
25 0 14.42 14.67 14.69 0
1 0 14.56 14.42 14.57 0
1 12 14.39 14.49 14.55 0-1 0
1 24 14.36 14.42 14.75 0
160AM 12 0 14.32 14.24 14.50 0
12 6 14.26 14.22 14.37 02 0
12 13 14.18 14.28 14.36 0
25 0 14.21 14.35 14.40 0
1 0 14.54 14.47 14.80 0
1 12 14.27 14.31 14.67 0-2 0
1 24 14.33 14.40 14.88 0
64QAM 12 0 1417 14.30 14.65 0
12 6 14.10 14.26 14.52 03 0
12 13 14.01 14.34 14.49 0
25 0 14.02 14.34 14.43 0
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Table 8-237
LTE Band 25 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26055 26365 26675 MPR Allowed per
Mccuiationf[ERBS ol St (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 14.49 14.35 14.56 0
1 7 14.43 14.45 14.62 0 0
1 14 14.37 14.41 14.61 0
QPSK 8 0 14.54 14.44 14.68 0
8 4 14.44 14.50 14.64 o1 0
8 7 14.46 14.52 14.73 0
15 0 14.46 14.52 14.66 0
1 0 14.55 14.18 14.45 0
1 7 14.48 14.41 14.45 01 0
1 14 14.35 14.30 14.44 0
16QAM 8 0 14.41 14.23 14.35 0
8 4 14.37 14.30 14.30 02 0
8 7 14.34 14.28 14.34 0
15 0 14.24 14.29 14.32 0
1 0 14.39 14.41 14.77 0
1 7 14.47 14.54 14.72 02 0
1 14 14.17 14.40 14.61 0
64QAM 8 0 14.18 14.29 14.48 0
8 4 14.18 14.38 14.46 03 0
8 7 14.25 14.36 14.51 0
15 0 14.09 14.27 14.40 0

Table 8-238
LTE Band 25 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
LD | e || ESeE (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [dB]p LAR(EE
Conducted Power [dBm]
1 0 14.66 14.55 14.66 0
1 2 14.56 14.55 14.69 0
1 5 14.57 14.55 14.66 0 0
QPsK 3 0 14.68 14.67 14.63 0
3 2 14.70 14.68 14.65 0
3 3 14.70 14.69 14.66 0
6 0 14.71 14.74 14.66 0-1 0
1 0 14.68 14.18 14.55 0
1 2 14.56 14.16 14.57 0
1 5 14.42 14.18 14.64 o1 0
16QAM 3 0 14.36 14.19 14.50 0
3 2 14.31 14.23 14.49 0
3 3 14.28 14.28 14.42 0
6 0 14.24 1417 14.38 02 0
1 0 14.71 14.45 14.76 0
1 2 14.56 14.40 14.54 0
1 5 14.76 14.36 14.76 02 0
64QAM 3 0 14.33 14.30 14.45 0
3 2 14.25 14.38 14.57 0
3 3 14.33 14.31 14.53 0
6 0 14.20 14.42 14.42 03 0
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Table 8-239
LTE Band 25 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
0 n 26140 26365 26590 MPR Allowed per
Mccuiaton[ERES ol St (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB]p LAREEY
Conducted Power [dBm]

1 0 13.90 13.74 13.74 0

1 50 13.83 13.70 13.82 0 0

1 99 13.71 13.72 13.86 0

QPSK 50 0 13.84 13.72 13.76 0
50 25 13.78 13.71 13.79 01 0

50 50 13.74 13.70 13.72 0

100 0 13.78 13.74 13.80 0

1 0 14.06 14.07 14.03 0

1 50 14.07 14.07 14.03 0-1 0

1 99 14.10 13.82 13.97 0

16QAM 50 0 14.03 13.86 13.78 0
50 25 14.01 13.79 13.92 02 0

50 50 13.82 13.70 13.84 0

100 0 14.02 13.80 13.89 0

1 0 14.05 13.82 13.81 0

1 50 14.08 13.98 13.92 0-2 0

1 99 14.09 13.90 14.09 0

64QAM 50 0 13.98 13.87 13.73 0
50 25 13.93 13.84 13.73 03 0

50 50 13.73 13.71 13.71 0

100 0 13.90 13.86 13.80 0

Table 8-240
LTE Band 25 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
n n 26115 26365 26615 MPR Allowed per
Modulation | RBSize | RB Offset (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 13.75 13.94 13.76 0
1 36 13.95 13.91 13.83 0 0
1 74 13.73 13.73 13.87 0
QPSK 36 0 13.86 13.90 13.84 0
36 18 13.91 13.90 13.86 0-1 0
36 37 13.86 13.72 13.89 0
75 0 13.98 13.88 13.88 0
1 0 14.12 14.08 13.98 0
1 36 14.07 14.03 14.03 0-1 0
1 74 13.89 13.89 14.04 0
16QAM 36 0 13.94 13.97 13.84 0
36 18 14.06 13.95 13.85 0-2 0
36 37 13.87 13.76 13.87 0
75 0 14.03 13.89 13.85 0
1 0 14.06 13.94 13.90 0
1 36 14.10 14.04 14.04 0-2 0
1 74 13.86 13.75 14.11 0
64QAM 36 0 13.93 13.90 13.85 0
36 18 14.08 13.85 13.87 0-3 0
36 37 13.94 13.76 13.86 0
75 0 14.01 13.77 13.78 0
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Table 8-241
LTE Band 25 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26090 26365 26640 MPR Allowed per
Mccuiationf[ERBS ol St (1855.0 MHz) (1882.5 MHz) (1910.0 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 13.77 13.80 13.82 0
1 25 13.76 13.76 13.78 0 0
1 49 13.79 13.78 13.91 0
QPSK 25 0 13.80 13.85 13.84 0
25 12 13.81 13.79 13.83 o1 0
25 25 13.88 13.79 13.98 0
50 0 13.86 13.83 13.93 0
1 0 14.12 13.95 14.07 0
1 25 14.06 13.97 13.98 01 0
1 49 14.08 13.81 14.11 0
16QAM 25 0 13.91 13.92 13.76 0
25 12 13.90 13.87 13.75 02 0
25 25 13.98 13.77 13.89 0
50 0 14.00 13.83 13.80 0
1 0 14.02 14.01 14.02 0
] 25 14.00 14.04 13.98 02 0
1 49 14.01 13.97 14.03 0
64QAM 25 0 13.88 13.89 13.72 0
25 12 13.85 13.88 13.71 03 0
25 25 13.94 13.87 13.84 0
50 0 13.96 13.85 13.73 0

Table 8-242
LTE Band 25 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26065 26365 26665 MPR Allowed per
LEED || B || e (1852.5 MHz) (1882.5 MHz) (1912.5 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 13.90 13.83 13.76 0
1 12 13.89 13.83 13.81 0 0
1 24 13.89 13.82 13.88 0
QPSK 12 0 13.86 13.87 13.86 0
12 6 13.82 13.84 13.94 o1 0
12 13 13.86 13.77 13.95 0
25 0 13.82 13.85 13.96 0
1 0 14.08 14.05 13.91 0
1 12 14.04 14.05 14.09 0-1 0
1 24 14.09 13.91 14.10 0
160AM 12 0 13.85 13.83 13.82 0
12 6 13.84 13.86 13.88 02 0
12 13 13.83 13.77 13.92 0
25 0 13.83 13.81 13.91 0
1 0 14.11 13.97 13.90 0
1 12 13.96 14.05 13.82 0-2 0
1 24 14.01 14.01 14.11 0
64QAM 12 0 13.84 13.92 13.71 0
12 6 13.85 13.83 13.82 03 0
12 13 13.89 13.80 13.90 0
25 0 13.82 13.89 13.82 0
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Table 8-243
LTE Band 25 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 26055 26365 26675 MPR Allowed per
Mccuiationf[ERBS ol St (1851.5 MHz) (1882.5 MHz) (1913.5 MHz) 3GPP [dB] MERICE]
Conducted Power [dBm]
1 0 13.73 13.75 13.76 0
1 7 13.77 13.78 13.86 0 0
1 14 13.70 13.72 13.84 0
QPSK 8 0 13.80 13.82 13.91 0
8 4 13.78 13.83 13.95 o1 0
8 7 13.77 13.80 13.98 0
15 0 13.80 13.81 13.94 0
1 0 14.04 14.03 14.09 0
1 7 14.10 14.03 14.07 01 0
1 14 14.02 13.82 14.10 0
16QAM 8 0 13.87 13.80 13.87 0
8 4 13.90 13.74 13.90 02 0
8 7 13.87 13.79 13.85 0
15 0 13.84 13.76 13.88 0
1 0 13.87 13.76 14.04 0
1 7 14.10 14.12 14.10 02 0
1 14 14.02 13.87 14.02 0
64QAM 8 0 13.80 13.75 13.76 0
8 4 13.85 13.70 13.82 03 0
8 7 13.84 13.71 13.91 0
15 0 13.85 13.78 13.87 0

Table 8-244
LTE Band 25 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 26047 26365 26683 MPR Allowed per
LD | e || ESeE (1850.7 MHz) (1882.5 MHz) (1914.3 MHz) 3GPP [dB]p LAR(EE
Conducted Power [dBm]
1 0 13.74 13.71 13.92 0
1 2 13.75 13.70 13.95 0
1 5 13.76 13.74 13.92 0 0
QPsK 3 0 13.77 13.75 13.83 0
3 2 13.71 13.79 13.84 0
3 3 13.75 13.76 13.82 0
6 0 13.71 13.77 13.83 0-1 0
1 0 14.10 14.00 14.08 0
1 2 14.05 13.95 14.12 0
1 5 14.01 13.90 14.12 o1 0
16QAM 3 0 13.93 13.89 13.93 0
3 2 13.92 13.85 14.01 0
3 3 13.94 13.80 13.93 0
6 0 13.93 13.77 13.99 02 0
1 0 13.98 14.10 14.12 0
1 2 14.09 14.01 14.10 0
1 5 14.12 14.12 14.09 02 0
64QAM 3 0 14.08 14.04 14.09 0
3 2 14.09 14.03 14.12 0
3 3 14.10 14.01 14.01 0
6 0 13.92 13.84 13.89 0-3 0
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 169 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV214 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

8.3.11 LTE Band 30

Table 8-245
LTE Band 30 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPl;é\:;v[v:;]per MPR [dB]
Conducted Power
[dBm]
1 0 1215 0
1 25 12.06 0 0
1 49 12.01 0
QPSK 25 0 12.22 0
25 12 12.21 04 0
25 25 12.02 0
50 0 12.14 0
1 0 12.23 0
1 25 12.19 0-1 0
1 49 12.05 0
16QAM 25 0 12.03 0
25 12 12.04 02 0
25 25 12.01 0
50 0 12.01 0
1 0 12.25 0
1 25 12.25 0-2 0
1 49 12.19 0
64QAM 25 0 12.02 0
25 12 12.03 03 0
25 25 12.01 0
50 0 12.00 0
Table 8-246
LTE Band 30 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 30
5 MHz idth
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;::;‘?:;]W MPR [dB]
Conducted Power
[dBm]
1 0 12.10 0
1 12 12.03 0 0
1 24 12.07 0
QPSK 12 0 12.09 0
12 6 12.14 o4 0
12 13 12.03 0
25 0 12.15 0
1 0 12.20 0
1 12 12.26 0-1 0
1 24 12.26 0
16QAM 12 0 12.00 0
12 6 12.07 02 0
12 13 12.05 0
25 0 12.06 0
1 0 12.18 0
1 12 12.27 0-2 0
1 24 12.18 0
64QAM 12 0 12.03 0
12 6 12.12 0
12 13 12.06 03 0
25 0 12.02 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
. Approved by:

FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT

Quality Manager
Document S/N: Test Dates: DUT Type:

Page 170 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device

© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-247
LTE Band 30 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz I
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
[dBm]
1 0 9.29 0
1 25 9.20 0 0
1 49 9.19 0
QPSK 25 0 9.28 0
25 12 9.30 o1 0
25 25 9.15 0
50 0 9.20 0
1 0 9.21 0
1 25 9.02 01 0
1 49 9.05 0
16QAM 25 0 9.05 0
25 12 9.03 02 0
25 25 9.04 0
50 0 9.02 0
1 0 9.28 0
1 25 9.22 02 0
1 49 9.02 0
64QAM 25 0 9.03 0
25 12 9.06 03 0
25 25 9.05 0
50 0 9.07 0

Table 8-248
LTE Band 30 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 9.36 0
1 12 9.31 0 0
1 24 9.15 0
QPSK 12 0 9.34 0
12 6 9.31 o1 0
12 13 9.10 0
25 0 9.21 0
1 0 9.49 0
1 12 9.40 0-1 0
1 24 9.30 0
16QAM 12 0 9.34 0
12 6 9.32 0.2 0
12 13 9.21 0
25 0 9.23 0
1 0 9.38 0
1 12 9.39 0-2 0
1 24 9.28 0
64QAM 12 0 9.32 0
12 6 9.24 03 0
12 13 9.23 0
25 0 9.18 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-249
LTE Band 30 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 30
10 MHz r
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
dBm]
1 0 1314 0
1 25 1313 0 0
1 49 12.96 0
QPsK 25 0 13.06 0
25 12 1311 o1 0
25 25 1315 0
50 0 13.07 0
1 0 13.13 0
1 25 13.04 0-1 0
1 49 12.99 0
16QAM 25 0 12.83 0
25 12 12.89 02 0
25 25 12.89 0
50 0 12.82 0
1 0 13.14 0
1 25 13.09 02 0
1 49 13.05 0
64QAM 25 0 12.82 0
25 12 12.92 03 0
25 25 12.92 0
50 0 12.83 0

Table 8-250
LTE Band 30 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 13.02 0
1 12 12.94 0 0
1 24 12.90 0
QPSK 12 0 13.04 0
12 6 13.04 o1 0
12 13 12.92 0
25 0 12.96 0
1 0 13.14 0
1 12 13.06 0-1 0
1 24 13.06 0
16QAM 12 0 13.04 0
12 6 13.03 0.2 0
12 13 12.94 0
25 0 12.94 0
1 0 13.14 0
1 12 13.13 0-2 0
1 24 13.11 0
64QAM 12 0 13.03 0
12 6 12.97 03 0
12 13 12.93 0
25 0 12.95 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-251
LTE Band 30 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
[dBm]
1 0 10.11 0
1 25 9.94 0 0
1 49 9.78 0
QPSK 25 0 10.03 0
25 12 10.06 o1 0
25 25 9.96 0
50 0 9.98 0
1 0 10.31 0
1 25 10.28 01 0
1 49 10.20 0
16QAM 25 0 10.27 0
25 12 10.31 02 0
25 25 10.13 0
50 0 10.34 0
1 0 10.38 0
1 25 10.40 02 0
1 49 10.22 0
64QAM 25 0 10.25 0
25 12 10.32 03 0
25 25 10.12 0
50 0 10.27 0

Table 8-252
LTE Band 30 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 10.06 0
1 12 10.14 0 0
1 24 9.95 0
QPSK 12 0 10.12 0
12 6 10.11 o1 0
12 13 9.91 0
25 0 10.16 0
1 0 10.38 0
1 12 10.26 0-1 0
1 24 10.26 0
16QAM 12 0 10.14 0
12 6 10.24 0.2 0
12 13 9.99 0
25 0 10.18 0
1 0 10.39 0
1 12 10.28 0-2 0
1 24 10.36 0
64QAM 12 0 10.17 0
12 6 10.21 03 0
12 13 9.92 0
25 0 10.21 0

Note: LTE Band 30 at 5§ MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-253
LTE Band 30 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 30
10 MHz
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
dBm]
1 0 12.55 0
1 25 12.60 0 0
1 49 12.48 0
QPsK 25 0 12.54 0
25 12 1253 o1 0
25 25 12.61 0
50 0 12.58 0
1 0 12.63 0
1 25 12.64 0-1 0
1 49 12.51 0
16QAM 25 0 12.32 0
25 12 12.33 02 0
25 25 12.31 0
50 0 12.34 0
1 0 12.67 0
1 25 12.68 02 0
1 49 12.55 0
64QAM 25 0 12.25 0
25 12 1227 03 0
25 25 12.34 0
50 0 12.26 0

Table 8-254
LTE Band 30 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 12.39 0
1 12 12.45 0 0
1 24 12.45 0
QPSK 12 0 12.55 0
12 6 12.56 o1 0
12 13 12.55 0
25 0 12.56 0
1 0 12.53 0
1 12 12.61 0-1 0
1 24 12.48 0
16QAM 12 0 12.54 0
12 6 12.57 0.2 0
12 13 12.57 0
25 0 12,51 0
1 0 12.66 0
1 12 12.63 0-2 0
1 24 12.70 0
64QAM 12 0 12.55 0
12 6 12.58 03 0
12 13 12.60 0
25 0 12,51 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-255
LTE Band 30 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz I
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
[dBm]
1 0 9.61 0
1 25 9.80 0 0
1 49 9.76 0
QPSK 25 0 9.76 0
25 12 9.87 o1 0
25 25 9.95 0
50 0 9.79 0
1 0 974 0
1 25 9.99 01 0
1 49 10.00 0
16QAM 25 0 9.77 0
25 12 9.86 02 0
25 25 9.94 0
50 0 9.88 0
1 0 9.88 0
1 25 9.97 02 0
1 49 9.90 0
64QAM 25 0 9.87 0
25 12 9.92 03 0
25 25 9.89 0
50 0 9.91 0

Table 8-256
LTE Band 30 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 0.82 0
1 12 9.81 0 0
1 24 9.79 0
QPSK 12 0 9.83 0
12 6 0.84 o1 0
12 13 9.86 0
25 0 9.85 0
1 0 10.08 0
1 12 10.07 0-1 0
1 24 10.06 0
16QAM 12 0 9.79 0
12 6 9.80 0.2 0
12 13 9.85 0
25 0 9.83 0
1 0 9.97 0
1 12 9.98 0-2 0
1 24 10.00 0
64QAM 12 0 9.76 0
12 6 9.79 03 0
12 13 9.88 0
25 0 9.81 0

Note: LTE Band 30 at 5§ MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-257
LTE Band 30 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 30
10 MHz
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
dBm]
1 0 13.32 0
1 25 13.36 0 0
1 49 13.39 0
QPsK 25 0 13.32 0
25 12 13.40 o1 0
25 25 13.47 0
50 0 13.38 0
1 0 13.46 0
1 25 13.36 0-1 0
1 49 13.37 0
16QAM 25 0 13.08 0
25 12 13.13 02 0
25 25 13.18 0
50 0 13.21 0
1 0 13.40 0
1 25 13.46 02 0
1 49 13.35 0
64QAM 25 0 13.12 0
25 12 13.20 03 0
25 25 1317 0
50 0 13.23 0

Table 8-258
LTE Band 30 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 13.27 0
1 12 13.31 0 0
1 24 13.25 0
QPSK 12 0 13.31 0
12 6 13.46 o1 0
12 13 13.44 0
25 0 13.45 0
1 0 13.32 0
1 12 13.46 0-1 0
1 24 13.35 0
16QAM 12 0 12.98 0
12 6 13.19 0.2 0
12 13 13.16 0
25 0 13.21 0
1 0 12.96 0
1 12 13.18 0-2 0
1 24 13.23 0
64QAM 12 0 12.78 0
12 6 12.98 03 0
12 13 12.96 0
25 0 13.01 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-259
LTE Band 30 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
10 MHz r
Mid Channel
27710
Modulation | RBSize | RB Offset (2310.0 MHz) MP;:::‘?’:;]W' MPR [dB]
Conducted Power
dBm]
1 0 10.45 0
1 25 10.47 0 0
1 49 10.38 0
QPsK 25 0 10.40 0
25 12 10.49 o1 0
25 25 10.56 0
50 0 10.45 0
1 0 10.64 0
1 25 10.70 0-1 0
1 49 10.63 0
16QAM 25 0 10.44 0
25 12 1053 02 0
25 25 10.60 0
50 0 10.58 0
1 0 10.70 0
1 25 10.67 02 0
1 49 10.35 0
64QAM 25 0 10.42 0
25 12 10.46 03 0
25 25 10.39 0
50 0 10.47 0

Table 8-260
LTE Band 30 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MP';GA;';"[":;]”” MPR [dB]
Conducted Power
[dBm]
1 0 10.21 0
1 12 10.33 0 0
1 24 10.34 0
QPSK 12 0 10.19 0
12 6 10.38 01 0
12 13 10.40 0
25 0 10.47 0
1 0 10.52 0
1 12 10.50 0-1 0
1 24 10.44 0
16QAM 12 0 10.14 0
12 6 10.33 02 0
12 13 10.28 0
25 0 10.42 0
1 0 10.54 0
1 12 10.48 0-2 0
1 24 10.49 0
64QAM 12 0 10.17 0
12 6 10.32 03 0
12 13 10.31 0
25 0 10.40 0

Note: LTE Band 30 at 5§ MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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8.3.12 LTE Band 7

Table 8-261
LTE Band 7 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20850 21100 21350 MPR Allowed per
LoD || BE || Ee (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 12.00 11.78 11.85 0
1 50 12.03 11.83 11.81 0 0
1 99 12.05 12.00 11.90 0
QPSK 50 0 11.97 11.80 11.86 0
50 25 12.07 11.92 11.84 01 0
50 50 12.10 12.01 11.88 0
100 0 12.04 11.99 11.75 0
1 0 12.35 11.82 11.86 0
1 50 12.33 11.80 11.82 0-1 0
1 99 12.25 12.01 12.14 0
16QAM 50 0 11.92 11.70 11.70 0
50 25 11.95 11.72 11.70 0.2 0
50 50 11.92 11.73 11.78 0
100 0 11.96 11.76 11.70 0
1 0 12.25 11.78 12.02 0
1 50 12.44 11.76 11.91 0-2 0
1 99 12.08 11.87 12.17 0
64QAM 50 0 11.82 1.71 11.70 0
50 25 11.87 11.72 11.71 03 0
50 50 11.88 11.76 11.73 0
100 0 11.88 11.75 11.70 0
Table 8-262
LTE Band 7 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
) . 20825 21100 21375 MPR Allowed per
LT || REE | RSk (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 12.20 11.80 11.84 0
1 36 12.12 11.91 11.86 0 0
1 74 12.20 11.83 12.03 0
QPSK 36 0 12.11 11.85 11.78 0
36 18 12.15 11.85 11.87 04 0
36 37 12.20 11.88 11.98 0
75 0 12.11 11.83 11.85 0
1 0 12.44 11.80 11.70 0
1 36 12.24 11.86 11.89 0-1 0
1 74 12.23 11.99 12.09 0
16QAM 36 0 11.87 11.72 11.71 0
36 18 11.93 11.77 11.73 02 0
36 37 11.98 11.81 11.85 0
75 0 11.87 11.75 11.70 0
1 0 12.30 11.74 11.93 0
1 36 12.19 11.91 12.06 0-2 0
1 74 12.22 11.93 12.24 0
64QAM 36 0 11.84 11.74 11.71 0
36 18 11.95 11.76 11.74 0.3 0
36 37 11.97 11.84 11.85 0
75 0 11.88 11.77 11.70 0
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Table 8-263
LTE Band 7 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 12.20 11.84 12.00 0
1 25 12.15 11.81 11.94 0 0
1 49 12.20 11.82 12.08 0
QPSK 25 0 1247 177 11.85 0
25 12 12.12 11.83 11.98 o1 0
25 25 12.10 11.84 12.15 0
50 0 12.05 11.84 12.02 0
1 0 12.24 11.84 11.70 0
1 25 11.95 11.93 11.92 01 0
1 49 1211 12.08 12.09 0
16QAM 25 0 11.80 1.71 .71 0
25 12 11.78 11.72 11.82 02 0
25 25 11.81 11.79 12.00 0
50 0 1178 171 11.87 0
1 0 12.44 1.71 11.89 0
1 25 12.10 11.84 12.07 0-2 0
1 49 12.20 11.91 12.21 0
64QAM 25 0 11.79 1.7 1.73 0
25 12 11.82 173 11.82 s 0
25 25 11.86 11.76 12.02 0
50 0 11.82 172 11.88 0

Table 8-264
LTE Band 7 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 12.10 11.77 12.18 0
1 12 12.04 11.75 12.08 0 0
1 24 12.06 11.70 12.03 0
QPSK 12 0 12.16 11.75 12.04 0
12 6 12.11 11.73 12.14 0-1 0
12 13 12.07 11.72 12.13 0
25 0 12.13 11.72 12.16 0
1 0 12.20 11.78 12.07 0
1 12 12.06 11.82 12.07 0-1 0
1 24 11.95 11.99 11.88 0
16QAM 12 0 11.94 11.71 11.88 0
12 6 11.80 11.74 11.98 02 0
12 13 11.79 11.81 11.98 0
25 0 11.80 11.70 12.00 0
1 0 12.06 11.88 12.21 0
1 12 11.97 11.77 12.29 0-2 0
1 24 11.89 12.10 12.44 0
64QAM 12 0 11.99 11.72 11.94 0
12 6 11.76 11.70 11.96 03 0
12 13 11.74 11.74 11.96 : 0
25 0 11.74 11.72 11.98 0
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Table 8-265
LTE Band 7 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 9.19 8.99 9.12 0

1 50 8.95 8.84 8.87 0 0

1 9 8.94 8.95 9.20 0

QPSK 50 0 9.04 8.74 9.02 0
50 25 9.02 8.82 8.93 o1 0

50 50 9.05 8.88 9.10 0

100 0 9.03 8.89 8.83 0

1 0 9.37 8.87 9.39 0

1 50 9.40 8.90 9.28 0-1 0

1 9 9.35 9.36 9.40 0

16QAM 50 0 9.13 8.85 8.96 0
50 25 9.21 9.02 8.89 on 0

50 50 9.24 8.90 9.06 0

100 0 9.15 8.79 8.76 0

1 0 9.24 9.24 9.28 0

1 50 9.37 9.23 9.22 0-2 0

1 99 9.21 9.33 9.21 0

640AM 50 0 9.07 8.70 8.96 0
50 25 9.24 8.78 8.90 03 0

50 50 9.16 8.93 8.94 0

100 0 9.17 8.85 8.88 0

Table 8-266
LTE Band 7 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 9.36 9.10 9.21 0
1 36 9.44 9.23 8.94 0 0
1 74 9.34 9.26 9.04 0
QPSK 36 0 9.22 9.20 9.00 0
36 18 9.34 9.27 9.04 0-1 0
36 37 9.31 9.27 9.08 0
75 0 9.18 9.09 9.19 0
1 0 9.37 9.00 9.67 0
1 36 9.25 9.10 9.52 0-1 0
1 74 9.14 9.27 9.46 0
16QAM 36 0 9.04 8.97 9.03 0
36 18 9.16 9.07 9.01 02 0
36 37 9.15 9.08 9.08 0
75 0 9.14 9.07 8.98 0
1 0 9.51 9.08 9.35 0
1 36 9.31 9.17 9.16 0-2 0
1 74 9.23 9.37 9.29 0
64Q0AM 36 0 9.07 8.96 8.97 0
36 18 9.18 9.02 9.02 03 0
36 37 9.14 9.08 9.06 0
75 0 9.14 9.10 8.99 0
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Table 8-267
LTE Band 7 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 9.30 8.91 9.16 0
1 25 9.20 8.97 9.03 0 0
1 49 9.37 9.10 9.10 0
QPSK 25 0 9.05 9.01 9.03 0
25 12 9.14 9.06 9.11 o1 0
25 25 9.23 9.09 9.19 0
50 0 9.15 9.08 9.11 0
1 0 9.47 9.03 9.36 0
1 25 9.19 9.15 9.36 01 0
1 49 9.38 9.23 9.47 0
16QAM 25 0 9.04 8.95 9.05 0
25 12 9.12 9.02 9.10 02 0
25 25 9.24 9.08 9.18 0
50 0 9.12 9.08 9.19 0
1 0 9.34 9.16 9.22 0
1 25 8.96 9.23 9.22 0-2 0
1 49 9.24 9.26 9.27 0
64QAM 25 0 8.88 9.00 9.02 0
25 12 8.96 9.06 9.10 s 0
25 25 9.02 9.09 9.16 0
50 0 8.99 9.06 9.12 0

Table 8-268
LTE Band 7 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 9.46 9.01 9.34 0
1 12 9.31 9.03 9.32 0 0
1 24 9.25 9.06 9.49 0
QPSK 12 0 9.24 9.03 9.24 0
12 6 9.15 8.98 9.28 0-1 0
12 13 9.15 9.01 9.29 0
25 0 9.12 9.04 9.28 0
1 0 9.50 8.97 9.49 0
1 12 9.44 9.10 9.57 0-1 0
1 24 9.44 9.22 9.59 0
16QAM 12 0 9.26 8.97 9.24 0
12 6 9.12 9.10 9.28 02 0
12 13 9.08 9.04 9.31 0
25 0 9.07 9.00 9.19 0
1 0 9.46 9.27 9.48 0
1 12 9.24 9.30 9.55 0-2 0
1 24 9.35 9.35 9.69 0
64QAM 12 0 9.20 9.02 9.22 0
12 6 9.10 8.99 9.26 03 0
12 13 9.07 8.97 9.28 : 0
25 0 9.04 9.01 9.26 0
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Table 8-269
LTE Band 7 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 12.21 12.16 11.83 0

1 50 12.14 12.05 11.81 0 0

1 % 12.28 12.30 12.03 0

QPSK 50 0 11.97 11.97 11.94 0
50 25 1211 11.99 11.92 o1 0

50 50 1217 12.27 12.07 0

100 0 12.16 12.05 11.94 0

1 0 12.18 12.02 11.91 0

1 50 12.03 11.92 11.85 0-1 0

1 ) 12.07 12.26 12.19 0

16QAM 50 0 1175 11.66 11.63 0
50 25 11.82 172 11.67 on 0

50 50 12.11 11.88 1.75 0

100 0 11.89 11.76 11.66 0

1 0 12.30 12.01 12.00 0

1 50 12.27 11.97 11.91 0-2 0

1 9 12.27 1217 11.04 0

640AM 50 0 11.54 11.41 11.52 0
50 25 11.70 11.48 1153 03 0

50 50 11.85 11.67 11.56 0

100 0 11.70 11.55 11.52 0

Table 8-270
LTE Band 7 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 12.28 11.84 11.57 0
1 36 12.05 11.96 11.87 0 0
1 74 12.26 12.04 12.03 0
QPSK 36 0 12.14 11.84 11.75 0
36 18 12.03 11.94 11.94 0-1 0
36 37 12.15 12.06 12.03 0
75 0 12.02 11.99 11.94 0
1 0 12.15 11.91 11.47 0
1 36 11.87 11.91 11.81 0-1 0
1 74 12.16 11.90 11.86 0
16QAM 36 0 11.77 11.67 11.48 0
36 18 11.68 11.77 11.63 02 0
36 37 11.81 11.87 11.73 0
75 0 11.67 11.81 11.63 0
1 0 12.18 12.00 11.60 0
1 36 11.94 12.11 11.78 0-2 0
1 74 12.23 12.11 11.88 0
64Q0AM 36 0 11.73 11.65 11.45 0
36 18 11.68 11.75 11.62 03 0
36 37 11.79 11.86 11.74 0
75 0 11.68 11.80 11.61 0
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Table 8-271
LTE Band 7 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 12.27 11.86 11.77 0
1 25 12.10 11.97 11.83 0 0
1 49 12.14 12.15 11.99 0
QPSK 25 0 12.14 11.84 11.94 0
25 12 12.01 11.94 11.95 o1 0
25 25 11.99 1211 12.08 0
50 0 12.02 12.01 11.97 0
1 0 12.30 11.81 11.63 0
1 25 12.13 11.78 11.85 01 0
1 49 12.21 12.25 11.95 0
16QAM 25 0 11.88 11.58 11.70 0
25 12 11.70 11.74 1.74 02 0
25 25 11.66 11.84 11.90 0
50 0 172 11.75 11.76 0
1 0 12.25 12.01 1.74 0
1 25 12.04 11.92 11.79 0-2 0
1 49 11.93 12.19 12.03 0
64QAM 25 0 11.87 11.62 11.69 0
25 12 173 173 1.75 s 0
25 25 1.71 11.84 11.91 0
50 0 172 11.76 173 0

Table 8-272
LTE Band 7 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 12.29 11.79 11.97 0
1 12 12.08 11.79 12.04 0 0
1 24 11.88 11.91 12.10 0
QPSK 12 0 12.10 11.80 11.89 0
12 6 11.99 11.76 11.92 0-1 0
12 13 11.94 11.76 11.98 0
25 0 12.02 11.75 11.92 0
1 0 12.26 11.70 12.05 0
1 12 12.28 11.91 12.29 0-1 0
1 24 12.14 11.95 12.17 0
16QAM 12 0 12.03 11.61 11.89 0
12 6 11.97 11.58 12.01 02 0
12 13 11.93 11.75 11.97 : 0
25 0 11.98 11.69 11.94 0
1 0 12.26 11.77 11.96 0
1 12 12.25 11.99 12.22 0-2 0
1 24 12.17 11.91 12.04 0
64QAM 12 0 12.03 11.61 11.90 0
12 6 12.00 11.60 12.00 03 0
12 13 11.88 11.75 11.95 : 0
25 0 11.95 11.72 11.96 0
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Table 8-273
LTE Band 7 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 9.30 9.06 8.77 0

1 50 8.91 8.83 .68 0 0

1 9 9.04 8.96 8.93 0

QPSK 50 0 8.84 8.81 8.70 0
50 25 8.86 8.82 8.71 o1 0

50 50 9.02 8.91 5.86 0

100 0 8.91 8.90 8.75 0

1 0 9.13 8.86 9.04 0

1 50 9.00 8.62 8.86 0-1 0

1 9 8.70 8.84 8.83 0

16QAM 50 0 8.71 8.34 8.41 0
50 25 8.72 8.42 8.38 on 0

50 50 8.77 8.51 8.44 0

100 0 8.70 8.47 8.39 0

1 0 9.1 8.85 8.75 0

1 50 8.86 8.71 8.65 0-2 0

1 99 8.60 8.91 8.53 0

640AM 50 0 8.70 8.35 8.40 0
50 25 8.71 8.44 8.37 03 0

50 50 8.73 8.54 8.41 0

100 0 8.70 8.46 8.35 0

Table 8-274
LTE Band 7 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 8.87 8.76 8.67 0
1 36 8.65 8.86 8.81 0 0
1 74 8.82 8.96 8.77 0
QPSK 36 0 8.86 8.83 8.67 0
36 18 8.75 8.94 8.82 0-1 0
36 37 8.85 9.06 8.83 0
75 0 8.76 8.98 8.80 0
1 0 9.25 9.10 9.16 0
1 36 9.02 9.29 9.21 0-1 0
1 74 9.13 9.04 9.21 0
16QAM 36 0 8.82 8.80 8.65 0
36 18 8.74 8.93 8.80 02 0
36 37 8.84 9.06 8.80 0
75 0 8.72 8.97 8.77 0
1 0 9.20 9.15 9.07 0
1 36 8.95 8.95 9.25 0-2 0
1 74 9.22 9.26 9.21 0
64Q0AM 36 0 8.81 8.84 8.65 0
36 18 8.72 8.96 8.78 03 0
36 37 8.83 9.08 8.80 0
75 0 8.70 8.98 8.77 0
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Table 8-275
LTE Band 7 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 8.87 8.63 8.44 0
1 25 8.60 8.66 8.57 0 0
1 49 8.68 8.75 8.74 0
QPSK 25 0 8.71 8.62 8.56 0
25 12 8.58 8.69 8.60 o1 0
25 25 8.54 8.81 8.73 0
50 0 8.60 8.76 8.61 0
1 0 9.30 9.18 8.73 0
1 25 8.92 9.20 8.87 01 0
1 49 9.01 9.29 9.06 0
16QAM 25 0 8.67 8.64 8.53 0
25 12 8.54 8.66 8.60 02 0
25 25 8.49 8.79 8.73 0
50 0 8.54 8.74 8.58 0
1 0 9.29 9.14 8.64 0
1 25 9.05 9.24 8.79 0-2 0
1 49 9.13 9.26 9.09 0
64QAM 25 0 8.69 8.57 8.55 0
25 12 8.50 8.67 8.60 s 0
25 25 8.54 8.80 8.72 0
50 0 8.52 8.74 8.61 0

Table 8-276
LTE Band 7 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 8.58 8.49 8.30 0
1 12 8.45 8.54 8.48 0 0
1 24 8.30 8.62 8.51 0
QPSK 12 0 8.59 8.61 8.48 0
12 6 8.48 8.54 8.54 0-1 0
12 13 8.40 8.63 8.54 0
25 0 8.50 8.68 8.55 0
1 0 8.77 8.85 8.74 0
1 12 8.71 8.91 8.86 0-1 0
1 24 8.56 9.13 8.81 0
16QAM 12 0 8.53 8.62 8.45 0
12 6 8.45 8.64 8.61 0-2 0
12 13 8.38 8.63 8.57 0
25 0 8.45 8.70 8.48 0
1 0 8.83 8.81 8.56 0
1 12 8.72 8.88 8.57 0-2 0
1 24 8.44 9.04 8.82 0
64QAM 12 0 8.63 8.74 8.41 0
12 6 8.53 8.74 8.56 03 0
12 13 8.42 8.76 8.55 : 0
25 0 8.47 8.74 8.51 0
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Table 8-277
LTE Band 7 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 12.20 12.50 12.28 0

1 50 12.21 12.47 11.98 0 0

1 % 12.37 12.49 12.05 0

QPSK 50 0 12.18 12.43 11.90 0
50 25 12.23 12.42 11.82 o1 0

50 50 12.33 12.42 11.80 0

100 0 12.32 12.41 11.81 0

1 0 12.26 12.50 12.42 0

1 50 12.23 12.49 11.92 0-1 0

1 ) 12.50 12.47 11.97 0

16QAM 50 0 12.01 12.34 11.67 0
50 25 11.91 12.25 11.61 on 0

50 50 11.96 12.23 11.63 0

100 0 11.97 12.22 11.62 0

1 0 12.20 12.50 12.49 0

1 50 12.40 12.44 12.37 0-2 0

1 99 12.50 12.35 12.41 0

640AM 50 0 11.80 11.80 11.78 0
50 25 11.95 11.86 11.64 03 0

50 50 12.00 11.85 11.70 0

100 0 11.96 11.89 11.66 0

Table 8-278
LTE Band 7 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 12.15 12.15 11.74 0
1 36 12.25 12.15 11.68 0 0
1 74 12.41 12.15 11.82 0
QPSK 36 0 12.04 12.20 11.69 0
36 18 12.13 12.18 11.78 0-1 0
36 37 12.20 12.18 11.86 0
75 0 12.14 12.18 11.78 0
1 0 12.16 12.24 11.93 0
1 36 12.23 12.37 11.78 0-1 0
1 74 12.41 12.33 11.93 0
16QAM 36 0 12.01 12.19 11.63 0
36 18 1212 12.18 11.75 02 0
36 37 1217 12.18 11.82 0
75 0 12.10 1217 11.74 0
1 0 11.99 12.36 12.15 0
1 36 12.10 12.41 11.98 0-2 0
1 74 12.48 12.23 12.08 0
64Q0AM 36 0 12.01 12.18 11.68 0
36 18 12.14 12.18 11.78 03 0
36 37 12.21 12.20 11.88 0
75 0 12.11 1217 11.77 0
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Table 8-279
LTE Band 7 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 12.06 12.14 11.68 0
1 25 12.08 12.10 11.61 0 0
1 49 12.18 12.16 1.73 0
QPSK 25 0 12.14 12.15 11.69 0
25 12 12.12 12.11 11.70 o1 0
25 25 1247 12.18 11.81 0
50 0 12.14 12.13 .71 0
1 0 12.19 12.30 11.88 0
1 25 12.24 12.22 1.78 01 0
1 49 12.34 12.28 11.93 0
16QAM 25 0 1211 12.15 11.66 0
25 12 12.09 12.10 11.65 02 0
25 25 12.16 1247 11.81 0
50 0 12.15 12.13 11.67 0
1 0 12.24 12.26 1.74 0
1 25 12.28 12.29 11.68 0-2 0
1 49 12.35 12.42 12.25 0
64QAM 25 0 12.14 12.08 11.68 0
25 12 12.12 12.06 11.67 s 0
25 25 12.20 12.13 .77 0
50 0 1217 12.12 11.69 0

Table 8-280
LTE Band 7 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 11.95 12.18 11.54 0
1 12 11.97 12.13 11.63 0 0
1 24 12.01 12.24 11.71 0
QPSK 12 0 11.96 12.11 11.81 0
12 6 11.98 12.12 11.85 0-1 0
12 13 11.99 12.12 11.85 0
25 0 12.02 12.14 11.84 0
1 0 12.14 12.40 11.79 0
1 12 12.23 12.30 11.85 0-1 0
1 24 12.22 12.28 11.88 0
16QAM 12 0 11.94 12.19 11.81 0
12 6 11.95 12.19 11.83 02 0
12 13 11.92 12.20 11.82 0
25 0 12.03 12.09 11.81 0
1 0 12.18 12.50 12.01 0
1 12 12.11 12.44 12.08 0-2 0
1 24 12.24 12.46 12.10 0
64QAM 12 0 11.99 12.09 11.79 0
12 6 11.99 12.09 11.82 03 0
12 13 11.97 12.12 11.82 : 0
25 0 11.97 12.10 11.78 0
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Table 8-281
LTE Band 7 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 9.24 9.45 9.15 0

1 50 8.51 9.37 8.51 0 0

1 9 8.71 9.1 8.90 0

QPSK 50 0 8.96 9.15 8.90 0
50 25 8.62 9.23 8.6 o1 0

50 50 8.66 9.18 8.82 0

100 0 8.68 9.22 8.73 0

1 0 9.08 9.38 9.20 0

1 50 8.93 9.37 8.50 0-1 0

1 9 9.12 9.18 8.51 0

16QAM 50 0 8.83 9.14 8.78 0
50 25 9.11 9.12 8.51 on 0

50 50 9.06 9.09 8.52 0

100 0 9.07 9.09 8.54 0

1 0 9.17 9.33 9.48 0

1 50 8.93 9.11 8.67 0-2 0

1 99 9.15 9.05 8.79 0

640AM 50 0 9.00 9.06 8.73 0
50 25 9.08 9.05 8.52 03 0

50 50 9.05 9.04 8.56 0

100 0 9.07 9.00 8.56 0

Table 8-282
LTE Band 7 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 8.90 9.10 8.71 0
1 36 8.86 9.21 8.60 0 0
1 74 8.89 9.12 8.55 0
QPSK 36 0 8.72 9.20 8.58 0
36 18 8.74 9.23 8.68 0-1 0
36 37 8.75 9.20 8.68 0
75 0 8.80 9.19 8.63 0
1 0 9.08 9.29 8.78 0
1 36 8.80 9.16 8.73 0-1 0
1 74 8.83 9.15 8.54 0
16QAM 36 0 8.69 9.03 8.53 0
36 18 8.70 9.02 8.63 02 0
36 37 8.70 9.01 8.62 0
75 0 8.72 9.03 8.60 0
1 0 8.82 9.17 9.04 0
1 36 8.73 9.30 8.91 0-2 0
1 74 8.91 9.19 8.89 0
64Q0AM 36 0 8.65 9.05 8.60 0
36 18 8.72 9.07 8.65 03 0
36 37 8.70 9.02 8.68 0
75 0 8.70 9.02 8.62 0
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Table 8-283
LTE Band 7 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 8.78 9.02 8.56 0
1 25 8.67 9.02 8.52 0 0
1 49 8.90 9.13 8.56 0
QPSK 25 0 8.96 9.07 8.50 0
25 12 8.92 9.09 8.58 o1 0
25 25 8.92 9.13 8.53 0
50 0 8.91 9.09 8.53 0
1 0 9.02 9.24 8.78 0
1 25 9.03 9.05 8.50 01 0
1 49 8.98 9.31 8.54 0
16QAM 25 0 8.94 9.06 8.59 0
25 12 8.83 9.07 8.59 02 0
25 25 8.91 911 8.53 0
50 0 8.88 9.00 8.51 0
1 0 9.12 9.35 8.90 0
1 25 8.89 9.39 8.67 0-2 0
1 49 8.86 9.31 8.83 0
64QAM 25 0 8.79 9.02 8.53 0
25 12 8.70 9.08 8.51 s 0
25 25 8.75 9.07 8.53 0
50 0 8.73 9.07 8.56 0

Table 8-284
LTE Band 7 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 8.69 8.99 8.51 0
1 12 8.79 9.03 8.60 0 0
1 24 8.78 9.11 8.58 0
QPSK 12 0 8.73 8.90 8.60 0
12 6 8.77 8.92 8.60 0-1 0
12 13 8.74 9.01 8.59 0
25 0 8.80 8.95 8.60 0
1 0 8.92 9.12 8.71 0
1 12 9.01 9.10 8.65 0-1 0
1 24 8.95 9.30 8.76 0
16QAM 12 0 8.67 8.99 8.65 0
12 6 8.72 8.99 8.57 02 0
12 13 8.70 8.98 8.55 0
25 0 8.78 8.92 8.73 0
1 0 8.76 9.24 8.69 0
1 12 8.87 9.16 8.72 0-2 0
1 24 8.90 9.22 8.78 0
64QAM 12 0 8.77 8.90 8.60 0
12 6 8.78 8.87 8.58 03 0
12 13 8.76 8.96 8.53 : 0
25 0 8.78 8.91 8.54 0
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Table 8-285
LTE Band 7 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 13.23 13.07 13.21 0

1 50 13.20 13.11 13.19 0 0

1 % 13.19 13.13 13.10 0

QPSK 50 0 13.14 13.22 13.07 0
50 25 13.15 13.21 13.14 o1 0

50 50 13.18 13.19 13.02 0

100 0 13.47 13.17 13.13 0

1 0 13.04 13.14 13.15 0

1 50 13.02 13.21 13.24 0-1 0

1 ) 13.14 13.29 13.21 0

16QAM 50 0 12.88 13.04 12.84 0
50 25 12.82 12.95 12.83 on 0

50 50 12.87 12.93 12.84 0

100 0 12.86 12.97 12.86 0

1 0 13.20 13.11 12.86 0

1 50 13.23 13.04 12.90 0-2 0

1 99 1314 12.87 12.98 0

640AM 50 0 1347 13.06 12.75 0
50 25 13.14 13.01 12.82 03 0

50 50 13.19 12.86 12.87 0

100 0 13.12 13.01 12.86 0

Table 8-286
LTE Band 7 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 13.20 13.10 13.07 0
1 36 13.28 13.30 13.13 0 0
1 74 13.25 13.30 13.08 0
QPSK 36 0 13.26 13.26 13.21 0
36 18 13.26 13.19 13.19 0-1 0
36 37 13.19 13.15 13.23 0
75 0 13.20 13.30 13.13 0
1 0 13.29 13.20 12.84 0
1 36 13.24 13.27 12.95 0-1 0
1 74 13.28 13.10 12.98 0
16QAM 36 0 13.09 13.07 12.94 0
36 18 13.08 13.08 12.89 02 0
36 37 13.03 12.90 12.92 0
75 0 13.04 13.01 12.88 0
1 0 13.30 13.15 13.13 0
1 36 13.27 13.14 13.16 0-2 0
1 74 13.27 12.98 13.25 0
64Q0AM 36 0 13.20 13.06 12.98 0
36 18 13.16 13.09 12.93 03 0
36 37 13.11 12.91 12.95 0
75 0 13.07 13.02 12.92 0
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Table 8-287
LTE Band 7 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 13.20 13.25 13.16 0
1 25 13.30 13.28 13.16 0 0
1 49 13.19 13.30 13.27 0
QPSK 25 0 13.25 13.30 13.23 0
25 12 13.25 13.27 13.21 o1 0
25 25 1311 13.22 13.30 0
50 0 13.24 13.19 13.25 0
1 0 13.21 13.29 13.09 0
1 25 13.24 13.18 13.26 01 0
1 49 13.29 13.10 13.14 0
16QAM 25 0 13.18 13.12 12.98 0
25 12 1318 13.09 13.02 02 0
25 25 13.10 12.99 13.18 0
50 0 13.15 13.07 13.04 0
1 0 13.26 13.23 13.25 0
1 25 13.30 13.24 13.25 0-2 0
1 49 13.24 13.14 13.30 0
64QAM 25 0 13.09 13.12 12.99 0
25 12 13.14 1311 13.07 s 0
25 25 13.13 13.01 13.25 0
50 0 13.16 13.07 13.05 0

Table 8-288
LTE Band 7 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 13.21 13.30 13.16 0
1 12 13.26 13.20 13.24 0 0
1 24 13.30 13.22 13.25 0
QPSK 12 0 13.15 13.25 13.25 0
12 6 13.17 13.25 13.27 0-1 0
12 13 13.20 13.29 13.24 0
25 0 13.17 13.30 13.30 0
1 0 13.19 13.19 13.19 0
1 12 13.23 13.03 13.11 0-1 0
1 24 13.18 13.12 12.95 0
16QAM 12 0 13.09 13.03 13.03 0
12 6 13.05 13.09 13.10 02 0
12 13 13.15 13.02 13.06 0
25 0 13.02 13.02 13.07 0
1 0 13.30 13.14 13.30 0
1 12 13.10 13.13 13.30 0-2 0
1 24 13.30 13.01 13.10 0
64QAM 12 0 13.06 13.15 12.98 0
12 6 13.05 13.06 13.10 03 0
12 13 13.07 13.03 13.03 : 0
25 0 12.94 13.00 13.07 0
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Table 8-289
LTE Band 7 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
) : 20850 21100 21350 MPR Allowed per
L || REE | RSk (2510.0 MHz) (2535.0 MHz) (2560.0 MHz) 3GPP [dB]p LIFR(ELY
Conducted Power [dBm]

1 0 10.19 9.85 9.68 0

1 50 10.16 10.04 9.80 0 0

1 9 10.04 10.16 9.94 0

QPSK 50 0 10.13 9.92 9.73 0
50 25 10.10 9.95 9.85 o1 0

50 50 10.11 9.96 9.90 0

100 0 10.07 9.94 9.87 0

1 0 10.21 9.88 9.70 0

1 50 10.24 9.98 9.81 0-1 0

1 9 9.78 9.74 9.82 0

16QAM 50 0 9.96 9.74 9.51 0
50 25 9.86 9.72 9.58 on 0

50 50 9.74 9.61 9.65 0

100 0 9.76 9.64 9.56 0

1 0 10.28 9.82 9.86 0

1 50 10.13 9.94 9.97 0-2 0

1 99 9.68 9.77 10.22 0

640AM 50 0 9.89 9.75 9.45 0
50 25 9.84 9.73 9.55 03 0

50 50 973 9.57 9.59 0

100 0 9.74 9.69 9.58 0

Table 8-290
LTE Band 7 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. p 20825 21100 21375 MPR Allowed per
LD || BE || Ee (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [cnas]p LIFR[ELY
Conducted Power [dBm]
1 0 10.19 10.00 9.85 0
1 36 10.09 10.06 9.92 0 0
1 74 9.83 9.80 9.72 0
QPSK 36 0 10.05 10.10 10.00 0
36 18 9.91 10.11 9.96 0-1 0
36 37 9.79 9.93 9.93 0
75 0 9.88 10.02 9.90 0
1 0 10.30 10.26 10.10 0
1 36 10.11 10.13 9.92 0-1 0
1 74 10.04 9.97 9.88 0
16QAM 36 0 9.87 10.08 9.96 0
36 18 9.79 10.15 9.94 02 0
36 37 9.74 9.88 9.87 0
75 0 9.72 9.99 9.89 0
1 0 10.02 10.05 9.93 0
1 36 10.08 10.28 10.08 0-2 0
1 74 9.94 9.95 9.99 0
64Q0AM 36 0 10.00 9.94 9.89 0
36 18 9.89 9.96 9.93 0-3 0
36 37 9.78 9.84 9.89 0
75 0 9.85 9.94 9.86 0
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Table 8-291
LTE Band 7 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
) ) 20800 21100 21400 MPR Allowed per
L || REE | Sk (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] LIFR(ELY
Conducted Power [dBm]
1 0 10.16 10.04 9.91 0
1 25 1011 10.09 10.11 0 0
1 49 9.89 10.00 10.10 0
QPSK 25 0 10.09 10.18 10.08 0
25 12 10.04 10.21 10.08 o1 0
25 25 9.92 10.06 10.17 0
50 0 10.06 10.11 10.07 0
1 0 10.27 10.28 10.14 0
1 25 10.12 10.22 10.29 01 0
1 49 9.92 10.18 10.24 0
16QAM 25 0 10.11 10.16 9.02 0
25 12 10.04 10.18 10.05 02 0
25 25 9.87 10.06 10.09 0
50 0 10.05 10.12 10.00 0
1 0 10.28 10.26 10.09 0
1 25 10.20 10.25 10.24 0-2 0
1 49 10.05 10.24 10.25 0
64QAM 25 0 10.07 10.20 9.94 0
25 12 10.01 10.20 10.01 s 0
25 25 9.88 9.97 10.08 0
50 0 10.06 10.11 10.02 0

Table 8-292
LTE Band 7 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-band ULCA Active

LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Nccllationl(EERBIS € RECTSEt (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB]p LIAR| LY
Conducted Power [dBm]
1 0 9.96 10.29 10.03 0
1 12 10.14 10.20 10.08 0 0
1 24 10.22 10.16 10.07 0
QPSK 12 0 10.04 10.16 10.15 0
12 6 10.09 10.15 10.20 0-1 0
12 13 10.10 10.10 10.12 0
25 0 10.09 10.12 10.19 0
1 0 10.19 10.24 10.17 0
1 12 10.29 10.27 10.23 0-1 0
1 24 10.18 10.18 10.26 0
16QAM 12 0 10.07 10.19 9.90 0
12 6 10.04 10.20 10.05 0-2 0
12 13 10.03 10.07 10.10 0
25 0 9.99 10.06 9.99 0
1 0 10.07 10.26 10.25 0
1 12 10.17 10.30 10.25 0-2 0
1 24 10.15 10.25 10.24 0
64QAM 12 0 9.98 10.13 9.93 0
12 6 9.95 10.14 9.98 03 0
12 13 10.04 10.01 10.02 : 0
25 0 10.04 10.07 10.07 0
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8.3.13 LTE Band 41

Table 8-293
LTE Band 41 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MR Allowsdlpey MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGERIdB]
C Power [dBm]
1 0 13.99 13.70 13.95 13.73 14.00 0
1 50 13.96 13.77 14.01 13.72 13.90 0 0
1 99 13.80 13.72 13.96 13.70 13.84 0
QPsK 50 0 14.01 13.76 13.98 13.73 14.04 0
50 25 13.90 13.78 14.05 13.72 13.94 o1 0
50 50 13.96 13.79 13.96 13.75 13.92 0
100 0 13.83 13.78 13.97 13.74 13.92 0
1 0 14.46 14.07 14.06 13.88 13.80 0
1 50 14.11 13.95 14.09 13.87 13.76 0-1 0
1 99 14.09 14.00 14.10 13.91 13.70 0
16QAM 50 0 14.38 14.11 14.14 13.74 13.84 0
50 25 14.15 14.10 14.14 13.73 13.75 0.2 0
50 50 14.16 14.05 1417 13.72 13.76 0
100 0 1411 14.12 14.13 13.75 13.72 0
1 0 14.45 14.09 14.20 13.82 13.89 0
1 50 14.27 14.11 14.10 13.78 13.85 02 0
1 99 14.21 14.01 14.04 13.86 13.80 0
640AM 50 0 14.35 14.08 1417 13.70 13.85 0
50 25 14.12 14.10 14.14 13.70 13.76 0.3 0
50 50 14.13 14.05 14.15 13.71 13.74 0
100 0 14.07 14.08 1417 13.70 13.73 0
Table 8-294
LTE Band 41 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 L AR AT e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Cond i Power [dBm]
1 0 14.13 13.72 13.76 13.71 13.82 0
1 36 13.86 13.84 13.80 13.80 13.73 0 0
1 74 13.78 13.77 13.73 13.71 13.71 0
QPsK 36 0 13.91 13.76 13.76 13.70 13.75 0
36 18 13.84 13.79 13.78 13.76 13.70 o1 0
36 37 13.85 13.70 13.76 13.73 13.72 0
75 0 13.72 13.77 13.77 13.72 13.73 0
1 0 14.42 14.15 14.24 14.03 1417 0
1 36 14.41 14.18 14.34 13.95 14.21 0-1 0
1 74 14.40 13.97 14.30 13.96 1417 0
16QAM 36 0 14.30 14.23 14.30 13.96 14.21 0
36 18 14.31 14.28 14.29 13.99 14.12 02 0
36 37 14.22 14.24 14.29 13.98 14.00 0
75 0 14.24 14.25 14.20 14.00 14.09 0
1 0 14.44 14.07 14.29 13.89 14.26 0
1 36 14.42 14.07 14.43 13.93 14.12 0-2 0
1 74 14.36 14.07 14.31 14.00 14.10 0
640AM 36 0 14.29 14.22 14.29 13.98 14.22 0
36 18 14.27 14.25 14.30 14.01 14.10 03 0
36 37 14.23 14.22 14.24 13.98 13.98 0
75 0 14.21 14.24 14.21 13.99 14.09 0
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Table 8-295
LTE Band 41 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 14.43 1417 14.40 13.98 14.09 0
1 25 14.42 14.17 14.37 13.93 14.18 0 0
1 49 14.23 14.15 14.41 13.99 14.18 0
aPsk 25 0 14.17 14.16 14.27 13.95 14.13 0
25 12 14.26 14.21 14.26 13.95 14.08 o1 0
25 25 14.31 14.21 14.26 13.97 14.05 0
50 0 14.27 14.26 14.28 13.97 14.11 0
1 0 14.41 14.07 14.32 13.98 14.21 0
1 25 14.30 14.10 14.22 13.91 14.19 0-1 0
1 49 14.33 14.01 14.32 13.90 14.07 0
160AM 2 0 14.17 14.22 14.28 13.95 14.13 0
25 12 14.26 14.21 14.28 13.96 14.06 02 0
25 25 14.32 14.20 14.26 13.99 14.05 0
50 0 14.25 14.25 14.30 13.98 1411 0
1 0 14.40 14.03 14.36 14.00 14.29 0
1 25 14.39 13.97 14.29 13.89 13.96 02 0
1 49 14.37 14.13 14.31 14.15 14.13 0
64QAM 2 0 14.15 14.25 14.28 14.01 14.17 0
25 12 14.24 14.24 14.25 13.98 14.10 03 0
25 25 14.28 14.23 14.26 14.04 14.04 0
50 0 14.21 14.27 14.29 13.96 14.10 0

Table 8-296
LTE Band 41 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 13.76 13.70 13.70 13.84 13.72 0
1 12 13.76 13.72 13.74 13.78 13.70 0 0
1 24 13.79 13.70 13.72 13.86 13.78 0
QPsK 12 0 13.72 13.73 13.79 13.82 13.75 0
12 6 13.78 13.72 13.79 13.80 13.71 o1 0
12 13 13.79 13.75 13.70 13.80 13.72 0
% 0 13.71 13.73 13.70 13.83 13.72 0
1 0 14.30 14.17 14.27 13.96 14.02 0
1 12 14.23 14.07 14.30 14.05 13.98 0-1 0
1 24 14.30 14.16 14.26 13.93 14.05 0
160AM 12 0 14.19 14.19 14.26 13.99 14.08 0
12 6 14.23 14.18 14.21 13.95 13.97 02 0
12 13 14.21 14.15 14.25 13.95 13.99 0
2 0 14.26 14.20 14.28 13.99 14.04 0
1 0 14.20 14.03 14.29 13.94 14.08 0
1 12 14.27 14.31 14.28 13.84 13.97 02 0
1 24 14.29 14.16 14.30 13.99 14.01 0
64QAM 12 0 14.16 14.18 14.25 14.00 14.07 0
12 6 14.27 14.19 14.22 13.95 14.00 0 0
12 13 14.24 14.16 14.24 13.95 13.99 0
2 0 14.26 14.19 14.24 13.93 14.03 0
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Table 8-297
LTE Band 41 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT 7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.12 13.95 1447 13.77 13.96 0
1 50 14.15 13.92 14.16 13.65 13.80 0 0
1 99 14.16 13.75 14.02 13.73 13.87 0
QPsK 50 0 14.08 13.83 14.09 13.63 13.82 0
50 25 14.06 13.82 14.08 13.58 13.72 o 0
50 50 14.02 13.73 14.05 13.57 13.81 0
100 0 14.01 13.82 14.07 13.55 13.73 0
1 0 13.95 13.72 14.00 13.87 13.70 0
1 50 13.93 13.71 14.15 14.00 13.68 0-1 0
1 9 13.85 13.50 13.96 13.82 13.81 0
16QAM 50 0 13.85 13.71 13.85 13.65 13.62 0
50 25 13.89 13.71 13.91 13.75 13.55 02 0
50 50 13.86 13.63 13.89 13.61 13.53 0
100 0 13.84 13.70 13.86 13.73 13.52 0
1 0 14.15 14.04 14.07 13.82 14.04 0
1 50 14.18 13.95 14.15 13.64 13.86 0-2 0
1 99 14.08 13.80 1411 13.62 13.87 0
64QAM 50 0 14.08 13.85 14.03 13.58 13.82 0
50 25 14.10 13.93 14.05 13.53 13.72 03 0
50 50 14.06 13.80 14.04 13.54 13.75 0
100 0 14.04 13.87 14.03 13.54 13.73 0
Table 8-298
LTE Band 41 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ESREI[CE]
Ci d Power [dBm]
1 0 14.08 13.96 13.79 13.60 13.56 0
1 36 14.04 13.91 13.94 13.64 13.52 0 0
1 74 13.90 13.70 13.87 13.62 13.54 0
QPsK 36 0 14.11 13.98 13.97 13.60 13.59 1
36 18 14.10 13.93 14.02 13.63 13.61 o1 1
36 37 14.08 13.85 14.03 13.65 13.63 1
75 0 14.07 13.89 13.99 13.61 13.57 1
1 0 14.19 14.02 13.95 13.51 13.80 1
1 36 14.11 13.93 14.11 13.57 13.60 0-1 1
1 74 14.04 13.93 14.02 13.52 13.68 1
160AM 36 0 14.10 13.96 13.96 13.61 13.62 2
36 18 14.09 13.96 14.03 13.63 13.62 02 2
36 37 14.08 13.87 14.06 13.64 13.65 2
75 0 14.06 13.89 14.03 13.60 13.58 2
1 0 14.13 13.83 14.00 13.53 13.70 2
1 36 14.14 13.89 14.12 13.68 13.69 02 2
1 74 13.87 13.67 13.95 13.46 13.75 2
64QAM 36 0 14.12 13.97 13.99 13.59 13.59 3
36 18 14.08 13.92 14.02 13.62 13.59 03 3
36 37 14.10 13.87 14.07 13.66 13.64 3
75 0 14.04 13.91 13.99 13.59 13.60 3
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Table 8-299
LTE Band 41 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 14.12 14.00 13.88 13.68 13.55 0
1 25 13.99 13.91 13.92 13.65 13.48 0 0
1 49 14.04 13.86 13.94 13.73 13.52 0
aPsk 25 0 14.12 13.91 13.97 13.60 13.57 1
25 12 14.06 13.89 14.00 13.57 13.57 o1 1
25 25 14.10 13.86 14.02 13.66 13.63 1
50 0 14.08 13.90 14.00 13.60 13.58 1
1 0 14.20 14.13 14.07 13.54 13.64 1
1 25 14.12 13.97 14.11 13.58 13.61 0-1 1
1 49 14.14 13.82 14.13 13.63 13.68 1
160AM 2 0 14.12 13.86 13.95 13.62 13.58 2
25 12 14.05 13.86 13.95 13.60 13.55 02 2
25 25 14.05 13.90 14.04 13.69 13.62 2
50 0 14.10 13.89 14.01 13.61 13.60 2
1 0 14.12 14.03 13.88 13.89 13.68 2
1 25 14.16 13.88 13.96 13.85 13.48 02 2
1 49 14.10 13.75 14.10 13.90 13.64 2
64QAM 2 0 14.13 13.89 13.95 13.62 13.56 3
25 12 14.11 13.90 13.99 13.55 13.59 03 3
25 25 14.10 13.85 14.02 13.67 13.67 3
50 0 14.04 13.89 14.01 13.61 13.58 3

Table 8-300
LTE Band 41 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 14.01 13.87 13.86 13.66 13.42 0
1 12 13.92 13.81 13.88 13.62 13.39 0 0
1 24 13.96 13.82 13.90 13.73 13.43 0
QPsK 12 0 14.01 13.84 13.94 13.53 13.47 1
12 6 14.01 13.83 13.94 13.54 13.49 o1 1
12 13 14.01 13.80 13.97 13.55 13.48 1
% 0 14.03 13.86 13.97 13.56 13.49 1
1 0 14.12 13.79 13.99 13.67 13.55 1
1 12 14.15 13.87 13.90 13.51 13.44 0-1 1
1 24 14.11 13.88 14.12 13.69 13.50 1
160AM 12 0 14.03 13.85 13.94 13.60 13.49 2
12 6 13.99 13.85 13.94 13.55 13.49 02 2
12 13 14.03 13.83 13.98 13.53 13.48 2
2 0 14.05 13.82 13.97 13.55 13.47 2
1 0 14.09 13.99 14.15 13.57 13.54 2
1 12 14.02 13.80 14.14 13.54 13.62 02 2
1 24 14.08 13.88 14.07 13.64 13.81 2
64QAM 12 0 13.98 13.85 13.95 13.58 13.49 3
12 6 14.04 13.80 14.00 13.53 13.49 0 3
12 13 14.06 13.80 13.95 13.60 13.46 3
2 0 14.02 13.89 13.96 13.59 13.49 3
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Table 8-301
LTE Band 41 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT 7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 13.98 13.92 13.68 13.65 13.35 0
1 50 14.02 14.04 13.79 13.49 13.51 0 0
1 99 13.92 13.78 13.83 13.23 13.52 0
QPsK 50 0 13.91 13.90 13.76 13.67 13.39 0
50 25 13.99 14.01 13.79 13.49 13.46 o 0
50 50 13.94 13.82 13.80 13.32 13.41 0
100 0 13.99 13.86 13.77 13.48 13.42 0
1 0 13.74 14.03 13.59 13.70 13.21 0
1 50 14.08 13.98 13.62 13.43 13.39 0-1 0
1 9 13.96 13.79 13.71 13.22 13.38 0
16QAM 50 0 14.04 13.93 13.75 13.59 13.35 0
50 25 14.07 13.88 13.80 13.51 13.47 02 0
50 50 14.01 13.85 13.77 13.38 13.42 0
100 0 14.09 13.88 13.78 13.53 13.47 0
1 0 13.89 13.84 13.83 13.58 13.46 0
1 50 14.01 13.92 13.92 13.66 13.57 0-2 0
1 99 13.96 13.66 13.94 13.21 13.65 0
64QAM 50 0 13.97 14.02 13.78 13.57 13.39 0
50 25 14.04 13.96 13.80 13.53 13.46 03 0
50 50 14.03 13.87 13.79 13.38 13.43 0
100 0 14.04 13.90 13.79 13.48 13.47 0
Table 8-302
LTE Band 41 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ESREI[CE]
Ci d Power [dBm]
1 0 14.15 14.04 14.07 13.82 13.60 0
1 36 1411 14.04 14.12 13.83 13.75 0 0
1 74 14.11 13.95 14.05 13.57 13.72 0
QPsK 36 0 14.07 14.04 14.05 13.75 13.61 0
36 18 14.06 14.02 14.07 13.77 13.72 o1 0
36 37 14.08 13.99 14.05 13.60 13.71 0
75 0 14.02 14.01 14.04 13.74 13.60 0
1 0 14.02 13.80 13.93 13.73 13.35 0
1 36 14.07 14.04 13.88 13.55 13.70 0-1 0
1 74 13.96 13.82 13.90 13.42 13.56 0
160AM 36 0 14.09 14.04 14.07 13.80 13.65 0
36 18 14.07 14.06 14.10 13.79 13.75 02 0
36 37 14.08 14.02 14.05 13.62 13.69 0
75 0 14.04 14.00 14.05 13.75 13.70 0
1 0 14.06 13.93 13.96 13.77 13.55 0
1 36 14.10 13.99 14.02 13.81 13.56 02 0
1 74 14.07 13.93 13.93 13.39 13.68 0
64QAM 36 0 14.06 14.03 14.06 13.78 13.64 0
36 18 14.04 14.02 14.08 13.76 13.71 03 0
36 37 14.06 13.99 14.07 13.63 13.69 0
75 0 14.01 14.03 14.05 13.73 13.68 0
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Table 8-303
LTE Band 41 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 14.11 13.98 14.13 13.83 13.54 0
1 25 14.09 14.04 14.10 13.56 13.57 0 0
1 49 14.14 14.01 14.14 13.45 13.64 0
aPsk 2 0 14.10 14.00 14.04 13.54 13.56 0
25 12 14.04 13.98 14.05 13.54 13.54 o1 0
25 25 14.10 13.99 14.03 13.44 13.57 0
50 0 14.05 14.00 14.05 13.58 13.57 0
1 0 14.15 13.99 13.87 13.64 13.47 0
1 25 13.93 13.78 14.00 13.59 13.47 0-1 0
1 49 14.03 13.91 13.83 13.45 13.52 0
160AM 2 0 14.08 14.00 14.01 13.71 13.66 0
25 12 14.04 13.98 14.03 13.71 13.63 02 0
25 25 14.08 13.99 13.96 13.57 13.63 0
50 0 14.04 13.99 14.05 13.73 13.69 0
1 0 14.06 13.92 14.12 13.85 13.57 0
1 25 13.97 13.98 13.87 13.57 13.63 02 0
1 49 14.10 13.88 14.06 13.59 13.66 0
64QAM 2 0 14.11 13.96 14.03 13.79 13.67 0
25 12 14.05 14.02 14.01 13.69 13.71 03 0
25 25 14.06 14.00 13.99 13.61 13.70 0
50 0 14.02 13.98 14.06 13.76 13.68 0

Table 8-304
LTE Band 41 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 14.00 13.84 13.96 13.63 13.53 0
1 12 13.95 13.93 13.91 13.61 13.59 0 0
1 24 14.03 13.95 13.94 13.49 13.61 0
QPsK 12 0 13.88 13.86 13.87 13.57 13.51 0
12 6 13.92 13.86 13.86 13.55 13.52 o1 0
12 13 13.94 13.88 13.88 13.54 13.53 0
% 0 13.95 13.87 13.89 13.56 13.52 0
1 0 13.96 13.94 14.00 13.59 13.67 0
1 12 13.91 13.95 13.91 13.67 13.52 0-1 0
1 24 14.05 13.91 13.92 13.38 13.63 0
160AM 12 0 14.01 13.95 13.99 13.72 13.68 0
12 6 14.01 13.96 13.99 13.70 13.60 02 0
12 13 13.98 13.91 13.98 13.69 13.59 0
2 0 14.01 13.94 13.96 13.70 13.67 0
1 0 14.10 14.00 14.07 13.90 13.65 0
1 12 14.02 13.90 13.91 13.97 13.74 02 0
1 24 14.08 14.06 14.08 13.63 13.77 0
64QAM 12 0 14.05 14.03 13.95 13.78 13.63 0
12 6 14.01 13.89 14.02 13.72 13.66 0 0
12 13 14.03 13.94 14.03 13.75 13.60 0
2 0 14.04 13.93 13.96 13.69 13.66 0
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Table 8-305
LTE Band 41 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT 7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 15.81 15.81 15.90 15.59 15.84 0
1 50 15.82 15.72 15.81 15.63 15.71 0 0
1 99 15.83 15.74 15.84 15.64 15.72 0
QPsK 50 0 15.84 15.74 15.85 15.66 15.84 0
50 25 15.82 15.71 15.83 15.68 15.73 o 0
50 50 15.80 15.65 15.81 15.72 15.76 0
100 0 15.81 15.66 15.83 15.69 15.71 0
1 0 15.81 15.74 15.90 15.68 15.81 0
1 50 15.83 15.55 15.88 15.69 15.49 0-1 0
1 9 15.90 15.54 15.87 15.77 15.73 0
16QAM 50 0 15.84 15.70 15.80 15.61 15.82 0
50 25 15.89 15.65 15.83 15.63 15.67 02 0
50 50 15.90 15.64 15.81 15.71 15.72 0
100 0 15.80 15.63 15.78 15.62 15.64 0
1 0 15.87 15.88 15.71 15.54 15.90 0
1 50 15.89 15.85 15.86 15.61 15.75 0-2 0
1 99 15.88 15.81 15.83 15.75 15.85 0
64QAM 50 0 15.83 15.74 15.84 15.59 15.82 0
50 25 15.89 15.70 15.86 15.61 15.67 03 0
50 50 15.88 15.66 15.81 15.68 15.72 0
100 0 15.86 15.68 15.84 15.62 15.69 0
Table 8-306
LTE Band 41 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ESREI[CE]
Ci d Power [dBm]
1 0 15.90 15.64 15.77 15.69 15.73 0
1 36 15.90 15.61 15.90 15.78 15.65 0 0
1 74 15.87 15.55 15.85 15.70 15.58 0
QPsK 36 0 15.89 15.65 15.82 15.83 15.70 0
36 18 15.86 15.60 15.89 15.87 15.60 o1 0
36 37 15.81 15.55 15.84 15.82 15.56 0
75 0 15.83 15.58 15.86 15.79 15.59 0
1 0 15.90 15.40 15.79 15.90 15.81 0
1 36 15.88 15.52 15.90 15.89 15.75 0-1 0
1 74 15.85 15.37 15.90 15.88 15.64 0
160AM 36 0 15.89 15.68 15.86 15.80 15.68 0
36 18 15.87 15.60 15.90 15.85 15.62 02 0
36 37 15.84 15.55 15.90 15.81 15.55 0
75 0 15.82 15.58 15.88 15.78 15.60 0
1 0 15.88 15.73 15.61 15.82 15.66 0
1 36 15.83 15.57 15.71 15.90 15.50 02 0
1 74 15.84 15.49 15.88 15.79 15.56 0
64QAM 36 0 15.90 15.64 15.85 15.79 15.76 0
36 18 15.88 15.61 15.90 15.80 15.62 03 0
36 37 15.82 15.54 15.88 15.80 15.58 0
75 0 15.82 15.59 15.87 15.78 15.58 0
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Table 8-307
LTE Band 41 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 15.86 15.72 15.80 15.88 15.70 0
1 25 15.87 15.57 15.78 15.90 15.55 0 0
1 49 15.84 15.60 15.77 15.90 15.59 0
aPsk 2 0 15.90 15.58 15.87 15.84 15.65 0
25 12 15.81 15.57 15.86 15.81 15.62 o1 0
25 25 15.82 15.56 15.87 15.83 15.60 0
50 0 15.83 15.59 15.87 15.84 15.62 0
1 0 15.90 15.61 15.85 15.79 15.78 0
1 25 15.90 15.57 15.88 15.63 15.62 0-1 0
1 49 15.90 15.62 15.83 15.80 15.75 0
160AM 2 0 15.82 15.66 15.85 15.89 15.65 0
25 12 15.83 15.62 15.84 15.84 15.64 02 0
25 25 15.85 15.56 15.90 15.87 15.58 0
50 0 15.87 15.63 15.87 15.86 15.65 0
1 0 15.90 15.55 15.89 15.79 15.75 0
1 25 15.90 15.54 15.84 15.87 15.62 02 0
1 49 15.88 15.41 15.90 15.68 15.57 0
64QAM 2 0 15.90 15.58 15.88 15.82 15.62 0
25 12 15.84 15.55 15.89 15.88 15.65 03 0
25 25 15.82 15.56 15.90 15.84 15.63 0
50 0 15.88 15.63 15.88 15.87 15.62 0

Table 8-308
LTE Band 41 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 15.83 15.58 15.76 15.90 15.55 0
1 12 15.85 15.53 15.73 15.87 15.50 0 0
1 24 15.86 15.56 15.78 15.88 15.52 0
QPsK 12 0 15.89 15.56 15.82 15.76 15.62 0
12 6 15.82 15.56 15.83 15.77 15.60 o1 0
12 13 15.88 15.56 15.82 15.79 15.58 0
% 0 15.89 15.53 15.84 15.81 15.60 0
1 0 15.90 15.71 15.85 15.83 15.56 0
1 12 15.86 15.65 15.86 15.79 15.58 0-1 0
1 24 15.88 15.51 15.88 15.87 15.52 0
160AM 12 0 15.82 15.60 15.86 15.82 15.62 0
12 6 15.84 15.54 15.86 15.79 15.59 02 0
12 13 15.86 15.56 15.87 15.85 15.57 0
2 0 15.81 15.54 15.83 15.83 15.62 0
1 0 15.90 15.66 15.82 15.82 15.69 0
1 12 15.82 15.68 15.90 15.77 15.78 02 0
1 24 15.86 15.61 15.85 15.88 15.88 0
64QAM 12 0 15.90 15.59 15.85 15.82 15.60 0
12 6 15.90 15.55 15.80 15.81 15.57 0 0
12 13 15.84 15.52 15.78 15.84 15.55 0
2 0 15.85 15.57 15.85 15.80 15.57 0
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8.3.14 LTE Band 41 PC2

Table 8-309
LTE Band 41 PC2 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MR Allowsdlpey MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGERIdB]
C Power [dBm]

1 0 1412 13.80 13.87 13.75 14.00 0

1 50 14.00 13.75 13.97 13.75 13.85 0 0

1 99 13.80 13.72 14.03 13.76 13.82 0

QPSK 50 0 1412 13.76 14.01 13.82 14.04 0
50 25 13.98 13.79 14.05 13.84 13.93 o1 0

50 50 13.96 13.81 14.02 13.83 13.88 0

100 0 13.91 13.77 14.00 13.83 13.90 0

1 0 14.39 14.29 14.28 1417 14.22 0

1 50 14.38 14.18 14.37 14.19 14.06 0-1 0

1 99 14.26 14.18 14.35 14.20 14.07 0

16QAM 50 0 14.37 14.09 14.14 13.75 13.83 0
50 25 14.12 14.10 14.13 13.70 13.70 02 0

50 50 14.14 14.02 14.14 13.71 13.73 0

100 0 14.08 14.07 14.13 13.71 13.72 0

1 0 14.40 14.21 14.13 1417 14.22 0

1 50 14.38 14.18 14.12 14.10 14.04 02 0

1 99 14.20 14.13 14.15 14.23 14.04 0

640AM 50 0 14.39 14.16 14.20 13.77 13.91 0
50 25 14.11 14.13 1417 13.76 13.80 0.3 0

50 50 14.16 14.09 14.16 13.75 13.81 0

100 0 14.07 14.10 1417 13.76 13.79 0

Table 8-310
LTE Band 41 PC2 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 L AR AT e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Cond i Power [dBm]
1 0 14.28 13.70 13.77 13.79 13.78 0
1 36 13.89 13.79 13.86 13.73 13.72 0 0
1 74 13.78 13.71 13.79 13.77 13.70 0
QPsK 36 0 13.87 13.70 13.73 13.77 13.73 0
36 18 13.80 13.74 13.77 13.79 13.70 o1 0
36 37 13.78 13.78 13.75 13.78 13.75 0
75 0 13.70 13.71 13.76 13.77 13.70 0
1 0 14.41 13.90 14.06 13.75 14.02 0
1 36 14.12 13.89 14.19 13.74 13.82 0-1 0
1 74 14.07 13.71 14.09 13.73 13.75 0
16QAM 36 0 14.05 13.96 14.02 13.73 13.93 0
36 18 13.98 14.06 14.10 13.73 13.85 02 0
36 37 13.98 13.97 14.03 13.75 13.78 0
75 0 13.94 13.98 14.04 13.74 13.81 0
1 0 14.25 13.83 14.04 13.70 13.88 0
1 36 14.10 13.92 14.14 13.85 13.90 0-2 0
1 74 14.03 13.70 14.09 13.70 13.81 0
64QAM 36 0 14.04 13.98 14.05 13.73 13.93 0
36 18 13.99 14.02 14.07 13.74 13.87 03 0
36 37 13.97 13.94 14.04 13.76 13.75 0
75 0 13.92 14.02 14.05 13.74 13.83 0
. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT oP Y
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 202 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-311
LTE Band 41 PC2 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 14.00 13.73 13.88 13.75 13.71 0
1 25 13.72 13.77 13.84 13.74 13.76 0 0
1 49 13.78 13.76 13.87 13.74 13.78 0
aPsk 25 0 13.71 13.73 13.73 13.79 13.74 0
25 12 13.77 13.71 13.73 13.77 13.70 o1 0
25 25 13.76 13.70 13.75 13.78 13.74 0
50 0 13.71 13.73 13.75 13.78 13.73 0
1 0 14.26 13.82 14.14 13.79 14.03 0
1 25 14.07 13.80 14.07 13.84 13.90 0-1 0
1 49 14.11 13.77 14.14 13.71 13.88 0
160AM 2 0 13.76 13.83 13.87 13.75 13.90 0
25 12 13.79 13.83 13.82 13.71 13.81 02 0
25 25 13.84 13.77 13.85 13.71 13.83 0
50 0 13.79 13.83 13.81 13.73 13.86 0
1 0 14.42 13.96 14.18 13.74 14.06 0
1 25 14.00 13.90 14.17 13.74 13.82 02 0
1 49 14.10 13.89 14.19 13.76 13.89 0
64QAM 2 0 13.74 13.86 13.90 13.72 13.88 0
25 12 13.80 13.86 13.90 13.73 13.82 03 0
25 25 13.83 13.77 13.86 13.78 13.83 0
50 0 13.75 13.83 13.89 13.76 13.84 0

Table 8-312
LTE Band 41 PC2 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 14.00 13.90 13.98 13.70 13.73 0
1 12 13.99 13.97 13.99 13.71 13.73 0 0
1 24 14.02 13.93 14.10 13.72 13.83 0
QPsK 12 0 13.87 13.90 13.94 13.74 13.70 0
12 6 13.93 13.89 13.93 13.70 13.72 o1 0
12 13 13.92 13.82 13.92 13.78 13.75 0
% 0 13.87 13.88 13.90 13.77 13.70 0
1 0 13.98 13.71 13.94 13.70 13.70 0
1 12 14.11 13.90 13.97 13.76 13.01 0-1 0
1 24 14.07 13.82 14.03 13.74 13.90 0
160AM 12 0 13.91 13.97 14.03 13.73 13.86 0
12 6 13.97 14.01 13.99 13.70 13.78 02 0
12 13 13.96 13.93 14.06 13.78 13.82 0
2 0 13.93 13.99 14.01 13.74 13.82 0
1 0 13.97 13.91 14.04 13.72 13.86 0
1 12 14.12 13.76 14.06 13.74 13.92 02 0
1 24 14.09 13.81 14.11 13.75 13.82 0
64QAM 12 0 13.94 14.01 14.05 13.75 13.85 0
12 6 13.96 13.99 14.02 13.74 13.75 03 0
12 13 13.99 13.92 14.03 13.79 13.86 0
2 0 13.96 14.02 13.99 13.71 13.79 0
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Table 8-313
LTE Band 41 PC2 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT 7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.02 13.90 14.00 13.54 13.75 0
1 50 14.04 13.87 14.05 13.46 13.66 0 0
1 99 13.94 13.62 13.95 13.51 13.72 0
QPsK 50 0 14.04 13.95 14.03 13.55 13.80 0
50 25 14.07 13.90 14.05 13.50 13.71 o 0
50 50 14.06 13.88 14.08 13.54 13.72 0
100 0 14.03 13.87 14.04 13.49 13.70 0
1 0 14.03 13.81 13.97 13.66 14.10 0
1 50 14.00 13.84 14.00 13.60 13.95 0-1 0
1 9 13.90 13.60 14.03 13.50 14.05 0
16QAM 50 0 13.60 13.40 13.63 13.30 13.66 0
50 25 13.57 13.41 13.58 13.21 13.56 02 0
50 50 13.51 13.29 13.61 13.22 13.55 0
100 0 13.53 13.35 13.60 13.20 13.46 0
1 0 14.14 13.85 14.01 13.64 13.80 0
1 50 14.13 13.81 14.09 13.61 13.80 0-2 0
1 99 14.00 13.62 14.03 13.52 13.75 0
64QAM 50 0 13.65 13.40 13.60 13.23 13.40 0
50 25 13.59 13.42 13.60 13.21 13.30 03 0
50 50 13.59 13.30 13.57 13.20 13.24 0
100 0 13.55 13.34 13.56 13.21 13.22 0
Table 8-314
LTE Band 41 PC2 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ESREI[CE]
Ci d Power [dBm]
1 0 14.02 13.67 13.75 13.34 13.53 0
1 36 13.95 13.67 13.86 13.38 13.45 0 0
1 74 13.84 13.46 13.80 13.34 13.49 0
QPsK 36 0 13.91 13.75 13.75 13.38 13.42 0
36 18 13.89 13.73 13.81 13.44 13.41 o1 0
36 37 13.90 13.63 13.81 13.44 13.43 0
75 0 13.87 13.69 13.79 13.41 13.38 0
1 0 14.12 14.07 13.84 13.66 13.55 0
1 36 14.01 13.93 13.94 13.65 13.56 0-1 0
1 74 13.80 13.80 13.89 13.56 13.55 0
160AM 36 0 13.96 13.79 13.75 13.46 13.44 0
36 18 13.91 13.72 13.87 13.46 13.44 02 0
36 37 13.90 13.65 13.83 13.49 13.44 0
75 0 13.88 13.69 13.83 13.45 13.41 0
1 0 14.16 14.01 13.90 13.38 13.70 0
1 36 14.00 14.00 14.04 13.52 13.61 02 0
1 74 14.06 13.77 13.91 13.57 13.51 0
64QAM 36 0 13.89 13.80 13.79 13.45 13.41 0
36 18 13.88 13.72 13.83 13.46 13.44 03 0
36 37 13.91 13.62 13.79 13.50 13.45 0
75 0 13.87 13.67 13.79 13.43 13.39 0
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Table 8-315
LTE Band 41 PC2 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 13.93 13.71 13.70 13.50 13.36 0
1 25 13.80 13.59 13.71 13.47 13.33 0 0
1 49 13.85 13.57 13.75 13.52 13.34 0
aPsk 25 0 13.89 13.68 13.72 13.38 13.32 0
25 12 13.86 13.65 13.76 13.36 13.35 o1 0
25 25 13.85 13.62 13.79 13.45 13.39 0
50 0 13.84 13.68 13.74 13.38 13.36 0
1 0 14.18 13.88 14.07 13.51 13.66 0
1 25 14.08 14.03 14.01 13.38 13.54 0-1 0
1 49 14.11 13.71 14.04 13.78 13.77 0
160AM 2 0 13.87 13.74 13.79 13.44 13.34 0
25 12 13.85 13.71 13.79 13.37 13.36 02 0
25 25 13.89 13.64 13.80 13.46 13.39 0
50 0 13.85 13.68 13.77 13.38 13.35 0
1 0 14.14 13.73 14.05 13.48 13.72 0
1 25 14.16 13.70 13.93 13.89 13.53 02 0
1 49 14.13 13.65 14.04 13.60 13.57 0
64QAM 2 0 13.93 13.69 13.76 13.43 13.36 0
25 12 13.85 13.63 13.76 13.39 13.36 03 0
25 25 13.86 13.60 13.79 13.52 13.42 0
50 0 13.87 13.65 13.74 13.39 13.36 0

Table 8-316
LTE Band 41 PC2 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 14.03 13.63 13.83 13.45 13.45 0
1 12 13.98 13.60 13.83 13.41 13.42 0 0
1 24 14.01 13.57 13.88 13.54 13.47 0
QPsK 12 0 13.81 13.62 13.71 13.40 13.29 0
12 6 13.81 13.61 13.69 13.38 13.30 o1 0
12 13 13.83 13.60 13.74 13.37 13.28 0
% 0 13.83 13.62 13.71 13.39 13.31 0
1 0 14.07 13.81 13.89 13.62 13.44 0
1 12 14.06 13.84 13.88 13.57 13.51 0-1 0
1 24 14.05 13.78 14.01 13.82 13.63 0
160AM 12 0 13.88 13.70 13.73 13.41 13.38 0
12 6 13.89 13.68 13.78 13.40 13.35 02 0
12 13 13.89 13.64 13.81 13.41 13.32 0
2 0 13.83 13.63 13.75 13.37 13.33 0
1 0 14.16 13.98 13.98 13.67 13.55 0
1 12 14.09 13.87 13.82 13.65 13.55 02 0
1 24 14.10 13.86 14.05 13.65 13.56 0
64QAM 12 0 13.81 13.64 13.75 13.39 13.29 0
12 6 13.86 13.61 13.70 13.40 13.35 0 0
12 13 13.88 13.60 13.79 13.41 13.33 0
2 0 13.80 13.67 13.73 13.40 13.35 0
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Table 8-317
LTE Band 41 PC2 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT 7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 13.80 14.03 13.85 13.65 13.37 0
1 50 1411 13.94 13.96 13.49 13.51 0 0
1 99 14.02 13.82 14.00 13.22 13.49 0
QPsK 50 0 14.00 14.10 13.79 13.61 13.46 0
50 25 14.08 13.97 13.85 13.55 13.54 o 0
50 50 14.07 13.88 13.82 13.39 13.50 0
100 0 14.04 13.94 13.81 13.51 13.52 0
1 0 14.13 14.20 14.04 14.09 13.61 0
1 50 14.20 14.13 14.12 13.85 13.92 0-1 0
1 9 14.18 14.08 14.17 13.53 13.87 0
16QAM 50 0 13.85 13.78 13.56 13.32 13.23 0
50 25 13.95 13.77 13.57 13.21 13.31 02 0
50 50 13.85 13.61 13.61 13.28 13.29 0
100 0 13.91 13.72 13.56 13.31 13.27 0
1 0 1417 14.14 13.85 13.82 13.72 0
1 50 14.20 14.19 13.97 13.67 13.95 0-2 0
1 99 14.19 14.02 14.00 13.31 13.89 0
64QAM 50 0 13.81 13.83 13.57 13.43 13.22 0
50 25 13.93 13.75 13.59 13.36 13.29 03 0
50 50 13.85 13.65 13.61 13.20 13.32 0
100 0 13.88 13.70 13.60 13.29 13.29 0
Table 8-318
LTE Band 41 PC2 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ESREI[CE]
Ci d Power [dBm]
1 0 14.09 14.01 13.98 13.70 13.50 0
1 36 14.03 14.01 13.93 13.72 13.67 0 0
1 74 14.04 13.92 13.84 13.47 13.64 0
QPsK 36 0 14.01 13.95 13.86 13.66 13.54 0
36 18 13.97 13.94 13.86 13.65 13.62 o1 0
36 37 13.97 13.86 13.88 13.53 13.60 0
75 0 13.96 13.89 13.89 13.64 13.60 0
1 0 13.68 13.97 13.34 13.46 13.30 0
1 36 13.89 13.93 13.50 13.29 13.30 0-1 0
1 74 13.51 13.68 13.35 13.20 13.30 0
160AM 36 0 13.94 13.79 13.58 13.46 13.31 0
36 18 13.95 13.77 13.61 13.44 13.36 02 0
36 37 13.83 13.64 13.61 13.27 13.29 0
75 0 13.89 13.74 13.60 13.40 13.34 0
1 0 13.76 13.66 13.51 13.26 13.20 0
1 36 14.00 13.59 13.60 13.42 13.41 02 0
1 74 13.75 13.46 13.48 13.21 13.20 0
64QAM 36 0 13.89 13.78 13.58 13.45 13.25 0
36 18 13.93 13.87 13.58 13.42 13.33 03 0
36 37 13.84 13.63 13.57 13.28 13.28 0
75 0 13.89 13.80 13.58 13.47 13.32 0
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Table 8-319
LTE Band 41 PC2 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 14.14 13.89 14.07 13.78 13.60 0
1 25 13.99 13.90 14.03 13.69 13.64 0 0
1 49 14.06 13.91 14.05 13.58 13.69 0
aPsk 25 0 14.01 13.91 13.97 13.66 13.59 0
25 12 13.98 13.90 13.93 13.63 13.60 o1 0
25 25 14.00 13.91 13.94 13.52 13.61 0
50 0 13.95 13.91 13.96 13.65 13.61 0
1 0 13.41 13.29 14.12 13.69 13.98 0
1 25 13.45 13.33 13.55 13.90 13.94 0-1 0
1 49 13.21 13.27 13.58 13.52 13.60 0
160AM 2 0 13.36 13.26 13.54 13.75 13.70 0
25 12 13.36 13.24 13.55 13.69 13.78 02 0
25 25 13.35 13.23 13.59 13.64 13.65 0
50 0 13.36 13.24 13.54 13.70 13.75 0
1 0 13.42 13.33 13.83 13.77 13.67 0
1 25 13.33 13.40 13.95 14.01 13.60 02 0
1 49 13.23 13.35 13.98 13.76 13.47 0
64QAM 2 0 13.38 13.25 13.55 13.90 13.59 0
25 12 13.37 13.27 13.57 13.74 13.68 03 0
25 25 13.36 13.27 13.59 13.65 13.64 0
50 0 13.42 13.23 13.58 13.70 13.61 0

Table 8-320
LTE Band 41 PC2 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 14.03 13.88 14.06 13.62 13.60 0
1 12 14.00 13.89 14.01 13.57 13.60 0 0
1 24 14.00 13.87 14.01 13.46 13.59 0
QPsK 12 0 13.91 13.85 13.94 13.61 13.54 0
12 6 13.93 13.85 13.92 13.60 13.53 o1 0
12 13 13.94 13.84 13.94 13.59 13.55 0
% 0 13.95 13.86 13.97 13.63 13.55 0
1 0 13.97 13.90 13.60 13.43 13.31 0
1 12 13.79 13.81 13.47 13.47 13.35 0-1 0
1 24 13.71 13.68 13.61 13.23 13.29 0
160AM 12 0 13.84 13.71 13.52 13.38 13.28 0
12 6 13.81 13.74 13.51 13.38 13.26 02 0
12 13 13.86 13.66 13.45 13.37 13.25 0
2 0 13.90 13.73 13.49 13.38 13.26 0
1 0 14.04 13.65 13.64 13.44 13.35 0
1 12 13.87 13.64 13.62 13.35 13.42 02 0
1 24 13.87 13.48 13.58 13.21 13.37 0
64QAM 12 0 13.83 13.66 13.49 13.40 13.27 0
12 6 13.86 13.72 13.49 13.39 13.29 0 0
12 13 13.80 13.71 13.47 13.38 13.29 0
2 0 13.88 13.73 13.54 13.44 13.21 0
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Table 8-321
LTE Band 41 PC2 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT 7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 15.50 15.72 15.75 15.41 15.68 0
1 50 15.68 15.63 15.66 15.43 15.53 0 0
1 99 15.66 15.66 15.67 15.52 15.55 0
QPsK 50 0 15.63 15.57 15.71 15.44 15.70 0
50 25 15.68 15.52 15.67 15.48 15.56 o 0
50 50 15.70 15.50 15.67 15.55 15.60 0
100 0 15.64 15.49 15.64 15.46 15.58 0
1 0 15.89 15.81 15.90 15.76 15.83 0
1 50 15.85 15.71 15.90 15.71 15.82 0-1 0
1 9 15.86 15.86 15.87 15.88 15.80 0
16QAM 50 0 15.41 15.34 15.49 15.21 15.49 0
50 25 15.47 15.31 15.51 15.30 15.38 02 0
50 50 15.47 15.27 15.41 15.33 15.38 0
100 0 15.45 15.26 15.45 15.21 15.35 0
1 0 15.84 15.74 15.90 15.78 15.74 0
1 50 15.88 15.61 15.87 15.85 15.83 0-2 0
1 99 15.83 15.58 15.75 15.86 15.69 0
64QAM 50 0 15.40 15.27 15.42 15.20 15.43 0
50 25 15.45 15.23 15.40 15.21 15.27 03 0
50 50 15.46 15.20 15.36 15.28 15.30 0
100 0 15.45 15.23 15.41 15.19 15.32 0
Table 8-322
LTE Band 41 PC2 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) ESREI[CE]
Ci d Power [dBm]
1 0 15.82 15.70 15.74 15.73 15.66 0
1 36 15.85 15.64 15.83 15.81 15.59 0 0
1 74 15.80 15.56 15.78 15.75 15.54 0
QPsK 36 0 15.87 15.63 15.80 15.81 15.73 0
36 18 15.83 15.59 15.86 15.84 15.65 o1 0
36 37 15.82 15.53 15.86 15.83 15.60 0
75 0 15.83 15.55 15.84 15.83 15.63 0
1 0 15.85 15.47 15.72 15.85 15.76 0
1 36 15.86 15.40 15.82 15.89 15.66 0-1 0
1 74 15.90 15.48 15.87 15.81 15.60 0
160AM 36 0 15.77 15.39 15.61 15.57 15.49 0
36 18 15.76 15.37 15.67 15.63 15.41 02 0
36 37 15.71 15.29 15.66 15.61 15.39 0
75 0 15.65 15.30 15.63 15.58 15.40 0
1 0 15.81 15.45 15.58 15.72 15.51 0
1 36 15.81 15.53 15.68 15.89 15.50 02 0
1 74 15.85 15.35 15.67 15.81 15.46 0
64QAM 36 0 15.79 15.42 15.63 15.54 15.50 0
36 18 15.74 15.35 15.69 15.58 15.43 03 0
36 37 15.74 15.27 15.67 15.60 15.38 0
75 0 15.71 15.30 15.64 15.58 15.39 0
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Table 8-323
LTE Band 41 PC2 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 (AR AT (7 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Ci d Power [dBm]
1 0 15.89 15.77 15.80 15.81 15.71 0
1 25 15.87 15.66 15.81 15.81 15.54 0 0
1 49 15.89 15.66 15.82 15.81 15.63 0
aPsk 2 0 15.89 15.56 15.84 15.81 15.65 0
25 12 15.90 15.54 15.83 15.79 15.61 o1 0
25 25 15.87 15.53 15.85 15.80 15.59 0
50 0 15.90 15.56 15.85 15.81 15.63 0
1 0 15.90 15.67 15.86 15.67 15.79 0
1 25 15.83 15.50 15.87 15.64 15.62 0-1 0
1 49 15.87 15.57 15.82 15.77 15.65 0
160AM 2 0 15.86 15.32 15.58 15.62 15.35 0
25 12 15.71 15.25 15.62 15.58 15.37 02 0
25 25 15.69 15.24 15.64 15.60 15.32 0
50 0 15.71 15.36 15.65 15.63 15.39 0
1 0 15.90 15.61 15.90 15.86 15.62 0
1 25 15.90 15.42 15.89 15.90 15.71 02 0
1 49 15.88 15.41 15.90 15.82 15.85 0
64QAM 2 0 15.80 15.31 15.67 15.61 15.44 0
25 12 15.77 15.32 15.66 15.62 15.39 03 0
25 25 15.72 15.29 15.66 15.63 15.38 0
50 0 15.68 15.31 15.65 15.60 15.37 0

Table 8-324
LTE Band 41 PC2 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 41
MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
C d Power [dBm]
1 0 15.84 15.62 15.79 15.87 15.53 0
1 12 15.86 15.61 15.79 15.89 15.49 0 0
1 24 15.86 15.59 15.80 15.84 15.49 0
QPsK 12 0 15.87 15.54 15.81 15.75 15.53 0
12 6 15.90 15.53 15.79 15.75 15.51 o1 0
12 13 15.87 15.49 15.80 15.74 15.50 0
% 0 15.87 15.54 15.82 15.77 15.55 0
1 0 15.89 15.53 15.79 15.74 15.39 0
1 12 15.83 15.43 15.89 15.79 15.47 0-1 0
1 24 15.90 15.48 15.84 15.81 15.51 0
160AM 12 0 15.69 15.26 15.61 15.60 15.31 0
12 6 15.70 15.29 15.63 15.63 15.30 02 0
12 13 15.77 15.23 15.61 15.58 15.31 0
2 0 15.70 15.24 15.61 15.57 15.30 0
1 0 15.90 15.53 15.90 15.76 15.72 0
1 12 15.82 15.45 15.89 15.76 15.81 02 0
1 24 15.83 15.43 15.87 15.80 15.74 0
64QAM 12 0 15.74 15.27 15.63 15.54 15.33 0
12 6 15.62 15.28 15.61 15.61 15.37 0 0
12 13 15.64 15.25 15.61 15.59 15.32 0
2 0 15.70 15.30 15.59 15.53 15.32 0
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8.3.15 LTE Band 48

Table 8-325
LTE Band 48 Conducted Powers Ant 1 - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MPR Allowed per MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.80 15.10 15.12 15.01 0
1 50 14.71 15.06 14.86 14.86 0 0
1 99 14.83 15.26 14.89 15.09 0
QPSK 50 0 14.75 14.96 15.03 14.90 0
50 25 14.75 14.96 14.91 14.85 01 0
50 50 14.74 15.06 14.86 14.87 0
100 0 14.84 15.04 14.95 14.93 0
1 0 15.05 14.99 15.28 15.11 0
1 50 14.86 15.02 15.11 14.83 0-1 0
1 99 14.97 15.27 15.10 14.98 0
16QAM 50 0 14.68 14.86 14.95 14.79 0
50 25 14.64 14.88 14.83 14.75 0.2 0
50 50 14.64 14.98 14.75 14.77 0
100 0 14.77 14.98 14.90 14.84 0
1 0 14.95 15.19 15.20 15.10 0
1 50 14.78 15.02 15.10 14.75 0-2 0
1 99 14.88 15.28 14.98 14.87 0
64QAM 50 0 14.62 14.83 14.90 14.79 0
50 25 14.65 14.87 14.79 14.75 03 0
50 50 14.63 14.92 14.73 14.74 0
100 0 14.75 14.99 14.91 14.88 0
Table 8-326
LTE Band 48 Conducted Powers Ant 1 - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 MP';G“:',';“[":;]"‘" MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz)
Conducted Power [dBm]
1 0 14.63 14.84 14.72 14.67 0
1 36 14.43 14.88 14.62 14.53 0 0
1 74 14.58 14.95 14.60 14.64 0
QPSK 36 0 14.66 14.84 14.79 14.71 0
36 18 14.64 14.88 14.73 14.69 01 0
36 37 14.67 14.89 14.68 14.71 0
75 0 14.67 14.94 14.76 14.71 0
1 0 14.77 14.52 14.77 14.68 0
1 36 14.51 14.68 14.79 14.43 0-1 0
1 74 14.70 15.06 14.59 14.77 0
16QAM 36 0 14.55 14.73 14.68 14.60 0
36 18 14.51 14.75 14.64 14.56 02 0
36 37 14.57 14.79 14.58 14.59 0
75 0 14.59 14.84 14.66 14.64 0
1 0 14.67 14.88 14.72 14.48 0
1 36 14.34 14.74 14.59 14.51 0-2 0
1 74 14.58 15.01 14.67 14.67 0
64QAM 36 0 14.51 14.67 14.69 14.57 0
36 18 14.44 14.73 14.62 14.51 03 0
36 37 14.51 14.75 14.55 14.56 0
75 0 14.55 14.82 14.69 14.64 0
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 210 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
©2020 PCTEST. REV 214 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-327
LTE Band 48 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 s edlbey MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) BCRRCE]
Conducted Power [dBm]
1 0 14.81 14.94 14.73 14.73 0
1 25 14.46 14.68 14.49 14.51 0 0
1 49 14.77 15.01 14.64 14.76 0
QPSK 25 0 14.65 14.86 14.72 14.65 0
25 12 14.55 14.81 14.64 14.64 0-1 0
25 25 14.59 14.92 14.69 14.72 0
50 0 14.68 14.94 14.74 14.73 0
1 0 14.78 14.82 14.85 14.83 0
1 25 14.42 14.54 14.46 14.50 0-1 0
1 49 14.60 14.77 14.48 14.91 0
16QAM 25 0 14.51 14.69 14.50 14.53 0
25 12 14.39 14.69 14.46 14.44 0-2 0
25 25 14.37 14.74 14.49 14.54 0
50 0 14.59 14.83 14.64 14.68 0
1 0 14.58 15.15 14.85 14.88 0
1 25 14.32 14.90 14.68 14.53 0-2 0
1 49 14.58 15.29 14.56 14.80 0
64QAM 25 0 14.49 14.76 14.64 14.56 0
25 12 14.42 14.69 14.59 14.51 0-3 0
25 25 14.45 14.77 14.60 14.62 0
50 0 14.57 14.86 14.62 14.69 0
Table 8-328
LTE Band 48 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP': (;"',';"E’:;]Pe’ MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 14.59 14.87 14.64 14.73 0
1 12 14.35 14.79 14.61 14.43 0 0
1 24 14.52 15.08 14.72 14.66 0
QPSK 12 0 14.61 14.68 14.53 14.64 0
12 6 14.51 14.67 14.46 14.56 0-1 0
12 13 14.58 14.79 14.55 14.64 0
25 0 14.66 14.87 14.65 14.71 0
1 0 14.58 14.75 14.53 14.58 0
1 12 14.49 14.43 14.51 14.36 0-1 0
1 24 14.47 14.75 14.45 14.74 0
16QAM 12 0 14.39 14.41 14.49 14.31 0
12 6 14.31 14.50 14.32 14.34 0-2 0
12 13 14.35 14.56 14.45 14.32 0
25 0 14.44 14.70 14.53 14.54 0
1 0 14.72 14.71 14.54 14.56 0
1 12 14.54 14.86 14.49 14.66 0-2 0
1 24 14.59 14.66 14.33 14.90 0
64QAM 12 0 14.41 14.35 14.45 14.57 0
12 6 14.38 14.49 14.39 14.42 0-3 0
12 13 14.40 14.51 14.37 14.47 0
25 0 14.53 14.77 14.57 14.53 0
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Table 8-329
LTE Band 48 Conducted Powers Ant 3 - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MP;*GA;';"E’:;]PE’ MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz)
Conducted Power [dBm]

1 0 16.05 15.74 16.06 15.75 0

1 50 15.64 15.61 15.69 15.51 0 0

1 99 15.83 15.93 15.88 15.79 0

QPSK 50 0 15.58 15.62 15.76 15.55 0
50 25 15.53 15.60 15.70 15.50 0-1 0

50 50 15.60 15.58 15.71 15.61 0

100 0 15.58 15.75 15.74 15.58 0

1 0 15.98 16.15 16.29 16.22 0

1 50 15.80 15.95 16.01 15.76 0-1 0

1 99 15.99 16.11 16.05 16.04 0

16QAM 50 0 15.73 15.82 15.83 15.70 0
50 25 15.69 15.80 15.75 15.54 02 0

50 50 15.76 15.81 15.77 15.79 0

100 0 15.75 15.86 15.86 15.76 0

1 0 15.97 16.15 16.40 16.16 0

1 50 15.79 16.07 16.04 15.89 0-2 0

1 99 16.00 16.14 16.27 16.25 0

64QAM 50 0 15.71 15.83 15.83 15.72 0
50 25 15.69 15.79 15.74 15.78 0-3 0

50 50 15.65 15.91 15.73 15.77 0

100 0 15.77 15.87 15.86 15.74 0

Table 8-330
LTE Band 48 Conducted Powers Ant 3 - 15 MHz Bandwidth

LTE Band 48
15 MHz Bandwidth

Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 LAR AT e MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 16.02 16.04 16.21 16.20 0
1 36 16.03 16.08 16.09 15.97 0 0
1 74 15.89 16.14 16.14 16.00 0
QPSK 36 0 15.84 15.93 16.03 15.95 0
36 18 15.84 16.02 16.01 15.94 o1 0
36 37 15.85 16.02 15.99 15.94 0
75 0 15.88 16.06 16.03 15.98 0
1 0 16.10 16.16 16.35 16.24 0
1 36 15.80 15.98 16.05 16.11 0-1 0
1 74 15.91 16.13 16.21 16.15 0
16QAM 36 0 15.84 15.95 16.04 16.09 0
36 18 15.84 16.00 16.06 16.01 02 0
36 37 15.91 16.03 16.06 16.03 0
75 0 15.96 16.13 16.14 16.10 0
1 0 15.91 15.86 16.43 16.34 0
1 36 15.85 16.08 16.07 16.00 0-2 0
1 74 16.16 16.23 16.10 16.36 0
64QAM 36 0 15.82 15.95 16.08 16.03 0
36 18 15.83 16.02 16.02 16.00 03 0
36 37 15.90 16.01 16.05 16.01 0
75 0 15.93 16.08 16.12 16.06 0
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Table 8-331
LTE Band 48 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 s edlbey MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) BCRRCE]
Conducted Power [dBm]
1 0 16.03 16.12 16.14 16.09 0
1 25 15.70 15.91 15.91 15.99 0 0
1 49 16.06 16.22 16.11 16.18 0
QPSK 25 0 15.86 16.05 16.04 15.97 0
25 12 15.84 16.00 15.97 15.91 0-1 0
25 25 15.88 15.97 16.04 16.08 0
50 0 15.91 16.06 16.12 15.91 0
1 0 15.91 16.03 16.11 16.02 0
1 25 15.53 15.76 15.79 15.89 0-1 0
1 49 16.12 16.26 16.15 16.22 0
16QAM 25 0 15.79 15.96 15.92 15.99 0
25 12 15.78 15.94 15.87 15.88 0-2 0
25 25 15.75 15.93 15.91 15.93 0
50 0 15.84 16.00 16.05 15.99 0
1 0 15.86 15.98 16.18 16.30 0
1 25 15.89 15.87 16.09 16.05 0-2 0
1 49 15.81 15.97 16.09 16.04 0
64QAM 25 0 15.78 15.94 15.91 15.90 0
25 12 15.67 15.85 15.84 15.87 0-3 0
25 25 15.77 15.96 15.92 15.95 0
50 0 15.81 16.00 16.04 16.00 0
Table 8-332
LTE Band 48 Conducted Powers Ant 3 - 5§ MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP': (;"',';"E’:;]Pe’ MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 16.10 16.08 16.13 16.14 0
1 12 15.70 15.96 16.00 15.94 0 0
1 24 15.82 16.26 16.31 16.23 0
QPSK 12 0 15.85 15.96 15.95 16.00 0
12 6 15.74 15.89 15.92 15.94 0-1 0
12 13 15.81 15.99 16.06 16.05 0
25 0 15.94 16.07 16.13 15.99 0
1 0 15.74 16.05 15.96 16.02 0
1 12 15.59 15.76 15.60 15.59 0-1 0
1 24 15.70 15.97 15.83 15.99 0
16QAM 12 0 15.56 15.64 15.61 15.74 0
12 6 15.50 15.59 15.57 15.68 0-2 0
12 13 15.53 15.69 15.60 15.65 0
25 0 15.70 15.85 15.88 15.94 0
1 0 15.85 15.88 16.07 15.92 0
1 12 15.74 15.72 15.83 15.79 0-2 0
1 24 15.83 156.77 16.00 16.08 0
64QAM 12 0 15.50 15.55 15.60 15.65 0
12 6 15.60 15.56 15.62 15.63 03 0
12 13 15.53 15.50 15.75 15.58 0
25 0 15.68 15.81 15.95 15.91 0
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Table 8-333
LTE Band 48 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MP;*GA;';"E’:;]PE’ MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz)
Conducted Power [dBm]
1 0 14.75 14.97 15.07 15.19 0
1 50 14.81 14.85 14.91 15.12 0 0
1 99 14.84 15.08 15.06 15.21 0
QPsK 50 0 14.82 14.81 15.02 15.15 0
50 25 14.86 14.80 14.96 15.17 01 0
50 50 14.76 14.88 14.93 15.23 0
100 0 14.93 14.89 15.03 15.20 0
1 0 14.84 14.87 14.98 15.22 0
1 50 14.83 14.73 14.87 15.16 0-1 0
1 99 14.88 15.01 14.93 15.21 0
16QAM 50 0 14.76 14.72 14.93 15.09 0
50 25 14.79 14.53 14.87 15.12 02 0
50 50 14.69 14.86 14.85 15.16 0
100 0 14.88 14.84 14.93 15.21 0
1 0 14.75 14.79 15.08 14.95 0
1 50 14.80 14.81 14.99 15.15 0-2 0
1 99 14.85 15.07 15.14 15.18 0
64QAM 50 0 14.72 14.73 14.92 15.12 0
50 25 14.76 14.74 14.88 15.15 0.3 0
50 50 14.70 14.76 14.83 15.14 0
100 0 14.85 14.86 14.96 15.20 0
Table 8-334
LTE Band 48 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 LAR AT e MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.64 14.72 14.77 15.06 0
1 36 14.67 14.79 14.82 15.08 0 0
1 74 14.59 14.68 14.80 14.90 0
QPsK 36 0 14.66 14.71 14.85 15.05 0
36 18 14.70 14.74 14.81 15.14 01 0
36 37 14.78 14.74 14.81 15.07 0
75 0 14.74 14.79 14.85 15.16 0
1 0 14.51 14.71 14.68 14.84 0
1 36 14.51 14.59 14.61 14.88 0-1 0
1 74 14.51 14.67 14.67 14.91 0
16QAM 36 0 14.54 14.58 14.78 14.97 0
36 18 14.62 14.62 14.69 15.04 02 0
36 37 14.66 14.63 14.73 14.99 0
75 0 14.68 14.70 14.77 15.09 0
1 0 14.54 14.79 14.75 14.99 0
1 36 14.63 14.64 14.75 15.02 0-2 0
1 74 14.61 14.63 14.69 15.02 0
64QAM 36 0 14.49 14.54 14.73 14.93 0
36 18 14.58 14.59 14.68 14.99 03 0
36 37 14.64 14.57 14.70 14.96 0
75 0 14.66 14.68 14.75 15.10 0
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Table 8-335
LTE Band 48 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 s edlbey MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) BCRRCE]
Conducted Power [dBm]
1 0 14.60 14.78 14.85 15.17 0
1 25 14.50 14.47 14.61 14.98 0 0
1 49 14.76 14.80 14.84 14.98 0
QPSK 25 0 14.55 14.71 14.80 15.16 0
25 12 14.56 14.66 14.74 15.02 0-1 0
25 25 14.69 14.75 14.83 15.04 0
50 0 14.66 14.78 14.86 15.16 0
1 0 14.52 14.75 14.84 15.07 0
1 25 14.38 14.41 14.54 14.79 0-1 0
1 49 14.66 14.70 14.88 15.02 0
16QAM 25 0 14.43 14.55 14.63 15.01 0
25 12 14.41 14.52 14.64 14.92 0-2 0
25 25 14.57 14.60 14.72 14.87 0
50 0 14.58 14.68 14.76 15.06 0
1 0 14.84 14.64 14.84 15.12 0
1 25 14.32 14.55 14.66 14.79 0-2 0
1 49 14.82 14.71 14.81 15.00 0
64QAM 25 0 14.42 14.61 14.72 14.93 0
25 12 14.42 14.54 14.56 14.86 0-3 0
25 25 14.54 14.61 14.64 14.93 0
50 0 14.63 14.68 14.81 15.12 0
Table 8-336
LTE Band 48 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP': (;"',';"E’:;]Pe’ MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 14.67 14.71 14.79 15.03 0
1 12 14.49 14.61 14.68 14.91 0 0
1 24 14.83 14.87 14.92 15.14 0
QPSK 12 0 14.47 14.61 14.73 14.93 0
12 6 14.38 14.54 14.62 14.85 0-1 0
12 13 14.54 14.61 14.70 14.92 0
25 0 14.58 14.72 14.78 15.02 0
1 0 14.38 14.58 14.70 14.90 0
1 12 14.30 14.47 14.34 14.58 0-1 0
1 24 14.69 14.70 14.58 14.93 0
16QAM 12 0 14.30 14.35 14.46 14.74 0
12 6 14.34 14.31 14.38 14.67 0-2 0
12 13 14.34 14.42 14.36 14.61 0
25 0 14.45 14.59 14.69 14.94 0
1 0 14.64 14.58 14.62 14.89 0
1 12 14.45 14.34 14.89 14.81 0-2 0
1 24 14.58 14.75 14.41 15.07 0
64QAM 12 0 14.96 14.31 14.37 14.69 0
12 6 14.89 14.33 14.38 14.49 0-3 0
12 13 14.33 14.35 14.43 14.41 0
25 0 14.35 14.67 14.63 14.93 0
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Table 8-337
LTE Band 48 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 LA MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz) BRI R
Conducted Power [dBm]

1 0 16.13 16.24 16.26 16.15 0

1 50 16.15 16.00 16.13 16.02 0 0

1 99 16.11 16.25 16.22 16.12 0

QPSK 50 0 16.20 16.04 16.22 16.03 0
50 25 16.21 16.01 16.00 15.94 o 0

50 50 16.13 16.06 16.05 16.02 0

100 0 16.20 16.09 16.21 15.92 0

1 0 15.91 15.66 16.09 15.86 0

1 50 15.96 15.57 15.90 15.60 0-1 0

1 99 15.90 15.88 16.10 15.74 0

16QAM 50 0 15.66 15.46 15.60 15.41 0
50 25 15.70 15.42 15.55 15.35 02 0

50 50 15.63 15.52 15.60 15.42 0

100 0 15.80 15.50 15.61 15.45 0

1 0 16.25 15.98 16.22 16.05 0

1 50 16.21 15.92 16.05 15.82 02 0

1 99 16.13 16.12 16.12 15.93 0

64QAM 50 0 15.94 15.65 15.73 15.56 0
50 25 15.97 15.66 15.69 15.52 03 0

50 50 15.83 15.73 15.73 15.59 0

100 0 16.08 15.77 15.79 15.64 0

Table 8-338
LTE Band 48 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 MP;Q',';"[":;]"“ MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz)
Conducted Power [dBm]
1 0 16.09 15.84 16.18 15.98 0
1 36 16.21 15.81 16.21 15.94 0 0
1 74 16.27 15.92 16.20 16.06 0
QPSK 36 0 16.17 15.95 16.06 15.94 0
36 18 16.25 15.98 16.08 16.02 0-1 0
36 37 16.25 16.00 16.07 15.99 0
75 0 16.29 16.06 16.16 16.06 0
1 0 16.12 15.67 16.12 15.82 0
1 36 16.14 15.56 16.06 15.89 0-1 0
1 74 15.93 15.65 16.29 15.80 0
16QAM 36 0 15.83 15.66 15.77 15.67 0
36 18 15.97 15.67 15.77 15.73 0-2 0
36 37 15.92 15.69 15.75 15.72 0
75 0 16.04 15.77 15.85 15.85 0
1 0 15.90 15.62 15.83 15.66 0
1 36 16.04 15.81 15.87 15.84 0-2 0
1 74 15.91 15.76 15.91 15.62 0
64QAM 36 0 15.82 15.64 15.76 15.68 0
36 18 15.91 15.59 15.78 15.71 0-3 0
36 37 15.91 15.64 15.75 15.68 0
75 0 16.04 15.76 15.84 15.82 0
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 216 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-339
LTE Band 48 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 s edlbey MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) BCRRCE]
Conducted Power [dBm]
1 0 16.29 16.04 16.18 16.10 0
1 25 16.19 15.90 15.89 15.98 0 0
1 49 16.30 16.10 16.18 16.24 0
QPSK 25 0 16.11 15.97 16.14 16.07 0
25 12 16.11 15.91 16.05 15.98 0-1 0
25 25 16.26 16.00 16.14 16.03 0
50 0 16.24 16.05 16.18 16.05 0
1 0 16.17 15.80 16.13 15.81 0
1 25 15.91 15.61 15.80 15.57 0-1 0
1 49 16.20 15.84 16.12 15.98 0
16QAM 25 0 15.80 15.65 15.75 15.65 0
25 12 15.76 15.56 15.64 15.58 0-2 0
25 25 15.87 15.67 15.75 15.63 0
50 0 15.92 15.73 15.84 15.79 0
1 0 16.01 16.08 15.99 15.70 0
1 25 15.92 15.77 15.80 15.60 0-2 0
1 49 16.13 16.07 15.90 15.92 0
64QAM 25 0 15.80 15.64 15.84 15.66 0
25 12 15.75 15.60 15.76 15.61 0-3 0
25 25 15.90 15.67 15.78 15.64 0
50 0 15.92 15.73 15.84 15.78 0
Table 8-340
LTE Band 48 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 MP': (;"',';"E’:;]Pe’ MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz)
Conducted Power [dBm]
1 0 16.09 15.98 16.15 16.05 0
1 12 15.88 15.92 16.07 15.77 0 0
1 24 16.13 16.28 16.21 15.95 0
QPSK 12 0 16.07 15.89 16.02 16.03 0
12 6 15.98 15.75 15.98 15.93 0-1 0
12 13 16.12 15.91 16.03 15.98 0
25 0 16.13 16.02 16.17 16.07 0
1 0 16.02 15.93 15.77 15.72 0
1 12 15.30 15.39 15.55 15.30 0-1 0
1 24 16.12 15.70 15.76 15.31 0
16QAM 12 0 15.41 15.46 15.71 15.39 0
12 6 15.47 15.33 15.43 15.38 0-2 0
12 13 15.49 15.41 15.50 15.42 0
25 0 15.72 15.67 15.76 15.67 0
1 0 15.73 15.63 16.06 15.81 0
1 12 15.72 15.30 15.86 15.46 0-2 0
1 24 15.81 15.50 16.00 15.75 0
64QAM 12 0 15.68 15.31 15.64 15.59 0
12 6 15.63 15.34 15.52 15.42 03 0
12 13 15.75 15.32 15.66 15.51 0
25 0 15.67 15.67 15.72 15.62 0
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8.3.16 LTE Uplink Carrier Aggregation Conducted Powers

Table 8-341

LTE Uplink Carrier Aggregation Conducted Powers — Antenna 1

Table 8-342
LTE Uplink Carrier Aggregation Conducted Powers — Antenna 3

Table 8-343

LTE Uplink Carrier Aggregation Conducted Powers — Antenna 2A

[ carc [ures7| 20 [ 20850 | 25100 | 2850 | 26300 [ aesk | 1 | oo Jueer| 20 [ 2104 | 2298 | 308 | 2698 | aesk [ 1 [ o | w7 ]| 1205 |

| caaic [ utear | 20 | 40620 | 25930 | apsk | so | o [uiresar| 20 [aos22] 25732 [ aesk | so [ so [ 1370 | 1398 |

LTE B41 PC2 . LTE B41 PC2

Table 8-344
LTE Uplink Carrier Aggregation Conducted Powers — Antenna 2B

[ _carc Jues7] 20 | 21350 [ 2se00 [ 3350 [ 26800 [ apsc | 1 [ o Juesr] 20 [ 2us2 [ 2ss02 [ 312 [ 2602 [ apsk | 1 [ 90 [ 1172 | 1183 |

| caaic [ uresar [ 20 [ 41055 [ 26365 [ apsk [ so | o [uitemar[ 20 [aoss7 | 26167 | apsk [ so [ so [ 135 | 1363 |

LTE B41 PC2 . LTE B41 PC2
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Table 8-345

LTE Uplink Carrier Aggregation Conducted Powers — Antenna 4A

[ carc [uesr| 20 | o130 | 25600 | 3350 | 26800 [ aesc [ so [ o [ures7 [ 20 | ams2 | 2sa02 | 352 [ 2ee02 | aesk [ so | so |  1ms [ 1190 |

| _caaic [ utesar [ 20 [ 41055 [ 26365 [ aesk | so | o [uitesar| 20 [aoss7 | 26167 | apsk | so | so [ 1333 | 1367 |

LTE B41 PC2 3 LTE B41 PC2

Table 8-346

LTE Uplink Carrier Aggregation Conducted Powers — Antenna 4B

[ e [uewr| 20 | wmo | wwo | o | sewo | s | 1 | w [ueer| 2w | mow | asws | wow | ems | asw | 1 | o | wn | ww |

| caaic [ uesar | 20 | 39750 [ 25060 [ apsk [ 1 [ 99 [urear] 20 [aowas| 25258 [ aesk [ 1 | o | 1570 | 1583 |

LTE B41 PC2 . LTE B41 PC2

Notes:

1. This device supports uplink carrier aggregation for LTE CA_7C, LTE CA_5B and LTE CA_41C with a
maximum of two 20 MHz component carriers. For intraband contiguous carrier aggregation scenarios,
3GPP 36.101 Table 6.2.2A-1 specifies that the aggregate maximum allowed output power is equivalent to
the single carrier scenario. 3GPP 36.101 6.2.3A allows for several dB of MPR to be applied when non-
contiguous RB allocation is implemented. The conducted powers and MPR settings in this device are
permanently implemented per the above 3GPP requirements.

2. Per FCC Guidance, the output power with uplink CA active was measured for the configuration with the
highest reported SAR with single carrier for each exposure condition. The power was measured with
wideband signal integration over both component carriers.

Base Station Simulator ([« RF Connector———»| Wirelless
Device
Figure 8-3
Power Measurement Setup
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8.4 WLAN Maximum Conducted Powers

8.4.1 Variant 1

Table 8-347
2.4 GHz WLAN Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 11.80 11.84 11.87
2437 6 11.65 11.68 11.76
2462 11 11.69 11.71 11.74
Table 8-348

2.4 GHz WLAN Average RF Power — Ant 4A
2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 11.80 11.72 11.78
2437 6 11.66 11.68 11.70
2462 11 11.67 11.68 11.74
Table 8-349
5 GHz WLAN Maximum Average RF Power — 5GHz ANTlower
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac | Freq [MHz] | Channel 802.11ac
Average Average Average
5190 38 12.62 12.60 5530 106 10.67
5230 46 15.04 15.00 5610 122 15.60
5270 54 15.60 15.56 5690 138 15.57
5310 62 12.51 12.44 5775 155 14.50
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Table 8-350
5 GHz WLAN Maximum Average RF Power — 5GHz ANTupper

5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode

Freq [MHz] | Channel 802.11n 802.11ac | Freq [MHZz] Channel 802.11ac

Average Average Average
5190 38 12.55 12.61 5530 106 10.50
5230 46 15.20 15.25 5610 122 14.06
5270 54 15.45 15.37 5690 138 14.14
5310 62 12.61 12.55 5775 155 14.60

8.4.2 Variant 2
Table 8-351

2.4 GHz WLAN Average RF Power — Ant 2A
2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 11.53 11.44 11.52
2437 6 11.54 11.57 11.61
2462 11 11.60 11.53 11.60
Table 8-352

2.4 GHz WLAN Average RF Power — Ant 4A
2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 11.65 11.60 11.61
2437 6 11.70 11.68 11.55
2462 11 11.66 11.66 11.57
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Table 8-353

5 GHz WLAN Average RF Power — 5GHz ANTlower

5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode

Freq [MHz] Channel 802.11n 802.11ac | Freq [MHz] Channel 802.11ac

Average Average Average
5190 38 12.53 12.54 5530 106 10.61
5230 46 15.05 15.00 5610 122 15.60
5270 54 15.35 15.28 5690 138 15.55
5310 62 12.56 12.61 5775 155 14.52

Table 8-354

5 GHz WLAN Average RF Power — 5GHz ANTupper

5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac | Freq [MHz] | Channel 802.11ac
Average Average Average
5190 38 12.50 12.62 5530 106 10.65
5230 46 15.08 15.05 5610 122 14.18
5270 54 15.33 15.38 5690 138 14.05
5310 62 12.51 12.61 5775 155 14.68
8.5 WLAN Reduced Conducted Powers
8.5.1 Variant 1
Table 8-355
2.4 GHz WLAN Average RF Power — Ant 2A
2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.21 5.41 5.34
2437 6 5.47 5.48 5.27
2462 11 5.49 5.42 5.32
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Table 8-356
2.4 GHz WLAN Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.31 5.29 5.40
2437 6 5.49 5.56 5.51
2462 11 5.47 5.48 5.50
Table 8-357
5 GHz WLAN Average RF Power — 5GHz ANTlower
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] Channel 802.11n 802.11ac | Freq [MHz] Channel 802.11ac
Average Average Average
5190 38 12.50 12.49 5530 106 11.50
5230 46 12.40 12.42 5610 122 12.49
5270 54 12.45 12.48 5690 138 12.50
5310 62 12.42 12.46 5775 155 11.45
Table 8-358

5 GHz WLAN Average RF Power — 5GHz ANTupper

5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11ac
Average
5210 42 10.98
5290 58 11.13
5530 106 9.95
5610 122 10.00
5690 138 9.99
5775 155 10.45
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8.5.2 Variant 2

Table 8-359
2.4 GHz WLAN Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.48 5.38 5.48
2437 6 5.30 5.33 5.40
2462 11 5.49 5.44 5.46
Table 8-360

2.4 GHz WLAN Average RF Power — Ant 4A
2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
Freq [MHz] Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.27 5.30 5.24
2437 6 5.45 5.40 5.40
2462 11 5.36 5.32 5.28
Table 8-361
5 GHz WLAN Average RF Power — 5GHz ANTlower
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac | Freq [MHz] Channel 802.11ac
Average Average Average
5190 38 12.32 12.30 5530 106 11.42
5230 46 12.31 12.23 5610 122 12.46
5270 54 12.42 12.49 5690 138 12.50
5310 62 12.35 12.44 5775 155 11.49
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Table 8-362
5 GHz WLAN Average RF Power — 5GHz ANTupper

5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11ac
Average
5210 42 10.96
5290 58 11.17
5530 106 9.75
5610 122 9.85
5690 138 10.00
5775 155 10.39
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8.5.3 WLAN Power Reduction Verification Summary

Table 8-363
WLAN Power Reduction Verification

Maximum Scenario Reduced Scenario | Maximum Target Power | Reduced Target Power Maximum Reduced
Antenna Mode/Band Condition (s) Maximum Allowed Tune Allowed [dBm] [dBm] Power Power Verdict
Up Power [dBm] Tune Up Power [dBm] (Tolerance [dB]) (Tolerance [dB]) [dBm] [dBm]
ANT2 Main Band 2a/2b ON 13 3 11.50 (£ 1.5) 4.50 (+ 1.5) 12.2 3.13 PASS
2.4 GHz WLAN Interband ULCA ON 13 6 11.50 (+ 1.5) 4.50 (+ 1.5) 11.42 4.86 PASS
ANT4a Main Band 4a/4b ON 13 6 11.50 (+ 1.5) 4.50 (+ 1.5) 11.57 4.85 PASS
Interband ULCA ON 13 6 11.50 (£ 1.5) 4.50 (£ 1.5) 11.57 4.95 PASS
5GHz ANTlower Main Band 2a ON 16.5 12.5 15.00 (+ 1.5) 11.00 (¢ 1.5) 13.56 9.95 PASS
5 GHz WLAN Interband ULCA ON 16.5 12.5 15.00 (¢ 1.5) 11.00 (+ 1.5) 13.62 10.11 PASS
5GHz ANTupper Main Band 3 ON 16.25 11.25 14.75 (£ 1.5) 9.75 (¢ 1.5) 133 83 PASS
Interband ULCA ON 16.25 11.25 14.75 (£ 1.5) 9.75 (£ 1.5) 133 10.45 PASS

Conducted powers were measured for each Mode/Band and applied condition. All conducted power

measurements were verified to be within tolerance.

8.5.4 Notes for WLAN

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

o Power measurements were performed for the transmission mode configuration with the highest maximum
output power specified for production units.

e For transmission modes with the same maximum output power specification, powers were measured for
the largest channel bandwidth, lowest order modulation and lowest data rate.

e For transmission modes with identical maximum specified output power, channel bandwidth, modulation
and data rates, power measurements were required for all identical configurations.

e For each transmission mode configuration, powers were measured for the highest and lowest channels;
and at the mid-band channel(s) when there were at least 3 channels supported. For configurations with
multiple mid-band channels, due to an even number of channels, both channels were measured.

e The WLAN chipset in this device is produced by two different suppliers. The electrically identical modules
are manufactured with the identical mechanical structure to meet the same specifications and functions.
Two device variants are referenced as Variant 1 and Variant 2 in this report.

e The worst case configurations were evaluated for both variant 1 and variant 2. The variant with highest
report SAR value was selected for remaining test configurations.

Wireless Device [— Power Sensor [—] Power Meter
Figure 8-4
Power Measurement Setup
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8.6

Bluetooth Conducted Powers

Table 8-364
Maximum Bluetooth Average RF Power — Ant 4a — Variant 1
Avg Conducted
Power
Frequency . Data Channel
[MHz] Modulation | Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 13.21 20.941
2441 GFSK 1.0 39 13.43 22.029
2480 GFSK 1.0 78 13.45 22.131
Table 8-365

Maximum Bluetooth Average RF Power — Ant 2a — Variant 1

Avg Conducted
Power
Frequency . Data Channel
[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 13.51 22.439
2441 GFSK 1.0 39 13.69 23.388
2480 GFSK 1.0 78 13.49 22.336
Table 8-366
Maximum Bluetooth Average RF Power — Ant 4a — Variant 2
Avg Conducted
Power
Frequency . 21 Channel
[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 13.07 20.277
2441 GFSK 1.0 39 12.94 19.679
2480 GFSK 1.0 78 13.22 20.989
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Table 8-367
Maximum Bluetooth Average RF Power — Ant 2a — Variant 2

Avg Conducted
Power
Frequency . EIE Channel
[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 13.28 21.281
2441 GFSK 1.0 39 13.37 21.727
2480 GFSK 1.0 78 13.54 22.594
Table 8-368
Reduced Bluetooth Average RF Power — Ant 4a — Variant 1
Avg Conducted
Power
Frequency . 281 Channel
[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 6.49 4.457
2441 GFSK 1.0 39 6.10 4.074
2480 GFSK 1.0 78 6.16 4.130
Table 8-369
Reduced Power Level 1 Bluetooth Average RF Power — Ant 2a — Variant 1
Avg Conducted
Power
Frequency . Data Channel
[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 10.23 10.544
2441 GFSK 1.0 39 10.75 11.885
2480 GFSK 1.0 78 10.44 11.066
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Reduced Power Level 2 Bluetooth Average RF Power — Ant 2a — Variant 1

Reduced Power Level 1 Bluetooth Average RF Power — Ant 2a — Variant 2

Table 8-370

Avg Conducted
Power
Frequency . EIE Channel
[MHz] Modulation | Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 6.59 4.560
2441 GFSK 1.0 39 6.71 4.688
2480 GFSK 1.0 78 6.87 4.864
Table 8-371
Reduced Bluetooth Average RF Power — Ant 4a — Variant 2
Avg Conducted
Power
Frequency . 281 Channel
[MHz] Modulation | Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 5.95 3.936
2441 GFSK 1.0 39 6.19 4.159
2480 GFSK 1.0 78 6.27 4.236
Table 8-372

Avg Conducted
Power
Frequency . Data Channel
[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]

2402 GFSK 1.0 0 10.75 11.885
2441 GFSK 1.0 39 10.76 11.912
2480 GFSK 1.0 78 10.77 11.940
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Reduced Power Level 2 Bluetooth Average RF Power — Ant 2a — Variant 2

Table 8-373

Avg Conducted
Power
Frequency . EIE Channel

[MHz] Modulation Rate No
[Mbps] : [dBm] [mW]
2402 GFSK 1.0 0 6.59 4.560
2441 GFSK 1.0 39 6.71 4.688
2480 GFSK 1.0 78 6.82 4.808

Note: The bolded data rates and channel above were tested for SAR.
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Figure 8-5
Bluetooth Transmission Plot — Ant 4a — Variant 1

Equation 8-1
Bluetooth Duty Cycle Calculation — Ant 4a — Variant 1

D Cvel Pulse Width 100% 2.8974ms 100% = 76.9%
ut cle=———+ 0= o= * 0 =76.9%
yey Period 3.7692ms
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Figure 8-6
Bluetooth Transmission Plot — Ant 2a — Variant 1

Equation 8-2
Bluetooth Duty Cycle Calculation — Ant 2a — Variant 1

D Cvel Pulse Width 100% 2.8974ms 100% = 77.1%
ut cle=————+ 0= = * 0=77.1%
yey Period 3.7564ms
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Figure 8-7
Bluetooth Transmission Plot — Ant 4a — Variant 2

Equation 8-3
Bluetooth Duty Cycle Calculation — Ant 4a — Variant 2

D Cvel Pulse Width 100% 2.8974ms 100% = 77.1%
ut cle=———+ 0= = * 0=77.1%
yey Period 3.7564ms
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Figure 8-8
Bluetooth Transmission Plot — Ant 2a — Variant 2

Equation 8-4
Bluetooth Duty Cycle Calculation — Ant 2a — Variant 2

D Cvel Pulse Width 100% 2.8974ms 100% = 77.1%
ut cle=———+ 0= = * 0=77.1%
yey Period 3.7564ms
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8.6.1

Table 8-374
Bluetooth Power Reduction Verification

Bluetooth Power Reduction Verification Summary

Maximum Scenario Reduced Scenario Maximum Target Power | Reduced Target Power Maximum Reduced
Antenna Mode/Band Condition (s) Maximum Allowed Tune { Allowed [dBm] [dBm] Power Power Verdict
Up Power [dBm] Tune Up Power [dBm] (Tolerance [dB]) (Tolerance [dB]) [dBm] [dBm]
ANT4a 2.4 GHz Bluetooth Main Band ANT3/4a/4b ON 14 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.11 6.61 PASS
2.4 GHz Bluetooth Interband ULCA ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.11 6.2 PASS
2.4 GHz Bluetooth 5 GHz WLAN ON 14 1 12.50 (+1.5/-2) 9.50 (+1.5/-2) 12.26 8.6 PASS
2.4 GHz Bluetooth Main Band ANT1/2a/2b ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.25 6.92 PASS
ANT2a 2.4 GHz Bluetooth 5 GHz WLAN ON, Main Band ANT1/2a/2b ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.33 6.9 PASS
2.4 GHz Bluetooth Interband ULCA ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.33 6.45 PASS
2.4 GHz Bluetooth 5 GHz WLAN ON, Interband ULCA ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.33 6.62 PASS

Conducted powers were measured for each Mode/Band applied condition.
were verified to be within tolerance.

8.6.2 Notes for Bluetooth

The Bluetooth chipset in this device is produced by two different suppliers. The electrically identical

All conducted power measurements

modules are manufactured with the identical mechanical structure to meet the same specifications and

functions. Two device variants are referenced as Variant 1 and Variant 2 in this report.

Bluetooth SAR worst case configuration was evaluated for both Variant 1 and Variant 2. The variant with

highest reported SAR value was selected for the remaining test configurations.

Full power measurements were performed for Variant 1 and Variant 2 per FCC KDB Procedures 248227 .

Wireless Device [

Power Sensor

Power Meter

Figure 8-9

Power Measurement Setup
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SYSTEM VERIFICATION

9.1 Tissue Verification

Table 9-1
Measured Tissue Properties

0520

52020 7508 215

72020 7508 25

B35 192

8358 191

1152020 8358 184

1172020 17508 194

1212020 17508 184

19008 188

72020 19008 216

52020 19008 25

82020 19008 215

nar020 23008

24508 207

4020 2508 20

2450826008 20

sa020 | 2450826008 23

020 | 3500837008

12r1612019 | s2008-58008 193

The above measured tissue parameters were used in the DASY software. The DASY software was used to
perform interpolation to determine the dielectric parameters at the SAR test device frequencies (per KDB
Publication 865664 D01v01r04 and IEEE 1528-2013 6.6.1.2). The tissue parameters listed in the SAR test plots
may slightly differ from the table above due to significant digit rounding in the software.
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9.2 Test System Verification

Prior to SAR assessment, the system is verified to +10% of the SAR measurement on the reference dipole at the
time of calibration by the calibration facility. Full system validation status and result summary can be found in
Appendix D.

Table 9-2
System Verification Results
System Verification
TARGET & MEASURED
SAR Tissue . Amb. Liquid Input Measured |1 W Target 1W o
System | Frequency T.:-ssue Date Temp Temp Power So;':ce P':; 3 SAR1g SAR1g Normalized Dew:hon,s
# (MHz) ype ) (Wikg) | (Wikg) |SARw(Wikg) | (%)

AM1 750 BODY | 01/05/2020 20.0 215 0.200 | 1097 | 7421 1.770 8.560 8.850 3.39%
AM1 750 BODY | 01/07/2020 20.5 20.5 0.200 | 1097 | 7421 1.760 8.560 8.800 2.80%
AM7 835 BODY | 12/26/2019 22,6 20.1 0.200 | 4d0o40 | 3837 2.040 9.530 10.200 7.03%
AM8 835 BODY | 12/30/2019 20.0 19.1 0.200 | 4d040 | 7416 1.900 9.530 9.500 -0.31%
AM8 835 BODY | 01/09/2020 22.0 19.8 0.200 | 4d040 | 7416 1.890 9.530 9.450 -0.84%
AM8 835 BODY | 01/15/2020 20.0 18.4 0.200 | 4d040 | 7416 1.810 9.530 9.050 -5.04%
AM8 1750 BODY | 01/07/2020 [ 20.3 19.4 0.100 | 1083 | 7416 3.810 37.100 38.100 2.70%
AM6 1750 BODY | 01/21/2020 23.8 18.4 0.100 | 1083 | 7427 3.420 37.100 34.200 -7.82%
AM5 1900 BODY | 12/30/2019 21.7 19.0 0.100 | 5d026 | 7491 4.180 39.900 41.800 4.76%
AM5 1900 BODY | 01/07/2020 21.7 20.4 0.100 | 5d026 | 7491 4.020 39.900 40.200 0.75%
AM1 1900 BODY | 01/15/2020 215 19.8 0.100 | 5d026 | 7421 4.100 39.900 41.000 2.76%
AM2 1900 BODY | 01/18/2020 19.9 20.5 0.100 | 5d026 | 7420 4.190 39.900 41.900 5.01%
A4 2300 BODY | 01/19/2020 224 20.4 0.100 | 1038 | 7532 4.450 46.700 44.500 -4.71%
A4 2450 BODY | 12/20/2019 21.0 20.0 0.100 921 7532 5.360 50.800 53.600 5.51%
A4 2450 BODY | 12/26/2019 21.6 20.7 0.100 921 7532 5.260 50.800 52.600 3.54%
A4 2450 BODY | 01/05/2020 222 21.0 0.100 921 7532 5.260 50.800 52.600 3.54%
A4 2450 BODY | 01/14/2020 221 21.0 0.100 921 7532 5.120 50.800 51.200 0.79%
AV4 2600 BODY | 12/26/2019 21.6 20.7 0.100 | 1069 | 7532 5.610 55.300 56.100 1.45%
AV4 2600 BODY | 01/05/2020 [ 22.2 21.0 0.100 | 1069 | 7532 5.380 55.300 53.800 -2.71%
AM3 3500 BODY | 01/07/2020 223 21.0 0.100 | 1068 | 3949 6.330 65.300 63.300 -3.06%
AM3 3700 BODY | 01/07/2020 223 21.0 0.100 | 1029 | 3949 6.390 64.900 63.900 -1.54%
AM7 5250 BODY | 12/16/2019 22.6 21.0 0.050 | 1123 | 3837 3.470 74.000 69.400 -6.22%
AM7 5600 BODY | 12/16/2019 22,6 21.0 0.050 | 1123 | 3837 3.580 77.600 71.600 -7.73%
AM7 5750 BODY | 12/16/2019 22.6 21.0 0.050 | 1123 | 3837 3.520 74.700 70.400 -5.76%

Spacer

Dir.Coupler

I@% | %%
A2
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Figure 9-1 Figure 9-2
System Verification Setup Diagram System Verification Setup Photo
. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 237 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

10 SAR DATA SUMMARY

10.1 Standalone Body SAR Data

Table 10-1
GPRS 850 MHz Ant 1 Body SAR

MEASUREMENT RESULTS
FREQUENCY Maximum onductes ower nna vice Serial of Time| ut SAR (1 caling Reporied SAR|  saR (1 Reported SAR|
wode Servico | Alowed | Conducted | Power | pogon | spacing | Amienn | Doyice Seral - [FofTime| Dub | gigq 19| scaling ) 9 | 09| prors
o Power 4] el wha | e | i
83660 | 190 GSM850 GPRS 268 26.39 004 | Body | omm | Ant1 |DL@RO2WPTGX| 2 | 1:4.45 | back 0.449 1.009 0493 0.181 0.199
836.60 190 GSM 850 GPRS 268 26.39 -0.02 Body 0mm Ant1 DLXZRO2WP7GX 2 1:4.15 top 0.042 1.099 0.046 0.021 0.023
w00 | 190 | coMeso Prs 26 | 208 | 001 | Sowy | omm | a1 |oUcmoawerox| 2 | tats |botom| oss | 1o | oaor | om0 | ot
a0 | 190 | osmeso oPrs 28 | 253 | o0 | Boay | omm | A1 |oicmowerox| 2 | vats | e | oo | 1o | oo | oo | oo
824.20 128 GSM 850 GPRS 268 26.56 0.07 Body omm Ant1 DLXZRO2WP7GX 2 1415 left 1.050 1.059 1112 0.310 0.328 A1
836.60 190 GSM 850 GPRS 268 26.39 -0.18 Body 0mm Ant1 DLXZR02WP7GX 2 1:4.15 left 0663 1.099 0729 0.235 0.258
wos0 | 251 | coMeso Prs 26 | 20 | 004 | Sowy | omm | a1 |oscmoawerox| 2 | tass| 6n | oss | 1107 | osw | oms | oz
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Maximum | congucteq | power Antenna | Device Serial [#of Time| Duty SAR(G) | scaling | "ot SAR| sar(10g) [RePoried SAR
Mode Service Alowed | ZneE | on famy | Positon | Spacing | ont e e Toe| o | site P (19) (10g) Plot#
MHz | ch Power [d8m] Wikg) Wike) Wike) Wike)
iz | 128 | osmeso oPrs 275 | 2% | 008 | Boay | omm | Aws | oLaRo0GRIoX| 2 | tats | beck | os | 1zs9 | 1oss | s | osss
83660 | 190 GSM850 GPRS 273 2629 009 | Body | omm | Ant3 | DL@ROOGPTGX [ 2 | 1:4.15 | back 0.754 1262 0.952 0.383 0.483
848.80 251 GSM 850 GPRS 273 26.21 -0.09 Body omm Ant3 DLXZROOGP7GX 2 1415 back 0.683 1.285 0.878 0.347 0.446
836.60 190 GSM 850 GPRS 273 26.29 -0.03 Body omm Ant3 DLXZROOGP7GX 2 1415 top 0.480 1.262 0.606 0.182 0.230
a0 | 190 | osmeso oPrs 275 | 2529 | 008 | Boay | omm | Aws | DGROOGRTOX| 2 | tats |betom| o0z | 1z | oos | oos | oow
82420 | 128 GSM850 GPRS 273 26.30 005 | Body | omm | Ant3 | DL@ROOGPTGX [ 2 | 1:4.15 | right 0793 1259 0.998 0281 0.354
836.60 190 GSM 850 GPRS 273 2629 0.00 Body omm Ant3 DLXZROOGP7GX 2 1415 right 0.659 1.262 0.832 0.223 0.281
wos0 | 251 | coMeso Prs 715 | 2021 | 000 | Sowy | omm | ms |ovarooeerox| 2 | ats | g | oss | tzes | oms | oze | ozer
a0 | 190 | osmeso oprs 275 | 2529 | 008 | Bosy | omm | Aws |oamoooerox| 2 | vats| en | oo | 1z | oo | oo | oo
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Meximum | coniia | Power Antenna | Devico Serial  [# of Time| Duty SAR(0) | scaling | PO d SAR] s (10g) [RePoried SAR
Mode Service Allowed | poqr fagm] | rift[ag] | POSIOM | SPacing | congg Number Siots | Cycle | Si4® Factor (1) (1) Plot#
wHz | on Power [d8m] Wikg) Wike) Wike) Wiky)
105020 | 512 | Gsmisoo GPrs 28 | 2104 | 005 | Bosy | omm | Awze | Diamooerox | 2 | vats | beek | osst | 1wen | tos | s | oson
1880.00 | 661 GSM 1900 GPRS 218 20.87 0.01 Body omm Ant2a DLXZROOTP7GX 2 1415 back 0.858 1.239 1.063 0.407 0.504
1909.80 | 810 GSM 1900 GPRS 218 20.98 0.00 Body omm Ant2a DLXZROOTP7GX 2 1:4.15 back 0.864 1.208 1.044 0.404 0.488
o000 | 661 | csmra00 cors 26 | 2087 | 005 | sowy | omm | Avze | ovgRoorox | 2 | tats| wp | oow | 1z | oot | oor | oo
168000 | 661 | Gsm1so0 GPrs 28 | 2087 | 007 | Bosy | omm | Awze | Diamooterox | 2 | vats |betom| osiz | 1z | ose | o7 | ows
1850.20 | 512 GSM 1900 GPRS 218 21.04 011 Body omm Ant2a DLXZROOTP7GX 2 1415 right 0.828 1.191 0.986 0.337 0.401
1880.00 | 661 GSM 1900 GPRS 218 20.87 -0.06 Body omm Ant2a DLXZROOTP7GX 2 1:4.15 right 0.777 1.239 0.963 0.311 0.385
To0980 | 810 | csmra0 oS 26 | 209 | 006 | Sooy | omm | Avze | oL@Roorox | 2 | rats| raw | o7 | 128 | osz | ose | ose
168000 | 661 | Gemiso0 GPrs 28 | 2087 | 006 | Bosy | omm | Awza | Diamooerox | 2 | tats| wen | ooor | 1z | oo | oo | oo
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
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Table 10-4
GPRS 1900 MHz Ant 2b Body SAR

MEASUREMENT RESULTS
FREQUENCY Maximum | conuiog | Power Antenna | Device Serial  [# of Time| Duty SAR(0) | scaling | POed SAR] sar(10g) [RePoried SAR
Modo Sorvico Aiowed | Gonducted | Pouer | pogtion | spacing | Aienn vice Ser crmmel 2o | sige Scaling tg) [N
e o Powar [dBm] Wika) Wikg) Wi | kel
185020 | 512 | GSM1900 aPRs 205 1982 | 002 | Body | Omm | Awzb | DOGROOTPTGX | 2 | 141 | back | 0854 1.169 098 0350 0409
183000 | 661 |  GSM1900 GPRs 205 1956 | 004 | Body | Omm | Awzb | DDGROOTPZGX | 2 | 1415 | back | 0873 1202 1.084 0356 0442
190080 | 810 | GSM 1900 aPRs 205 1074 | 004 | Body | Omm | A2 | DLGROTPTGX | 2 | 1415 | back | 0817 1101 0973 0343 0400
188000 | 661 |  GSM 1900 aPRs 205 1955 | 003 | Body | Omm | Ant2b | DDGROOTPTGX | 2 | t415| o | 0002 1242 0002 0001 0001
183000 | 661 |  GSM1900 aPRs 208 1955 | 004 | Body | Omm | Awzb | DUGROOTPTGX | 2 | 1415 | botom | 0522 1202 0648 0211 0262
183000 | 661 |  GSM1900 GPRs 205 1956 | 004 | Body | Omm | Awzb | DDROOTPTGX | 2 | 1415 | rgnt | 0031 1202 0039 0014 0017
188000 | 661 |  GSM 1900 aPRs 205 1956 | 003 | Body | Omm | Antzb | DDGROOTPTGX | 2 | t415| ler | 0004 1202 0005 0001 0001
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
I Peak 1.6 Wikg (mWig)
osure/General Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY . Maximum | Congucted | power o | Antenna | Dovice Serial  [# ot Time| Duty SAR(D) | scaling |"" e M| sAR(t0g) |RoPoreeSAR
Mode service Alowed | oower (dem | Drif [de] | PoS5O" | SPACin | Gongg Number Stots | Cycle | S Factor ol plot#
wi_ | on Power [dBm] Wika) [ ) wika)
185020 | 512 | GSM 1900 aPRS 200 2087 | 008 | Boty | Omm | Antda | DXEROOTPZGX | 2 | 1415 | back | 0982 1007 0989 0483 0488
183000 | 661 | GSM1900 aPRS 209 2073 | 007 | Body | omm | Anda | DLGRoOTPTOX | 2 [ 1415 | back [ o0ses 1,040 1022 0480 0499
190980 | 810 | GSM1900 aPRS 209 2088 | 005 | Body | Omm | Antda | DLGROOTPTOX | 2 | 1415 | back | 1020 1.005 1.025 0493 o405 | 2
183000 | 661 |  GSM1900 GPRS 209 2073 | 003 | Body | omm | Antaa | DLGROOTPZGX | 2 | 1415 | wp [ 0319 1.040 0332 0121 0126
188000 | 661 |  GSM 1900 aPRS 200 2075 | 012 | Boty | Omm | Antda | DXEROOTPZGX | 2 | 1415 | botom | 0016 1.040 o017 0007 0007
183000 | 661 | GSM1900 aPRs 209 2073 | 007 | Body | omm | Anda | DLGROOTPTOX | 2 [ 1415 | g | o000 1040 0000 0000 0000
185020 | 512 | GSM1900 aPRS 209 2087 | 004 | Body | Omm | Anda | DLGReOTPTOX | 2 | 1415 | len | o0ss 1007 0864 0356 0358
183000 | 661 |  GSM1900 GPRS 200 2073 | 006 | Body | omm | Amtaa | DLGROOTPZGX | 2 | 14t | e | 0804 1.040 0836 0340 0354
190080 | 810 | GSM 1900 aPRS 200 2088 | 019 | Boty | Omm | Antda | DXROOTPZGX | 2 | t4is | len | oo 1.005 0954 0380 0382
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY . Maximum | ongucted o | Antenna | Dovice Serial  [# ot Time| Duty SAR(O) | scating  |"*P e S| SARW09) |FePIEISAR
Mode Servics Alowed | S rower | posiion | spacing side 9 09| proty
ower [d6m | Drift 48] Confa Number Stots | cycle Factor
wi_ | on Power [dBm] wika) [ ) wika)
185020 | 512 | GSM 1900 aPRS 210 1988 | 000 | Boty | Omm | Antdb | DUGROOGPTGX | 2 | 1415 | back | 0742 1204 0960 0307 0307
183000 | 661 | GSM1900 aPRS 210 1964 | 002 | Boty | omm | Awdb | DLGROOGPTOX | 2 | 1415 | back | 0708 1.368 os70 0292 0399
190980 | 810 | GSM1900 aPRS 210 1957 | 004 | Body | Omm | Adb | DLGROOGPTOX | 2 | 1415 | back | 0767 1390 1,066 0311 0432
185020 | 512 | GSM1900 GPRS 210 1088 | 002 | Body | Omm | Antab | DLXROOGP7GX | 2 | 1415 | tp | 0535 1.204 0692 0214 0277
188000 | 661 |  GSM 1900 aPRS 210 1964 | 000 | Bocy | omm | Antap |DLZROOGP7GX | 2 | tats | wp | o021 1.368 0850 0243 0332
190080 | 810 |  GSM1900 GPRS 210 1957 | 005 | Body | Omm | Ant4b | DUGROOGP7TGX | 2 | 1415 | top | 0552 1390 0767 0220 0306
183000 | 661 |  GSM1900 GPRS 210 1964 | 006 | Body | Omm | Adb | DLROOGPTOX | 2 | 1415 | botom | 0.005 1.368 0007 0001 0001
183000 | 661 |  GSM1900 GPRS 210 1964 | 007 | Body | Omm | Antdb | DLROOGPTOX | 2 | 1415 | rght | 0.008 1.368 o012 0003 0004
188000 | 661 |  GSM 1900 aPRS 210 1964 | 000 | Body | Omm | Andb | DLXROOGP7GX [ 2 | 1415 | kR | 004 1.368 0063 0019 0026
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
aximom Reported SAR] Reported SAR
FREQUENCY od o Maximum | Conducted | power | Lo N | Antenna | Device Seral | puty | g SAR(9) | scating |y sar(10g) [FPOeS ot
lode ervice lowed | power (aBmi | it [aey | P3N [ SP2cing | “cong Number Cycle | Se Factor ot
whz_| on. Power [dBm Wikg) Wikg) wike) wike)
83660 | 4183 | UMTS 850 RMC 208 2060 | 005 | Body | Omm | An1 | DL@ROOTPTGX | 14 | back | 045 1.000 0459 0187 0187
83660 | 4183 |  UMTS 850 RMC 206 2060 | 006 | Body | omm | Ant1 | DLxzRooTR7GX | 1 | top | 0034 1.000 0034 0019 0019
83660 | 4183 |  UMTS 850 RMC 208 2060 | 006 | Body | Omm [ A1 | DL@ROTPTGX | 14 | botom | 0.4%2 1.000 0.0 0.8 0.185
83660 | 4183 |  UMTS 850 RMC 208 2060 | 002 | Body | Omm | An1 | DD@ROTPTGX | 14 | fiht | 0010 1.000 0010 0005 0005
82640 | 4132 | UMTS 850 RMC 208 2057 | 013 | Body | Omm | An1 | DD@RoOTPTGX | 14 | ket | 1160 1.007 1.168 0327 0320 | s
83660 | 4183 | UMTS 850 RMC 208 2060 | 016 | Body | Omm | A1 | DLGRoOTPTGX | 14 | ket | 0767 1.000 0767 0272 0272
84660 | 4233 |  UMTS 850 RMC 208 2059 | 018 | Body | Omm [ A1 | DLGRoOTPIGX | 14 | ket | 0721 1.002 o072 0254 0255
82640 | 4132| UMTS 850 RMC 208 2057 | 017 | Body | Omm | Ant1 | DL@RoOTP7GX | 14 | ket | 1050 1.007 1.057 0330 0341
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram

Note: Blue entry represents variability measurement.
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Table 10-8
UMTS 850 MHz Ant 3 Body SAR

MEASUREMENT RESULTS
il PR S o [ vl POt S ool B ) O Bl T i I P
mHz | cn. Power [dBm] (Wikg) (Wikg) Wikg) (Wikg)
826.40 | 4132 UMTS 850 RMC 203 20.07 0.06 Body 0mm Ant3 DLXZR032P7GX 11 back 0.950 1.054 1.001 0.483 0.509
836.60 | 4183 UMTS 850 RMC 203 20.15 0.10 Body 0mm Ant3 DLXZR032P7GX 11 back 0.845 1.035 0875 0.426 0441
846.60 | 4233 UMTS 850 RMC 203 20.03 0.1 Body 0mm Ant3 DLXZR032P7GX 11 back 0.803 1.064 0.854 0.420 0.447
836.60 | 4183 UMTS 850 RMC 203 20.15 007 Body 0mm Ant3 DLXZR032P7GX 11 top 0536 1.035 0555 0.207 0214
836.60 | 4183 UMTS 850 RMC 203 20.15 -0.04 Body 0omm Ant3 DLXZR032P7GX 11 bottom 0.000 1.035 0.000 0.000 0.000
836.60 | 4183 UMTS 850 RMC 203 2015 0.02 Body | Omm Ant3 DLXZR032P7GX 1:1 right 0729 1.035 0.755 0.261 0.270
836.60 | 4183 UMTS 850 RMC 203 20.15 -0.01 Body 0omm Ant3 DLXZR032P7GX 11 left 0010 1.035 0.010 0.005 0.005
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-9
UMTS 1750 MHz Ant 2a Body SAR
MEASUREMENT RESULTS
pr— Reporiea AR Reported SAF
;:j“”‘“‘c'h‘ Wodo somics | Mlowed | e ovmiam | Poston [svacma | et | Pl | Sk | e 5(‘::::’ Scating o 5:;:;“’ | e
171240 | 1312 UMTS 1750 RMC 1475 1417 -0.02 Body 0omm Ant2a DLXZROOTP7GX 11 back. 0.903 1.143 1.032 0443 0.506
173240 | 1412 UMTS 1750 RMC 14.75 14.39 -0.06 Body omm Ant 2a DLXZROOTP7GX 11 back 0.905 1.086 0.983 0.437 0475
1752.60 | 1513 UMTS 1750 RMC 14.75 13.93 -0.07 Body omm Ant 2a DLXZROOTP7GX 11 back 0.898 1.208 1.085 0430 0519
173a0 | a1z | uwrs 1750 RIC 75 | 143 | 005 | Booy | omm | Amza |oLGmooterex | 11 | wp | ooe | toss | oo | oo | ooos
1razao | a1z | uwrs 1750 RIC 7s | 143 | -0 | Boy | omm | Amza | DLGROOTPTGX | w1 [votom| o2z | toss | oz | oow | o0
wrsza0 | iz | uwrs 1750 R rs | | oo | Bowy | omm | amza | oucRooterex | 11 | nom | oess | o | oma | oas | oase
173240 | 1412 UMTS 1750 RMC 1475 14.39 -0.05 Body 0mm Ant 2a DLXZROOTP7GX 11 left 0.001 1.086 0.001 0.000 0.000
ANSI / IEEE €95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-10
UMTS 1750 MHz Ant 2b Body SAR
MEASUREMENT RESULTS
R |, sovin | " | Sonsnes | Poner | g spaang | Amema | oveosonar | owy | gy | R0 | sy [MTUI| ommony ORI
MHz Ch. Power [dBm] (Wikg) (Wikg) (Wikg) (Wikg)
171240 | 1312 UMTS 1750 RMC 149 14.47 -0.02 Body 0omm Ant 2b DLXZROOTP7GX 11 back 0.951 1.104 1.050 0.391 0432
wrsza0 | w2 | uwrs 1750 RuC s | s | 001 | oy | omm | amm |ovamoorerex| w1 | wk | oszz | 1o | 1w | om | owe
wrsze0 | 1513 | uwrs 1750 RuC s |z | oo | ooy | omm | amzp |ovamooterex | w1 | wk | osss | s | 1o | ome | oase
173240 | 1412 UMTS 1750 RMC 14.9 14.49 0.02 Body 0mm Ant 2b DLXZROOTP7GX 11 top 0.001 1.099 0.001 0.001 0.001
173240 | 1412 UMTS 1750 RMC 149 14.49 -0.02 Body 0mm Ant 2b DLXZROOTP7GX 111 bottom 0.597 1.099 0.856 0.238 0.262
173240 | 1412 UMTS 1750 RMC 149 14.49 0.00 Body 0mm Ant 2b DLXZROOTP7GX 11 right 0.045 1.099 0.049 0.019 0.021
173240 | 1412 UMTS 1750 RMC 14.9 14.49 0.03 Body 0mm Ant 2b DLXZROOTP7GX 11 left 0.008 1.099 0.009 0.004 0.004
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-11
UMTS 1750 MHz Ant 4a Body SAR
MEASUREMENT RESULTS
Maximum Reported SAR|
;:jnusuc:h‘ Mode Service pﬁ?};;m] Pﬁ:"e"r“l;‘;:] D':I‘,’";;;] Position | Spacing Acn;::;a Devcs Sriat cuyu:z - s;n/ ::; scating : ,,‘:,:; : s::;q» (\(.::2, Plot#
171240 | 1312 UMTS 1750 RMC 145 14.33 0.01 Body 0mm Antda DLXZRO009P7GX 11 back 0928 1.040 0.963 0437 0.454
173240 | 1412 UMTS 1750 RMC 145 1429 0.01 Body 0mm Ant4a DLXZRO09P7GX 11 back 0.964 1.050 1012 0.455 0478 A
1752.60 | 1513 UMTS 1750 RMC 145 14.02 0.01 Body 0mm Antda DLXZRO09P7GX 11 back 0.924 1117 1.032 0434 0485
173240 | 1412 UMTS 1750 RMC 145 1429 -0.04 Body 0mm Ant4a DLXZRO09P7GX 11 top 0220 1.050 0.231 0.085 0.089
173240 | 1412 UMTS 1750 RMC 145 1429 0.02 Body 0mm Ant4a DLXZRO09P7GX 11 bottom 0012 1.050 0013 0.005 0.005
173240 | 1412 UMTS 1750 RMC 145 1429 0.00 Body omm Antda DLXZRO09P7GX 11 right 0.000 1.050 0.000 0.000 0.000
240 | iz | urs 750 R s | 1629 | 005 | Bay | omm | Amda | GRoosPTOX | 11 | e | o7z | om0 | omo | oz | owe
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
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Table 10-12
UMTS 1750 MHz Ant 4b Body SAR

MEASUREMENT RESULTS
il PR S o [ vl POt S ool B ) O Bl T i I P
mhz | cn. Power [dBm] (Wikg) Wikg) Wikg) (Wikg)
171240 | 1312 UMTS 1750 RMC 145 14.04 -0.05 Body 0mm Ant4b DLXZROOTP7GX 11 back 0.898 1112 0.999 0377 0419
173240 | 1412 UMTS 1750 RMC 145 14.00 -0.05 Body 0mm Ant4b DLXZROOTP7GX 11 back. 0871 1122 0977 0.365 0410
175260 | 1513 UMTS 1750 RMC 145 13.85 -0.05 Body 0mm Ant4b DLXZROOTP7GX 11 back. 0.865 1.161 1.004 0.362 0.420
173240 | 1412 UMTS 1750 RMC 145 14.00 003 Body 0mm Ant4b DLXZROOTP7GX 11 top 0.506 1122 0.568 0.203 0228
173240 | 1412 UMTS 1750 RMC 145 14.00 017 Body 0mm Ant4b DLXZROOTP7GX 11 bottom 0.002 1122 0.002 0.001 0.001
173240 | 1412 UMTS 1750 RMC 145 14.00 0.05 Body omm Ant 4b DLXZROOTP7GX 11 right 0.009 1122 0.010 0.004 0.004
173240 | 112 us 1750 RvC s | 1400 | 012 | ooy | omm | mmav |oLRooTerox | 14 | wn | ooss | iz | ooss | oo | oo
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-13
UMTS 1900 MHz Ant 2a Body SAR
MEASUREMENT RESULTS
Maximum Reparted SAR Reported SAR
;:Dm:... Wode somice | Alowed | SuCen ovmiam | Poston [svacma | Tiet | Py | Sk | e s(:k‘:‘:' Seating i s::;“‘ 10| s
1852.40 | 9262 UMTS 1900 RMC 15.1 14.93 0.02 Body 0omm Ant 2a DLXZRO2WP7GX 11 back. 1.000 1.040 1.040 0491 0511
1880.00 | 9400 UMTS 1900 RMC 15.1 15.01 0.03 Body | Omm Ant2a | DLXZRO2WP7GX [ 1:1 back. 0.995 1.021 1.016 0487 0497
190760 | 0538 | UTS 1900 RvC 151 1502 | 001 | Boty | omm | Amza |oLRozwerox| w1 | back | osse | ote | ots | osez | oer
168000 | 0400 | uwS 1900 R 151 1501 | 003 | Booy | omm | Amza |oLaRozwerox| w1 | wp | oozt | oz | oozt | oow | oon
168000 | 9400 | uwTS 1900 RMC 151 1501 | 011 | Booy | omm | Amza |DLRozwP7ox| 11 |botom| oses | ozt | om | owr | oso
1852.40 | 9262 UMTS 1900 RMC 151 14.93 0.00 Body 0mm Ant 2a DLXZR0O2WP7GX 1 right 0833 1.040 0.866 0.340 0.354
1880.00 | 9400 UMTS 1900 RMC 151 15.01 -0.06 Body 0mm Ant 2a DLXZRO2WP7GX 1 right 0828 1.021 0.845 0.334 0.341
1907.60 | 9538 UMTS 1900 RMC 151 15.02 0.01 Body 0mm Ant 2a DLXZRO2WP7GX 11 right 0819 1.019 0.835 0.331 0337
1880.00 | 9400 UMTS 1900 RMC 15.1 15.01 0.14 Body 0mm Ant 2a DLXZRO2WP7GX 11 left 0.006 1.021 0.006 0.003 0.003
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
Table 10-14
UMTS 1900 MHz Ant 2b Body SAR
MEASUREMENT RESULTS
FREQUENCY o Sonice Mormu | condutoa | power | o o N | Avtonna | Dovio Seriat | uty | | SARA9) | scating o B el
— e | poer b | ont aB1 Conta, | Namber | cycle e B e e B T
1852.40 | 9262 UMTS 1900 RMC 14.1 13.80 0.00 Body 0mm Ant 2b DLXZROOTP7GX 11 back 1.010 1.072 1.083 0412 0442
1880.00 | 9400 UMTS 1900 RMC 14.1 1381 0.01 Body 0mm Ant 2b DLXZROOTP7GX 11 back. 1.080 1.069 1.155 0.437 0.467 A5
1907.60 | 9538 UMTS 1900 RMC 14.1 14.09 0.01 Body 0mm Ant 2b DLXZROOTP7GX 11 back. 1.070 1.002 1.072 0.431 0432
1880.00 | 9400 UMTS 1900 RMC 14.1 1381 -0.06 Body 0mm Ant 2b DLXZROOTP7GX 11 top 0.005 1.069 0.005 0.003 0.003
1880.00 | 9400 UMTS 1900 RMC 14.1 1381 -0.01 Body 0mm Ant 2b DLXZROOTP7GX 11 bottom 0.702 1.069 0.750 0.283 0.303
1880.00 | 9400 UMTS 1900 RMC 14.1 1381 0.08 Body 0omm Ant 2b DLXZROOTP7GX 11 right 0.048 1.069 0.051 0.020 0.021
1880.00 | 9400 UMTS 1900 RMC 141 1381 0.08 Body omm Ant 2b DLXZROOTP7GX 11 left 0.012 1.069 0.013 0.006 0.006
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
Table 10-15
UMTS 1900 MHz Ant 4a Body SAR
MEASUREMENT RESULTS
Maximum Reparted SAR Reported SAR
i RS ST R Bt e L ] el Bl o O R el I Rl L
185240 | 9262 UMTS 1900 RMC 14.9 1473 -0.01 Body 0mm Antda DLXZROOTP7GX 11 back 1.010 1.040 1.050 0.507 0527
1880.00 | 9400 UMTS 1900 RMC 149 14.58 -0.02 Body omm Ant4a DLXZROOTP7GX 11 back. 1.060 1.076 1.141 0.499 0537
1907.60 | 9538 UMTS 1900 RMC 149 14.82 0.01 Body | Omm | Ant4a | DLXZROOTP7GX [ 1:1 back 1.030 1019 1.050 0514 0524
1880.00 | 9400 UMTS 1900 RMC 149 1458 -0.12 Body | Omm Antda DLXZROOTP7GX 11 top 0.402 1.076 0433 0.153 0.165
1680.00 | 9400 | UNTS 1900 RiC 19 | 14ss | 003 | Booy | omm | Awda | DLGROOTPTGX | 11 |botom| oo | o5 | oote | oo | oo
1680.00 | 9400 | UNTS 1900 R 19 | 4ss | o1 | ooy | omm | Awda |oLRoOTPTOX [ 14 | dm | oo | o5 | ooz | ooor | ooo
165240 | 9262 | U 1900 RIC w9 | 147 | o006 | Booy | omm | wda |oLGROOTPTGX | 11 | et | ossr | o0 | o | oass | o4
1880.00 | 9400 UMTS 1900 RMC 14.9 14.58 -0.06 Body 0mm Ant4a DLXZROOTP7GX 11 left 1.000 1.076 1.076 0.39%6 0426
1907.60 | 9538 UMTS 1900 RMC 14.9 14.82 -0.20 Body 0mm Ant4a DLXZROOTP7GX 11 left 0.992 1.019 1011 0.400 0.408
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
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Table 10-16
UMTS 1900 MHz Ant 4b Body SAR

MEASUREMENT RESULTS
" Roported SAR] Reported SAR
FREQUENCY Maximum | congucted | Power Antenna | Device Serial Duty SAR (1g) Scaling porte AR (10g) |R°P
Mode Sevico Allowed Position | Spacing Side (19) 199 | piots
Power [dBm] | Drift [dB] Config. Number Cycle Factor.

MHz ch. Power [dBm] (Wikg) (Wikg) (Wikg) (Wikg)
1852.40 | 9262 UMTS 1900 RMC 14.7 13.96 -0.02 Body 0mm Ant4b DLXZRO2WP7GX 11 back 0828 1.186 0.982 0.341 0.404
1880.00 | 9400 UMTS 1900 RMC 14.7 1393 -0.02 Body 0mm Ant4b DLXZRO2WP7GX 11 back 0.851 1.194 1016 0.351 0419
1907.60 | 9538 UMTS 1900 RMC 14.7 13.82 -0.16 Body 0mm Ant4b DLXZRO2WP7GX 11 back 0.880 1225 1.078 0.357 0437
1852.40 | 9262 UMTS 1900 RMC 147 13.96 -0.06 Body 0omm Ant4b DLXZRO2WP7GX 11 top 0678 1.186 0.804 0272 0323
1880.00 | 9400 | UMTS 1900 RMC 47 1393 | 004 | Bogy | omm | Anab |DLEROWPTGX| 11 | top 0702 1194 0838 0283 0338
1907.60 | 9538 UMTS 1900 RMC 147 1382 -0.05 Body 0omm Ant4b DLXZR02WP7GX 11 top 0686 1225 0.840 0272 0333
1880.00 | 9400 UMTS 1900 RMC 147 1393 0.19 Body 0omm Ant4b DLXZR0O2WP7GX 11 bottom 0.007 1.194 0.008 0.004 0.005
188000 | 9400 | UMTS 1900 RNC 147 1393 002 | Body | omm | Anab |oLGROZWPTGX| 1 | rght | 0014 1194 0017 0.007 0.008
1880.00 | 9400 UMTS 1900 RMC 14.7 1393 0.12 Body 0mm Ant4b DLXZR0O2WP7GX 1 left 0.062 1.194 0.074 0.024 0.029

ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY sandwic Maximum nduct ower \ntenna vice Serial SAR (1 caling SAR (10
Mode Bandwidth | iowod Conducted | P VPR [dB] Anter Device Serial | oguiation | R8 Size |RB Offso] Spacing | Side |Duty Cyclo| 9 Saling (19) o9 (10g) Plot#
) Power 46mi | ot (46] Conti. Factor

e o Power (dem) [ Wi | e | o)
68050 [130207) Mo | LEBana7t | 20 200 180 | 006 | o | a1 [oucmoocerox | opsk | 1 | 9 | omm | back | 1 | osss 1047 o519 | oara | oaer
o050 [130207) Mo | Liemana7t | 20 200 ez | 003 | o | a1 |ovcmoocerox | opsk | so | 25 | omm | back | 1 | oses 1001 os2 | o022 | o319
o050 [133207) Mo | LEmana7t | 20 200 1080 | oos | o | a1 [ovcmoocerox | opsk | 1 | e | omm | we | 1 | oow 1047 0021 oot0 | o010
as050 [135207) Mo | Lremana7t | 20 200 ez | 00 | o | a1 [ovcmoocerox | opsk | so | 25 | omm | wp | 1 | oo 1001 o019 | ooos | oo
as050 [133207) Mo | LEana7t | 20 200 1080 | 005 | o | a1 |ovcwoocerox | opsk | 1 | 9 | omm |botom| 1 | odos 1047 0a8 | owm2 | oug
6050 [135297) Mo | LEBana7t | 20 200 62 | 004 | o | a1 |oucwoocerox | opsk | so | 25 | omm |botom| 1 | oaos 1001 os0 | omo | o1
6050 [135297) Mo | LTEBana7t | 20 200 80 | oos | o | a1 |oucwoocerox| opsk | 1 | e | omm | sem | 1 | ooos 1047 o005 | oos | ooos
w050 [135297) Mo | LEBana7t | 20 200 wez | 007 | o | a1 |ovaroocerox| apsk | so | 25 | omm | eem [ w1 [ ooor 1091 o008 | o003 | o003
6050 [133207] Md | LTEBand71 | 20 200 w0 | 003 | o | a1 |onamoocerex | aesk | 1 | s | omm | et | 11 | 1020 1047 108 | o2 | oz | A
6050 [133207] Md | LTEBana71 | 20 200 we2 | 010 | o | a1 |obamoocerex | aesk | so | 25 | omm | et | 11 | o740 1091 oso7 | o219 | o029
6050 [133207] Md | LTEBand71 | 20 200 960 | 000 | o | a1 [ougrooeerox | apsk | 10 [ o | omm | en | w1 | o7 1.0% oge | oz | o

IS| / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Bandwidth | "XTUM | Conducted | Power Antonna | Device Serial SAR(19) | scaling SAR (109)
Hode vy |, A1 | pover aam) | onit [agy | MPR 1981 | Contig e Serial | Modutation [ R8 size |RB Offset| Spacing [ Side outy Cycie Scalng t9) 09| povs

e o Power (48m] wikg) [ I )
68050 [133207) Mo | Liemana7t | 20 20 2180 | 001 | o | s |ouaroorerex [ apsk [ 1 | o | omm [ bk | 11 | oses 10% 1 | ose | s
o050 [133207) Mo | Lemana7t | 20 20 2168 | oo | o | s |oucoorerox [ apsk | 50 | so | omm | baek | 11 | o0 1078 %04 | 04w | oass
as050 [133207) Mo | LEmana7t | 20 20 216 | 001 | o | s |oucoorerox [ apsk | 100 | o | omm [ baek | 11 | oo 1107 1o | 0w | s
as050 [133207) Mo | LEmana7t | 20 20 2180 | 003 | o | ams |oocmoorerox [ aesk [ 1 | o | omm [ wp | 11 | osse 103 os0 | oo | o217
a050 [135297) Mo | UEBana7t | 20 20 2168 | 002 | o | s |oucmoorerox [ apsk | 50 | so | omm | wp | 11 | oss 1078 oss7 | o4 | o2
a050 [135297) Mo | LTEBana7t | 20 20 2188 | 004 | o | ams |ouaRooterox [ aesk | 1 | o | omm [sotem| 11 | oo 105 000 | oo | oo
w050 [135297) Mo | LTEBana7t | 20 20 218 | 003 | o | ams |ouroorerox [ aesk | s | so | omm [sotem | 11 | oo 1078 o015 | oos | oo
w050 [135297) Mo | LTEBana7t | 20 20 280 | o0s | o | amws [ouamoorerex | aesk | 1 [ o | omm [ | w1 | oem 103 oss6 | o0z | o0
6050 [133207] Md | LTEBand71 | 20 20 2tes | ooz | o | a3 |oucrooerex | aesk | s | s | omm | dgn [ 1 | oss7 1078 ose | oms | o
a8050 [130207) Mo | LEBana7t | 20 220 2180 | oo | o | ams |owaroorerox [ apsk [ 1 | o | omm [ en | 11 | oow 1038 ooz | oo | o007
68050 [130207) Mo | LEBana7t | 20 220 2168 | 003 | o | ams | ouaroorerox [ aesk | s | so | omm | kn | 11 | oon 1076 002 | o005 | o005

ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
patial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
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Table 10-19
LTE Band 12 Ant 1 Body SAR

MEASUREMENT RESULTS
FreaEer Mode | Banduiatn sz‘%;mm] pConducted | power | weniasy | Aniemma | Ooiee Seral | oduiaion | 8 siz k8 omet|spacin | sige [ouy cyete] "% G0 | R0 ™o | poe
MHz Ch. (Wikg) Wikg) Wikg) Wikg)
w50 |zoes| wa | cEmaaiz | w0 | aus | zas | o | o | a1 | ooamoerox | sk | 1 | o |omm | ek | 11 | ome | e | o | oo | ows
w70 |20ss| Ma | Ureeanatz | 10 | 215 | 2 | 008 | 0 | Awt | ovmooserox | opsc | 25 | 0 |omm | bek | w1 | o7 | 1os | ome | ose | ows
w070 |2es| Ma | Uresanat2z | 10 | 215 | 249 | 002 | o | Awt | ooawosserox | oesk | 1 | o |omm | wp | w1 | oo | 1oz | oow | oo | oo
Torso |2oss| Ma | Uresanaiz | 10 | 215 | 2tss | oo | o | Amt | ooawooserox | s | 2 | o |omm | wp | w1 | oow | 1es | oos | oo | oom
w50 |zoes| wa | cEmaaiz | w0 | aus | aas | o | o | aw1 | ovcmooserox | sk | 1 | o | omm [setm| 11 | oo | 1oz | s | oms | oms
w70 |20ss| Ma | Ureeanatz | 10 | 215 | 21 | ow | 0 | Awt | ovmooserox | aesc | 25 | 0 | omm [botom| w1 | oss | 10s | oes | ozw | oa
w070 |2es| Ma | Uresanat2z | 10 | 215 | 249 | oo | o | Awt | ooawosserox | aesk | 1 | o |omm | sm | w1 | oow | 1oz | oow | oms | ooes
rorso |2oss| Ma | Uresanaiz | 10 | 215 | ztas | ooz | o | Amt | ooawooserox | sk | 2 | o |omm | mem | w1 | oo | 1os | oos | ooos | ooos
w50 |zoes| wa | tEmaatz | w0 | as | zas | 0w | o | a1 | ovamoserex | aesk | 1 | o |omm | e | 11 | e | awe | | oww | o | w
w70 |20ss| Ma | Ureeanatz | 10 | 2s | 2 | o | o | Awt | ovmoserox | aesc | 25 | o |omm | en | w1 | oss | s | osw | oz | o
w070 |2es| Ma | Uresanatz | 10 | 215 | 2130 | o1 | o | Awt | ooawosserox | oesc | %0 | o |omm | wen | w1 | ose | 1o | oss | oz | o
Torso |20ss| Ma | Uresanaiz | 10 | tes | tez1 | 001 | o | Amt |ooawooserox | aesc | 1 | o |omm | wn | w1 | oaw | 1o | odss | ores | omse
rors0 |zoes| wa | temaaiz | w0 | tes | om0 | oot | o | a1 | ovcmooserox | aesk |z | 2 |omm | e | 11 | ows | 1oz | omr | ows | ows
70750 |2o0ss| Ma | Lremanatz | 10 | 215 | zu49 | 001 | o | aw1 | ovaroerox | aesk | 1 | o |omm | en | 11 | 1o | 1o | 1oz | osw | osw
/ANSI [ IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
pulation averaged over 1 gram
Note: Blue entry represents variability measurement.
Table 10-20
LTE Band 12 Ant 3 Body SAR
MEASUREMENT RESULTS
FRequENeY I p’:‘w‘"".:Smm] Conductsd | power | wpniasy | Aiennn | Dovee Seal | oauiaion | k8 size w8 ot spacing | sige Jouycyeel T | Setos | T | R | Taow | pic
MHz Ch. (Wikg) Wikg) Wikg) Wikg)
770 |2ooss| Ma | Uteganaiz | 1 | 20 | tem | on | o | aws |ouamoocerox| aesk | 1 | 40 |omm | veck | w1 | 1o | e | iz | osn | ose
ror50 700 | wa | stz | 0 | w0 | et | o2 | o | sws |ovcroveerox| apsk | 5 | 2 | omm | bk | 11 | o0 | 1o | 1ms | ows | oss
rors0 |2es| Ma | Ureanatz | 10 | 20 | wwer | 0 | o | Aws |ovcmoocerox| opsk | %0 | o |omm | bek | w1 | tom | o | x| oss | osst
70 |20ss| Ma | Uresanaiz | 10 | 170 | tees | 001 | o | Aws |ovcmoocerox| aesc | 1 | o |omm | bek | w1 | ose | o | oss | oz | o
770 |2ooss| Ma | resanaiz | 1 | 7o | tees | o1 | o | aws |oLamoocerox| aesk | 25 | o |omm | back | 1 | os | 1o | oso | oz | oz
ror50 00| wa | stz | 0 | w0 | tom | oo | o | sws |ovcroveerox| aesk | 1 | 4 |omm | w | 11 | oss | 1ws | ows | o | owr
rors0 |20es| Ma | Uresanatz | 10 | 200 | wees | 002 | o | Awa |ovcmoocerox| sk | 25 | 25 |omm | wp | w1 | oam | o | oss | ors | o
70 |20ss| Ma | Ureanaiz | 10 | 20 | tem | o1s | o | Aws | oLcmoocerox| sk | 1 | 49 | omm |betom| 1 | oost | 1o | ooss | oo | ooss
770 |2o0ss| Ma | Uteganaiz | 1 | 200 | 1ees | o8 | o | Aws |oLamoocerox| sk | 2 | 25 | omm |setom| 1 | oos | 1o | oos | oo | oo
ror50 |00 | wa | stz | 0 | mo | tom | om | o | aws |ovcroveerox| aesk | 1 | 4 |omm | waw | 11 | oes | 1ws | orn | oms | oz
rors0 |20es| Ma | Uresanatz | 10 | 200 | 1ees | oos | o | Awa | oLcmoocerox| sk | 25 | 25 |omm | e | w1 | s | 1o | oss | oz | o
rors0 |2ss| Ma | Ureanaiz | 10 | 20 | et | o0 | o | Aws |oLcmooerox| aesc | s | o |omm | sm | w1 | ome | o | oss | oz | oo
770 |2o0ss| Ma | Uresanaiz | 1 | 7o | tees | 005 | o | Aws |ouamoocerox| sk | 1 | o |omm | nem | w1 | osz | o | oam | orme | oms
ror50 |00 | wa | tEmaaiz | 0 | w0 | e | oo | o | aws |ovcroveerox| aesk | 2 | o |omm | waw | 11 | oss | 1o | oss | ows | owe
7070 |20es| Ma | Ureanatz | 10 | 200 | 1em | oo | o | Awa |oLcmooerox| sk | 1 | 40 |omm | en | w1 | oo | 1o | oos | oos | oom
70 |2es| Ma | Uresanaiz | 10 | 200 | 1ees | om | o | Awa |oLcmoocerox| sk | 2 | 2 |omm | en | w1 | oo | o | oor | ooz | oo
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
pulation averaged over 1 gram
Table 10-21
LTE Band 13 Ant 1 Body SAR
MEASUREMENT RESULTS
FREQUENCY Woao | Bontwiam | TSI | conducte | pover |y gy | Arennn | Onico Setsl | yion | s x| spacng | st [ouy ey 9| semn [T T om0 [P T g,
we | o Powr o] e g | wig | wio
7200 |20 o | UrEmmats | 10 | 215 | 212 | 0 | 0 | Awt |ovaoswerox| opsk | 1 | o | omm | baek | w1 | osw | 1o | osw | ozs | ome
7200 |20 Mo | UrEmmats | 10 | 215 | 2095 | 000 | 0 | Awt |ovaroswerox| opsk | 25 | o | omm | baok | 1 | osw | tws | osa | oms | oz
7200 |20 o | Uemaats | 10 | 215 | 212 | 001 | o | Awt |ovaoswerox| opsk | 1 | o | omm | w | w1 | oo | 1o | oo | ooz | oom
7200 |20 wo | Uiemaats | 10 | 215 | 2085 | o6 | o | Awt |ooawoswerox| opsk | 25 | o | omm | w | w1 | oow | wms | oow | oow | ooz
70200 |200| wo | UiEmaats | 10 | 215 | 2126 | oo | o | Awt |ooawoswerox| opsk | 1 | o | omm |ootom| 1 | osw | 1o | osw | oz | oz
7200 |200| o | Uiemaats | 10 | 215 | 2085 | oo | o | am1 |ooaezwerox| apsk | 2 | o | omm |setom| w1 | osms | tws | oss | owms | oze
70200 |00 o | UEBamats | 10 | 215 | 2126 | oo | o | amt |ovawozwerox| aesk | 1 | o | omm | saw | w1 | ooz | tesr | oom | ooor | ooor
70200 |200| o | UiEBamats | 10 | 215 | 208 | oo | o | Amt |ovawoswerox| aesk | 25 | o | omm | raw | w1 | oo | tms | oow | oo | ooor
7200 |zz0| wo | teswars | 0 | zs | oz | oo | o | a1 |oomowerex| aesk | 1 | o | omm | en | w | o0 | tew | 1o | o | ome
7200 |zz0| wo | teswars | 0 | 215 | s | oo | o | aw1 |oocmowerox| aesk | m | o | omm | en | w1 | oss | s | tom | oms | oam
200 |20 Mo | Uremaats | 10 | 215 | 20s | oo | o | am1 |ooaozwerox| apsk | s | o | omm | en | w | oses | twe | 1 | ome | ome
7200 |20 o | Uiemaats | 10 | w85 | e | oo | o | aw1 |ooaozwerox| apsk | 1 | o | omm | en | w | omo | vow | ose | owse | owes
7200 |20 o | UrEmaats | 10 | 185 | e | oz | o0 | Awt |ovaomwerox| opsk | 25 | 2 | omm | e | 1 | oas | tom | osse | ows | owe
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
patial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
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Table 10-22
LTE Band 13 Ant 3 Body SAR

MEASUREMENT RESULTS
aximum
M"“““‘": oo | P | M || v | PR | Tt | iy | woaato | 0 iz a3 orm| spacig | s [ouy G ’;:;?’ Saaten ik 5“:":’ o e
78200 |2s2%0] wa | LrEBanats | 10 23 077 | oo | o | aws |oocsoowree | aesc | 1 | o | omm | ba | 11 | oo | w0 | 1w | oso | ose | s
7200 |z32%0| wa | treBanats | 10 23 @ | 0ot | o | aws |ovesowroe | aesc | 25 | 12 | omm | besk | 1 | s | 1z | owe | osss | osm
7200 |20 wa | treBanats | 10 23 w75 | 001 | o | aws |ovecoowroe | aesc | 50 | o | omm | bes | 1 | oses | w2 | 1om | oses | oms
78200 |23 wa | UrEBanats | 10 3 wez | oo | o | aws [ouceoowrer [ aesc | 1 | o [omm [we [ 11 | omse | v | oss | oz | oms
7e200 |2a2%0| wa | LrEBanats | 10 3 weo | o9 | o | amws [oucooowror | aesc | 25 | 2 [ omm [we [ 11 | oss | wms | owrs | oms | 02w
7200 |2a2%0| waa | LrEBanats | 10 23 w0 | oo | o | amws [ouasonerar | aesc | 1 | o [omm [ e | et [ oset | s | oes | ez | oaw
7e200 |2a2%0| waa | LrEBanats | 10 203 ws | 00s | o | aws [ouccoowrer [ arsc | 25 [ 2 [omm [ we [ 1 | osw | v | s | oms | oz
e 203 077 | oz | o | aes [ooecoowree [ arsc | 1 | o [ omm [woem| 1 [ oo | w0 | oos | oo | oo
7e200 |2s2%0| waa | LrEBanats | 10 203 s | oo | o | aws |oocooowree | apsc | 25 | 12 | omm [botom| 11 | oos | w2 | oo | oms | oow
e 203 077 | oo | o | amws [ooesoowree [ aesc | 1 [ o [omm [aom [ w1 [ oms | wmo | e | oz | omme
7200 |2u2%0| wa | LrEBanats | 10 203 s | ooz | o | aws |oocsoowree | aesc | 25 | 2 | omm | dow | 11 | osse | w2 | oms | oz | oz
78200 |20 wa | LrEBanats | 10 3 ez | 005 | o | Awa |ooesoowree | aesc | 1 | o | omm | dgm | 11 | osr | e | osw | 0w | o
7200 |z32%0| wa | treBanats | 10 73 6o | 02 | o | aws |ovasoowroe | aesk | 25 | 12 | omm |eew | 1 | oms | 1ws | om0 | owe | ows
70200 |2s2%0| g | UrEBanats | 10 23 106 | 008 | o | aws [ouceoowre [ arsc | o | o [omm [ [ w1 | oo | i | ose | oz | oae
70200 |20z wa | LrEBanats | 10 03 1077 [ oo | o | aws [ouceoowror [ apsc | 1 | o [omm [ e [ w1 | oo | ti | oow | oos | oos
70200 |2a2%0| waa | LrEBanats | 10 03 0o | oo | o | amws [oucooowror [ arsc | 25 [ 2 [omm [ e [ 1 | oo | 1z | oo | oo | oon
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWi/g)
Population averaged over 1 gram
Table 10-23
LTE Band 14 Ant 1 Body SAR
MEASUREMENT RESULTS
FReaueey P P"J:‘.?d;"‘m e v o | g | i wosson | v s [ouycyee] 09| seatng [P g) ) saR000 |0y T
MHz Ch. Wikg) (Wikg) (Wikg) (Wikg)
79300 |20 ma | LtEBanare | 10 215 220 | o2 | o | awr [ovaweorerox| apsc | 1 | w0 [omm [ ek [ 11 [ ome | wor | eem | om | oss
79300 |20 M | LtEBanate | 10 25 e | oo | o | a1 |ovcwoorerox| aesk | 25 | 25 | omm | back | 11 | oert | s | omss | o | osr
79300 |233%0| ma | ttEBanata | 10 215 220 | o | o | awr |ovameorerox | apsc | 1 | wo [omm | e | 10 [ oo | 1oz | oo | oo | oom
79300 |20 | ma | LtEBanare | 10 215 w9 | oo | o | aur |ooameorerox| apsc | s | 25 [omm | e | 11 | ooe | ies | o | oo | oo
79300 |20 | M | LtEBanare | 10 215 220 |00 | o | ar [ooameorerox| apsc | 1 | w0 [omm [bowom| 11 [ s | 1o | ces | o2 | o
79300 |20 Mg | LtEBanare | 10 s e | 006 | o | a1 |ovcwoorerox| apsk | 25 | 25 |omm [botom| 11 | osm | s | oess | oz | o2
79300 | 23950 a | trEBanats | 10 215 220 | o | o | awi |ooemweerox| apsc | 1 | 4 |omm | dew | 11 | oom | qo | ooz | oow | oo
79300 |20 | ma | LrEBanata | 10 215 w9 | om | o | aur |ooameorerox| apsc | 25 | s [omm [ | 10 | oow | i | oo | oor | oo
79300 |20 | M | LtEBanare | 10 215 220 |00 | o | awr [ ooameorerox| apsc | 1 | w0 Jomm | e | a0 | ose | to2 | ees | 02 | oz
79300 |20 | M | LtEBanare | 10 215 we | 003 | o | aur |oocweorerox| apsc | 25 [ s [omm | en | a1 [ osse | s | o [ oz | o
79300 |z30| M | LtEBanate | 10 s w2 | 003 | o | awr |oveworerox| aesc | o0 | o [omm | en | 11 | ows | e | 1ma | ozo | oxe | s
79300 |233%0| ma | LrEBanata | 10 185 w2 | oos | o | i |ouaoorerex| aesk | 1 | o [omm | en | w1 | oss | o | oww | 0w | o
79300 |20 | ma | LtEBanare | 10 185 ws | oos | o | i |ooroorerox | aesk | 25 | 2 [omm | en | w1 | osor | o | oa | o | o
/ANSI [ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mW/g)
pulation averaged over 1 gram
Table 10-24
LTE Band 14 Ant 3 Body SAR
MEASUREMENT RESULTS
freamey Wogo | St | ST | conauces | rower | gy | At | oves et i | sz [ ot sacng | sde [ty ey %0 " L i A
MHe ch. Power [dBm] (Wikg) (Wikg) (Wikg) (Wikg)
19300 [230m0| we | Lremanats | w0 03 s | o | o | s |ovcaowree | oesk | | 49 | omm | bax | w1 | o | aos | oso | oss | oas
19300 [230m0| we | utemanats | w0 03 s | 001 | o | s | onccwoweree | oesk | 2 | 25 |omm | bax | 11 | ame | o | oss | osz | ose
19300 [230a0| we | Ltemanats | w0 03 w7 | 0w | o | s | ovccaoweree | oesk | 0 | o |omm | bax | w1 | ams | o | oso | oss | osst
79300 [230m0| we | Ltemanats | w0 2 w1 | o | o | s |ovccaoweree | oesk | 1 | o |omm | bax | w1 | asr | s | oass | oz | oz
79300 [230m0| we | utemanats | w0 s e | o | o | s | onccwoweree | oesk | 25 | 25 |omm | bax | 11 | o | s | oas | owr | oar
79300 [230m0| we | iremanats | w0 03 wer | oos | o | s |ovgcaowroe | oes | 1 | 9 |omm | wp | w1 | osw | v | oss | oxs | ome
79300 [230a0| we | utemanars | w0 w03 s | o | o | s |ovcaoweree | oesk | 2 | 25 |omm | wp | 11 | asw | 0w | osw | oz | oz
79300 23000 | we | utemanare | w0 w03 s | oos | o | s | ovcaoweree | oesk | 1 | 49 | omm [wowm | w1 | oo | taos | o;s | oow | oon
79300 [230a0| we | utemanare | w0 w03 s | oo | o | s | ovcaoweree | oesk | 25 | 25 | omm [wowm | 11 | oos | o | oo | oow | oon
79300 23030 | we | utemanats | w0 w03 s | oo | o | s | ovccaoweree | oesk | 1 | 9 |omm | nom | 11 | ass | o | osw | oz | oam
79300 23030 | we | utemanate | w0 03 s | o0 | o | mws |ovewowroe | aes< | 25 | 25 |omm | eew | 11 | sz | 1o | oem | ozme | oz
79300 [230a0| we | utemanats | w0 w03 wer | o | o | o |oveswowrce | aesk | 1 | 490 |omm | en | 11 | oo | 1i0s | oow | omws | oos
79300 23030 we | itemanats | 10 03 s | ow | o | s |ovecwowroe | aesk | 25 | 25 |omm | en | 11 | oo | 1es | oow | o | oo
ANSI/ EEE Co5.1 1992 - SAFETY LiMIT Body
Spatial Poak 1.6 Wikg (mWig)
Population sveraged over 1 gram
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Table 10-25
LTE Band 26 Ant 1 Body SAR

MEASUREMENT RESULTS
Maximum
M”“"”"“; woie | | Mot | i | o | W01 S | i | osinion | masice sida [ouy Cyeie] ‘::;‘;” Seaiing . s“:"k‘:‘ | pcs
61900 | 26740 Low |LTE Banazo con| 10 208 wss | ooe | o | ami |oogmooeerox| apsk | 1 | o |omm | bek | 11 | osm | o | osee | oas | oz
82400 20090 | Hgn [LTE Bana2s cen] 10 208 was | 001 | o | w1 |ooameoeerox| apsk | 2 | o | omm | bee | 11 | osm 1 | osa | oze | oms
51900 | 26740 Low |\TE Banazo (can| 10 s wss | o1 | o | awr |oocwoorerox| apsk | 1 | o [omm | we | 11 | oo | o2 | oo | oox | oox
84400 | 26990 | Hgn |LTE Bana2s Con] 10 28 was | 004 | o | am1 |ovcmoorerox| apsk | 25 | 0 |omm | wp | 11 | oo | 1o | oost | oo | ooz
61900 | 2670 Low |LTE Banazo con| 10 w6 wss | 00 | o | awi |oogmwoeerox | apsk | 1 | o | omm |botem| 11 | ossr | tow | osr | owe | ow
81400 20090 | Hgn [LTE Bana2s Cen] 10 208 was | 00+ | o | w1 |oogmwoeerox| apsk | 25 | o | omm |betm| 11 | os0 | 10w | ose4 | ozs | o
61900 | 26740 Low |LTE Banazs (can| 10 s wss | o | o | w1 |oowmeoerex| apsk | 1 | o |omm | dew | 11 | oow | 1oz | oow | oo | oo
84400 | 2690 | Hgn |LTE Bana2s Con] 10 28 was | 003 | o | a1 |ovcmoorerox| aesk | 25 | 0 |omm | dew | 11 | oo | o | oow | ooe | ooos
819.00 | 26740 | Low [LTE Band 26 (Cell)| 10 206 2055 007 0 Ant1 DLXZROOFP7GX QPsK 1 0 omm left 11 1.020 1012 1.032 0.340 0.344.
150 | 20065 | Ma |LTE Banaze cot| 10 208 wm | 000 | o | ami |oowmweerox| apsk | 1 | 40 |omm | wen | 11 | o | tos | ome | oz | oz
54400 | 20090 tign |LTE Banazs (can| 10 s was | 002 | o | w1 |oowmoorerox| apsk | 1 | o |omm | wer | 11 | oss | tom | ose | oz | oms
81900 | 26740 Low |LTE Banazs Con] 10 28 w2 | 0w | o | awr |oucwworerox| aesk | 25 | o |omm | en | 11 | oss | o | osse | oa | ome
a3150 | 20005 | . [LTEBana2s con] 10 208 w% | o | o | awi |oocmweerex| aesc | 25 | o |omm | en | 11 | oms | 10w | osw | osr | os
844.00 |26990 | High |LTE Band 26 (Cell) 10 2086 2049 0.01 0 Ant1 DLXZROOFP7GX QPsK. 2% 0 omm left 11 0733 1.026 0752 0.260 0.267
61900 | 26720 Low |LTE Banazs (can| 10 208 ww | 005 | o | w1 |oowmwoeerox| apsk | s | o |omm | wen | 11 | osw | tow | oso | om | om0
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT
patial Peak 1.6 Wikg (mW/g)
pulation averaged over 1 gram
Table 10-26
LTE Band 26 Ant 3 Body SAR
MEASUREMENT RESULTS
Freaueey Woso | Banawian | TSONCT | conductea | Power |y ggy | Atenna | Oevce Sotal | yiipgon | masize side [ouy cyee] 09| seatmg | Pag) TSRO0 P T gy
Wz o, 2] power [ammj | Poer 1B | Orit 48] Confe Wikg) Facer (Wikg) Wikg) Wika)
51900 | 26740 Low |\TE Banazo (can| 10 w3 wzs | ooz | o | Awa |oocmooserox | apsk | 1 | 4 |omm | ek | 11 | 1o | toz | 1o | osz | osm
a3150 | 20005 | . [LTEBana2s con] 10 203 w2 | o | o | aws |oogmwserox | apsc | 1 | 40 |omm | ek | 11 | osr | tow | oss | os | oas
844.00 |26990 | High |LTE Band 26 (Cell) 10 203 2027 019 o Ant3 DLXZRO09P7GX QPsk 1 0 Omm | back 11 0924 1.007 0.930 0.467 0.470
61900 | 26720 Low |LTE Banazs (cat| 10 23 w0 | 0oz | o | aws |oowmoserox | apsk | 2 | 25 |omm | bsk | 11 | 1o | 1o | 1000 | ose | osem
150 | 20065 Ma |LTE Banazo (con| 10 w3 war | 00z | o | aws |ougmoserox | apsk | 25 | o |omm | ek | 11 | 1o | tor | tow | osr | oses
84400 | 20990 tign |LTE Banazo (con| 10 203 w2 | 0w | o | aws |oocmwserox | apsc | 25 | o |omm | ek | 11 | 1o | 105 | 1o | osto | osw
61900 | 26740 Low |LTE Banazo con| 10 203 w2 | 001 | o | ama |oocmoserox | apsc | 50 | o |omm | bek | w1 | 1w | s | 1ew | osi | oses | a0
61900 | 26740 Low |LTE Banazs (cat| 10 w3 w20 | oo | o | ams |ooameserex| apsc | 1 [ w0 Jomm | we | 11 [ om0 | e | ess | oar | o
61900 | 26740 Low |LTE Banazo (can| 10 w3 ww | oos | o | ams |ovcmoserex| apsc | 25 | 25 |omm | we | 11 | oss | o0 | oss | oz | o2
81900 |26740 | Low |LTE Bana2s Con] 10 23 w2 | 0o | o | Ams |ovcmoeerex| apsk | 1 | 49 | omm [botom| 11 | ooz | 1o | oor | ool | oow
61900 | 2670 Low |LTE Banazo con| 10 w3 w0 | oz | o | aws |oogmwserox | apsk | 25 | 25 | omm |botem| 11 | ooz | 1o | oozs | oo | oots
61900 | 26740 Low |LTE Banazs (con| 10 w3 w20 | oo | o | ams |ovameoserex| apsc | 1 [ w0 [omm [ | 11 [ ome | o | orr | oz | o
51900 | 26740 Low |LTE Banazs (can| 10 w3 w0 | 0o | o | Aws |oogmoserox | apsk | 25 | 25 |omm | dew | 11 | ome | too | oms | oz | ome
81900 | 26740 | Low |LTE Bana2s Con] 10 23 w2 | o2 | o | ams |ovcmoserex| aesk | 1 | 49 |omm | wen | 11 | oo | 1oz | ooe | oo | ooos
819.00 | 26740 | Low [LTE Band 26 (Cell)| 10 203 2030 0.02 0 Ant3 DLXZRO09P7GX QPsK 25 25 omm left 11 0.009 1.000 0.009 0.004. 0.004
ANSI/ IEEE C95.11992 - SAFETY LIMIT
patial Peak 1.6 Wikg (mW/g)
pulation averaged over 1 gram
Table 10-27
LTE Band 5 Ant 1 Body SAR
MEASUREMENT RESULTS
tccupime | Copponent | FREaumiey Mods [ B | 'L | contcnd | poer |y gy | Aemns | 00%ee S0 | gt [ size s [ouy oy 09| scumg [CTGG i SRR
[ o Poerdgm) ) Wi | wine | wio
Tcoupn | NA | s |as| wa [Eeaascen| 10 | we | mer | o | o | i | ooserx | arsk | 1 | o |omm | we | w1 | ome | 10 | owm | ome | oms
Tcoupn | NA | meso |aows| wa [Eswascen| 10 | 26 | 24 | oo | o | st | oooserox | aesk | 2 | 2 |omm | we | w1 | o | tom | oses | o | oamn
Tcoupn | NA | meso |aows| wa [Eswascan| 10 | 26 | w47 | or | o0 | st | oocmweerex | aesk | 1 | o |omm | w | w1 | oo | 1o | oow | oow | om
Toousnk | NA | mes |aows| wa [Eswascan| 10 | 26 | m@ | o | o0 | st | oocmweerox | arsk | 2 | 2 |omm | w | w1 | oo | 1o | oos | oow | oow
Tccummk | Nm | weso |aows| ma [Esmascen| 1 | e | mar | ooz | o | Awr | ovwoerox | arsc | 1 | o | omm |wten| 11 | o | 1o | osn | ome | ouws
Tooupn | nn | wes |aos| e [emascen| 10 | we | me | ow | o | et | oowwweerex | arsk | m | » |omm |wwen| w0 | oww | tom | om0 | owm | owe
Tooupn | nA | mesa |ass| o [eamascen| 10 | we | mer | o | o | et | oowwwserox | arsk | 1 | o |omm | | w0 | ooe | 1o | oow | oow | oome
Tcoupn | NA | meso |ass| o [Emaascen| 10 | we | w8 | o | o0 | et | oocserox | arsk | 2 | 2 |omm | | w0 | oow | tom | oow | oo | oor
Tcoupn | NA | meso |ass| wa [UEswascen| 10 | s | 24 | o | o | i | oowserx | arsk | 1 | o |omm | e | w1 | osm | 1o | s | ows | o
Tcoupn | N | maso |aows| wa |Eswascan| 10 | 26 | ma | o | o | i | oocwserex | aesk | 2 | 2 |omm | e | w1 | oem | 1w | ome | owo | ome
Tcousn | NA | mes |aows| wa |Eewascan| 10 | 26 | w4 | o | o0 | i | oocmweerox | arsk | s | o |omm | e | w1 | ome | 1w | oo | ows | o
ik | NA | woeso |aoss| ma |Esmascon| 1o | me | wa | om | o | w1 | ooaowerox | aesk | 1 | 40 |omm | e | w1 | oms | tow | ome | om | ow
Toousn | nA | wes |aos| we [eemascen| 10 | we | wa | oor | o | et | oowmweerex | arsk | m | » |omm | e | w1 | ows | 1ok | owo | owm | owr
2ok | poc | mes || o |t smasican| 10 e
me | mas | o | o | awr | ovameserex | opsc mm | e | v | ose | wom | ome | 0w | om0
2ok | sco | mmm [zoesa| wo |resaasican| s HE
ANS| / IEEE C95.1 1992 - SAFETY LIMIT
‘Spatial Peak 1.6 Wikg (mW/g)
Uncontrolled Population averaged over 1 gram
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Table 10-28
LTE Band 5 Ant 3 Body SAR

MEASUREMENT RESULTS
pree— Reported 5A%] [Reporied 5A%]
Jccupime | Component FREQUENCY o | Bonawian | Morimem | Conauctod | powsr | o | avioma | oovicosonit | union | co e s Jouy oy SR scaing o SR sanqog |[Fereasil
] Power 48 | ot 461 Confia b Foctr
e on Povor d8m) wio) wio_|_wire_|_wio)
1cCupink | NA | 83650 |20525| Md |LTEBanas(Cal)| 10 203 210 | 00 | o | aes |ovaroscerox| apsc | 0 [ o [omm [ mek [ 11 [ ose [ ros 108 | oas | ose | an
1cCupink | NA | 83650 |20525| Md |LTEBanas(Cal)| 10 203 202 | 003 | o | ams |ooamoocerox | osk | 25 | 25 [omm | back | 11 | osss | tos | ooer 0481 0483
1ccupink | NA | 83650 |20525| M |LTEBanas(Cal)| 10 203 201 | 00 | o | ams [ooamoocerox | oesk | so | o [omm [ back | 11 | oses 108 | oot s | osw
1cCupink | NA | 8350 |20525| M |LTEBanas Cal)| 10 173 1720 | oo | o | ams [ooamoocerox | oesk | 1 | o [omm [ bec | 11 | osss | ton | oase 02 | oxe
TcCUpik | WA | e350 |05 maa |LEgandsican| 10 13 2 | oo | o | aes |oumoooerox| apsk [ 25 | 12 [omm | back [ 11 | oo | tow | oses | o020 | ozu
2couink | poc | esss0 [20s25| ma [LrEBanascen| 10 ] o
23 210 | oo | o | aws [oucmoscerox | apsk omm | beck | 1 | oo 1026 1008 | oass | osoe
2coupirk | sco | 030 [a0es| M |uEBmascan| s | o
tooupirk | wa | es50 |20;5| g |uEBanasican| 10 203 210 | oo | o | aes [ovarocerox| aesc | 0 [ o [omm [ e | 01 | s 106 | oes | oz | o
1cCupink | NA | 83650 |20525| Md |LTEBanas(Ca)| 10 23 202 | 00 | o | s [ooaroocerox | oesk | 25 | 25 [omm | wp | 11 | oss | 1o0s | osse | oas | oas
1ccupink | NA | 83650 |20525| Ma |LTEBanas (Cal)| 10 203 2019 | 002 | o | ams [ooaroocerox | oesk | 1 | o [omm [botem| 11 | oo 16 | oow | oo | oo
1ccupink | NA | 83650 |20525| M |LTEBanas(Cal)| 10 203 202 | oo | o | ams [oowmoocerox | oesk | 25 | 25 |omm [botom| 11 | oo | 1005 | oo | oo | oo
ook | N | e350 |20m5| naa |LEganasican| 10 203 219 | 00 | o | aes |ovcroocerox| aesk | 1 | o |omm | eew | w1 | osr | 1o | oms | oz | oze
TcCUpik | WA | e350 |05 b |LEganasican| 10 203 202 | 000 | o | ams |oucmoocerox | opsk | 25 | 25 |omm | ngw | 11 | osw 1005 | o7 | oz | oue
rooupirk | wa | ew50 |20ms| g |urEBanasican| 10 23 w1 | oos | o | aes [ovemocerox| aesk | 1 [ o [omm [ e [ w1 | oo 126 | oo | ooos | oo
roovpirk | wa | es50 |20ss| s |uEBanasican| 10 203 22 | o0 | o | s [overocerox| aesc | 25 [ 25 [omm [ en [ w1 | oo | voos | oo [ oons [ oo
ANSI] IEEE C95.1 1992 - SAFETY LIWIT
‘Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Population avoraged over 1 gram
MEASUREMENT RESULTS
FREQUENCY an Maximum | o ower s vice Sera SAR(19) | Scalin AR (10
Mode. Banawidih | “hiowed | Conducted | P werios | 0 Device Serial | Modulation | RB Size |RB Offet| Spacing | Side [outy Cycl 9| Sealing t19) 9 | o0 | proce
) Power (dBmj | Drif (4B] Config Factor
e o Power [dBm] Wika) Wikg) wika) wikg)
ms2so 200 | wig | TR E 175 3w | 008 | o at2a | DLEROGPTGX | @PSK | 1 | 50 | omm | back | 11 051 1084 1.040 0443 0485
g0 |20 | wia | TR P 175 a1 | 008 | 0 Art2a | DLXZROOPTGX | QPSK | 50 | 0 | Omm | back | 1 050 1081 1087 0445 0481
mas0 |20r7s | wa | RO E 1475 1429 | 005 | o An2a | DLXZROOSPTGX | QPsK | 100 | 0 | omm | back [t 0981 112 1091 0460 o512 | A2
0 |20 | wa | RO 20 "7 n2s | 003 | o An2a | DLGROOSPTGX | QPsK | 1 | 50 | omm | beck | 11 0442 1122 04% 0214 0240
ms2so 2005 | wig | TR E 15 Mas | 002 | o at2a | DLZROGPTGX | QPSK | 50 | o | omm | back | 11 0440 1072 0472 0213 0228
g0 20w | wig | LRI P 1475 s | o o Anza | DLXEROOSPTGX | aPsK [ 1 | s0 |omm | tp |t 0010 1034 oot 0005 0005
g0 |aows | wia | RO F 1475 a1 | o4 o An2a | DLXZROOSPTGX | apsk | S0 | o | omm | tp | n1 oot 1.081 o012 0005 0005
ms0 |20 | wa | RO 0 1475 1% | 013 | o atza | DLEROSPTGX | aPsk | 1 | s0 | omm | botom | 11 0258 1084 0282 0104 0114
ms2so |20 | wig | TR E 175 war | 001 | o At2a | DLZROGPTGX | QPSK | 50 | o | omm | botom | 11 0255 1081 0276 0104 0112
g0 |20 | wia | TR P 175 13 | o0 o Anza | DLXZROOSPTGX | apsK [ 1 | so | omm | dght |t 0729 1034 07%8 0290 0327
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Table 10-34
LTE Band 66 Ant 2b Body SAR

MEASUREMENT RESULTS
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Table 10-37
LTE Band 2 Ant 2a Body SAR

MEASUREMENT RESULTS
M”““”"“; [ .VMTJ';:,SMM, Conducted | Power | wpr aey | Aoant | Oovee Setal | gguiauon | R size |18 ot spacing| side oy cyce 5:/::’ Seaiing o 5:::’ | s
186000 | 16700 Low [LTEBanaz(Pes)| 20 151 50t | 001 | 0 | muza |ovcrooerox | apsk | 1 | s |omm | tack | w1 | 1o | 10w | 0. | oss | osz
166000 | 16900 Mid |LTEBamaz(pes)] 2 151 508 | 001 | 0 | mwza |obcroorox | aesk | 1 | s |omm | tack | w1 | oers | 1005 | oso | osm | oae
150000 | 19100 Hgn [LTE Banazpes)| 20 151 st | o2 | 0 | mwza |obaRooerox | aesk | 1 | e |omm | oak | 11 | oser | 1ew | oot | ez | oae
186000 [ 16700 Low [LTEBanaz(pes)| 20 151 509 | 00 | 0 | miza |ovgrooerox | aesk | %0 | 25 |omm | beck | 11 | 1o | 1o | o | ose | osw
106000 | 16900 wid [LtEBanazpes)]| 20 151 50 | 001 | o | muza |obcrooerox | apsk | %0 | o |omm | tek | w1 | 10 | 100 | 1o | oerm | oam
150000 [ 19100 gn [LTE Banazpes)| 20 151 506 | 000 | 0 | Awza |oberooerox | apsk | s | so |omm | tack | w1 | oert | 100 | oso | osss | oase
108000 | 18900 Ma |LTEBanaz(Pes)| 20 151 5o | 001 | o | mvza |ovcrooerox | aesk | 0 | o |omm | vak | w1 | oee | 1o | oss | osr | oase
1880.00 | 18900 | Md [LTE Band 2 (PCS)| 20 121 11.76 -003 0 Ant2a DLXZROOTP7GX QPsK 1 50 omm | back 11 0.502 1.081 0.543 0.240 0.259
106000 | 16900] wid |LrEBanazees)]| 20 121 180 | 008 | 0 | muza |obcrooerox | apsk | 0 | 5o |omm | back | w1 | oss | 1o | oss | oze | o
106000 | 16500 Mia [LTEBamaz(Pes) 20 151 508 | ot | o | Awza |oberoorox | aesk | 1 | s |omm| wp | w1 | oow | 1o0s | oow | oos | oo
108000 | 18900 Ma |LTEBanaz(Pes)| 20 151 w0 | o | o | mwz |overoorerex| aesk | s | o |omm| wo | w1 | oo | 1o | oom | oow | oo
1880.00 | 18900 | Md [LTE Band 2 (PCS)| 20 151 15.08 -004 0 Ant2a DLXZROOTP7GX QPsk 1 50 0mm | bottom 1 0.376. 1.008 0.378 0.139 0.140
106000 | 16900 wid |LrEBanazpes)] 20 151 50 | 002 | 0 | muza |oberooerox | apsk | %0 | o |omm |botm| w1 | osst | 100 | oast | oss | o
166000 | 16700 ] Low [LTEBamaz(Pes) 20 151 508 | 001 | 0 | mwza |oberooerox | aesk | 1 | so |omm | g | w1 | ose | 10w | oso | ose | o
108000 | 16900 Ma |LTEBanaz(Pes)| 20 151 w508 | 002 | o | Awz |ovcroorerex| aesk | 1 | so |omm | dgw | 1 | osst | toos | osss | osw | oss
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 161 14.94 0.00 0 Ant2a DLXZROOTP7GX QPsK. 1 %9 omm | right 11 0.870 1.038 0.903 0344 0357
186000 | 16700 Low |LTEBamaz(Pes)] 20 151 108 | 00z | 0 | muza |obcrooerox | aesk | 0 | 2 |omm | dw | w1 | oss | 1o | oew | o | om
166000 | 16900] Mia |LTEBanaz(Pes) 20 151 50 | 001 | 0 | mwza |oberooerox | aesk | 0 | o |omm | g | w1 | osz | 100 | osz | oss | oms
190000 | 19100 Hn |LTE BanazPes)| 20 151 506 | 003 | o | Awza |ovcRooTerex| aesk | so | so | omm | dw | 1 | osss | toe | osss | oss | os
1880.00 | 18900 | Md [LTE Band 2 (PCS)| 20 151 15.07 0.00 0 Ant2a DLXZROOTP7GX QPsK. 100 0 omm | right 11 0.870 1.007 0.876 0339 0341
166000 | 16900] wid |LrEBamazpes)] 20 121 17 | 006 | 0 | muza |obcrooerox | aesk | 1 | s |omm | dw | w1 | ome | tom | om0 | s | o
166000 | 19900] Mid |LTEBanaz(Pes) 20 121 1e0 | 005 | 0 | mwza |oberooerox | aesk | s | so |omm | g | w1 | oms | 1oz | oa | oss | o
108000 | 16900 Ma |LTEBanaz(Pes)| 20 151 w08 | o2 | o | Amuz |oveRoorerex| aesk | 1 | so |omm | en | w1 | oo | tos | oo | ooor | ooor
1880.00 | 18900 | Md [LTE Band 2 (PCS)| 20 151 15.10 0.08 0 Ant2a DLXZROOTP7GX QPsK 50 0 omm left 11 0.002 1.000 0.002 0.001 0.001
ANSI IEEE C95.11992 - SAFETY LIMIT Bo
Spatial Peak 1.6 W/kg (mW/g)
puiation averaged over 1 gram
Table 10-38
LTE Band 2 Ant 2b Body SAR
MEASUREMENT RESULTS
FREQUENCY Modo sanawian | [N (Corducted | Power | wpram | Agiema | Oovice Seral | yoyuiaion | R sizo |R8 ofier| Spacing | sido [oury cyeie] 1| seaing g SR | o) | piove
MHz ch. Power [dam] | POver (48T | Drit (48] Contie Humber (Wikg) Facter (Wikg) (Wikg) (Wikg)
166000 | 16700 Low |LTEBamaz(pes)] 20 141 w0 | o0t | o | mum |oberooerox | aesk | 1 | s |omm | bak | w1 | 1m0 | 100 | w0 | oses | oass
106000 | 16900] Mid |LTEBanaz(Pes) 20 1 B | 00n | 0 | mum |obgrooerox | aesk | 1 | e |omm | back | w1 | im0 | 1o | e | osss | oam
190000 | 19100 Hn [LTE Banaz Pes)| 20 P woo | 001 | o | mum |ovcroorerex| aesk | 1 | s |omm | ek | w1 | 1o | tom | 105 | osss | os
1860.00 | 18700 | Low [LTE Band 2 (PCS)| 20 14.4 14.09 0.00 0 Ant2b | DLXZROOTP7GX QPsK 50 25 omm | back 11 1130 1.002 1132 0.468 0.469
166000 | 16900] wid |LrEBamazpes)] 20 1 w0 | ot | o | mum |obcroorox | apsk | %0 | 25 |omm | beok | 11 | 1m0 | vz | Adm | o | ose | e
150000 [ 19100 gn [LTE Banazpes)| 20 1 wor | 005 | 0 | mum |oberooerox | aesk | s | so |omm | tack | w1 | o0 | 1o | o | osss | oase
166000 | 16700 Low |LTEBanaz(Pes)| 20 P wos | 002 | o | mum |ovcroorerex| aesk | 10 | o |omm | ek | w1 | 10 | toos | o5 | oser | s
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 1 1.07 -003 o Ant2b | DLXZROOTP7GX QPsK 1 99 omm | back 1 0529 1.007 0533 0228 0230
150000 [ 19100 on [LrEBamazpes)]| 20 1 10 | om | o | mum |obcrooerox | apsk | 00 | 2 |omm | bak | w1 | oss | 10w | oss | oz | oz
166000 | 16700 Low |LTEBamaz(Pes)] 20 11 i | o7 | o | mum |oberoorox | aesk | 1 | s |omm| wp | w1 | oo | 100 | oo | ooz | ooz
166000 | 16700 Low [LTEBanaz(Pes)| 20 P wos | oo | o | mum |overoorerex| aesk | s | 25 |omm| wo | w1 | oos | 1oz | oos | oo | oo
1860.00 | 18700 | Low [LTE Band 2 (PCS)| 20 14.4 14.10 008 0 Ant2b | DLXZROOTP7GX QPsK 1 50 Omm | bottom 11 0675 1.000 0675 0.273 0.273
186000 | 16700 Low [LTEBanazPes)| 20 P2 s | 00 | o | mum |ovcrooerox | apsk | 00 | 25 |omm |botom| 11 | oem | 102 | osw | ozs | oae
166000 | 16700 Low |LTEBmazpes)] 2 141 o | o | o | mum |oberooerox | aesk | 1 | s |omm | g | w1 | oow | 100 | oow | oo | oom
166000 | 16700 ] Low |LTEBanaz(Pes) 20 141 wos | 00z | o | mum |ovaRooerox | aesk | s | 2 |omm | e | 11 | ooe | 10z | ooe | oow | oow
186000 [ 16700 Low [LTEBanaz(Pes)| 20 2 o | oo | o | mm |overooerox | aesk | 1 | s |omm | en | w1 | oon | 10w | oo | oo | ooe
186000 | 16700 Low [LTEBanazPes)| 20 P2 s | 005 | o | mum |ovcrooerox | apsk | %0 | 2 |omm | en | w1 | oon | 1o | oo | oos | oo
166000 | 18000 Mad |LEBanaz(pes)| 20 14 0 | 002 | o | awm |ooemoorerex | opsk | 50 | 25 |omm | bak | 11 | 1e0 | tom | e | oaz | oam
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Box
‘Spatial Peak 1.6 Wikg (mW/g)
averaged over 1 gram

Note;: Blue entry represents variability measurement.
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Table 10-39
LTE Band 2 Ant 4a Body SAR

MEASUREMENT RESULTS

M”““”"“; [ .VMTJ';:,SMM, Conducted | Power | wpr aey | Aoant | Oovee Setal | gguiauon | R size |18 ot spacing| side oy cyce 5:/::’ Seaiing o 5:::’ | s
186000 | 16700 Low [LTEBanaz(Pes)| 20 s e | 000 | 0 | musa |ovgrooerox | apsk | 1 | o |omm | eack | w1 | o0 | 1oes | e | osw | ose
166000 | 16900 Mid |LTEBamaz(pes)] 2 s ss | 000 | 0 | mwsa |obcrooerox | aesk | 1 | o |omm | tak | w1 | o0 | toss | iz | osw | oso
150000 | 19100 Hgn [LTE Banazpes)| 20 P wea | 001 | o | Awsa |ovaRooerox | aesk | 1 | e |omm | back | 11 | oo | 1oz | oz | oso | osor
186000 [ 16700 Low [LTEBanaz(pes)| 20 s | oo | o | s |ovcrooerox | aesk | w0 | o |omm | eeek | w1 | 1o | 1w | st | osw | oaw
106000 | 16900 wid [LtEBanazpes)]| 20 s st | 001 | 0 | musa |obcrooerox | apsk | 0 | o |omm | back | 11 | 1o | tos | i | osss | osu
150000 [ 19100 gn [LTE Banazpes)| 20 s es | 002 | 0 | Awsa |obeRooerox | apsk | s | so |omm | tack | w1 | om | 1o | o | ose | osw
190000 [ 19100 Hign [LTE Banazpes)| 20 P s | 00z | o | awsa |ovarooerox | aesk | 100 | o |omm | vack | 11 | o0 | 1ew | | ose | oser
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 19 11.82 -0.06 0 Antda DLXZROOTP7GX QPsK 1 50 omm | back 11 0.608 1019 0.620 0.206 0.302
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 19 172 0.09 0 Antda DLXZROOTP7GX aPsK. 50 0 Omm | back 11 0575, 1.042 0.599 0279 0291
150000 [ 19100 ign [LTEBamazpes) 20 P ea | 006 | 0 | Awsa |oberooerox | aesk | 1 | e |omm| wp | w1 | om0 | 1oz | os | om0 | omo
190000 | 19100 Hon [LTE BanazPes)| 20 149 wss | 002 | o | Awsa |ovcroorerex| aesk | s | so |omm | wo | w1 | s | toz | oms | ows | ow
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 149 14.89 011 0 Antda DLXZROOTP7GX QPsk 1 99 Omm | bottom 11 0.018 1.002 0.018 0.008 0.008
150000 [ 19100 on [LrEBamazpes| 20 s ues | 005 | 0 | awsa |obarooerox | apsk | 0 | 5o |omm |botm| w1 | oow | 102 | oow | oo | ooor
150000 [ 19100 ign [LTEBamazpes)| 20 P wea | 001 | o | Awsa |obeRooerox | aesk | 1 | e |omm | s | w1 | ooz | 1oz | ooz | ooor | ooor
190000 | 19100 Hon [LTE BanazPes)| 20 149 wss | o | o | Awda |oLcRooTRTGX | aPsk | s | 50 | omm | dg | w1 | ooz | 1oz | oo | oo | oot
1860.00 | 18700 | Low [LTE Band 2 (PCS)| 20 149 14.63 001 0 Antda DLXZROOTP7GX QPsK 1 0 omm left 11 0.961 1.084 1.023 0.380 0.404
106000 | 16900 wia |LrEBanazees)] 20 s s | om | 0 | mwsa |oberoorox | aesk | 1 | o |omm| e | w1 | oo | 1oss | o | osr | oan
150000 [ 19100 ign [LTEBamazpes) 20 P wea | o1 | o | mwsa |obeRooerox | aesk | 1 | e |omm| e | w1 | osz | 1oz | oss | s | o
166000 | 16700 Low |LTEBanaz(Pes)| 20 149 wrm | oor | o | musa |ovzroorerex| aesk | so | o |omm | en | w1 | osw | towo | ose | ox | osm
1880.00 | 18900 | Md [LTE Band 2 (PCS)| 20 149 14.54 -0.04 0 Antda DLXZROOTP7GX QPsK 50 0 omm left 11 1010 1.086 1.007 0.394 0.428
150000 [ 19100 ion [LrEBamazpes]| = s wes | 007 | 0 | mwsa |obcrooerox | aesk | 0 | s |omm | en | w1 | o0 | 1o | ez | om | o
150000 [ 19100 ign [LTE Banazpes)| 20 P wrs | 001 | 0 | mwsa |obcroorox | aesk | 00 | o |omm| e | w1 | oo | 1o | o0 | oss | oas
190000 | 19100 Hn |LTE Banaz(Pes)| 20 e 1e | 01 | o | Awda |oozroorerex| aesk | 1 | 5o |omm | en | 1 | oses | tow | osee | ot | oas
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 19 "2 -002 0 Antda DLXZROOTP7GX QPsk 50 0 omm left 11 0515 1.042 0537 0.206 0215

ANSI IEEE C95.11992 - SAFETY LIMIT Bo
Spatial Peak 1.6 W/kg (mW/g)
puiation averaged over 1 gram
Table 10-40
LTE Band 2 Ant 4b Body SAR
MEASUREMENT RESULTS

FReQUENCY Modo sanawian | [0 oo | ooy | MPR 8] | guetn | Devieo Soral | wodulation | Re sizo |R8 Ofiset spacing | side [outy cyeto SAREG) | seaiing g SR | o) | potn
MHz ch. Power [dBm] (Wikg) (Wikg) (Wikg) Wikg)
166000 | 16700 Low |LTEBamaz(ees)] 20 w7 s | 001 | 0 | muaw |oberoserox | aesk | 1 | o |omm | tak | w1 | oz | 11ee | oso | oms | oae
166000 | 16900] Mia |LTEBanaz(Pes) 20 wr B | 0o | o | mwa |ovaroserex | aesk | 1 | o |omm | vak | w1 | ore | 1z | oss | oss | oae
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 147 1382 001 0 Antdb | DLXZROOSP7TGX QPsK 1 99 omm | back 1 0.774 1225 0.948 0328 0.402
186000 | 16700 Low [LTEBanaz(Pes)| 20 7 16 | 000 | 0 | mua |obcrooserox | apsk | %0 | o |omm | teck | w1 | oew | 12 | ose | ose | oan
166000 | 16500 Mid [LTEBamaz(pes) 20 7 e | 000 | 0 | mwa |obeRosPrex | apsk | s | o |omm | tack | w1 | orer | 1z | osw | s | oax
190000 [ 19100 Hgn [LTE Banazpes)| 20 wr 1o | 002 | 0 | mua |obcRoserox | aesk | s | so |omm | tack | 11 | ome | 1z | owo | osw | oars
186000 | 16700 Low [LTEBanaz(Pes)]| 20 7 1 | 000 | 0 | s |oucroowerox | aesk | 0 | o |omm | beek | 11 | ome | 122 | 0w | oss | oaz
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 n7 131 -0.13 J Ant4b | DLXZRO0OSP7GX aPsK. 1 99 Omm | back 11 0.506. 1.004 0.554. 0213 0.233
150000 [ 19100 gn [LTE Bamazpes)| 20 "7 1 | o | 0 | s |obeRosPrex | apsk | s | so |omm | tack | w1 | osr | tom | osz | oz | oz
166000 | 16700 | Low [LTEBanaz(Pes)| 20 wr 1o | 001 | 0 | mua |ovaroserex | aesk | 1 | o |omm | wp | w1 | oss | 11 | osm | oz | ows
1880.00 | 18900 | Md [LTE Band 2 (PCS)| 20 147 1377 -0.06 0 Antdb | DLXZROOSPTGX QPsK 1 0 omm top. 11 0.640 1239 0.793 0.256. 0317
150000 [ 19100 on [LrEBanazpes]| 20 7 e | 00 | 0 | muaw |obcroserox | aesk | 1 | e |omm | wp | w1 | oss | 1zs | ose | oz | om
166000 | 16700 Low [LTEBamaz(Pes) 20 w7 wes | 001 | 0 | mwa |oberoserex | aesk | 0 | o |omm| wp | w1 | oss | 12w | oss | ozs | ome
108000 | 18900 Ma |LTEBanaz(Pes)| 20 17 s | 004 | o | Amwa |ovRooserox | aesk | s | o |omm| wo | w1 | oest | 12z | ome | oz | ose
1900.00 | 19100 | High [LTE Band 2 (PCS)| 20 147 1381 -003 0 Antdb | DLXZROOSPTGX QPsK 50 50 omm top 11 08677 1227 0831 0.268 0329
186000 | 16700 Low |LTEBamaz(pes)] 20 7 e | 005 | 0 | mwa |obcroserox | apsk | 00 | o |omm | wp | w1 | ose | 1z | ome | oz | ome
150000 [ 19100 ign [LTEBamazPes)| 20 1 131 | o | o | mwa |oberoserex | aesk | 1 | e |omm | wp | w1 | oas | 1oss | oss | oses | o
190000 | 19100 Hon |LTE BanazPes)| 20 " 1m | 012 | o | A |ovcroserox | aesk | s | so |omm | wo | w1 | oas | tow | oas | ot | owe
1860.00 | 18700 | Low [LTE Band 2 (PCS)| 20 147 1391 -002 0 Antdb | DLXZROOSPTGX QPsk 1 0 0mm | bottom 11 0.006 1.199 0.007 0.002 0.002
186000 | 16700 Low |LTEBanaz(Pes)] 20 7 e | ot | 0 | mua |obcroosProx | apsk | %0 | o |omm |botm| 1 | oo | 123 | oo | oo | oo
166000 | 16700 ] Low [LTEBamaz(Pes) 20 wr 1s | 00 | o | mwa |oberoserex | aesk | 1 | o |omm | g | w1 | oo | 11es | oom | oo | ooms
166000 | 16700 Low |LTEBanaz(es)| 20 17 wes | o | o | A |ovcRooserox | aesk | s | o |omm | dgw | w1 | oow | 12 | oo | oo | oow
1860.00 | 18700 | Low [LTE Band 2 (PCS)| 20 147 1391 002 0 Antdb | DLXZROOSPTGX QPsK 1 0 omm left 11 0.064. 1.199 0.077 0.027 0032
186000 | 16700 Low |LTEBamaz(pes)| 20 7 e | ot | 0 | mua |obcroserox | aesk | 0 | o |omm| en | w1 | oo | 123 | oo | oo | oo

/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Box
‘Spatial Peak 1.6 Wikg (mW/g)
pulation averaged over 1 gram
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Table 10-41
LTE Band 25 Ant 2a Body SAR

MEASUREMENT RESULTS
FREQUENSY Wodo | Bentwtan | 'SCTLT | Conauctes | Power | o gy | Atem | 0o Setal | yogon | s | o] spacng | s fouycyere] 9| ey | T om0 |Gy T
Wz cn. Powar agm] | POVer (481 | O " umber Wikg) Factor Wikg) Wikg) Wikg)
ennco [0 tov | VBB | w0 | w1 | s | oo | o | sz |ovmomero | opsk | 1 | @ |omm | s | 11 | tow | vwe | 1w | o | o
ez [oes| wa | SR | m | 1 | e | ow | o | sz |ovmomero | opsk | 1 | w0 |omm | ek | 11 | oow | tew | oo | ows | oams
o [ wn | SR | m | w1 | ww | oo | o | awme | ovmmeros | oesk | 1 | @ |omm | ek | 11 | oem | tww | oo | o | o
es00 [0 tow | TEEE [ | s1 | wm | oo | o | amze | ovgomero | opsk | w0 | % |omm | s | 11 | tow | o | toe | owr | osw
om0 || wa | BB | m | w1 | e | 02 | o | mmz |ovmomero | opsk | ® | 0 |omm | e | 11 | oow | i | owe | oew | oas
o [ won | DR | m | w1 | e | ow | o | sz | ovcomeros | opsk | m |z |omm | ek | 11 | ome | tee | oo | owe | o
o [ wn | SR | m | w1 | wm | ow | o | awze | ovgoweros | opsk | @ | 0 |omm | ek | 11 | oms | w0 | oow | ows | o
w050 [ won | BB | w0 | 1 | e | ow | o | amze |ovgmomero | ops | 1 | w |omm | w | 11 | oov | iww | oov | ows | oo
ez || wa | BB | w | 1 | wer | ow | o | mmz |ovmomeros | opsk | ® | o |omm | w | ©1 | oow | e | oow | ows | oo
s [ won | SR | m | w1 | ww | ow | o | sz | ovsoweros | opsk | 1 | @ |omm [mwm| 11 | om0 | e | owe | ow | owe
o [mows| wa | VSR | m | w1 | e | ow | o | awze | ovgoweros | oesk | m | 0 |omm [mem| w1 | 0w | s | ow | ome | ow
o000 [0 tow | B [ | s1 | s | om | o | amze |ovgomeror | opsk | 1 | @ |omm | wen | 11 | osw | twe | oo | ow | o
ez || wo | VSB[ w | w1 | e | oo | o | mmz |ovmomero | oesk | 1 | @ |omm | wen | 11 | om | tew | omn | owe | ow
s [ o | DB | m | w1 | ww | ow | o | sz |ovmomero | opsk | 1 | @ |omm | wow | w1 | oms | e | oew | ome | ome
oo [0 ton | VEEE | m | w1 | wm | om | o | awz | ovcoweros | oesk | m | @ |omm | w | w1 | ose | wm | o | owe | o
sz || wo | BB | | s1 | et | ow | o | amze |ovgomero | ops | ® | o |omm | wen | 11 | oov | tws | oss | ows | oo
s [ won | R | w0 | w1 | e | ow | o | sz |ovmomeros| oesk | m | % |omm | wen | 11 | ose | e | oss | omr | owe
s [ mon | SR | m | 1 | wm | oo | o | sz | ovcomeros | opsk | @ | o |omm | wow | w1 | osn | w0 | ose | oms | owe
wso [ won | SR | m | w1 | ww | o | o | awze |ovmomeros | oesk | 1 | @ |omm | e | w1 | oow | twe | oow | owr | oon
100250 | 20365 | wo | TEBB [ g 151 | ot | oo | o | amza |ovrooerox | aesk | 50 | o |omm | en | 11 | oo | 15 | ooz | oo | oo
ANSI / IEEE C95.1 1992 - SAFETY LIMIT
Spatial Peak 1.6 Wikg (mW/g)
neral Population averaged over 1 gram
Table 10-42
LTE Band 25 Ant 2b Body SAR
MEASUREMENT RESULTS
Maximm
M”““”"“; wose | | Mot | et | o | 91| S | hinir® | odinion otz sida [ouy cyeie] ‘;"m‘;‘;" Seaiing S s":"k‘:‘ | pcr
ennco [0 tov | VSB[ w | wwn | wm | 02 | o | s |ovmomero| opsk | 1 | ® |omm | s | 11 | 10w | swe | 1w | oar | oms
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Table 10-43
LTE Band 25 Ant 4a Body SAR
MEASUREMENT RESULTS
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o0so [0 vwan | USPB | @ | we | ww | an | o | e |ocwowerox | ook | 0 | m |omm | nw | w1 | owe | vew | oo | oo | oon
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Table 10-44
LTE Band 25 Ant 4b Body SAR

MEASUREMENT RESULTS
FREQUENCY Sandwi Maximum nduct ower tenna vice Serial SAR (19) caling SAR (10

Wode | Bandvidn | Gigweq | Conducied | Power | o gamy | Ariemnt | 0ovee Seral | poguiauon | R size |88 Ofet| spacing | sice [ouy cyeel 9| Sealoa | ) 109 ™00 | prors
e - Powr (aam) Wi Wio | ke | _wng
106000 20140 | Low | TEBAZ | a0 147 e | o0s | o | mwan |oucowoeree | apsk | 1 | o0 [omm | back | 11 | oaw 1202 1002 | oms | oae
om0 [oos| wa | SR | m | wwr | wm | ow | o | s |ovceweror | opsk | 1 | 0 |omm | ek | 11 | ome | vz | oew | owr | o
o [ won | USEE | m | s | e | ow | o | s |ovgweree | oesk | 1 | @ |omm | ek | w1 | o | szm | oew | om | o
106000 2010 | Low | TER® | 20 147 e | 004 | o | ma |oozeworeree | apsk | s | o [omm | sak | 11 | osr | 1219 | osss [ oss | o
1os250 20065 | wio | TEB® | a0 147 w2 | 0w | o | i |ouowieree | apsk | s | o [omm | back | 11 | o7 1258 | oo | osw | oae
s [ won | SR | m | s | wm | ow | o | s |ovceweror | opsk | m |z |omm | ek | 11 | ome | tme | o | omo | o
o [ wn | SR | m | s | wm | o2 | o | sww | ovgeooeree | opsk | @ | 0 |omm | ek | w1 | ome | 1me | oew | ome | o

7€ Band 25
106000 | 20140 | Low | TESSH 20 147 w0 | 005 | o | ma |ouzeworeree | apsk | 1 | o [omm | wp | 11 | oes | 122 | osor 029 | o023
€ Band 25
188250 [ 26065 | Mo e 2 147 | om | o | s |ouewoeree | aesk | 1 | o [omm | wp | 11 | oew 1207 | o | oz | osw
oo [ o | DB | m | s | e | o | o | sww |ovcoweror | opsk | 1 | @ |omm | w | 11 | oew | zm | ome | ome | ome
oo [0 won | VSEE | m | wr | we | ooz | o | sww |ovceweree | opsk | m | o |omm | w | w1 | oo | tze | omz | om | om
7€ Band 25
105250 | 20365 | wig | TEDS 20 147 w2 | on | o | i |oozsworeree | apsk | s | o [omm | wp | 11 | oes | 12 [ o [ o2 | osw
7€ Band 5
190500 [ 26590 | High o 2 147 wre | om | o | i |ouoweree | apsk | s | 25 [omm | op | 11 | oess 12 | osn 0261 0322
s [ o | B | m | s | wm | o | o | s |ovceweror | opsk | @ | 0 Jomm | w | 11 | owe | mo | oen | ome | om
oo [0 v | VSB[ m | s | ww | ow | o | s |ovgewoeree | apsk | 1 | 0 |omm [mem| w1 | oow | 1wz | oow | owz | oo
106000 2010 | Low | TED® | 20 147 e | 008 | o | ma |ouzsworeree | apsk | s | o |omm [votom | 11 | oos | 1219 [ oor [ oo | oo
7€ Band 25
196000 20140 | Low | TEESH 2 147 e | oo | o | aan |ouceoreree | apsk | 1 | o [omm | dow | 11 | oo 120 | oo | oo | oo
100000 2010 | Low | TEBAZ | o0 147 s | 00z | o | mean |oLowoerce | apsk | s | o [omm | now | 11 | oooe 1210 | oon 0003 | o004
oo [0 ton | SEE | m | s | ww | om | o | s |ovceweree | aese | 1 | o Jomm | e | w1 | oow | 1wz | oow | ows | oow
7€ Band 25
186000 (26140 | Low Bon 20 147 s | 001 | o | ma |ouzswoieree | apsk | s | o [omm | en | 11 | ooet 1219 | oora | oos | oow
ANSI / IEEE C95.1 1992 - SAFETY LIMIT
Spatial Peak 1.6 Wikg (mW/g)
neral Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Bandwidn | MIIMUM | Gongucioq or Antenna | Device Serial SAR (1) Sealing 4 SAR (10g)

Mode iy | Atlowed | ey | orit (a1 | MPRI98T | Cont Yoo Serial | Modulation | R8 size |RB Offset| Spacing | side ~[outy Cycte Sealns (19) 09 | proti
e - Powr (dam) ) wio | wike | _wng
231000 |27710| Md | LTEBana30 | 10 130 215 | oot | o | miza |oucewoeree | apsk | 1 | 0 [omm | baek | 11 | om2 1216 100 | oms | oas
231000 |27710| Md | LTEBana30 | 10 130 22 | 005 | o | mwza |DLowowrce | apsk | 25 | 0 | omm | back | 11 | o7er v | osz | osw | oar
231000 |27710| Md | LTEBana30 | 10 130 21 | o | o | sz |Dozewowrce | apsk | s | 0 [omm | back | 11 | ome | 129 | oo | osso | o
231000 |27710| Md | LTEBana30 | 10 100 929 | ooe | o | aiza |ougeoorerae | apsk | 1 | o [omm | week | 11 [ oz [ e | oser | ost 0178
231000 |27710| Md | LTEBana30 | 10 100 9% | 008 | o | a2 |oLceooweree | apsk | 25 | 12 |omm | beck | 11 | o030 s | oas | ot 0189
231000 |27710| Md | LTEBana30 | 10 130 215 | o1 | o | swza |DLcwowrce | apsk | 1 | 0 [omm | wp | w1 | oow 126 | oo | oos | oo
231000 |27710| Md | LTEBana30 | 10 130 22z | o | o | stz |Dozewowrce [ apsk | 25 | 0 [omm | wp | 11 | oo | w7 | oow | oos | ooos
231000 |27710| Md | LTEBana30 | 10 130 215 | 001 | o | aiza |oueworeree [ apsk | 1 | o [omm [botom | 11 | o291 1216 | ot | oos 0111
231000 |27710| Md | LTEBana30 | 10 130 22 | oo | o | miza |oucewoeree [ apsk | 25 | o [omm [botom | 11 | o2ss 1o | o oo | o007
231000 |27710| Md | LTEBana30 | 10 130 215 | oot [ o | mwza |oucowowree [ apsc | 1 | o [omm | dow | 11 | ose 126 | o | oz | ozss
231000 | 27710 Ma | LTEBana30 | 10 130 22z | oos | o | sz |ooewowerce [ apsk | 25 | o [omm | g | 11 | ose | ot | ome | o024 | oz
231000 |27710( Md | LTEBana30 | 10 130 215 | 001 | o | Az |oueooreree [ apsk | 1 | o [omm | e | 11 | ooo | 1216 [ oow | oo | oooo
231000 27710 Md | LTEBana30 | 10 130 22 | 003 | o | s |oucewoeree [ apsc | 25 | o [omm | en | 11 | oo 17 | ooo | ooo | oo

/ANSI [ IEEE C95.1 1992 - SAFETY LIMIT
Spatial Peak 1.6 Wikg (mWig)
pulation averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Bandwidth | XmUM | conducted or Antonna | Devico Sorial SAR(19) | scaling SAR (109)

Mado iy | Allowed | oy | ot a1 | MPR 98I | e Nember ™! | Modutation | R8 size |R8 oftset| Spacing Sealng (19) 009 | piovs
iz cn Power [dam) wika) wia | ke | )
231000 |27710| Md | LtEBanaz0 | 10 134 i | 003 | o | e |ouRoserox [ aesc | 1 | 0 [omm | bk | 11 | 10w 1062 100 | oss | oam | e
231000 |27710| Md | LTEBana30 | 10 134 wis | o0s | o | swz |Dicmoseerox [ apsk | 25 | 25 |omm | baok | 11 | ose | 1o | 1ost 05 | o04ts
231000 |27710| Md | LTEBana30 | 10 134 wor | 002 | o | o |ougrosserox [ apsk | s | o [omm | baok | 11 | 1o | tom [ o | osss | oa
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231000 |27710| Md | LTEBana30 | 10 104 w005 | 007 | o | | DLcRoerox [ apsk | 25 | 2 [omm | back | 11 | oas 1081 0ss3 | o1 | os
231000 |27710| Md | LTEBanaz0 | 10 134 i | oo | o | sz |ooRosserox [ apsc | 1 | o [omm | wp | 11 | oot 12 | oot 0001 0001
231000 |27710| Md | LTEBana30 | 10 134 w15 | 005 | o | awa |DiRosserox [ apsk | 25 | 25 |omm | wp | 11 | oo | 1o | ooo | oo | oooo
231000 |27710| Md | LTEBana30 | 10 134 i | 00 | o | o |ouzroserox [ apsk | 1 | o [omm [wotom | 11 | e | 1o | o7 022 | o257
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251000 [27710| ma | LrEBanaz0 | 10 134 1314 | oot | o | awzm |ovcmooserox | apsk | 1 [ o [omm | beok [ 11 [ o0 [ o | 1om | oaws | osn

/ANSI [ IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
averaged over 1 gram
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Table 10-47
LTE Band 30 Ant 4a Body SAR

MEASUREMENT RESULTS
M”““”"“; [ y"‘cy'w;;”m] Conducted | Power | wpn aey | Aioans | Oovee Setal | oguiaion | R5 size |18 ot spacing| side oy cyce 5':::‘ Seating i 5‘:/‘;” | s
21000 |27710] ma | UEBanan | 10 12 | e | 001 | o | was |oogmorerox | opsc | 1 | 25 |omm | beck | 11 | s | e | 1o | oss | o
000 |zr7i0| wa | LEBana | 10 1z | et | 00s | o | mas |oowmoorerex | opsk | 25 | 25 |omm | bsk | 11 | oses | e | 1z | oso | o
000 |zr710| Ma | (EBanaz | 10 Bz | s | 001 | o | Awsa |oogmooterex | apsk | s | o |omm | owk | 11 | osse | twe | twes | oss | o
21000 |27710| a | UEBanas0 | 10 102 900 | 006 | o | swsa |oogmoorerox | apsk | 1 | 25 |omm | beck | 11 | os0 | 10w | ose | oz | oze
21000 |27710| Ma | LEBanar | 10 102 995 | 001 | 0 | swsa |oogmoorerox | apsk | 25 | 25 |omm | beck | 11 | ose | tos | ose | ozz | ozs
000 |zr7i0| wa | LEBana | 10 1z | e | 005 | o | mas |owmoorerex | opsk | 1 | 25 |omm | wp | 11 | ose | tue | ome | owr | ome
000 |zrri0| Ma | LEBanaz | 10 1z | o1 | oot | o | wsa |ougmoorerex | apsk | 2 | 2 |omm | wp | 11 | ome | tue | oss | oo | oz
231000 | 27710| waa | trEBanaso | 10 12 | e | o0 | o | Awaa |ougmworerex | apsc | 1 | 25 | omm |botom| 11 | oow | e | oo | oos | oo
21000 |27710| wa | LEBanar | 10 12 | et | oo | o | mas |ougmoorerox | apsk | 25 | 25 | omm |botom| 11 | oots | e | oow | oo | ooos
2000 |2r7i0| wa | LEBana | 10 1z | e | oo | o | waa |oowmoorerex | opsk | 1 | 25 |omm | dew | 11 | oo | tue | oo | oo | ooo
000 |zrri0| wa | LEBanaz | 10 12 | et | 0w | o | Awsa |oucmoorerex | apsk | 25 | 25 |omm | wew | w1 | ooz | tue | ooz | oo | oom
231000 | 27710| waa | crEBanaso | 10 152 | e | 001 | o | awaa |oucmoorerox| apsc | 1 | 25 |omm | en | 11 | o7 | e | oss | oxe | o
21000 | 2r710| ma | UEBanar | 10 12 | et | 005 | o | Awas |ougmorerox | apsk | 25 | 25 |omm | en | 11 | oz | e | ome | o2 | omwo
2000 |2r7i0| wa | LEBanan | 10 1z | s | ooz | o | mas |oowwoorerex | opsk | 50 | o |omm | wer | w1 | o | s | osa | oz | owe
7000 |zr710| wa | LEBanaz | 10 10z o0 | 00+ | o | Awsa |ougmoorerex | apsk | 1 | 25 |omm | wr | 11 | osme | tow | ome | owe | ows
231000 | 27710| ma | UEBanas0 | 10 102 995 | 009 | o | swsa |oogmoorerox | apsk | 25 | 25 |omm | en | 11 | ose | o | ose | ows | om
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT
Spatial Peak 1.6 Wikg (mWi/g)
pulation averaged over 1 gram
Table 10-48
LTE Band 30 Ant 4b Body SAR
MEASUREMENT RESULTS
M”‘““"‘; [ y"‘:u'w;;”m] Conducted | Power | wpr aey | Arioant | Oovee Soial | guiaion | R siz |18 ot spacing| side [ouycyce s,:::: Seating i 5"::;” oo s
21000 |27710] wa | UEBanan | 10 w7 | | oor | o | amav |oogmworerox| opsc | 1 | 49 |omm | beck | 11 | oses | tom | 1o | ome | oses
2000 |2r7i0| wa | LEBana | 10 1w | war | 00 | o | amav |oowmoorerex | apsk | 25 | 25 | omm | sk | 11 | e | tos | 10w | om | ow
1000 |zr7i0| Ma | LEBaaz0 | 10 w1 | wwm | 0w | o | Awao |oogmoorerex | apsk | s | o |omm | ek | w1 | 100 | tom | tosr | ome | o
21000 |27710| ma | UEBanar0 | 10 07 | 0w |00 | o | awa |ooemwmrex| aesc | 1 | 5 [omm | ek | 11 | sz | qos | oso | ows | owe
21000 |2r710| wa | UEBanan | 10 07 | t0s | 00 | o | amav |oogmorerox | opsk | 25 | 25 |omm | ek | 11 | sz | tom | oaw | ow | owe
2000 |2r710| wa | LEBana | 10 17 | s | oo | o | amav |oowmoorerex | apsk | 1 | 40 |omm | wo | 11 | oss | o | oses | owe | ome
1000 |zrri0| Ma | UEBaaz | 10 w1 | war | o0 | o | amao |ocmoorerex| apsk | 25 | 2 |omm | wp | 11 | oses | tos | ossz | ows | oms
21000 | 27710| wa | UEBanas0 | 10 17 | @ | 0w | o | awa |oogmwrerex| apsc | 1 | 4 |omm [botom| 11 | oo | tom | oo | oo | oo
21000 |27710| wa | UEBanan | 10 w7 | war | 0w | o | aman |oogmworerex| apsc | 25 | 25 | omm fbowom| 11 | oo | tos | oo | oo | oo
2000 |2r7i0| wa | LEBana | 10 17 | s | 0w | o | ama |oowmoorerex| apsk | 1 | 40 |omm | dew | 11 | oots | o | oow | oos | oos
000 |zrri0| Ma | UEBaaz | 10 wr | war | 0w | o | awao |oocmoorerex| apsk | 25 | 25 |omm | mem | 11 | oow | tos | oots | oos | ooos
21000 | 27710 waa | UrEBanas0 | 10 17 | @ | oot | o | awa |oocmwrerex| aesc | 1 | 40 [omm | en | 11 | oos | com | ooz | oo | oo
2000 27710 wa | UEBanan | 10 w7 | e | 00 | o | aman |ovcmorerox| opsc | 25 | 25 |omm | en | 11 | oo | tos | oo | oow | oom
ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Box
Spatial Peak 1.6 Wikg (mW/g)
puiation averaged over 1 gram
Table 10-49
LTE Band 7 Ant 2a Body SAR
MEASUREMENT RESULTS
tcoupim | Component | FReaveney woss (ot | 'UTL | contuna | pover | gy | Aternn | 000 S0 oo | sz se [ouycyue] 00| sy [FPTN samim GO
| o Power i) ) e I
otk | NA | 20w || ow | temwa7 | 2 | w7 | e | oo | o | sz | oocsweree | arsk | 1 | w0 |omm | e | w1 | osn | e | | o | osm
otk | NA | s |ovo0| wa | temma7 | 2 | w7 | ww | oo | o | s | oocowerer | arsk | 1 | w0 |omm | ek | w1 | ows | 1w | oon | o | ome
oot | NA | zsmom |oso| v | (eema7 | 20 | w7 | nm | o | o | e | oocoweror | arsk | 1 | @ |omm | ek | w1 | oms | 12 | 1o | ow | o
oot | nn | 0w |aw| on | ueemer | @ | s | ww | o | o | sz | oowswerer | arsk | 0 | o |omm | e | 1 | owe | twe | o | om | osm
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Table 10-50
LTE Band 7 Ant 2b Body SAR

MEASUREMENT RESULTS
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‘Spatial Peak 1.6 Wikg (mW/g)
p— p— st
Note: Blue entry represents variability measurement.
Table 10-51
LTE Band 7 Ant 4a Body SAR
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Table 10-52
LTE Band 7 Ant 4b Body SAR

MEASUREMENT RESULTS
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‘Spatial Peak 1.6 Wikg (mW/g)
Population averaged over 1 gram
Note: Blue entry represents variability measurement
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Table 10-54
LTE Band 41 Ant 2b Body SAR
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LTE Band 41 Ant 4b Body SAR
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MEASUREMENT RESULTS
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Table 10-58
LTE Band 48 Ant 3 Body SAR

MEASUREMENT RESULTS
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Note: Blue entry represents variability measurement.
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MEASUREMENT RESULTS
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Table 10-60
LTE Band 48 Ant 4b Body SAR

MEASUREMENT RESULTS
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3646.70 | 56207 [:“;;l LTE Band 48 2 163 1621 001 o Antab | DUGROOTPTGX | QPSK | 100 | 0 | Omm | beck | 1158 | 0993 1021 1014 0292 0208
3646.70 | 56207 :“:;' LTE Band 48 2 163 1626 004 o Antab | DUGROOTPTGX | QPSK 1 o |omm | wp | 1158 | o0ass 1.008 0386 0110 0111
3646.70 | 56207 m‘;’; LTE Band 48 20 163 1622 003 0 Antdb | DLXZROOTPTGX | QPSK 50 o [omm | wp | t1s8 | o368 1019 0375 0.105 0107
3646.70 | 56207 :f:{. LTE Band 48 20 163 16.26 009 o Antab | DLGROOTPTGX | aPSK 1 o | omm [ botom | 1158 | 0005 1009 0005 0004 0004
3646.70 | 56207 [:“:;l LTE Band 48 2 163 1622 007 o Antab | DUGROOTPTGX | QPSK | 50 o | omm [ botom | 1158 | 0005 1019 0005 0004 0004
3646.70 | 56207 :“:;' LTE Band 48 2 163 1626 003 o Antab | DUGROOTPTGX | QPSK 1 o |omm | rgnt | 1158 | oo 1.008 0038 0012 0012
3646.70 | 56207 m‘;’; LTE Band 48 20 163 1622 006 0 Antdb | DLXZROOTPTGX | QPSK 50 o | omm | rignt | 1158 003 1019 0.037 0012 0012
3646.70 | 56207 ::“:,; LTE Band 48 20 163 16.26 004 o Antab | DUGROOTPTGX | aPSK 1 o |omm | en | 115 | oom 1009 0034 0011 0011
3646.70 | 56207 bﬁ;‘ LTE Band 48 2 163 1622 002 o Antab | DUGROOTPTGX | QPSK | 50 o |omm | en | 1188 | oox 1019 0033 0010 0010
soa670 [se207| M6 [ ireoarass | 20 | 63 | wem | 005 | o | amas |oomoorerox| aesc | 1 | o |omm ek [ trss | o0 | ros | to | oaw | osw
'ANSI / IEEE C95.1 1992 - SAFETY LIMIT
Spatial Peak 1.6 Wikg (mW/g)
pul n averaged over 1 gram
Note: Blue entry represents variability measurement.
Table 10-61
2.4 GHz WLAN Ant 2a Body SAR
MEASUREMENT RESULTS
e | T [ [ i, T oomron o [ s |y | g | 220 T T2 T omon oo [ son Tooton] auncon [origonl
P P e ey e R T TN [P pyvey puvay pere—— py ey vy ey gy gy R e
/ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
d E> Population averaged over 1 gram
Table 10-62
2.4 GHz WLAN Ant 4a Body SAR
MEASUREMENT RESULTS
[ o | = | me | e [ om | e | e | v [ovmmme] | [ | o | e | me | o | ow | o
/ANSI/ IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
d E> Population averaged over 1 gram
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Table 10-63
5 GHz WLAN 5GHz ANTlower Body SAR

MEASUREMENT RESULTS
O |y | e | ot | SR consctaroner|pove 0t g A |y | otcosmra | B30 |, | S| st | sune | St (MRS emom [P
o o o o BT T TR T
o0 | s | szt | orowm | 4 05 53 | 00 | omm | %% | v | ovamoomrox | s | ek | ser | oo | taw | o | oo | oos | oom
s | s | swem | oow| @ s 53 | om0 | omm | 20 | v | ovmmmrex| 6 | w | 1| oo | 1w | ow | omw | owo | oo
w0 | % | werm | orom| @ s 55 | om0 | omm | 2% | @ | ovamomrox | s [ootem| 1 | o0 | 1aw | tow | oo | oo | oo
a0 | s | wzin | orow| @ 5 50 | om | omm | 3% T v | ovawmerox | s | i [ o8 | o | vew | oz | tom | om | om
0 | % | werm | orom| @ s w3 | om | omm | 9% | 2 | oo | s | mn w1 | ome | twe | e | wm | om | ome
o0 | @ | wetn | orowm | 4 s se | oo | omm | %% | v | ovamoomrox | s | waw | ser | ome | e | o | omo | oo | oo
s | s | watm | oow| @ s w5 | om0 | omm | & | v | ovmmmrex| ws | e | 1| oo | 1w | om | omw | owo | oo
o0 | o | were | orom| @ s e | oo | omm | 9% | | oommmron | ma | wn |1 | oas | we | s | om | oow | ooss
so0 | 22 | szt | orowm | 05 wso | o | omm | 2% | v | ovamoomrox | 203 | weec | w0 | oom | taw | o | owe | oowe | oo
o0 | 2 | wzree | orom | w s o0 | oo | omm | 5% v | ovamrox | 209 | w [0 | oo | 12w | 0w | ome | owo | oo
o0 | 22| worme | orow | w s o0 | om0 | omm | % | 2 | ovamamrox | 0 [ootem| %0 | oo0 | 120 | tom | oo | oo | oo
w0 | 06 | warmae | orow | s oot | on | omm | 2% | v | ovmmouerox | 20 | non | 0 | oms | tss | 1o | oms | oow | oo
sot0 | 22 | warmee | orom | w s w0 | o0 | omm | 29 | | oommmro | ma | wn | w0 | ome | 1mo | em | e | om | ome
sew | oo | wzrmee | orowm | e s s | o | omm | 2% | v [ ovaomrex | 203 | waw | w0 | om0 | taw | e | amo | ome | ommo
w0 | 1 | warmw | orow | s s | om | omm | 0 | v | ovmmrex | mo | mm | 0 | oo | 1z | o [Lamm| ome | oo
o0 | 22| warmee | orom | w s o0 | oo | omm | 2% | v | ovamomrox| s | e | %0 | oow | 1ew | tom | oo | oo | oo
som | 0 | szt | orowm | o s o | o | omm | 2% | v | ooamoomrex | 23 | x| w0 | oaw | oo | o | oms | ome | oo
o775 | o5 | wzree | orom | w s sz | oo | omm | 22 | v | ovammmrax | w0 | e | 90 | oot | 1em | toem | om | oom | oom
5775 | 165 | worme | orow | w 5 e | 0w | omm | 5% | v | ovmmerex | w9 | w | 0| oo | 1w | s | ome | owo | oo
srs | 5 | warme | orow | s w2 | ow | omm | 2% | v | ovmouerox | 20 |boton | 50 | oo | 12 | 1o | oow | oo | ome
5775 | o5 | warmee | orom | w 5 w0 | o | omm | 5% 1w | ovawoeiox | 0 | |0 | o | iz | oe | qee | ome | o
srrs | s | wermae | orom | e 155 use | o | omm | %% | v [ ooamoomrox | 23 | raw | w0 | oss | e | o | 1w | om | ome
srs | 155 | warm | orow | s sz | oo | omm | 3% | v | ovmmrex | ms | e | 0| oo | 1w | em | omw | owo | oo
5775 | 1o | warmee | orom | w s s | o | omm | 9% | | oo | ma | wn | w0 | omws | e | em | om | oow | ow
5610 | 122 802.11ac. OFDM 80 165 15.60 0.02 omm mm V2 DLXZROOJP7GX | 29.3 right 95.0 0886 1.230 1.053 1148 0222 0.288
/ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
d E Population averaged over 1 gram
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Table 10-64
5 GHz WLAN 5GHz ANTupper Body SAR

MEASUREMENT RESULTS
FREQUENCY and s oo Soral | D9 ouy | sar i Scaling | _Scaling SAR (1
Mode | sarico | BN | pycoqpouer |Conducted o2 spacing | Ao | vadam | 0o Sl | paw | sige | cyee 9 | Focor | Faciortouy |09 9 | 00| protw
MHz. Ch. [dBm] o (Mbps). [ (Wikg) (Power) Cycle) (Wikg) (Wikg) (Wikg)
w0 | | owm | oom | @ s s | oo | omm | o | i | ovaomerex | s | e | w0 | oow | vew | rom | owe | oow | oos
o | o | o oon| @ | wm 5 | ow |omn | 0% | @ |ooaweerox | ws | w |mo | oow | sme | 1w | ome | ow | oom
5270 54 802.11n OFDM 40 16.25 15.33. 0.00 omm sScHz V2 DLXZNOOSP7GX | 135 | bottom | 98.0 0.000 1236 1.020 0.000 0.000 0.000
ANTopper
5270 | 54 | o210 | OFOM 40 1625 1545 016 | omm | 5O® vi | boanoozerex | 135 | rght | es2 | os21 1202 1018 1005 0244 0299
ATupper
o | o | smm [oow| w | wm | ww | oo |omm [, | u | ovwomion | ns | | we | o | v | ww | om | om0 | ow
w0 | @ | o |oow| w o s | 0w |omm |, | i | ovmomerax | ws | | w0 | oew | vem | vom | o | ow | om
5270 54 802.11n OFDM 40 16.25 1533 007 omm SeHz V2 DLXZNOOSP7GX | 135 left 98.0 0.008 1.236 1.020 0010 0035 0.044
ATupper
5270 54 802.11ac OFDM 40 11.25 147 001 omm SGHz V2 DLXZNO0SPTGX | 135 back | 98.0 0020 1019 1.020 0021 0007 0.007
ANTupper
w0 | % | o | oon | @ s v | oo |omm | 55, | v | ovamomerex | s | | w0 | o | vow | rom | owe | oo | oow
5610 | 122 802.11ac. OFDM 80 15.00 1418 -0.12 omm SeHz 2 DLXZROOJPTGX | 293 back | 957 0.086 1.208 1.045 0.109 0033 0.042
ATupper
5610 | 122 802.11ac OFDM 80 15.00 14.18 002 omm SCHz 2 DLXZROOJP7GX | 293 top 95.7 0.000 1.208 1.045 0.000 0.000 0.000
ANTopper
w0 | | e | oon | w - s | oo | omm | b2, | v | ovamoarrex | 5 [on| o7 | oom | rem | row | oow | oow | oow
w0 | wo | s oow | w | um | wm | ow |omm [, | | ovweorror | ms | | w7 | o | e | e | oms | ows | o
5610 | 122 802.11ac OFDM 80 15.00 14.06 0.04 omm oSGtz vi DLXZNOO2P7GX | 293 right | 957 0841 1242 1.045 1.092 0275 0.357
ANTopper
w0 | | s | oon | w ) s | ow |onm | &% | v | ooammmox | wa | | w7 | oo | ime | s | ww | om | om
o | | omve | omn| w0 | wm | um | ow | omm |00 | v | oomowero| ma | | o7 | oms | vee | o | o | om | om
w0 | | e | oon | @ s s | 0w |omm | 5% | i |ovamarrax | w3 | m | w7 | oow | vem | vow | oow | oos | oo
o | | oo |oon| @ | ww ow | aw | om | et | v | ovaworrox | e | | w7 | oow | w0 | ros | oor | own | oow
5690 | 138 802.11ac OFDM 80 10.00 10.00 006 omm SGHz 2 DLXZROOJP7GX | 293 right | 957 0314 1.000 1.045 0328 0.095 0.099
ANTopper
s | 5| o | oom | w o o | o |omm | 5%, | i | omomerex | s | e | o7 | o | vem | vow | ow | oo | oow
s | | oo |oon| @ | ww o | ow |omm | 8% | @ |oommewox | w3 | w w7 | oo | sme | tos | ome | ow | oom
5775 | 155 802.11ac OFDM 80 15.50 1468 0.00 omm sScHz v2 DLXZNOOSP7GX | 293 | bottom | 957 0.000 1.208 1.045 0.000 0.000 0.000
ANTupper
s | w5 | o | oom | w ) ww | oo | omn | 2% | i | ovoworrer| ma | w7 | om | im0 | s | om | om | o
o s | s [oow | w | wm | wm | om |om |20 | v | ovwomror | ms | wn | w1 | ow | v | e [JRI] ow | ows |
s | 5| s | oom | w s won | oo |omm |, | i |ovmomerax | 3 | m | w7 | oon | vem | vow | oo | oow | oom
s | | oo |oron| @ | ww ww | 0w |om | et | v | oomenox | me | | w7 | oom | v | os | oms | o | oom
5775 | 156 802.11ac OFDM 80 10.50 10.39. 011 omm SGHz 2 DLXZNOOSP7GX | 293 right | 957 0287 1.026 1.045 0.308 0093 0.100
ANTopper
s | ss | ezt | orom | 4 1625 1533 00 [ omm [ 3% T w2 [ ovamooserox [ s [ o [0 | om0 [ 1z [ o [ e | oz [ s
oo | | meiee o | w | wwm | e | om | omn |05 | v | ovmaweror | mo | |7 | o | ew | e | ww | ow | ow
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
‘Spatial Peak 1.6 Wikg (mW/g)
d Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENGY Maximum [ o ower Dri stenna evice Seria Data Duty | sar (1 Scaling Scaling | Reported SAR[ <0 o
Mode Sorice | Aloweq | Conducted |Power D] gy | Arenna | oy | Device Seral | g | sige | cyte 9| Factor (Gond | Factor (puy |__(19) 09 | 109 | prors
WHz | cn. Power [dBm] (Mbps) ) Wikg) Power) Cycle) Wikg) Wikg) Wikg)
202 | 0 | Buewon | FHsS | 140 1351 | 005 | Omm | Amza | Vi | DLGNOOBPTGX [ 1 | back | 77.1 | 1050 1119 1.005 1181 0463 0521
202 [ 0 | Buewon | Fss | 140 w25 | 002 | omm | Amza | V2 | DU@NOOSPTGX | 1 | back | 774 | oste 1.180 1.005 os70 0350 0415
2441 39 Bluetooth FHSS 140 1369 001 omm Ant2a Vi DLXZNO03P7GX 1 back | 77.1 1.090 1074 1.005 1477 0470 0.507 A2
260 | 78 | Buewon | Fass [ 140 w49 | 012 | omm | Awza | w1 | DD@NoaP7eX | 1 | back | 774 | 1030 1125 1005 1165 0443 0501
241 | 3 | Buewon | Fuss [ a0 w69 | 004 | omm | mwza | w1 |oomwooerex | 1 | wp | 774 | oo 1074 1005 0013 0006 0006
241 | 39 | Buewoh | FHSS | 140 1369 | 001 | Omm | Antza | Vi | DL@NOOSPTGX [ 1 |[botom| 77.4 | o3ss 1074 1.005 0383 0.109 o118
2441 39 Bluetooth FHSS 140 1369 001 omm Ant2a Vi DLXZNOO3P7GX 1 right 771 0711 1074 1.005 0.767 0.250 0270
241 | 3 | Buewon | Fss | 140 169 | 000 | omm | Awza | w1 | D@NooGPTGX | 1 | fer | 774 | ooos 107 1005 0003 0002 0002
21 | 3 | Buewon | Fass [ 110 w075 | 001 | omm | Awza | w1 | oo@Nooaerox | 1 | back | 774 | osoe 105 1005 0542 0218 0z
241 | 30 | Busoon | Fiss [ 110 1075 | 001 | omm | Amza | Vi | DL@NOORPTGX [ 1 [botom| 77.1 | oie2 1059 1.005 0104 008 0050
2441 39 Bluetooth FHSS 1.0 10.75 0.05 omm Ant2a Vi DLXZNOO3P7GX 1 right 771 0313 1.059 1.005 0333 0.110 0117
2480 78 Bluetooth FHSS 70 6.87 0.05 omm Ant2a Vi DLXZNOO3P7GX 1 back | 77.1 0231 1.030 1.005 0.239 0.096 0.099
20 | 78 | Buewon | Fass [ 70 687 | 011 | omm | Amza | w1 | DU@N0GP7GX | 1 |botom| 774 | 004 100 1005 0108 0031 o032
20 | 78 | Buewon | Fass | 70 687 | 006 | omm | mmza | w1 |oo@wooserox | 1 | dem | 774 | ome 100 1005 0123 004 0046
ANSI  IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Population averaged over 1 gram

Note: The reported SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty

factor of the device is permanently limited to 77.5% per the manufacturer.
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Table 10-66
Bluetooth Ant 4a Body SAR

MEASUREMENT RESULTS

Raporied AT Reportod SAR
Jr— [ o " I ouy | sarg) | _Scang | _Scaing A 0g)
Wods | Soruco | 'Alowea | Conducted |Power O Ao |y | Dice Seriat sido | Cyle Facor(Gond | Factor oty |__09) W09 | ot

o Rato
Wiz | on Power [dBim] (Mps) o) [ wng | Powen | Cycle) wig | o) Wikg)

2402 | 0 Bluetooth | FHSS 140 13.07 005 [ omm | Ant4a V2 | DLxenoosP7eX | 1 | back | 771 0946 1239 1.005 1478 0399 0497

2441 | 39 | Bluetooth | FHSS 140 1294 002 | omm | Antda

s

DLXZNO09PTGX back | 77.4 0906 1276 1.005 1.162 0.368 0472

s

2480 | 78 | Bluetooth | FHSS 140 1345 004 | omm | Antda DLXZNOO3PTGX back | 769 | 0914 1135 1.008 1.046 0.368 0421

2480 | 78 | Bluetooth | FHSS 140 1322 004 | omm | Antda DLXZNOO9PTGX back | 77.1 0981 1197 1.005 1180 0402 0484

2480 | 78 | Buuetooth | FHsS 140 1322 000 | omm | Antda DLXZNOO9PTGX op | 774 0507 1197 1.005 0610 0144 0173

2480 | 78 | Blsetooth | FHsS 140 1322 002 | omm | Ant4a DLXZNO0IPTGX bottom | 77.1 0015 1197 1.005 0018 0.005 0.006

2480 | 78 | Bluetooth | FHSS 140 1322 005 [ omm | Ant4a DLXZNO0IPTGX fight | 77.1 0001 1197 1.005 0.001 0.000 0,000

2480 | 78 | Bluetooth | FHSS 140 1322 002 | omm | Antda DLXZNOO9PTGX left | 774 0661 1.197 1.005 0795 0227 0273

2480 | 78 | Bluetooth | FHSS 70 627 007 | omm | Antda DLXZNOO9PTGX back | 77.1 0303 1.183 1.005 0360 0127 0151

2480 | 78 | Buuetooth | FHsS 70 627 007 | omm | Antda DLXZNOOIPTGX op | 77 0090 1183 1.005 0.107 0027 0032

S|s|s|S|s|s|[s]|=®

2480 | 78 | Bluetooth | FHsS 70 627 005 | omm | Ant4a et | 774 0247 1.183 1.005 0204 0.085 0101

ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWi/g)
Population averaged over 1 gram

DLXZNO0IPTGX

Note: The reported SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty

factor of the device is permanently limited to 77.5% per the manufacturer.

10.2 SAR Test Notes

General Notes:

1.

The test data reported are the worst-case SAR values according to test procedures specified in FCC KDB
Publication 616217 D04v01r02 and FCC KDB Publication 447498 D01v06.

Batteries are fully charged at the beginning of the SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

The manufacturer has confirmed that the device(s) tested have the same physical, mechanical, and
thermal characteristics and are within operational tolerances expected for production units.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
Publication 447498 D01v06.

Per FCC KDB 865664 D01v01r04, variability SAR tests were performed when the measured SAR results
for a frequency band were greater than or equal to 0.8 W/kg. Repeated SAR measurements are
highlighted in the tables above for clarity. Please see Section 12 for variability analysis.

FCC KDB Publication 616217 D04v01r02 Section 4.3, SAR tests are required for the back surface and
edges of the tablet with the tablet touching the phantom. The SAR Exclusion Threshold in FCC KDB
447498 D0O1v06 was applied to determine SAR test exclusion for adjacent edge configurations.

GSM Test Notes:

1.

Justification for reduced test configurations per KDB Publication 941225 D01v03r01 and October 2013
TCB Workshop Notes: The source-based frame-averaged output power was evaluated for all
GPRS/EDGE slot configurations. The configuration with the highest target frame averaged output power
was evaluated for SAR. When the maximum frame-averaged powers are equivalent across two or more
slots (within 0.25 dB), the configuration with the most number of time slots was tested.

Per FCC KDB Publication 447498 D01vO06, if the reported (scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1g evaluations then testing at
the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > 2 dB, instead of the middle channel, the highest output
power channel was used.

UMTS Notes:

1.

UMTS mode was tested under RMC 12.2 kbps with HSPA Inactive per KDB Publication 941225
D01v03r01. AMR and HSPA SAR was not required per the 3G Test Reduction Procedure in KDB
Publication 941225 D01v03r01.
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Per FCC KDB Publication 447498 D01vO06, if the reported (scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1g evaluations then testing at
the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > 72 dB, instead of the middle channel, the highest output
power channel was used.

LTE Notes:

1.

LTE test configurations are determined according to SAR Evaluation Considerations for LTE Devices in
FCC KDB Publication 941225 D05v02r04. The general test procedures used for testing can be found in
Section 7.5.4.

MPR is permanently implemented for this device by the manufacturer. The specific manufacturer target
MPR is indicated alongside the SAR results. MPR is enabled for this device, according to 3GPP
TS36.101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

A-MPR was disabled for all SAR tests by setting NS=01 and MCC=001 on the base station simulator.
SAR tests were performed with the same number of RB and RB offsets transmitting on all TTI frames
(maximum TTI).

Per FCC KDB Publication 447498 D01v06, when the reported LTE Band 41 and Band 48 SAR measured
at the highest output power channel in a given a test configuration was > 0.6 W/kg for 1g evaluations,
testing at the other channels was required for such test configurations.

TDD LTE was tested per the guidance provided in FCC KDB Publication 941225 D05v02r04. Testing was
performed using UL-DL configuration 0 with 6 UL subframes and 2 S subframes using extended cyclic
prefix only and special subframe configuration 6. SAR tests were performed at maximum output power
and worst-case transmission duty factor in extended cyclic prefix. Per 3GPP 36.211 Section 4, the duty
factor for special subframe configuration 6 using extended cyclic prefix is 0.633.

Per KDB Publication 941225 D05Av01r02, SAR for downlink only LTE CA operations was not needed
since the maximum average output power in LTE CA mode was not >0.25 dB higher than the maximum
output power when downlink carrier aggregation was inactive.

This device supports Power Class 2 and Power Class 3 operations for LTE Band 41. The highest
available duty cycle for Power Class 2 operations is 43.3 % using UL-DL configuration 1. Per FCC
Guidance, all SAR tests were performed using Power Class 3. SAR with power class 2 at the available
duty factor was additionally performed for the power class 3 configuration with the highest SAR
configuration for each exposure conditions. Please see Section 13 for linearity results.

For intra-band ULCA LTE Band 7, LTE Band 5, and LTE Band 41, per FCC guidance, SAR was first
measured with only a single carrier active in the uplink (carrier aggregation not active). For each exposure
condition, the uplink CA scenario with two component carriers was additionally tested for the configuration
with the highest SAR when carrier aggregation was not active. The SCC was configured with the closest
available contiguous channel. The two component carriers were configured so the resource blocks are
physically allocated side by side to achieve the maximum output power.

For inter-band uplink carrier aggregation, additional SAR Measurements were performed for some
positions at the maximum allowed output power in inter-band ULCA mode. All single uplink 1g SAR
values for each band were < 0.8 W/kg and the algebraic summation of the 1g SAR inter-band ULCA
values were < 1.45. Per Fall 2018 TCB Workshop notes, no additional measurements were required.
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WLAN Notes:

1.

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02 for 2.4 GHz WIFI
single transmission chain operations, the highest measured maximum output power channel for DSSS
was selected for SAR measurement. SAR for OFDM modes (2.4 GHz 802.11g/n/ax) was not required due
to the maximum allowed powers and the highest reported DSSS SAR. See Section 7.6.4 for more
information.

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02 for 5 GHz WIFI
single transmission chain operations, the initial test configuration was selected according to the
transmission mode with the highest maximum allowed powers. Other transmission modes were not
investigated since the highest reported SAR for initial test configuration adjusted by the ratio of maximum
output powers is less than 1.2 W/kg for 1g evaluations. See Section 7.6.5 for more information.

Per KDB Publication 248227 D01v02r02, SAR for MIMO was evaluated by following the simultaneous
SAR provisions from KDB Publication 447498 D01v06 by either evaluating the sum of the 1g SAR values
of each antenna transmitting independently or making a SAR measurement with both antennas
transmitting simultaneously. Please see Section 11 for complete analysis.

When the maximum reported 1g averaged SAR is <0.8 W/kg, SAR testing on additional channels was not
required. Otherwise, SAR for the next highest output power channel was required until the reported SAR
result was < 1.20 W/kg for 1g evaluations or all test channels were measured.

The device was configured to transmit continuously at the required data rate, channel bandwidth and
signal modulation, using the highest transmission duty factor supported by the test mode tools. The
reported SAR was scaled to the 100% transmission duty factor to determine compliance. Procedures
used to measure the duty factor are identical to that in the associated EMC test reports.

Bluetooth Notes:

1. Bluetooth SAR was evaluated with a test mode with hopping disabled with DH5 operation. The reported
SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty factor of
the device is limited to 77.5% per the manufacturer. See Section 8.6 for the time domain plot and
calculation for the duty factor of the device.
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11 FCC MULTI-TX AND ANTENNA SAR CONSIDERATIONS

11.1 Introduction

The following procedures adopted from FCC KDB Publication 447498 D0O1v06 are applicable to devices with built-
in unlicensed transmitters such as 802.11 and Bluetooth devices which may simultaneously transmit with the
licensed transmitter.

11.2 Simultaneous Transmission Procedures

This device contains transmitters that may operate simultaneously. Therefore, simultaneous transmission analysis
is required. Per FCC KDB Publication 447498 D01v06 4.3.2 and IEEE 1528-2013 Section 6.3.4.1.2, simultaneous
transmission SAR test exclusion may be applied when the sum of the 1g SAR for all the simultaneous transmitting
antennas in a specific a physical test configuration is <1.6 W/kg. The different test positions in an exposure

condition may be considered collectively to determine SAR test exclusion according to the sum of 1g or 10g SAR.

Note:
SAR Summations for some scenarios when the output power levels are reduced, SAR values at the maximum
output power level were used as the most conservative evaluation for simultaneous transmission analysis.

For each position, the highest SAR value across all modes for the applicable cellular band antenna was
considered for summation to determine simultaneous SAR test exclusion.

*The SAR distributions for at least one of the antennas are spatially separated from the other antennas per FCC
KDB Publication 248227 Section 6.1 procedures. Therefore, the simultaneous transmission were treated
independently for this configuration. See section 11.4 for more information about the Spatial Separation Analysis.

11.3 Body SAR Simultaneous Transmission Analysis

Table 11-1
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a 5 SAR (Wikg)

Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 8] 142 1+3 1+2+3
Back 1.170 1.158 1.162 1.170* 1.170* 1.170*
Bod Top 0.052 0.016 0.405 0.068 0.457 0.473
S‘;é’ Botiom 0.646 0.416 0.012 1.062 | 0658 | 1.074
Right 0.016 0.692 0.004 0.708 0.020 0.712
Left 1.168 0.003 0.708 1171 1.168* 1.171*

Table 11-2

Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz WLAN

2.4 GHz WLAN Ant 2a
Cellular Band Antenna 2.4 GHz WLAN Ant 4a
Simult Tx Configuration 2a SAR (W/kg) Reduced(\;a\vt /igl)Bm SR SAR (W/kg) Z SAR (Wikg)
1 2 3 142 143 1+2+3
Back 1.126 0.221 1.162 1.347 | 1.162* [ 1.347*
Bod Top 0.021 0.016 0.405 0.037 0.426 0.442
S AF‘{’ Bottom 0.429 0.081 0.012 0.510 0.441 0.522
Right 0.986 0.108 0.004 1.094 0.990 1.098
Left 0.006 0.003 0.708 0.009 0.714 0.717
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Table 11-3

Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz WLAN

2.4 GHz WLAN Ant 2a
Cellular Band Antenna 2.4 GHz WLAN Ant 4a
Simult Tx Configuration 2b SAR (W/kg) Red”ced(\j‘vt /ig')s’" SR SAR (W/kg) % SAR (Wikg)
1 2 3 142 1+3 1+2+3
Back 1.187 0.221 1.162 1.408 | 1.187* | 1.408"
Bod Top 0.006 0.016 0.405 0.022 | 0411 | 0427
SAF{ Bottom 0.750 0.081 0.012 0.831 | 0762 | 0843
Right 0.055 0.108 0.004 0.163 | 0.059 | 0.167
Left 0.023 0.003 0.708 0026 | 0731 | 0.734
Table 11-4
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna 3| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 142 143 | 1+2+3
Back 1.141 1.158 1.162 1.158° | 1.162° | 1.162"
Body Top 0.875 0.016 0.405 0.891 | 1.280 | 1.296
SAR Bottom 0.064 0.416 0.012 0480 | 0076 | 0492
Right 1.187 0.692 0.004 1187 | 1191 | 1.191*
Left 0.016 0.003 0.708 0.019 | 0724 | 0.727
Table 11-5
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN
2.4 GHz WLAN Ant4a
Cellular Band Antenna | 2.4 GHz WLAN Ant 2a
Simut x| Configuration 4a SAR (Wikg) SAR (Wikg) Red““d(j‘\; /ig)Bm SR Z SAR (Wikg)
1 2 3 1+2 143 | 1+2+3
Back 1.175 1.158 0.208 1.175° | 1.383_| 1.383"
Body Top 0.433 0.016 0.085 0449 | 0518 | 0534
SAR Bottom 0.020 0.416 0.012 0436 | 0032 | 0448
Right 0.002 0.692 0.004 0694 | 0006 | 0698
Left 1.097 0.003 0.156 1100 | 1.253 | 1.256
Table 11-6
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz WLAN
2.4 GHz WLAN Ant 4a
Cellular Band Antenna | 2.4 GHz WLAN Ant 2a
Simult Tx Configuration 4b SAR (W/kg) SAR (W/kg) Red“ced(\j‘\; /ig)Bm SR % SAR (Wikg)
1 2 3 142 1+3 1+2+3
Back 1.128 1.158 0.208 1.158° | 1.336_| 1.336"
Bod Top 0.850 0.016 0.085 0.866 | 0.935 | 0.951
SA%’ Bottom 0.010 0.416 0.012 0426 | 0022 | 0438
Right 0.038 0.692 0.004 0730 | 0.042 | 0.734
Left 0.078 0.003 0.156 0.081_| 0234 | 0237
Table 11-7
Cellular Band Ant 1 Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 1| WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 143 | 1+2+3
Back 1.170 0.080 0.131 1250 | 1.301 | 1.381
Body Top 0.052 0.000 0.000 0052 | 0052 | 0.052
SAR Bottom 0.646 0.000 0.000 0.646 | 0.646 | 0.646
Right 0.016 1.180 1.183 1196 | 1.199 | 1.199"
Left 1.168 0.021 0.021 1189 | 1.189 | 1.210
Table 11-8
Cellular Band Ant 2A Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 2a SAR (W/kg) Reduced SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 143 | 1+2+3
Back 1.126 0.080 0.131 1206 | 1.257 | 1.337
Body Top 0.021 0.000 0.000 0.021 | 0.021 | 0.021
AR Bottom 0.429 0.000 0.000 0429 | 0429 | 0429
Right 0.986 0.436 1.183 1.422 | 1183 | 1.422°
Left 0.006 0.021 0.021 0.027 | 0.027 | 0.048
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Table 11-9

Cellular Band Ant 2B Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 2b SAR (W/kg) SAR (W/kg) SAR (W/kg)

1 2 3 1+2 1+3 1+2+3

Back 1.187 0.080 0.131 1.267 1.318 1.398

Body Top 0.006 0.000 0.000 0.006 0.006 0.006
SAR Bottom 0.750 0.000 0.000 0.750 0.750 0.750
Right 0.055 1.180 1.183 1.235 1.238 1.238*

Left 0.023 0.021 0.021 0.044 0.044 0.065

Cellular Band Ant 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Table 11-10

Cellular Band Antenna 3| WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) Reduced SAR (W/kg)

1 2 3 142 143 14243

Back 1.141 0.080 0.025 1.221 1.166 1.246

Body Top 0.875 0.000 0.000 0.875 0.875 0.875
SAR Bottom 0.064 0.000 0.000 0.064 0.064 0.064
Right 1.187 1.180 0.328 1.187* 1.515 1.515*

Left 0.016 0.021 0.021 0.037 0.037 0.058

Table 11-11

Cellular Band Ant 4A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) SAR (W/kg) SAR (W/kg)

1 2 & 1+2 1+3 1+2+3

Back 1.175 0.080 0.131 1.255 1.306 1.386

Body Top 0.433 0.000 0.000 0.433 0.433 0.433
SAR Bottom 0.020 0.000 0.000 0.020 0.020 0.020
Right 0.002 1.180 1.183 1.182 1.185 1.185*

Left 1.097 0.021 0.021 1.118 1.118 1.139

Table 11-12

Cellular Band Ant 4B Simultaneous Transmission Scenario with 5 GHz WLAN

. N " Cellular Band Antenna | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper
Simult Tx Configuration 4b SAR (W/kg) SAR (W/kg) SAR (Wikg) 2 SAR (W/kg)
1 2 3 1+2 1+3 1+2+3
Body Back 1.128 0.080 0.131 1.208 1.259 1.339
Top 0.850 0.000 0.000 0.850 0.850 0.850
Bottom 0.010 0.000 0.000 0.010 0.010 0.010
Right 0.038 1.180 1.183 1.218 1.221 1.221*
Left 0.078 0.021 0.021 0.099 0.099 0.120
Table 11-13
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz BT
) ) ! Cellular Band Antenna 1| Bluetooth Ant 2a at 7 Bluetooth Ant 4a SAR 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) dBm SAR (W/kg) (W/kg)
1 2 3 1+2 1+3 1+2+3
Back 1.170 0.239 1.180 1.409 1.180* 1.180*
Bod Top 0.052 0.013 0.610 0.065 0.662 0.675
SAI%/ Bottom 0.646 0.108 0.018 0.754 0.664 0.772
Right 0.016 0.123 0.001 0.139 0.017 0.140
Left 1.168 0.003 0.795 1.171 1.168* 1.171*
Table 11-14
Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz BT
) ] ! Cellular Band Antenna | Bluetooth Ant 2a at 7 Bluetooth Ant 4a SAR % SAR (Wikg)
Simult Tx Configuration 2a SAR (W/kg) dBm SAR (W/kg) (W/kg)
1 2 3 1+2 1+3 1+2+3
Back 1.126 0.239 1.180 1.365 1.180* 1.365*
Body Top 0.021 0.013 0.610 0.034 0.631 0.644
SAR Bottom 0.429 0.108 0.018 0.537 0.447 0.555
Right 0.986 0.123 0.001 1.109 0.987 1.110
Left 0.006 0.003 0.795 0.009 0.801 0.804
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Table 11-15
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna | Bluetooth Ant 2a at 7 Bluetooth Ant 4a SAR 5 SAR (Wikg)
Simult Tx Configuration 2b SAR (W/kg) dBm SAR (W/kg) (W/kg)

1 2 3 142 1+3 14243

Back 1.187 0.239 1.180 1.426 1.187* 1.426*

Body Top 0.006 0.013 0.610 0.019 0.616 0.629
SAR Bottom 0.750 0.108 0.018 0.858 0.768 0.876
Right 0.055 0.123 0.001 0.178 0.056 0.179

Left 0.023 0.003 0.795 0.026 0.818 0.821

Table 11-16
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 3| Bluetooth Ant 2a SAR | Bluetooth Ant 4a at 7 % SAR (Wkg)
Simult Tx Configuration SAR (W/kg) (W/kg) dBm SAR (W/kg)

1 2 3 1+2 1+3 1+2+3

Back 1.141 1.181 0.360 1.181* 1.501 1.181*

Body Top 0.875 0.013 0.107 0.888 0.982 0.995
SAR Bottom 0.064 0.383 0.018 0.447 0.082 0.465
Right 1.187 0.767 0.001 1.187* 1.188 1.188*

Left 0.016 0.003 0.294 0.019 0.310 0.313

Table 11-17
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna | Bluetooth Ant 2a SAR Bluetooth Ant 4a at 7 5 SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) (W/kg) dBm SAR (W/kg)

1 2 3 1+2 1+3 1+2+3

Back 1.175 1.181 0.360 1.181* 1.535 1.535*

Body Top 0.433 0.013 0.107 0.446 0.540 0.553
SAR Bottom 0.020 0.383 0.018 0.403 0.038 0.421
Right 0.002 0.767 0.001 0.769 0.003 0.770

Left 1.097 0.003 0.294 1.100 1.391 1.394

Table 11-18
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz BT

. X " Cellular Band Antenna | Bluetooth Ant 2a SAR Bluetooth Ant 4a at 7
Simult Tx Configuration 4b SAR (W/kg) (Wikg) dBm SAR (W/kg) % SAR (W/kg)
1 2 3 142 1+3 1+2+3
Body Back 1.128 1.181 0.360 1.181* 1.488 1.488*
Top 0.850 0.013 0.107 0.863 0.957 0.970
Bottom 0.010 0.383 0.018 0.393 0.028 0.411
Right 0.038 0.767 0.001 0.805 0.039 0.806
Left 0.078 0.003 0.294 0.081 0.372 0.375
Table 11-19
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna 1| Bluetooth Ant 2a at 7 Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower [ WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) dBm SAR (W/kg) (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 8] 4 5 1+2+3+4+5
Back 1.170 0.239 1.180 0.080 0.131 1.381*
Bod Top 0.052 0.013 0.610 0.000 0.000 0.675
SAI%, Bottom 0.646 0.108 0.018 0.000 0.000 0.772
Right 0.016 0.123 0.001 1.180 1.183 1.320*
Left 1.168 0.003 0.795 0.021 0.021 1.213*
Table 11-20

Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna | Bluetooth Ant 2a at 7 Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower [ WLAN 5GHz ANTupper 5 SAR (Wikg)

Simult Tx Configuration 2a SAR (W/kg) dBm SAR (W/kg) (W/kg) Reduced SAR (W/kg) SAR (W/kg)
1 2 3 4 5 1+2+3+4+5
Back 1.126 0.239 1.180 0.080 0.131 1.576*
Bod Top 0.021 0.013 0.610 0.000 0.000 0.644
SAFEQI Bottom 0.429 0.108 0.018 0.000 0.000 0.555
Right 0.986 0.123 0.001 0.436 1.183 1.546*
Left 0.006 0.003 0.795 0.021 0.021 0.846
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Table 11-21
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna | Bluetooth Ant 2a at 7 Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower [ WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 2b SAR (W/kg) dBm SAR (W/kg) (W/kg) SAR (W/kg) SAR (W/kg)
1 2 & 4 5 1+2+3+4+5
Back 1.187 0.239 1.180 0.080 0.131 1.506*
Body Top 0.006 0.013 0.610 0.000 0.000 0.629
SAR Bottom 0.750 0.108 0.018 0.000 0.000 0.876
Right 0.055 0.123 0.001 1.180 1.183 1.359*
Left 0.023 0.003 0.795 0.021 0.021 0.863

Table 11-22
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna 3| Bluetooth Ant 2a at 11 Bluetooth Ant4a at 7 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) SAR (W/kg) Reduced SAR (W/kg)
1 2 3 4 5 1+2+3+4+5
Back 1.141 0.542 0.360 0.080 0.025 1.246*
Body Top 0.875 0.013 0.107 0.000 0.000 0.995
SAR Bottom 0.064 0.194 0.018 0.000 0.000 0.276
Right 1.187 0.333 0.001 1.180 0.328 1.516*
Left 0.016 0.003 0.294 0.021 0.021 0.355

Table 11-23
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna | Bluetooth Ant 2a at 11 Bluetooth Ant4a at 7 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration 4a SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) SAR (W/kg) SAR (W/kg)
1 2 3 4 5 1+2+3+4+5
Back 1.175 0.542 0.360 0.080 0.131 1.535%
Body Top 0.433 0.013 0.107 0.000 0.000 0.553
SAR Bottom 0.020 0.194 0.018 0.000 0.000 0.232
Right 0.002 0.333 0.001 1.180 1.183 1.516*
Left 1.097 0.003 0.294 0.021 0.021 1.436

Table 11-24
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna | Bluetooth Ant 2a at 11 Bluetooth Ant4a at 7 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper 5 SAR (Wikg)
Simult Tx Configuration 4b SAR (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 8 4 5 1+2+3+4+5
Back 1.128 0.542 0.360 0.080 0.131 1.488*
Bod Top 0.850 0.013 0.107 0.000 0.000 0.970
SAF% Bottom 0.010 0.194 0.018 0.000 0.000 0.222
Right 0.038 0.333 0.001 1.180 1.183 1.552*
Left 0.078 0.003 0.294 0.021 0.021 0.417
Table 11-25

Inter-band ULCA Cellular Bands Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simutt Tx Configuration Inter-band ULCA Active | 2a Inter-band ULCA | Reduced at 6dBm SAR | Reduced at 6dBm SAR Z SAR (W/kg)
(W/kg) Active (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3 14244 |1+42+3+4
Back 0.755 0.543 0.221 0.208 1.519 1.506 0.764*
Body Top 0.052 0.020 0.016 0.085 0.088 0.157 0.173
SAR Bottom 0.646 0.391 0.081 0.012 1.118 1.049 1.130
Right 0.016 0.798 0.108 0.004 0.922 0.818 0.926
Left 0.516 0.002 0.003 0.156 0.521 0.674 0.677
Table 11-26

Inter-band ULCA Cellular Bands Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-band ULCA Active | 4a Inter-band ULCA | Reduced at 6dBm SAR | Reduced at 6dBm SAR 2 SAR (W/kg)
(Wikg) Active (W/kg) (Wikg) (Wikg)
1 2 3 4 142+3 | 1+2+4 [1+2+3+4
Back 0.755 0.620 0.221 0.208 0755 | 1.583 | 0.828"
Body Top 0.052 0.366 0.016 0.085 0434 | 0503 | 0.519
SAR Bottom 0.646 0.020 0.081 0.012 0747 | 0678 | 0.759
Right 0.016 0.002 0.108 0.004 0126 | 0022 | 0.130
Left 0516 0.787 0.003 0.156 1306 | 1459 | 1.462
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Inter-band ULCA Cellular Bands Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz WLAN

Table 11-27

Cellular Band Antenna 1| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-band ULCA Active | 4b Inter-band ULCA | Reduced at 6dBm SAR | Reduced at 6dBm SAR Z SAR (W/kg)
(W/kg) Active (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.755 0.613 0.221 0.208 1.589 1.576 0.821*
Body Top 0.052 0.640 0.016 0.085 0.708 0.777 0.793
SAR Bottom 0.646 0.010 0.081 0.012 0.737 0.668 0.749
Right 0.016 0.033 0.108 0.004 0.157 0.053 0.161
Left 0.516 0.078 0.003 0.156 0.597 0.750 0.753

Inter-band ULCA Cellular Bands Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Table 11-28

Cellular Band Antenna | Cellular Band Antenna 3| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult Tx Configuration 2a Inter-band ULCA | Inter-band ULCA Active | Reduced at 6dBm SAR | Reduced at 6dBm SAR 2 SAR (W/kg)
Active (W/kg) (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.543 0.588 0.221 0.208 1.352 1.339 1.560
Body Top 0.020 0.634 0.016 0.085 0.670 0.739 0.755
SAR Bottom 0.391 0.064 0.081 0.012 0.536 0.467 0.548
Right 0.798 0.705 0.108 0.004 0.906* 0.802* 0.910*
Left 0.002 0.013 0.003 0.156 0.018 0.171 0.174

Inter-band ULCA Cellular Bands Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Table 11-29

Cellular Band Antenna | Cellular Band Antenna 3| 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simult Tx Configuration 2b Inter-band ULCA | Inter-band ULCA Active | Reduced at 6dBm SAR | Reduced at 6dBm SAR 2 SAR (W/kg)
Active (W/kg (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.533 0.588 0.221 0.208 1.342 1.329 1.550
Body Top 0.005 0.634 0.016 0.085 0.655 0.724 0.740
SAR Bottom 0.729 0.064 0.081 0.012 0.874 0.805 0.886
Right 0.055 0.705 0.108 0.004 0.868 0.764 0.872
Left 0.023 0.013 0.003 0.156 0.039 0.192 0.195

Inter-band ULCA Cellular Bands Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Table 11-30

Cellular Band Antenna 3| Cellular Band Antenna | 2.4 GHz WLAN Ant 2a | 2.4 GHz WLAN Ant 4a
Simutt Tx Configuration Inter-band ULCA Active | 4a Inter-band ULCA | Reduced at 6dBm SAR | Reduced at 6dBm SAR Z SAR (W/kg)
(W/kg) Active (W/k (W/kg) (W/kg)
1 2 3 4 1+2+43 | 1+2+4 [1+2+3+4
Back 0.588 0.620 0.221 0.208 1.429 1.416 0.828*
Body Top 0.634 0.366 0.016 0.085 1.016 1.085 1.101
SAR Bottom 0.064 0.020 0.081 0.012 0.165 0.096 0.177
Right 0.705 0.002 0.108 0.004 0.815 0.711 0.819
Left 0.013 0.787 0.003 0.156 0.803 0.956 0.959

Inter-band ULCA Cellular Bands Ant 1 and 2A Simultaneous Transmission Scenario with 5 GHz WLAN

Table 11-31

Cellular Band Antenn? 1| Cellular Band Antenna WLAN 5GHz ANTlower | WLAN 5GHz ANTupper
SimutTx|  Configuration e Il Rociicod SAR (Wikg) | Reduced SAR (Wikg) ZSAR (Wikg)
(Wikg) Active (W/kg)
1 2 3 7 1+2+3 | 1+2+4 [1+2+3+4
Back 0.755 0.543 0,080 0,025 1378 | 1323 | 1.403
Body Top 0,052 0,020 0.000 0.000 0072 | 0072 | 0072
o Bottom 0,646 0.391 0.000 0.000 1037 | 1.037 | 1.087
Right 0.016 0.798 0.436 0.328 1250 | 1.142 | 1.578
Left 0.516 0.002 0.021 0.021 0539 | 0.539 | 0.560

Inter-band ULCA Cellular Bands Ant 1 and 4A Simultaneous Transmission Scenario with 5 GHz WLAN

Table 11-32

Cellular Band Antenna 1| Cellular Band Antenna
Smutx|  Configuraion Inter-band ULCA Active | 4a Inter-band ULCA V&QJ’::{?:ZQ’Z‘\E‘;S V;:?:L:S:;Q'm};‘;’ 5 SAR (Wikg)
(Wkg) Active (W/kg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.755 0.620 0.080 0.025 1455 | 1400 | 1.480
Body Top 0.052 0.366 0.000 0.000 0418 | 0418 | 0418
SAR Bottom 0.646 0.020 0.000 0.000 0.666 | 0.666 | 0.666
Right 0.016 0.002 0.436 0.328 0454 | 0.346 | 0.782
Left 0516 0.787 0.021 0.021 1324 | 1.324 | 1.345
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Table 11-33
Inter-band ULCA Cellular Bands Ant 1 and 4B Simultaneous Transmission Scenario with 5 GHz WLAN

) o ﬁﬂ:li;:: TfLénAT:ﬁav; Cfé'ﬁﬁiﬁf?ffgf WL ST || WLANEE = ey 5 SAR (Wikg)
Simult Tx Configuration (Wikg) Active (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4

Back 0.755 0.613 0.080 0.025 1.448 1.393 1.473

Body Top 0.052 0.640 0.000 0.000 0.692 0.692 0.692

SAR Bottom 0.646 0.010 0.000 0.000 0.656 0.656 0.656
Right 0.016 0.033 0.436 0.328 0.485 0.377 0.813
Left 0.516 0.078 0.021 0.021 0.615 0.615 0.636

Table 11-34
Inter-band ULCA Cellular Bands Ant 2A and 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Cf!TﬁLfﬁZﬁﬁfgf\a ﬁ:&:iﬁ: rSLér/‘:Tcnﬁavs B iz AU bey ¥ SAR (Wikg)
Simult Tx Configuration Active (Wik (Wikg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.543 0.588 0.080 0.025 1.211 1.156 1.236
Body Top 0.020 0.634 0.000 0.000 0.654 0.654 0.654
SAR Bottom 0.391 0.064 0.000 0.000 0.455 0.455 0.455
Right 0.798 0.705 0.436 0.328 1.234* 1.033* 1.234%
Left 0.002 0.013 0.021 0.021 0.036 0.036 0.057

Table 11-35
Inter-band ULCA Cellular Bands Ant 2B and 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Cffﬁfﬁ!ﬂf l']:.eg;\a ﬁ.ﬂ'ﬁ'@ﬁg ?LQRT:;; WANEE AT || WLANEE 2 AT 3 SAR (W/kg)
Simult Tx Configuration Active (W/k (Wikg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 1+2+3 1+42+4 |1+2+3+4
Back 0.533 0.588 0.080 0.025 1.201 1.146 1.226
Body Top 0.005 0.634 0.000 0.000 0.639 0.639 0.639
SAR Bottom 0.729 0.064 0.000 0.000 0.793 0.793 0.793
Right 0.055 0.705 0.436 0.328 1.196 1.088 1.524
Left 0.023 0.013 0.021 0.021 0.057 0.057 0.078

Table 11-36
Inter-band ULCA Cellular Bands Ant 3 and 4A Simultaneous Transmission Scenario with 5 GHz WLAN

) - fnﬂ?'iﬁi TTL)CA:RT:;; cﬂﬁ;ﬁ:::mt_eg:a WL ez || WILANEE 2 ey 5 SAR (Wikg)
Simult Tx Configuration (Wikg) Active (W/k Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 1+2+43 | 1+2+4 [1+2+3+4

Back 0.588 0.620 0.080 0.025 1.288 1.233 1.313

Body Top 0.634 0.366 0.000 0.000 1.000 1.000 1.000

SAR Bottom 0.064 0.020 0.000 0.000 0.084 0.084 0.084
Right 0.705 0.002 0.436 0.328 1.143 1.035 1.471
Left 0.013 0.787 0.021 0.021 0.821 0.821 0.842

Table 11-37
Inter-band ULCA Cellular Bands Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 1| Cellular Band Antenna
Smutx|  Configuraion Inter-band ULCA Active | 2a Inter-band ULCA Bz’g;‘:"g@"{ﬁ‘k;y BE’;;‘:"Q"AQ"(’\;?kgy 5 SAR (Wikg)
(Wikg) Active (W/kg)
1 2 3 7 1+2+3 | 1+2+4 [1+2+3+4
Back 0.755 0.543 0.239 0,360 1537 | 0755 | 0782
Body Top 0,052 0,020 0.013 0.107 0.085 | 0179 | 0192
o Bottom 0,646 0.391 0.108 0.018 1145 | 1.055 | 1.163
Right 0.016 0.798 0123 0.001 0937 | 0815 | 0938
Left 0.516 0.002 0,003 0.294 0521 | 0812 | 0815

Table 11-38
Inter-band ULCA Cellular Bands Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 1| Cellular Band Antenna
Simult Tx Configuration I WE A || Anlirizr e ULEE BE;?&Q}%ZZ; ! BL?S';?AQ"M?@; ! 2 SAR (Wikg)
(Wkg) Active (W/kg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.755 0.620 0.239 0.360 0755" | 0.980* | 0.980°
Body Top 0.052 0.366 0.013 0.107 0431 | 0525 | 0.538
SAR Bottom 0.646 0.020 0.108 0.018 0774 | 0684 | 0.792
Right 0.016 0.002 0.123 0.001 0141 | 0019 | 0.142
Left 0516 0.787 0.003 0.204 1.306 | 1.081* | 1.084"
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Table 11-39
Inter-band ULCA Cellular Bands Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 1| Cellular Band Antenna
Smutx|  Configuraion Inter-band ULCA Active | 4b Inter-band ULCA Bz‘g‘;fg\gmfk:; v BfSﬁ"éhAQTv‘v‘?kZ; v 5 SAR (Wikg)
(Wikg) Active (W/kg)
1 2 3 7 1+2+3 | 1+2+d [1+2+3+4
Back 0.755 0613 0.239 0,360 0755 | 0973 | 0973
Body Top 0,052 0,640 0.013 0.107 0705 | 0799 | 0812
e Bottom 0,646 0,010 0.108 0.018 0764 | 0674 | 0782
Right 0,016 0,033 0123 0.001 0172 | 0050 | 0173
Left 0,516 0,078 0,003 0.294 0597 | 0888 | 0.891

Table 11-40
Inter-band ULCA Cellular Bands Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna | Cellular Band Antenna 3
5 Bluetooth Ant 2a at 7 Bluetooth Ant 4a at 7
SimutTx|  Configuration 2 r;z;:’a\’;f/k""‘c‘\ '"‘er'ba’zwl'(‘g Ative | 45 SAR (Wikg) dBm SAR (Wikg) Z SAR (Wikg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.543 0.588 0.239 0.360 1.370 1.491 0.782*
Body Top 0.020 0.634 0.013 0.107 0.667 0.761 0.774
SAR Bottom 0.391 0.064 0.108 0.018 0.563 0.473 0.581
Right 0.798 0.705 0.123 0.001 0.921* 0.799* 0.922*
Left 0.002 0.013 0.003 0.294 0.018 0.309 0.312

Table 11-41
Inter-band ULCA Cellular Bands Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna | Cellular Band Antenna 3
SmutTx|  Gonfiguration 2b Inter-band ULCA | Inter-band ULCA Active Bz‘;ﬁ";@"(‘v\zﬁkg v Bg‘;‘:\";‘\’;"(‘vﬁk; u % SAR (Wikg)
Active (W/kg) (W/kg)
1 2 3 4 1+2+3 1+2+4 [1+2+3+4
Back 0.533 0.588 0.239 0.360 1360 | 1.481 | 0.772"
Body Top 0.005 0.634 0.013 0.107 0652 | 0746 | 0759
SAR Bottom 0.729 0.064 0.108 0.018 0901 | 0811 | 0919
Right 0.055 0.705 0.123 0.001 0.883 0.761 0.884
Left 0.023 0.013 0.003 0.294 0.039 0.330 0.333

Table 11-42
Inter-band ULCA Cellular Bands Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 3| Cellular Band Antenna
Simult Tx Configuration iz WM i |- Anlliizreame ULen B:;ﬁosﬂl\ér}‘ﬁk:; ! B:;’;:?:;\Q“(‘Vi?kg; ! Z SAR (Wikg)
(W/kg) Active (W/k
1 2 3 4 1+2+43 | 1+2+4 [1+2+3+4
Back 0.588 0.620 0.239 0.360 1.447 1.568 0.980*
Body Top 0.634 0.366 0.013 0.107 1.013 1.107 1.120
SAR Bottom 0.064 0.020 0.108 0.018 0.192 0.102 0.210
Right 0.705 0.002 0.123 0.001 0.830 0.708 0.831
Left 0.013 0.787 0.003 0.294 0.803 1.094 1.097

Table 11-43
Inter-band ULCA Cellular Bands Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz BT
MIMO and 5 GHz WLAN MIMO

ﬁ\i!‘:i;ﬁ:':j’l_é”;?;;; C;:‘f';'e?:;ﬁ :G:_egza Bluetooth Ant 2aat 7 | Blustooth Ant 4a at 7| WLAN S5GHz ANTiower | WLAN 5GHz ANTUpper | 5 <\ vy o
Simult Tx Configuration (Wikg) Active (Wikg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 5 6 1+2+3+4+5+6
Back 0.755 0.543 0.239 0.360 0.080 0.025 0.887*
Bod Top 0.052 0.020 0.013 0.107 0.000 0.000 0.192
SAF){, Bottom 0.646 0.391 0.108 0.018 0.000 0.000 1.163
Right 0.016 0.798 0.123 0.001 0.436 0.328 1.374*
Left 0.516 0.002 0.003 0.294 0.021 0.021 0.857

Table 11-44

Inter-band ULCA Cellular Bands Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT
MIMO and 5 GHz WLAN MIMO

IC;!‘:E;?:”L;’L@”AT:R; Cﬂ‘fﬁ;ﬁsgﬂ fa}_eg;a Bluetooth Ant 222t 7 | Blustooth Ant4a at 7 | WLAN 5GHz ANTiower | WLAN 5GHz ANTupDSr | 5 cxc0 vy
Simult Tx Configuration (Wikg) Active (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
! 2 3 5 6 1+2+3+4+5+6
Back 0.755 0.620 0.239 0.360 0.080 0.025 0.980"
Body Top 0.052 0.366 0.013 0.107 0.000 0.000 0.538
AR Bottom 0.646 0.020 0.108 0.018 0.000 0.000 0792
Right 0.016 0.002 0.123 0.001 0.436 0.328 0.906
Left 0.516 0.787 0.003 0.294 0.021 0.021 1.126
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Table 11-45

Inter-band ULCA Cellular Bands Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz BT
MIMO and 5 GHz WLAN MIMO

. o ﬁ\‘ii‘:{i;ﬁ:’:igxi‘;;; Cf:‘ffég:;ﬁ :‘Sf_eg;a Bluetooth Ant 2aat 7 | Bluetooth Ant4a at 7| WLAN 5GHz ANTiower | WLAN 5GHz ANTUpper | 5 <\ vy o
Simult Tx Configuration (Wikg) Active (W/kg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 4 5 6 1+2+3+4+5+6
Back 0.755 0.613 0.239 0.360 0.080 0.025 0.973*
Body Top 0.052 0.640 0.013 0.107 0.000 0.000 0.812
SAR Bottom 0.646 0.010 0.108 0.018 0.000 0.000 0.782
Right 0.016 0.033 0.123 0.001 0.436 0.328 0.937
Left 0.516 0.078 0.003 0.294 0.021 0.021 0.933

Table 11-46

Inter-band ULCA Cellular Bands Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz BT
MIMO and 5 GHz WLAN MIMO

_ o C;;"ff;:;g :S:_eg;a ﬁ]ﬂ‘:ﬁﬁ:ﬁéﬁj‘;ij Bluetooth Ant 2a at 7 | Bluetooth Ant 4a at 7 | WLAN 5GHz ANTiower | WLAN 5GHz ANTUpDer | & <\ vy o
Simult Tx Configuration Active (W/kg) (Wikg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)
1 2 3 2 5 6 142+3+4+5+6
Back 0.543 0.588 0.239 0.360 0.080 0.025 0.887*
Body Top 0.020 0.634 0.013 0.107 0.000 0.000 0.774
AR Bottom 0.391 0.064 0.108 0.018 0.000 0.000 0.581
Right 0.798 0.705 0.123 0.001 0.436 0.328 1.358"
Left 0.002 0.013 0.003 0.294 0.021 0.021 0.354

Table 11-47

Inter-band ULCA Cellular Bands Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz BT
MIMO and 5 GHz WLAN MIMO

C;J‘;ﬁ;f:;ﬁ :Gfg;a ﬁ\i!‘:{:;?:'g’l_é”;i‘:;’v: Bluetooth Ant 2aat 7 | Blustooth Ant4a at 7| WLAN 5GHz ANTiower | WLAN 5GHz ANTUpper | 5 <\ vy
Simult Tx Configuration Active (W/kg) (Wikg) dBm SAR (W/kg) dBm SAR (W/kg) Reduced SAR (W/kg) | Reduced SAR (W/kg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0.533 0.588 0.239 0.360 0.080 0.025 0.852*

Bod Top 0.005 0.634 0.013 0.107 0.000 0.000 0.759

SAF){/ Bottom 0.729 0.064 0.108 0.018 0.000 0.000 0.919

Right 0.055 0.705 0.123 0.001 0.436 0.328 1.089*

Left 0.023 0.013 0.003 0.294 0.021 0.021 0.375

Table 11-48

Inter-band ULCA Cellular Bands Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT
MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna 3

Cellular Band Antenna

. N " X Bluetooth Ant 2a at 7 Bluetooth Ant4a at7 | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper
SimultTx| - Configurafion '"'e"ba"(gvlft;'“ RERg|| 42 :’;:L:?\'/’\f/éL)CA dBm SAR (W/kg) dBm SAR (Wikg) | Reduced SAR (W/kg) | Reduced SAR (Wikg) | = SAR (W/ka)
1 2 3 4 5 6 1+2+3+4+5+6
Body Back 0.588 0.620 0.239 0.360 0.080 0.025 0.980
Top 0.634 0.366 0.013 0.107 0.000 0.000 1.120
Bottom 0.064 0.020 0.108 0.018 0.000 0.000 0.210
Right 0.705 0.002 0.123 0.001 0.436 0.328 1.036*
Left 0.013 0.787 0.003 0.294 0.021 0.021 1.139
Table 11-49
2.4 GHz Bluetooth MIMO Simultaneous Transmission Scenario with 5 GHz WLAN MIMO
Bluetooth Ant 2a at 11 | Bluetooth Ant 4a SAR | WLAN 5GHz ANTlower | WLAN 5GHz ANTupper | Z SAR
Simult Tx Configuration dBm SAR (W/kg) (W/kg) SAR (W/kg) SAR (W/kg) (W/kg)
1 2 3 4 1+2+3+4
Back 0.542 1.180 0.080 0.131 1.180*
Body Top 0.013 0.610 0.000 0.000 0.623
SAR Bottom 0.194 0.018 0.000 0.000 0.212
Right 0.333 0.001 1.180 1.183 1.514*
Left 0.003 0.795 0.021 0.021 0.840
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Table 11-50
Simultaneous Transmission Scenario with 2.4 GHz Bluetooth

Bluetooth Ant 2a SAR | Bluetooth Ant4a SAR | Z SAR

Simult Tx Configuration (W/kg) (W/kg) (W/kg)
1 2 1+2

Back 1.181 1.180 1.181*

Top 0.013 0.610 0.623

Body

SAR Bottom 0.383 0.018 0.401
Right 0.767 0.001 0.768

Left 0.003 0.795 0.798

Notes:
1. For each position, the highest SAR value across all modes for the applicable cellular band antenna was
considered for summation to determine simultaneous SAR test exclusion.

11.4 Spatial Separation Analysis

Per FCC KDB Publication 248227, antennas may be considered spatially separated when the aggregate SAR
from multiple antennas at any location in the combined SAR distribution is either < 1.2 W/kg where at least 90%
of the SAR is attributed to a single SAR distribution or < 0.4 W/kg where no more than one SAR distribution is
contributing > 0.1 W/kg.

Spatial separation was determined by inspection of the area scan SAR distributions to confirm that at all locations,
SAR was < 1.2 W/kg, where at least 90% of the SAR is attributed to a single SAR distribution. See below for
illustrations of the spatial separated antennas considered.

11.4.1 Back Side Spatial Separation Analysis

Figure 11-1
Back Side Spatial Separation for Antenna 1 and Antenna 2A

Antenna 2a

Antenna 1
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Figure 11-2
Back Side Spatial Separation for Antenna 1 and Antenna 4A

Antenna 1 Antenna 4a

Figure 11-3
Back Side Spatial Separation for Antenna 2A and Antenna 4A

Antenna 2a

Antenna 4a
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Figure 11-4
Back Side Spatial Separation for Antenna 2B and Antenna 4A

Antenna 2b

Antenna 4a

Figure 11-5
Back Side Spatial Separation for Antenna 3 and Antenna 2A

Antenna 2a

Antenna 3
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Figure 11-6
Back Side Spatial Separation for Antenna 3 and Antenna 4A

Antenna 3

Antenna 4a

Figure 11-7
Back Side Spatial Separation for Antenna 4B and Antenna 2A

Antenna 2a

Antenna 4b

. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 277 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST.

REV 214 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and

microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Figure 11-8
Back Side Spatial Separation for Antenna 1 and Antenna 4B

Antenna 4b
Antenna 1

Figure 119
Back Side Spatial Separation for Antenna 4A and 5GHz ANTlower

> 5GHz ANTlower

Antenna 4a

. Approved by:
FCC ID: BCGA2068 Z\PCTEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 278 of 297
1C1912170051-01-R2.BCG 12/16/2019 — 01/21/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Figure 11-10
Back Side Spatial Separation for Antenna 4A and 5GHz ANTupper

5GHz ANTupper

Antenna 4a

Figure 11-11
Back Side Spatial Separation for Antenna 4B and 5GHz ANTlower

‘_ 5GHz ANTlower

Antenna 4b
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Figure 11-12
Back Side Spatial Separation for Antenna 4B and 5GHz ANTupper

. 5GHz ANTupper

Antenna 4b

Figure 11-13
Back Side Spatial Separation for Antenna 3 and Antenna 2B

Antenna 3
Antenna 2b
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Figure 11-14
Back Side Spatial Separation for Antenna 2B and 5GHz ANTupper

5GHz ANTupper

Antenna 2b

11.4.2 Right Side Spatial Separation Analysis

Figure 11-15

Right Side Spatial Separation for Antenna 3 and Antenna 2A

Antenna 2a
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Figure 11-16
Right Side Spatial Separation for 5GHz ANTlower and 5GHz ANTupper

5GHz ANTupper 5GHz ANTlower

4 "} %

Figure 11-17
Right Side Spatial Separation for Antenna 2A and 5GHz ANTupper

Antenna 2a

5GHz ANTupper
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Antenna 3

Figure 11-18

ht Side Spatial Separation for Antenna 3 and 5GHz ANTlower

11.4.3 Left Side Spatial Separation Analysis

Antenna 1

Figure 11-19

Left Side Spatial Separation for Antenna 1 and Antenna 4A

11.5 Simultaneous Transmission Conclusion

The above numerical summed SAR results and spatial separation analysis for all the worst-case simultaneous
transmission conditions were below the SAR limit. Therefore, the above analysis is sufficient to determine that
simultaneous transmission cases will not exceed the SAR limit and therefore no measured volumetric
simultaneous SAR summation is required per FCC KDB Publication 447498 D01v06 and IEEE 1528-2013

Section 6.3.4.1.2.
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12 SAR MEASUREMENT VARIABILITY
12.1 Measurement Variability

Per FCC KDB Publication 865664 D01v01r04, SAR measurement variability was assessed for each frequency
band, which was determined by the SAR probe calibration point and tissue-equivalent medium used for the
device measurements. When both head and body tissue-equivalent media were required for SAR measurements
in a frequency band, the variability measurement procedures were applied to the tissue medium with the highest
measured SAR, using the highest measured SAR configuration for that tissue-equivalent medium. These
additional measurements were repeated after the completion of all measurements requiring the same head or
body tissue-equivalent medium in a frequency band. The test device was returned to ambient conditions (normal
room temperature) with the battery fully charged before it was re-mounted on the device holder for the repeated
measurement(s) to minimize any unexpected variations in the repeated results.

SAR Measurement Variability was assessed using the following procedures for each frequency band:

1) When the original highest measured SAR is = 0.80 W/kg, the measurement was repeated once.

2) A second repeated measurement was performed only if the ratio of largest to smallest SAR for the
original and first repeated measurements was > 1.20 or when the original or repeated measurement was
= 1.45 W/kg (~ 10% from the 1g SAR limit).

3) A third repeated measurement was performed only if the original, first or second repeated measurement
was = 1.5 W/kg and the ratio of largest to smallest SAR for the original, first and second repeated
measurements is > 1.20.

4) Repeated measurements are not required when the original highest measured SAR is < 0.80 W/kg

Table 12-1
Body SAR Measurement Variability Results
BODY VARIABILITY RESULTS
" 4 1st 2nd 3rd
FREQUENCY Data S‘:’:“;e Repeated Repeated Repeated
Band Mode Service Antenna Rate Side | Spacing (19) SAR (1g) Ratio SAR (1g) | Ratio SAR (1g) Ratio
(Mbps)
MHz ch. (W/kg) (Wikg) (W/kg) (W/kg)
. QPSK, 1RB, 0
750 707.50 | 23095 | LTE Band 12, 10 MHz Bandwidth RB Offset Ant1 N/A left 0mm 1.120 1.070 1.05 N/A N/A N/A N/A
835 826.40 4132 UMTS 850 RMC Ant1 N/A left 0mm 1.160 1.050 1.10 N/A N/A N/A N/A
1750 1732.50 | 20175 LTE Band 4 (AWS)' 20 MHz QPSK, 100R8, 0 Ant 2A N/A back 0mm 0.981 0.964 1.02 N/A N/A N/A N/A
Bandwidth RB Offset
1900 1880.00 | 18900 LTE Band 2 (PC.)S), 20 MHz QPSK, 50 RB, 25 Ant 2B N/A back 0mm 1.160 1.140 1.02 N/A N/A N/A N/A
Bandwidth RB Offset
2300 2310.00 | 27710 | LTE Band 30, 10 MHz Bandwidth QPRSBK’O1ﬁsReBt’ 0 Ant 2B N/A back 0mm 1.030 1.020 1.01 N/A N/A N/A N/A
2450 2510.00 | 20850 LTE Band 7, 20 MHz Bandwidth Q‘:{SBKolf':eBt 0 Ant4B NA back 0mm 1.110 1.030 1.08 N/A N/A N/A N/A
2600 2560.00 | 21350 LTE Band 7, 20 MHz Bandwidth QP:;’C:?SZ( 99 Ant 2B N/A back 0mm 1.100 1.030 1.07 N/A N/A N/A N/A
3500 3560.00 | 55340 | LTE Band 48, 20 MHz Bandwidth QP:;,(;ﬁSRS. 0 Ant3 N/A right 0mm 1.070 1.040 1.03 N/A N/A N/A N/A
3700 3646.70 | 56207 | LTE Band 48, 20 MHz Bandwidth QT?SBK’O})‘ES{ 0 Ant4B NA back 0mm 1.040 1.040 0.00 N/A N/A N/A N/A
5250 5270.00 54 802.11n, 40 MHz Bandwidth OFDM 5GHz ANTupper | 13.5 right 0mm 0.889 0.880 1.01 N/A N/A N/A N/A
5600 5610.00 122 802.11ac, 80 MHz Bandwidth OFDM 5GHz ANTlower | 29.3 right 0mm 0.896 0.886 1.01 N/A N/A N/A N/A
5750 5775.00 155 802.11ac, 80 MHz Bandwidth OFDM 5GHz ANTupper | 29.3 right 0mm 0.937 0.921 1.02 N/A N/A N/A N/A
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram

12.2 Measurement Uncertainty

The measured SAR was <1.5 W/kg for 1g and <3.75 W/kg for 10g for all frequency bands. Therefore, per KDB
Publication 865664 D01v01r04, the extended measurement uncertainty analysis per IEEE 1528-2013 was not
required.
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13 ADDITIONAL TESTING PER FCC GUIDANCE

13.1 LTE Band 41 Power Class 2 and Power Class 3 Linearity

This device supports Power Class 2 and Power Class 3 operations for LTE Band 41. The highest available duty
cycle for Power Class 2 operations is 43.3 % using UL-DL configuration 1. Per May 2017 TCB Workshop Notes
based on the device behavior, all SAR tests were performed using Power Class 3. SAR with Power Class 2 at the
highest power and available duty factor was additionally performed for the Power Class 3 configuration with the
highest SAR for each exposure condition. The linearity between the Power Class 2 and Power Class 3 SAR
results and the respective frame averaged powers was calculated to determine that the results were linear. When
ULCA is active, the linearity between the Power Class 2 with ULCA active and Power Class 3 with ULCA active
SAR results and the respective frame averaged powers was calculated to determine that the results were linear.
Per May 2017 TCB Workshop, no additional SAR measurements were required since the linearity between power
classes was < 10% and all reported SAR values were < 1.4 W/kg for 1g and < 3.5 W/kg for 10g.

LTE Band 41 SAR testing with power class 2 at the highest power and available duty factor was additionally
performed for the power class 3 configuration with the highest SAR for each exposure condition.

Table 13-1
LTE Band 41 Body Linearity Data — Ant 2a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.7 14.7
Measured Output Power (dBm) 13.98 14.01
Measured SAR (W/kg) 0.887 0.554
Measured Power (mW) 25.00 25.18
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 15.83 10.90
% deviation from expected linearity -9.32%

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-2
LTE Band 41 ULCA Body Linearity Data — Ant 2a

LTE Band 41 PC3 [LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.7 14.7
Measured Output Power (dBm) 13.7 13.7
Measured SAR (W/kg) 0.808 0.499
Measured Power (mW) 23.44 23.44
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 14.84 10.15
% deviation from expected linearity -9.72%

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-3
LTE Band 41 Body Linearity Data — Ant 2b

LTE Band 41 PC3 [LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.63 13.55
Measured SAR (W/kg) 0.962 0.633
Measured Power (mW) 23.07 22.65
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 14.60 9.81
% deviation from expected linearity -2.02%

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-4
LTE Band 41 ULCA Body Linearity Data — Ant 2b

LTE Band 41 PC3 [LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.25 13.11
Measured SAR (W/kg) 0.841 0.555
Measured Power (mW) 21.13 20.46
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 13.38 8.86
% deviation from expected linearity -0.36%

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-5
LTE Band 41 Body Linearity Data — Ant 4a

LTE Band 41 PC3 [LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.67 13.61
Measured SAR (W/kg) 1.04 0.702
Measured Power (mW) 23.28 22.96
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 14.74 9.94
% deviation from expected linearity 0.05%

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-6
LTE Band 41 ULCA Body Linearity Data — Ant 4a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.33 13.2
Measured SAR (W/kg) 0.929 0.612
Measured Power (mW) 21.53 20.89
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 13.63 9.05
% deviation from expected linearity -0.77%

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-7
LTE Band 41 Body Linearity Data — Ant 4b

LTE Band 41 PC3 [LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 15.9 15.9
Measured Output Power (dBm) 15.83 15.66
Measured SAR (W/kg) 1 0.702
Measured Power (mW) 38.28 36.81
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 24.23 15.94
% deviation from expected linearity 6.72%
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Table 13-8
LTE Band 41 ULCA Body Linearity Data — Ant 4b

LTE Band 41 PC3 [LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 15.9 15.9
Measured Output Power (dBm) 15.7 15.79
Measured SAR (W/kg) 0.993 0.714
Measured Power (mW) 37.15 37.93
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 23.52 16.42
% deviation from expected linearity 2.96%

LTE B41 SAR for PC2 and PC3 Operations
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0.00 5.00 10.00 15.00 20.00 25.00
Frame - Averaged Output Power (mW)
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14 EQUIPMENT LIST

Model Description Cal Date Cal Interval Cal Due Serial Number
Agilent E4438C ESG Vector Signal Generator 6/27/2019 Annual 6/27/2020 MY45093852
Agilent E4438C ESG Vector Signal Generator 9/11/2019 Annual 9/11/2020 MY45093678
Agilent E5515C Wireless Communications Test Set 2/28/2018 Biennial 2/28/2020 GB41450275
Agilent E5515C Wireless Communications Test Set 5/22/2018 Biennial 5/22/2020 GB43193563
Agilent N5182A MXG Vector Signal Generator. 6/27/2019 Annual 6/27/2020 US46240505
Asilent N5182A MXG Vector Signal Generator 8/19/2019 Annual 8/19/2020 MY47420837
Amplifier Research 150A100C Amplifier CBT N/A CBT 350132
Amplifier Research 15S1G6 Amplifier CBT N/A CBT 343972
Amplifier Research 1581G6 Amplifier CBT N/A CBT 343971
Anritsu MA24106A USB Power Sensor 8/5/2019 Annual 8/5/2020 1827527
Anritsu MA24106A USB Power Sensor 6/21/2019 Annual 6/21/2020 1244515
Anritsu MA24106A USB Power Sensor 7/8/2019 Annual 7/8/2020 1248508
Anritsu MA24106A USB Power Sensor 8/5/2019 Annual 8/5/2020 1827528
Anritsu MA24106A USB Power Sensor 8/27/2019 Annual 8/217/2020 1827533
Anritsu MA2411B Pulse Power Sensor 12/4/2019 Annual 12/4/2020 1126066
Anritsu ML2496A Power Meter 11/6/2019 Annual 11/6/2020 1405003
Anritsu ML2496A Power Meter 12/17/2019 Annual 12/17/2020 1138001
Anritsu MT8820C Radio Communication Analyzer 7/25/2019 Annual 7/25/2020 6201240328
Anritsu MT8821C Radio Communication Analyzer 8/16/2019 Annual 8/16/2020 6201144418
Anritsu MT8821C Radio Communication Analyzer 3/18/2019 Annual 3/18/2020 6201144419
Control Company 4040 Temperature / Humidity Monitor 2/28/2018 Biennial 2/28/2020 150761911
Control Company 4040 Therm./ Clock/ Humidity Monitor 2/28/2018 Biennial 2/28/2020 170151872
Control Gompany 4040 Therm./ Clock/ Humidity Monitor 2/28/2018 Biennial 2/28/2020 170151893
Control Company 4352 Ultra Long Stem Thermometer 2/28/2018 Biennial 2/28/2020 170330160
Control Compan 4352 Ultra Long Stem Thermometer 2/28/2018 Biennial 2/28/2020 170330158
Control Company 4352 Ultra Long Stem Thermometer 8/2/2018 Biennial 8/2/2020 181292054
Control Company 1235C55 Digital Caliper 3/20/2018 Biennial 3/20/2020 140448586
MCL BW-N3W5+ 3dB Attenuator CBT N/A CBT 1812
MCL BW-N6W5+ 6dB Attenuator CBT N/A CBT 1311
MCL BW-N10W5+ 10dB Attenuator CBT N/A CBT 1611
Mini—Circuits NLP-1000+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits NLP-1200+ Low Pass Filter CBT N/A CBT N/A
Mini—Circuits NLP-2950+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits VLF-6000+ Low Pass Filter CBT N/A CBT N/A
Pasternack PE2208-6 Bidirectional Coupler CBT N/A CBT N/A
Mini-Circuits ZHDC-16-63-S+ 50-6000MHz Bidirectional Coupler. CBT N/A CBT N/A
Pasternack NC-100 Torgue Wrench 5/23/2018 Biennial 5/23/2020 N/A
Seekonk NC-100 Torque Wrench 5/9/2018 Biennial 5/9/2020 22217
Rohde & Schwarz CMW500 Radio Communication Tester 6/24/2019 Annual 6/24/2020 101699
Rohde & Schwarz CMW500 Radio Communication Tester 8/20/2019 Annual 8/20/2020 106578
Rohde & Schwarz CMW500 Radio Communication Tester 6/26/2019 Annual 6/26/2020 108843
Rohde & Schwarz CMW500 Radio Communication Tester 4/15/2019 Annual 4/15/2020 167283
Rohde & Schwarz CMW500 Radio Communication Tester 4/15/2019 Annual 4/15/2020 167284
Rohde & Schwarz CMW500 Radio Communication Tester 4/17/2019 Annual 4/17/2020 167285
Rohde& Schwarz CMW500 Wideband Radio Communication Tester 8/8/2019 Annual 8/8/2020 145663
SPEAG D750V3 750 MHz SAR Dipole 9/8/2017 Triennial 9/8/2020 1097
SPEAG D835v2 835 MHz SAR Dipole 6/20/2019 Annual 6/20/2020 4d040
SPEAG D1750V2 1750 MHz SAR Dipole 6/19/2019 Annual 6/19/2020 1083
SPEAG D1900V2 1900 MHz SAR Dipole 5/14/2018 Biennial 5/14/2020 5d026
SPEAG D2300V2 2300 MHz SAR Dipole 3/1/2018 Biennial 3/7/2020 1038
SPEAG D2450V2 2450 MHz SAR Dipole 11/12/2018 Biennial 11/12/2020 921
SPEAG D2600V2 2600 MHz SAR Dipole 9/11/2017 Triennial 9/11/2020 1069
SPEAG D3500V2 3500 MHz SAR Dipole 12/4/2019 Annual 12/4/2020 1068
SPEAG D3700v2 3700 MHz SAR Dipole 12/4/2019 Annual 12/4/2020 1029
SPEAG D5GHzV2 5 GHz SAR Dipole 3/13/2018 Biennial 3/13/2020 1123
SPEAG DAE4 Dasy Data Acquisition Electronics 8/12/2019 Annual 8/12/2020 1408
SPEAG DAE4 Dasy Data Acquisition Electronics 2/13/2019 Annual 2/13/2020 1403
SPEAG DAE4 Dasy Data Acquisition Electronics 7/10/2019 Annual 7/10/2020 1402
SPEAG DAE4 Dasy Data Acquisition Electronics 1/15/2019 Annual 1/15/2020 793
SPEAG DAE4 Dasy Data Acquisition Electronics 11/13/2019 Annual 11/13/2020 1213
SPEAG DAE4 Dasy Data Acaquisition Electronics 6/14/2019 Annual 6/14/2020 701
SPEAG DAE4 Dasy Data Acquisition Electronics 4/17/2019 Annual 4/11/2020 501
SPEAG DAE4 Dasy Data Acquisition Electronics 3/13/2019 Annual 3/13/2020 604
SPEAG DAK-3.5 Dielectric Assessment Kit 5/1/2019 Annual 5/1/2020 1070
SPEAG DAKS-3.5 Portable DAK 9/10/2019 Annual 9/10/2020 1045
SPEAG EX3DV4 SAR Probe 8/29/2019 Annual 8/29/2020 3949
SPEAG EX3DV4 SAR Probe 6/19/2019 Annual 6/19/2020 7416
SPEAG EX3DV4 SAR Probe 11/21/2019 Annual 11/21/2020 7420
SPEAG EX3DV4 SAR Probe 1/28/2019 Annual 1/28/2020 3837
SPEAG EX3DV4 SAR Probe 7/16/2019 Annual 7/16/2020 7491
SPEAG EX3DV4 SAR Probe 2/19/2019 Annual 2/19/2020 7427
SPEAG EX3DV4 SAR Probe 3/18/2019 Annual 3/18/2020 7421
SPEAG EX3DV4 SAR Probe 4/12/2019 Annual 4/12/2020 7532

Note: CBT (Calibrated Before Testing). Prior to testing, the measurement paths containing a cable, amplifier, attenuator, coupler or filter were
connected to a calibrated source (i.e. a signal generator) to determine the losses of the measurement path. The power meter offset was then
adjusted to compensate for the measurement system losses. This level offset is stored within the power meter before measurements are
made. This calibration verification procedure applies to the system verification and output power measurements. The calibrated reading is
then taken directly from the power meter after compensation of the losses for all final power measurements. Each equipment item was used
solely within its respective calibration period.
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15 MEASUREMENT UNCERTAINTIES

a [ d e= f g h= i= k
f(d,k) cxfle | cxgle
Tol. Prob. ci ci 1gm 10gms
Uncertainty Component (x %) | Dist. | Div. 1gm |10 gms u; uj Vi

(i %) (i %)

Measurement System

Probe Calibration 6.55 N 1 1.0 1.0 6.6 6.6 0
Axial Isotropy 0.25 N 1 0.7 0.7 0.2 0.2 0
Hemishperical Isotropy 1.3 N 1 0.7 0.7 0.9 0.9 0
Boundary Effect 2.0 R [1.73] 1.0 1.0 1.2 1.2 o
Linearity 0.3 N 1 1.0 1.0 0.3 0.3 0
System Detection Limits 0.25 R [1.73| 1.0 1.0 0.1 0.1 0
Readout Electronics 0.3 N 1 1.0 1.0 0.3 0.3 0
Response Time 0.8 R 1.73 1.0 1.0 0.5 0.5 0
Integration Time 2.6 R [173| 1.0 1.0 1.5 1.5 0
RF Ambient Conditions - Noise 3.0 R |173] 1.0 1.0 1.7 1.7 o
RF Ambient Conditions - Reflections 3.0 R [1.73] 1.0 1.0 1.7 1.7 0
Probe Positioner Mechanical Tolerance 0.4 R [1.73] 1.0 1.0 0.2 0.2 o
Probe Positioning w/ respect to Phantom 6.7 R | 173 1.0 1.0 3.9 3.9 0
f:;ipstjizgigci;ll;;(teiré):lation & Integration algorithms for 40 R 11731 10 10 23 23 w
Test Sample Related

Test Sample Positioning 2.7 N 1 1.0 1.0 2.7 2.7 | 35
Device Holder Uncertainty 1.67 N 1 1.0 1.0 1.7 1.7 5
Output Power Variation - SAR drift measurement 5.0 R [1.73] 1.0 1.0 2.9 2.9 0
SAR Scaling 0.0 R 1.73 1.0 1.0 0.0 0.0 0

Phantom & Tissue Parameters

Phantom Uncertainty (Shape & Thickness tolerances) 7.6 R [1.73] 1.0 1.0 4.4 4.4 0

Liquid Conductivity - measurement uncertainty 4.2 N 1 0.78 | 0.71 3.3 3.0 [ 10
Liquid Permittivity - measurement uncertainty 4.1 N 1 0.23 | 0.26 1.0 1.1 10
Liquid Conductivity - Temperature Uncertainty 3.4 R [1.73] 078 | 0.71 1.5 1.4 o
Liquid Permittivity - Temperature Unceritainty 0.6 R [ 173 023 | 0.26 0.1 0.1 0
Liquid Conductivity - deviation from target values 5.0 R [1.73] 0.64 | 0.43 1.8 1.2 0
Liquid Permittivity - deviation from target values 5.0 R | 1.73] 0.60 | 0.49 1.7 14 | o
Combined Standard Uncertainty (k=1) RSS 115 | 113 | 60
Expanded Uncertainty k=2 230 | 226
(95% CONFIDENCE LEVEL)
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16 CONCLUSION

16.1 Measurement Conclusion

The SAR evaluation indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Innovation, Science, and Economic Development Canada, with respect to all parameters subject to this test.
These measurements were taken to simulate the RF effects of RF exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to the
item(s) tested.

Please note that the absorption and distribution of electromagnetic energy in the body are very complex
phenomena that depend on the mass, shape, and size of the body, the orientation of the body with respect to the
field vectors, and the electrical properties of both the body and the environment. Other variables that may play a
substantial role in possible biological effects are those that characterize the environment (e.g. ambient
temperature, air velocity, relative humidity, and body insulation) and those that characterize the individual (e.g.
age, gender, activity level, debilitation, or disease). Because various factors may interact with one another to vary
the specific biological outcome of an exposure to electromagnetic fields, any protection guide should consider
maximal amplification of biological effects as a result of field-body interactions, environmental conditions, and
physiological variables. [3]
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Communication System: UID 0, GSM GPRS; 2 Tx slots; Frequency: 824.2 MHz; Duty Cycle: 1:4.15
Medium: 835 MHz Body Medium parameters used (interpolated):
f=824.2 MHz; 6 = 0.996 S/m; & = 56.233; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Probe: EX3DV4 - SN7416; ConvF(9.71, 9.71, 9.71) @ 824.2 MHz; Calibrated: 6/19/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: GPRS 850 Antenna 1, Body SAR, Left Edge, Low.ch, 2 Tx Slots

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR02WP7GX

Test Date: 01-09-2020; Ambient Temp: 22.0°C; Tissue Temp: 19.8°C

Area Scan (10x20x1): Measurement grid: dx=5mm, dy=15mm

Zoom Scan (17x17x8)/Cube 0: Measurement grid: dx=1.9mm, dy=1.9mm, dz=1.4mm; Graded Ratio: 1.4

-5.24

-10.48

-15.72

-20.96

-26.20

Reference Value = 26.21 V/m; Power Drift = 0.07 dB
Peak SAR (extrapolated) = 23.4 W/kg
SAR(1 g) = 1.05 W/kg; SAR(10 g) = 0.310 W/kg

111
{ Y

0dB=4.36 W/kg =6.39 dBW/kg
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Communication System: UID 0, GSM GPRS; 2 Tx slots; Frequency: 1909.8 MHz; Duty Cycle: 1:4.15
Medium: 1900 MHz Body Medium parameters used:
f=1910 MHz; 6 = 1.561 S/m; & = 52.341; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Probe: EX3DV4 - SN7421; ConvF(7.6, 7.6, 7.6) @ 1909.8 MHz; Calibrated: 3/18/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: GPRS 1900 Antenna 4A, Body SAR, Back side, High.ch, 2 Tx Slots

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00TP7GX

Test Date: 01-15-2020; Ambient Temp: 21.5°C; Tissue Temp: 19.8°C

Area Scan (12x15x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (18x18x8)/Cube 0: Measurement grid: dx=1.8mm, dy=1.8mm, dz=1.4mm; Graded Ratio: 1.4

-5.22

-10.44

-15.67

-20.89

-26.11

Reference Value = 25.40 V/m; Power Drift = -0.05 dB
Peak SAR (extrapolated) = 6.22 W/kg
SAR(1 g) = 1.02 W/kg; SAR(10 g) = 0.493 W/kg

z

-

0 dB =2.51 W/kg = 4.00 dBW/kg
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PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00TP7GX

Communication System: UID 0, UMTS; Frequency: 826.4 MHz; Duty Cycle: 1:1

Medium: 835 MHz Body Medium parameters used (interpolated):
f=826.4 MHz; 6 = 0.965 S/m; &: = 54.788; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 12-30-2019; Ambient Temp: 20.0°C; Tissue Temp: 19.1°C

Probe: EX3DV4 - SN7416; ConvF(9.71,9.71, 9.71) @ 826.4 MHz; Calibrated: 6/19/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935

Measurement SW: DASYS52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: UMTS 850 Antenna 1, Body SAR, Left Edge, Low.ch

Area Scan (10x20x1): Measurement grid: dx=5mm, dy=15mm

Zoom Scan (17x18x8)/Cube 0: Measurement grid: dx=2.1mm, dy=2.1mm, dz=1.4mm; Graded Ratio: 1.4

=
wy

-5.55

-11.10

-16.64

-22.19

-27.74

Reference Value = 27.36 V/m; Power Drift =0.13 dB
Peak SAR (extrapolated) = 27.0 W/kg
SAR(1 g) =1.16 W/kg; SAR(10 g) = 0.327 W/kg

0 dB =4.72 W/kg = 6.74 dBW/kg
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DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Communication System: UID 0, UMTS; Frequency: 1732.4 MHz; Duty Cycle: 1:1
Medium: 1750 MHz Body Medium parameters used (interpolated):
f=1732.4 MHz; 6 = 1.468 S/m; & = 52.368; p = 1000 kg/m’

Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-21-2020; Ambient Temp: 23.8°C; Tissue Temp: 18.4°C

Probe: EX3DV4 - SN7427; ConvF(8.14, 8.14, 8.14) @ 1732.4 MHz; Calibrated: 2/19/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1403; Calibrated: 2/13/2019
Phantom: Twin-SAM V4.0 Main; Type: QD 000 P40 CC; Serial: 1114
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: UMTS 1750 Antenna 4A, Body SAR, Back side, Mid.ch

Area Scan (11x15x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 26.84 V/m; Power Drift = 0.01 dB
Peak SAR (extrapolated) = 2.71 W/kg
SAR(1 g) = 0.964 W/kg; SAR(10 g) = 0.455 W/kg

-5.02

-10.04

-15.07

-20.09

-25.11

0 dB = 1.91 W/kg = 2.81 dBW/kg

Ad



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00TP7GX

Communication System: UID 0, UMTS; Frequency: 1880 MHz; Duty Cycle: 1:1

Medium: 1900 MHz Body Medium parameters used:
f=1880 MHz; 6 = 1.536 S/m; & = 51.693; p = 1000 kg/m?
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-07-2020; Ambient Temp: 21.7°C; Tissue Temp: 20.4°C

Probe: EX3DV4 - SN7491; ConvF(8.04, 8.04, 8.04) @ 1880 MHz; Calibrated: 7/16/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1402; Calibrated: 7/10/2019
Phantom: Twin-SAM V8.0; Type: QD 000 P41 Ax; Serial: 1936

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: UMTS 1900 Antenna 2B, Body SAR, Back side, Mid.ch

Area Scan (15x19x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (12x12x8)/Cube 0: Measurement grid: dx=2.8mm, dy=2.8mm, dz=1.4mm; Graded Ratio: 1.4

-2.00

-10.00

-15.01

-20.01

-25.01

Reference Value = 27.88 V/m; Power Drift = 0.01 dB
Peak SAR (extrapolated) = 6.35 W/kg
SAR(1 g) = 1.08 W/kg; SAR(10 g) = 0.437 W/kg

“

0 dB =2.57 W/kg = 4.10 dBW/kg

AS



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00GP7GX

Communication System: UID 0, LTE Band 71; Frequency: 680.5 MHz; Duty Cycle: 1:1
Medium: 750 MHz Body Medium parameters used (interpolated):
f=680.5 MHz; 6 = 0.913 S/m; & = 55.751; p = 1000 kg/m>
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-05-2020; Ambient Temp: 20.0°C; Tissue Temp: 21.5°C

Probe: EX3DV4 - SN7421; ConvF(9.66, 9.66, 9.66) @ 680.5 MHz; Calibrated: 3/18/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 71 Antenna 1, Body SAR, Left Edge, Mid.ch,
20 MHz Bandwidth, QPSK, 1 RB, 99 RB Offset

Area Scan (9x20x1): Measurement grid: dx=5mm, dy=15mm
Zoom Scan (17x20x8)/Cube 0: Measurement grid: dx=1.9mm, dy=1.9mm, dz=1.4mm; Graded Ratio: 1.4
Peak SAR (extrapolated) = 26.5 W/kg
Reference Value = 31.53 V/m; Power Drift =-0.03 dB
SAR(1 g) =1.02 W/kg; SAR(10 g) = 0.246 W/kg

-6.46

AR
_1 2.91 jm

-19.37

-25.82

z

.

0 dB = 4.37 W/kg = 6.40 dBW/kg

-32.28

Ab



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Communication System: UID 0, LTE Band 12; Frequency: 707.5 MHz; Duty Cycle: 1:1

Medium: 750 MHz Body Medium parameters used (interpolated):
f=707.5 MHz; 6 = 0.926 S/m; & = 55.462; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-05-2020; Ambient Temp: 20.0°C; Tissue Temp: 21.5°C

Probe: EX3DV4 - SN7421; ConvF(9.66, 9.66, 9.66) @ 707.5 MHz; Calibrated: 3/18/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 12 Antenna 1, Body SAR, Left Edge, Mid.ch,

10 MHz Bandwidth, QPSK, 1 RB, 0 RB Offset

Area Scan (9x20x1): Measurement grid: dx=5mm, dy=15mm

Zoom Scan (17x20x8)/Cube 0: Measurement grid: dx=1.9mm, dy=1.9mm, dz=1.4mm; Graded Ratio: 1.4

-5.53

-11.06

-16.60

-22.13

-21.66

Reference Value = 29.28 V/m; Power Drift = 0.14 dB
Peak SAR (extrapolated) =22.9 W/kg
SAR(1 g) =1.12 W/kg; SAR(10 g) = 0.310 W/kg

0 dB =4.29 W/kg = 6.32 dBW/kg

A7



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZG001P7GP

Communication System: UID 0, LTE Band 13; Frequency: 782 MHz; Duty Cycle: 1:1

Medium: 750 MHz Body Medium parameters used (interpolated):
f=782 MHz; 6 = 1.006 S/m; & = 54.77; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-07-2020; Ambient Temp: 20.5°C; Tissue Temp: 20.5°C

Probe: EX3DV4 - SN7421; ConvF(9.66, 9.66, 9.66) @ 782 MHz; Calibrated: 3/18/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 13 Antenna 3, Body SAR, Back side, Mid.ch,
10 MHz Bandwidth, QPSK, 1 RB, 0 RB Offset

Area Scan (9x15x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm

-3.20

-6.39

-9.59

-12.78

-15.98

Reference Value = 32.20 V/m; Power Drift = 0.00 dB
Peak SAR (extrapolated) = 2.33 W/kg
SAR(1 g) = 1.01 W/kg; SAR(10 g) = 0.520 W/kg

0dB = 1.57 W/kg = 1.96 dBW/kg

A8



Communication System: UID 0, LTE Band 14; Frequency: 793 MHz; Duty Cycle: 1:1
Medium: 750 MHz Body Medium parameters used (interpolated):
f=793 MHz; 6 = 1.01 S/m; & = 54.701; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Probe: EX3DV4 - SN7421; ConvF(9.66, 9.66, 9.66) @ 793 MHz; Calibrated: 3/18/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Test Date: 01-07-2020; Ambient Temp: 20.5°C; Tissue Temp: 20.5°C

Mode: LTE Band 14 Antenna 1, Body SAR, Left Edge, Mid.ch,
10 MHz Bandwidth, QPSK, 50 RB, 0 RB Offset

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00FP7GX

Area Scan (9x6x1): Measurement grid: dx=5mm, dy=15mm

Zoom Scan (17x17x8)/Cube 0: Measurement grid: dx=1.9mm, dy=1.9mm, dz=1.4mm; Graded Ratio: 1.4

—(-9.46

-10.92

-16.38

-21.64

-21.30

Reference Value = 23.92 V/m; Power Drift =-0.03 dB
Peak SAR (extrapolated) = 22.0 W/kg
SAR(1 g) = 0.975 W/kg; SAR(10 g) = 0.270 W/kg

I

R e—

0dB=4.01 W/kg=6.03 dBW/kg

A9



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Communication System: UID 0, LTE Band 26; Frequency: 819 MHz; Duty Cycle: 1:1
Medium: 835 MHz Body Medium parameters used (extrapolated):
f=2819 MHz; 6 = 0.967 S/m; & = 55.944; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-15-2020; Ambient Temp: 20.0°C; Tissue Temp: 18.4°C

Probe: EX3DV4 - SN7416; ConvF(9.71, 9.71, 9.71) @ 819 MHz; Calibrated: 6/19/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 26 (Cell.) Antenna 3, Body SAR, Back side, Low.ch,
10 MHz Bandwidth, QPSK, 50 RB, 0 RB Offset

Area Scan (9x15x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (11x11x8)/Cube 0: Measurement grid: dx=3.8mm, dy=3.8mm, dz=1.4mm; Graded Ratio: 1.4
Reference Value = 32.55 V/m; Power Drift = 0.01 dB
Peak SAR (extrapolated) = 2.85 W/kg
SAR(1 g) =1.03 W/kg; SAR(10 g) = 0.519 W/kg

-3.53

-1.06

-10.59

-14.12

-17.65

0 dB = 1.77 W/kg = 2.48 dBW/kg

A10



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00GP7GX

Communication System: UID 0, LTE Band 5 (Cell.); Frequency: 836.5 MHz; Duty Cycle: 1:1
Medium: 835 MHz Body Medium parameters used (interpolated):
f=836.5 MHz; 6 = 1.004 S/m; & = 54.251; p = 1000 kg/m?
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 12-26-2019; Ambient Temp: 22.6°C; Tissue Temp: 20.1°C

Probe: EX3DV4 - SN3837; ConvF(9.08, 9.08, 9.08) @ 836.5 MHz; Calibrated: 1/28/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn793; Calibrated: 1/15/2019
Phantom: Twin-SAM V4.0 (20deg probe tilt) SUB use; Type: QD 000 P40 CC; Serial: 1403
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 5 (Cell.) Antenna 3, Body SAR, Back side, Mid.ch,
10 MHz Bandwidth, QPSK, 1 RB,0 RB Offset

Area Scan (11x17x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (6x6x7)/Cube 0: Mecasurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 29.33 V/m; Power Drift = 0.03 dB
Peak SAR (extrapolated) = 2.30 W/kg
SAR(1 g) = 0.982 W/kg; SAR(10 g) = 0.496 W/kg

dB

-3.92
-7.05
-10.57
-14.10
-17.62

L

0dB=1.51 Wkg = 1.79 dBW/kg



Communication System: UID 0, LTE Band 4 (AWS); Frequency: 1732.5 MHz; Duty Cycle: 1:1

Probe: EX3DV4 - SN7416; ConvF(7.89, 7.89, 7.89) @ 1732.5 MHz; Calibrated: 6/19/2019

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 4 (AWS) Antenna 2A, Body SAR, Back side, Mid.ch,

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR032P7GX

Medium: 1750 MHz Body Medium parameters used (interpolated):
f=1732.5 MHz; 6 = 1.494 S/m; & = 51.591; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm
Test Date: 01-07-2020; Ambient Temp: 20.3°C; Tissue Temp: 19.4°C
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935

20 MHz Bandwidth, QPSK, 100 RB, 0 RB Offset

Area Scan (11x15x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (9x11x8)/Cube 0: Measurement grid: dx=3.9mm, dy=3.9mm, dz=1.4mm; Graded Ratio: 1.4

-5.31

-10.62

-15.93

-21.24

-26.95

Reference Value = 25.13 V/m; Power Drift = -0.05 dB
Peak SAR (extrapolated) = 5.10 W/kg
SAR(1 g) = 0.981 W/kg; SAR(10 g) = 0.460 W/kg

L

0 dB =2.24 W/kg = 3.50 dBW/kg

Al2



Communication System: UID 0, LTE Band 66 (AWS); Frequency: 1745 MHz; Duty Cycle: 1:1

Probe: EX3DV4 - SN7427; ConvF(8.14, 8.14, 8.14) @ 1745 MHz; Calibrated: 2/19/2019

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 66 (AWS) Antenna 4A, Body SAR, Back side, Mid.ch,

-4.57
-9.14
-13.71
-18.28

-22.85

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Medium: 1750 MHz Body Medium parameters used (interpolated):
f=1745 MHz; 6 = 1.479 S/m; & = 52.321; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-21-2020; Ambient Temp: 23.8°C; Tissue Temp: 18.4°C

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1403; Calibrated: 2/13/2019
Phantom: Twin-SAM V4.0 Main; Type: QD 000 P40 CC; Serial: 1114

20 MHz Bandwidth, QPSK, 1 RB, 0 RB Offset

Area Scan (11x15x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm

Reference Value = 26.18 V/m; Power Drift = 0.06 dB
Peak SAR (extrapolated) = 2.23 W/kg
SAR(1 g) = 0.953 W/kg; SAR(10 g) = 0.462 W/kg

0 dB = 1.59 W/kg = 2.01 dBW/kg

Al3



Communication System: UID 0, LTE Band 2 (PCS); Frequency: 1880 MHz; Duty Cycle: 1:1

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00TP7GX

Medium: 1900 MHz Body Medium parameters used:
f=1880 MHz; 6 = 1.567 S/m; & = 52.249; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-18-2020; Ambient Temp: 19.9°C; Tissue Temp: 20.5°C

Probe: EX3DV4 - SN7420; ConvF(7.64, 7.64, 7.64) @ 1880 MHz; Calibrated: 11/21/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1213; Calibrated: 11/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CA; Serial: 1275

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 2 (PCS) Antenna 2B, Body SAR, Back side, Mid.ch,

20 MHz Bandwidth, QPSK, 50 RB, 25 RB Offset

Area Scan (7x7x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (12x12x8)/Cube 0: Measurement grid: dx=3mm, dy=3mm, dz=1.4mm; Graded Ratio: 1.4

-4.86
-9.72
-14.59
-19.45

-24.31

Reference Value = 27.60 V/m; Power Drift =-0.18 dB
Peak SAR (extrapolated) = 6.99 W/kg
SAR(1 g) = 1.16 W/kg; SAR(10 g) = 0.481 W/kg

i

0 dB = 2.66 W/kg = 4.25 dBW/kg

Al4



Communication System: UID 0, LTE Band 25 (PCS); Frequency: 1860 MHz; Duty Cycle: 1:1

Probe: EX3DV4 - SN7491; ConvF(8.04, 8.04, 8.04) @ 1860 MHz; Calibrated: 7/16/2019

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 25 (PCS) Antenna 2B, Body SAR, Back side, Low.ch,

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Medium: 1900 MHz Body Medium parameters used (interpolated):
f=1860 MHz; 6 = 1.462 S/m; & = 51.391; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 12-30-2019; Ambient Temp: 21.7°C; Tissue Temp: 19.0°C

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1402; Calibrated: 7/10/2019
Phantom: Twin-SAM V8.0; Type: QD 000 P41 Ax; Serial: 1936

20 MHz Bandwidth, QPSK, 50 RB, 0 RB Offset/Resolution

Area Scan (9x15x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (12x12x8)/Cube 0: Measurement grid: dx=3mm, dy=3mm, dz=1.4mm; Graded Ratio: 1.4

-2.34

-10.69

-16.03

-21.38

-26.12

Reference Value = 28.26 V/m; Power Drift =-0.01 dB
Peak SAR (extrapolated) = 5.56 W/kg
SAR(1 g) = 1.05 W/kg; SAR(10 g) = 0.436 W/kg

L

0 dB = 2.41 W/kg = 3.82 dBW/kg

Al5



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Communication System: UID 0, LTE Band 30; Frequency: 2310 MHz; Duty Cycle: 1:1
Medium: 2300 MHz Body Medium parameters used:
f=2310 MHz; 6 = 1.866 S/m; & = 51.325; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-19-2020; Ambient Temp: 22.4°C; Tissue Temp: 20.4°C

Probe: EX3DV4 - SN7532; ConvF(7.93, 7.93, 7.93) @ 2310 MHz; Calibrated: 4/12/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn501; Calibrated: 4/17/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CC; Serial: 1179
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 30 Antenna 2B, Body SAR, Back side, Mid.ch,
10 MHz Bandwidth, QPSK, 1 RB, 0 RB Offset

Area Scan (14x20x1): Measurement grid: dx=12mm, dy=12mm
Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 24.60 V/m; Power Drift = -0.03 dB
Peak SAR (extrapolated) = 2.80 W/kg
SAR( g) = 1.03 W/kg; SAR(10 ) = 0.406 W/kg

-5.02

-10.04

-15.07

-20.09
b

-259.11

0 dB = 1.90 W/kg = 2.79 dBW/kg

Al6



PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZG001P7GP

Communication System: UID 0, LTE Band 7; Frequency: 2510 MHz; Duty Cycle: 1:1
Medium: 2450-2600 MHz Body Medium parameters used (interpolated):
f=2510 MHz; 6 = 2.106 S/m; & = 51.624; p = 1000 kg/m’

Phantom section: Flat Section; Space: 0.0 cm

Test Date: 12-26-2019; Ambient Temp: 21.6°C; Tissue Temp: 20.7°C

Probe: EX3DV4 - SN7532; ConvF(7.66, 7.66, 7.66) (@ 2510 MHz; Calibrated: 4/12/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn501; Calibrated: 4/17/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CC; Serial: 1179
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 7 Antenna 4B, Body SAR, Back side, Low.ch,
20 MHz Bandwidth, QPSK, 1 RB, 0 RB Offset

Area Scan (11x18x1): Measurement grid: dx=12mm, dy=12mm
Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 25.80 V/m; Power Drift = -0.02 dB
Peak SAR (extrapolated) = 3.70 W/kg
SAR(1 g) =1.11 W/kg; SAR(10 g) = 0.397 W/kg

-5.44

-10.89

-16.33

-21.78

z

L

-21.22

0 dB =2.45 W/kg = 3.89 dBW/kg

Al7



Communication System: UID 0, LTE Band 41 (Class 3); Frequency: 2636.5 MHz; Duty Cycle: 1:1.58

Probe: EX3DV4 - SN7532; ConvF(7.47,7.47,7.47) @ 2636.5 MHz; Calibrated: 4/12/2019

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 41 Antenna 4A, Body SAR, Back side, Mid-High.ch,

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR009P7GX

Medium: 2450-2600 MHz Body Medium parameters used (interpolated):
f=2636.5 MHz; 6 = 2.278 S/m; & = 50.296; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-05-2020; Ambient Temp: 22.2°C; Tissue Temp: 21.0°C

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn501; Calibrated: 4/17/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CC; Serial: 1179

20 MHz Bandwidth, QPSK, 50 RB, 0 RB Offset

Area Scan (11x19x1): Measurement grid: dx=12mm, dy=12mm

Zoom Scan (13x13x8)/Cube 0: Measurement grid: dx=2.5mm, dy=2.5mm, dz=1.4mm; Graded Ratio: 1.4

-b.43

-12.86

-19.28

-29.71

-32.14

Reference Value = 17.52 V/m; Power Drift = 0.01 dB
Peak SAR (extrapolated) = 5.97 W/kg
SAR(1 g) = 1.04 W/kg; SAR(10 g) = 0.411 W/kg

0 dB =2.93 W/kg = 4.67 dBW/kg

Al8



Communication System: UID 0, LTE Band 48; Frequency: 3560 MHz; Duty Cycle: 1:1.58

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZR00GP7GX

Medium: 3500-3730 MHz Body Medium parameters used (interpolated):
f=3560 MHz; c = 3.464 S/m; & = 48.936; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-07-2020; Ambient Temp: 22.3°C; Tissue Temp: 21.0°C

Probe: EX3DV4 - SN3949; ConvF(6.88, 6.88, 6.88) @ 3560 MHz; Calibrated: 8/29/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1408; Calibrated: 8/12/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CC; Serial: 1596

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: LTE Band 48 Antenna 3, Body SAR, Right Edge, Low.ch,

20 MHz Bandwidth, QPSK, 1 RB, 0 RB Offset

Area Scan (10x24x1): Measurement grid: dx=5mm, dy=12mm

Zoom Scan (14x14x8)/Cube 0: Measurement grid: dx=2.5mm, dy=2.5mm, dz=1.4mm; Graded Ratio: 1.4

-10.00

-20.00

-30.00

-40.00

-20.00

Reference Value = 19.22 V/m; Power Drift = 0.09 dB
Peak SAR (extrapolated) = 4.55 W/kg
SAR(1 g) = 1.07 W/kg; SAR(10 g) = 0.300 W/kg

0dB =2.69 W/kg=4.30dBW/kg

A19



Communication System: UID 0, IEEE 802.11b; Frequency: 2412 MHz; Duty Cycle: 1:1

Probe: EX3DV4 - SN7532; ConvF(7.66, 7.66, 7.66) @ 2412 MHz; Calibrated: 4/12/2019

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

PCTEST

DUT: BCGA2068; Type: Tablet Device; Serial: DLXZN003P7GX

Medium: 2450 MHz Body Medium parameters used (interpolated):
f=2412 MHz; 6 = 1.989 S/m; & = 51.228; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 12-20-2019; Ambient Temp: 21.0°C; Tissue Temp: 20.0°C
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn501; Calibrated: 4/17/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CC; Serial: 1179

Mode: IEEE 802.11b Antenna 4A Variant 1, 22 MHz Bandwidth,

Body SAR, Ch 1, 1 Mbps, Back Side

Area Scan (11x18x1): Measurement grid: dx=12mm, dy=12mm

Zoom Scan (13x13x8)/Cube 0: Measurement grid: dx=2.4mm, dy=2.4mm, dz=1.4mm; Graded Ratio: 1.4

-5.81

-11.63

-17.44

-23.26

-29.07

Reference Value = 19.45 V/m; Power Drift =-0.01 dB
Peak SAR (extrapolated) = 4.32 W/kg
SAR(1 g) = 0.875 W/kg; SAR(10 g) = 0.362 W/kg

0 dB =2.30 W/kg = 3.62 dBW/kg
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DUT: BCGA2068; Type: Tablet Device; Serial: DLXZN009P7GX

Communication System: UID 0, IEEE 802.11ac; Frequency: 5775 MHz; Duty Cycle: 1:1

Medium: 5 GHz Body Medium parameters used (interpolated):
f=5775 MHz; 6 = 5.903 S/m; & = 46.471; p = 1000 kg/m’
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 12-16-2019; Ambient Temp: 22.6°C; Tissue Temp: 21.0°C

Probe: EX3DV4 - SN3837; ConvF(4.34, 4.34, 4.34) @ 5775 MHz; Calibrated: 1/28/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn793; Calibrated: 1/15/2019

Phantom: Twin-SAM V4.0 (20deg probe tilt) SUB use; Type: QD 000 P40 CC; Serial: 1403
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: IEEE 802.11ac SGHz ANTupper Variant 2, U-NII-3, 80 MHz Bandwidth,

Body SAR, Ch 155, 29.3 Mbps, Right Edge

Area Scan (10x28x1): Measurement grid: dx=5mm, dy=10mm

Zoom Scan (10x10x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm; Graded Ratio: 1.4

-10.00

-20.00

-30.00

-40.00

-50.00

Reference Value = 12.89 V/m; Power Drift = 0.20 dB
Peak SAR (extrapolated) = 5.07 W/kg
SAR(1 g) = 0.937 W/kg; SAR(10 g) = 0.323 W/kg

0 dB =2.54 W/kg = 4.05 dBW/kg
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DUT: BCGA2068; Type: Tablet Device; Serial: DLXZN003P7GX

Communication System: UID 0, Bluetooth; Frequency: 2441 MHz; Duty Cycle: 1:1.297
Medium: 2450 MHz Medium parameters used (interpolated):
f=2441 MHz; 6 = 1.937 S/m; & = 50.89; p = 1000 kg/m?
Phantom section: Flat Section; Space: 0.0 cm

Test Date: 01-14-2020; Ambient Temp: 22.1°C; Tissue Temp: 21.0°C

Probe: EX3DV4 - SN7532; ConvF(7.66, 7.66, 7.66) @ 2441 MHz; Calibrated: 4/12/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn501; Calibrated: 4/17/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CC; Serial: 1179
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

Mode: Bluetooth Antenna 2A Variant 1, Body SAR, Ch 39, 1 Mbps, Back Side

Area Scan (11x19x1): Measurement grid: dx=12mm, dy=12mm
Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 22.17 V/m; Power Drift = 0.01 dB
Peak SAR (extrapolated) = 3.66 W/kg
SAR(I g) = 1.09 W/kg; SAR(10 g) = 0.470 W/kg

-5.37

-10.74

-16.10

-21.47

-26.84 |
0 dB = 2.26 W/kg = 3.54 dBW/kg
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DUT: Dipole 750 MHz; Type: D750V3; Serial: 1097

Communication System: UID 0, CW; Frequency: 750 MHz; Duty Cycle: 1:1
Medium: 750 MHz Body Medium parameters used (interpolated):
f=750 MHz; 6 = 0.977 S/m; & = 54.636; p = 1000 kg/m?
Phantom section: Flat Section; Space: 1.5 cm

Test Date: 01-05-2020; Ambient Temp: 20.0°C; Tissue Temp: 21.5°C

Probe: EX3DV4 - SN7421; ConvF(9.66, 9.66, 9.66) @ 750 MHz; Calibrated: 3/18/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

750 MHz System Verification at 23.0 dBm (200 mW)

Area Scan (7x15x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 2.66 W/kg
SAR(1 g) = 1.77 W/kg; SAR(10 g) = 1.18 W/kg
Deviation(1 g) = 3.39%

-2.07

-4.13

-6.20

-8.26

L

-10.33

0 dB =2.36 W/kg = 3.73 dBW/kg
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DUT: Dipole 750 MHz; Type: D750V3; Serial: 1097

Communication System: UID 0, CW; Frequency: 750 MHz; Duty Cycle: 1:1
Medium: 750 MHz Body Medium parameters used (interpolated):
f=750 MHz; 6 = 0.976 S/m; & = 54.862; p = 1000 kg/m?
Phantom section: Flat Section; Space: 1.5 cm

Test Date: 01-07-2020; Ambient Temp: 20.5°C; Tissue Temp: 20.5°C

Probe: EX3DV4 - SN7421; ConvF(9.66, 9.66, 9.66) @ 750 MHz; Calibrated: 3/18/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

750 MHz System Verification at 23.0 dBm (200 mW)

Area Scan (7x15x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 2.65 W/kg
SAR(1 g) = 1.76 W/kg; SAR(10 g) = 1.16 W/kg
Deviation(1 g) =2.80%

-2.06

-4.12

-6.18

-8.24

L

-10.30

0dB =2.34 W/kg =3.69 dBW/kg
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DUT: Dipole 835 MHz; Type: D835V2; Serial: 4d040

Communication System: UID 0, CW; Frequency: 835 MHz; Duty Cycle: 1:1
Medium: 835 MHz Body Medium parameters used:
f=835 MHz; 6 = 1.002 S/m; & = 54.27; p = 1000 kg/m’
Phantom section: Flat Section; Space: 1.5 cm

Test Date: 12-26-2019; Ambient Temp: 22.6°C; Tissue Temp: 20.1°C

Probe: EX3DV4 - SN3837; ConvF(9.08, 9.08, 9.08) @ 835 MHz; Calibrated: 1/28/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn793; Calibrated: 1/15/2019
Phantom: Twin-SAM V4.0 (20deg probe tilt) SUB use; Type: QD 000 P40 CC; Serial: 1403
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

835 MHz System Verification at 23.0 dBm (200 mW)

Area Scan (7x14x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 3.05 W/kg
SAR(1 g) = 2.04 W/kg; SAR(10 g) = 1.33 W/kg
Deviation(1 g) =7.03%

-2.11

-4.23

-6.34

-8.4%

L

-10.57

0dB =2.69 W/kg=4.30 dBW/kg
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DUT: Dipole 835 MHz; Type: D835V2; Serial: 4d040

Communication System: UID 0, CW; Frequency: 835 MHz; Duty Cycle: 1:1
Medium: 835 MHz Body Medium parameters used:
f=835 MHz; 6 = 0.978 S/m; & = 54.515; p = 1000 kg/m?
Phantom section: Flat Section; Space: 1.5 cm

Test Date: 12-30-2019; Ambient Temp: 20.0°C; Tissue Temp: 19.1°C

Probe: EX3DV4 - SN7416; ConvF(9.71, 9.71, 9.71) @ 835 MHz; Calibrated: 6/19/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

— 0

—-2.12

-4.23

-6.35

-8.46

-10.58

835 MHz System Verification at 23.0 dBm (200 mW)

Area Scan (7x14x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 2.86 W/kg
SAR(1 g) = 1.9 W/kg; SAR(10 g) = 1.25 W/kg
Deviation(1 g) =-0.31%

b

0 dB =2.52 W/kg = 4.01 dBW/kg
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DUT: Dipole 835 MHz; Type: D835V2; Serial: 4d040

Communication System: UID 0, CW; Frequency: 835 MHz; Duty Cycle: 1:1
Medium: 835 MHz Body Medium parameters used:
f=835 MHz; 6 = 1.001 S/m; & = 56.021; p = 1000 kg/m?
Phantom section: Flat Section; Space: 1.5 cm

Test Date: 01-09-2020; Ambient Temp: 22.0°C; Tissue Temp: 19.8°C

Probe: EX3DV4 - SN7416; ConvF(9.71, 9.71, 9.71) @ 835 MHz; Calibrated: 6/19/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

835 MHz System Verification at 23.0 dBm (200 mW)

Area Scan (7x14x1): Measurement grid: dx=15mm, dy=15mm

Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm

-2.10

-4.20

-6.30

-8.40

-10.50

Peak SAR (extrapolated) = 2.85 W/kg
SAR(1 g) =1.89 W/kg; SAR(10 g) = 1.24 W/kg
Deviation(1 g) =-0.84%

i

0 dB =2.52 W/kg = 4.01 dBW/kg
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DUT: Dipole 835 MHz; Type: D835V2; Serial: 4d040

Communication System: UID 0, CW; Frequency: 835 MHz; Duty Cycle: 1:1
Medium: 835 MHz Body Medium parameters used:
f=835 MHz; 6 = 0.989 S/m; & = 55.563; p = 1000 kg/m?
Phantom section: Flat Section; Space: 1.5 cm

Test Date: 01-15-2020; Ambient Temp: 20.0°C; Tissue Temp: 18.4°C

Probe: EX3DV4 - SN7416; ConvF(9.71, 9.71, 9.71) @ 835 MHz; Calibrated: 6/19/2019

Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935

Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

— 0

—-2.11

-4.22

-6.33

-6.44

-10.55

835 MHz System Verification at 23.0 dBm (200 mW)

Area Scan (7x14x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 2.76 W/kg
SAR(1 g) = 1.81 W/kg; SAR(10 g) = 1.19 W/kg
Deviation(1 g) =-5.04%

b

0 dB = 2.44 W/kg = 3.87 dBW/kg
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DUT: Dipole 1750 MHz; Type: D1750V2; Serial: 1083

Communication System: UID 0, CW; Frequency: 1750 MHz; Duty Cycle: 1:1
Medium: 1750 MHz Body Medium parameters used:
f=1750 MHz; c = 1.509 S/m; & = 51.554; p = 1000 kg/m’
Phantom section: Flat Section; Space: 1.0 cm

Test Date: 01-07-2020; Ambient Temp: 20.3°C; Tissue Temp: 19.4°C

Probe: EX3DV4 - SN7416; ConvF(7.89, 7.89, 7.89) @ 1750 MHz; Calibrated: 6/19/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn701; Calibrated: 6/14/2019
Phantom: Twin-SAM V8.0 Left; Type: QD 000 P41 AA; Serial: 1935
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

1750 MHz System Verification at 20.0 dBm (100 mW)

Area Scan (7x9x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 6.86 W/kg
SAR(1 g) = 3.81 W/kg; SAR(10 g) = 2.01 W/kg
Deviation(1 g) =2.70%

-3.53

-f.0%

-10.58

-14.10

L

-17.63

0 dB =5.73 W/kg = 7.58 dBW/kg
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DUT: Dipole 1750 MHz; Type: D1750V2; Serial: 1083

Communication System: UID 0, CW; Frequency: 1750 MHz; Duty Cycle: 1:1
Medium: 1750 MHz Body Medium parameters used:
f=1750 MHz; c = 1.484 S/m; & = 52.302; p = 1000 kg/m’
Phantom section: Flat Section; Space: 1.0 cm

Test Date: 01-21-2020; Ambient Temp: 23.8°C; Tissue Temp: 18.4°C

Probe: EX3DV4 - SN7427; ConvF(8.14, 8.14, 8.14) @ 1750 MHz; Calibrated: 2/19/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1403; Calibrated: 2/13/2019
Phantom: Twin-SAM V4.0 Main; Type: QD 000 P40 CC; Serial: 1114
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

1750 MHz System Verification at 20.0 dBm (100 mW)

Area Scan (7x9x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 6.07 W/kg
SAR(1 g) = 3.42 W/kg; SAR(10 g) = 1.82 W/kg
Deviation(1 g) =-7.82%

Wikg
5.150

4139

3.128

2.118

1.107

0.096 L
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DUT: Dipole 1900 MHz; Type: D1900V2; Serial: 5d026

Communication System: UID 0, CW; Frequency: 1900 MHz; Duty Cycle: 1:1
Medium: 1900 MHz Body Medium parameters used (interpolated):
f=1900 MHz; c = 1.491 S/m; & = 51.205; p = 1000 kg/m’
Phantom section: Flat Section; Space: 1.0 cm

Test Date: 12-30-2019; Ambient Temp: 21.7°C; Tissue Temp: 19.0°C

Probe: EX3DV4 - SN7491; ConvF(8.04, 8.04, 8.04) @ 1900 MHz; Calibrated: 7/16/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1402; Calibrated: 7/10/2019
Phantom: Twin-SAM V8.0; Type: QD 000 P41 Ax; Serial: 1936
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

1900 MHz System Verification at 20.0 dBm (100 mW)

Area Scan (7x11x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 7.60 W/kg
SAR(1 g) = 4.18 W/kg; SAR(10 g) = 2.17 W/kg
Deviation(1 g) =4.76%

-3.57

-f.15

-10.72

-14.30

-17.87 L

0 dB =6.39 W/kg =8.06 dBW/kg
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DUT: Dipole 1900 MHz; Type: D1900V2; Serial: 5d026

Communication System: UID 0, CW; Frequency: 1900 MHz; Duty Cycle: 1:1
Medium: 1900 MHz Body Medium parameters used (interpolated):
f= 1900 MHz; c = 1.555 S/m; & = 51.648; p = 1000 kg/m’
Phantom section: Flat Section; Space: 1.0 cm

Test Date: 01-07-2020; Ambient Temp: 21.7°C; Tissue Temp: 20.4°C

Probe: EX3DV4 - SN7491; ConvF(8.04, 8.04, 8.04) @ 1900 MHz; Calibrated: 7/16/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn1402; Calibrated: 7/10/2019
Phantom: Twin-SAM V8.0; Type: QD 000 P41 Ax; Serial: 1936
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

1900 MHz System Verification at 20.0 dBm (100 mW)

Area Scan (7x11x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 7.58 W/kg
SAR(1 g) = 4.02 W/kg; SAR(10 g) = 2.03 W/kg
Deviation(1 g) =0.75%

-3.81

-1.62

-11.44

-15.25
.

-19.06

0 dB = 6.30 W/kg = 7.99 dBW/kg
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DUT: Dipole 1900 MHz; Type: D1900V2; Serial: 5d026

Communication System: UID 0, CW; Frequency: 1900 MHz; Duty Cycle: 1:1
Medium: 1900 MHz Body Medium parameters used (interpolated):
£f=1900 MHz; 6 = 1.55 S/m; & = 52.373; p = 1000 kg/m?

Phantom section: Flat Section; Space: 1.0 cm

Test Date: 01-15-2020; Ambient Temp: 21.5°C; Tissue Temp: 19.8°C

Probe: EX3DV4 - SN7421; ConvF(7.6, 7.6, 7.6) @ 1900 MHz; Calibrated: 3/18/2019
Sensor-Surface: 1.4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn604; Calibrated: 3/13/2019
Phantom: Twin-SAM V4.0; Type: QD 000 P40 CD; Serial: 1736
Measurement SW: DASY52, Version 52.10 (3);SEMCAD X Version 14.6.13 (7474)

1900 MHz System Verification at 20.0 dBm (100 mW)

Area Scan (7x11x1): Measurement grid: dx=15mm, dy=15mm
Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Peak SAR (extrapolated) = 7.61 W/kg
SAR(1 g) = 4.1 W/kg; SAR(10 g) = 2.11 W/kg
Deviation(1 g) =2.76%

— 0

— -3.72

-7.44

1117

-14.89

z

L

-18.61

0dB =6.36 Wkg=_8.03 dBW/kg
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